
 

 
 

MISSION SPRINGS WATER 
DISTRICT WASTEWATER 
SYSTEM COMPREHENSIVE 
MASTER PLAN 
 
 
 
 
 
 

 
 
 
 
 

Prepared for 
Mission Springs Water District 
66575 Second Street 
Desert Hot Springs, CA 92240-3711 

URS Corporation 
8181 East Tufts Avenue 
Denver, Colorado  80237 
 
 

David Miller & Associates, Inc. 
22 Borden Street 
Riverside, RI 02915 
 
Project No. 22238915 
April 4, 2007 

 

 

MISSIM§V!P 
WATER DISTRICT 

s 

~IA ~,,. 
Oovk:I Milk>I & ASSOCk:alot. tnc 



   
 
 
 
 
April 4, 2007 
 
 
Mr. Arden Wallum 
General Manager 
Mission Springs Water District 
66575 Second Street 
Desert Hot Springs, CA  92240-3711 
 
Subject:  MSWD Comprehensive Wastewater Master Plan 
 
Dear Arden: 
 
URS and David Miller & Associates (DMA) through close collaboration with your staff has 
completed the enclosed MSWD Comprehensive Wastewater Master Plan report.  In summary, 
the report outlines major wastewater collection system infrastructure; sewer lines, lift stations, 
and treatment plant improvements over the next 20 years.  The 20-year capital improvement 
program is based on meeting existing development connections and projected growth in the 
MSWD service area.  As you review the Comprehensive Wastewater Master Plan report, the 
study goals and objectives are outlined below with our associated findings: 

a. Review and update population projections, dwelling units, and sewer connections for a 20-year 
planning horizon period – URS through David Miller & Associates reviewed local and regional 
population projections and prepared dwelling unit and sewer connection growth scenarios for 
MSWD service area.  The projected number of dwelling units in the MSWD current service area is 
7,793 and is expected to increase to 46,382 by 2026. 

b. Review the existing wastewater collection system design criteria and develop a list of suggested 
inclusions/modifications – URS’ review of current design criteria identified additions/improvements 
including desired and maximum flow velocity, Manning’s roughness coefficient for sewer line 
capacity design, recommended minimum and maximum sewer line slopes, additional information for 
manhole, lift station and bedding design, and design unit flow values. 

c. Develop existing and future flow scenarios for inclusion in hydraulic modeling and design unit flow 
values – Based on our findings, the current average daily flow values and wet weather peaking 
factors for the HWWTP and DCWWTP are 1.32 mgd at 2.29 and 0.05 mgd at 4.07, respectively. 

d. Review and update wastewater treatment requirements based on the future growth scenario, planned 
WWTP expansions, abandonment, and construction  – The current Horton WWTP capacity is 
expected to be exceeded by mid year 2008 and with the recommended 1.5 mgd expansion will 
provide time to properly plan, design and construct the new Regional WWTP by 2013.  By 2013, the 
Horton WWTP will be near capacity and with the new Regional WWTP in operation, a significant 
amount of flow can be redirected from Horton WWTP to the Regional WWTP.  In addition, URS is 

URS 



recommending MSWD further consider the conveyance of biosol ids from the Horton WWTP to the 
new Regional WWfP thereby further addressing odor concerns by adjacent residential communities. 

e. Create a hydraulic nwdel (SewerCAD) of the wastewater collection system and calibrate to the flow 
records at each WWTP - URS created a SewerCAD model while continually updating the GIS 
database information to provide the District the ability to remain flexible between formats. The 
model has been calibrated and the results are presented herein and summarized in item (f). 

f. Test the existing collection system sewer lines f or failed criteria in a peak wet weather scenario for 
existing and future flow conditions - At the existing Peak Wet Weather Flow (PWF) the model 
identified 33 existing sewer lines fail ing d/D criteria and 9 sewer lines failing maximum velocity 
criteria. At the ultimate build out, these numbers increase to 176 and 16, respectively. 

g. Develop a layout for proposed collection interceptors to handle ultimate.flow (build out) scenario -
URS has proposed approximately 45 miles of furure interceptors throughout the District to collect 
Lhe ultimate build out flow and convey to the Regional WWTP. The interceptors are designed at the 
appropriate design criteria and range from 12" to 36" in diameter. It should be noted that the Horton 
WWTP would receive flows from the downtown and immediate surrounding areas. Once the 
Horton WWTP reaches its lif ecycle and requires major plant improvements, consideration should be 
given to abandonment and conveyance of flows to the new Regjonal WWTP 

h. Prepare a 20-yea.r System Improvement Plan in 5-year increments that identifies improvements and 
related costs for recommended wastewater collection system and facilities - The capital 
improvement plan (ClP) for major wastewater infrastructure; collection system treatment plants and 
lift stations over the next 20 years is expected to cost approx:imately $220 million with the majority 
of cost ($120 M) by 2011. The CIP for sewer line replacement over the next 20 years is expected to 
cost approximately $95 nu Ilion. The wastewater infrastructure required is based on the high growth 
scenario and to meet the existing and projected MSWD wastewater collection capacity and 
treatment. 

Funding for this study was provided by 1he Section 219(c) Congressional Program with procurement of 
A-E services and project oversight provided by the Anny Corp of Engineers. We appreciate the USACE 
support throughout this study. 

We look forward to presenting our findings to MSWD Board of Directors on April 12, 2007. If you 
should have any questions prior to this meeting, please feel free to call me at (303) 740-3950. 

Vice-President 

X Cc: Greg Boghossian, USACE 



TABLE OF CONTENTS 

 i 

Section 1 ONE Introduction..................................................................................................................... 1-1 

1.1 Background and Purpose ......................................................................... 1-1 
1.2 Scope........................................................................................................ 1-4 
1.3 References................................................................................................ 1-5 
1.4 Abbreviations........................................................................................... 1-6 
1.5 Elevation Datum ...................................................................................... 1-7 

Section 2 TWO Executive Summary ....................................................................................................... 2-1 

2.1 Introduction.............................................................................................. 2-1 
2.2 Customers and Population ....................................................................... 2-1 
2.3 Wastewater Collection Design Criteria ................................................... 2-4 
2.4 Wastewater Flows.................................................................................... 2-7 
2.5 Wastewater Treatment Facilities............................................................ 2-12 
2.6 Existing Wastewater Collection System................................................ 2-13 
2.7 Existing Collection System Analysis..................................................... 2-13 
2.8 Future Collection System Analysis and CIP.......................................... 2-14 
2.9 C.I.P. Funding Alternatives ...................................................................... 2-22 

Section 3 THREE Customers and Population ............................................................................................ 3-1 

3.1 Introduction.............................................................................................. 3-1 
3.2 Methods and Data .................................................................................... 3-1 
3.3 Historical Growth In Population and Housing......................................... 3-3 
3.4 Historical and Current MSWD Sewer Connections ................................ 3-5 
3.5 Current and Future Land Use................................................................... 3-6 
3.6 Projected Sewer Service Connections ..................................................... 3-7 

Section 4 FOUR Wastewater Collection Design Criteria ......................................................................... 4-1 

4.1 Introduction.............................................................................................. 4-1 
4.2 Wastewater Collection System ................................................................ 4-2 

4.2.1 Sewer Line Material..................................................................... 4-2 
4.2.2 Hydraulic Criteria ........................................................................ 4-2 

4.3 Wastewater Collection System Facilities................................................. 4-4 
4.3.1 Sewer Manholes........................................................................... 4-4 
4.3.2 Sewage Lift Stations .................................................................... 4-5 

4.4 Pipe Bedding............................................................................................ 4-6 
4.5 Design Flows ........................................................................................... 4-7 

Section 5 FIVE Wastewater Flows .......................................................................................................... 5-1 

5.1 Introduction.............................................................................................. 5-1 
5.2 Historical Flow Analysis.......................................................................... 5-1 

5.2.1 Inflow and Infiltration.................................................................. 5-1 
5.2.2 Average Day Dry Weather Flow ................................................. 5-1 

URS 



TABLE OF CONTENTS 

 ii 

5.2.3 Peak Dry Weather Flow............................................................... 5-3 
5.2.4 Peak Wet Weather Flow .............................................................. 5-5 

5.3 Calibration and Design Unit Flows.......................................................... 5-9 
5.3.1 Calibration Unit Flows................................................................. 5-9 
5.3.2 Residential Calibration Unit Flows............................................ 5-10 
5.3.3 Design Unit Flow Values........................................................... 5-13 

5.4 Future Wastewater Flow Analysis ......................................................... 5-13 
5.4.1 Assessment Districts and Existing Development ...................... 5-13 
5.4.2 Projected Development.............................................................. 5-14 

Section 6 SIX Wastewater Treatment Facilities ................................................................................... 6-1 

6.1 Introduction.............................................................................................. 6-1 
6.2 Horton W.W.T.P.......................................................................................... 6-1 

6.2.1 Discharge Permit Requirements .................................................. 6-4 
6.2.2 Anticipated Future Discharge Permit Requirements ................... 6-4 
6.2.3 Existing Plant Treatment Processes ............................................. 6-4 
6.2.4 W.W.T.P. Performance.................................................................... 6-7 
6.2.5 Horton Treatment Capacity.......................................................... 6-7 
6.2.6 Projected Wastewater Flow ......................................................... 6-8 
6.2.7 Expansion Planning ..................................................................... 6-8 

6.3 Desert Crest W.W.T.P. ................................................................................ 6-8 
6.3.1 Discharge Permit Requirements ................................................ 6-11 
6.3.2 Anticipated Future Discharge Permit Requirements ................. 6-11 
6.3.3 Existing Plant Treatment Processes ........................................... 6-11 
6.3.4 W.W.T.P. Performance.................................................................. 6-13 
6.3.5 Projected Wastewater Flow ....................................................... 6-14 
6.3.6 Expansion Planning ................................................................... 6-14 

6.4 New Regional W.W.T.P. ........................................................................... 6-14 

Section 7 SEVEN Existing Wastewater Collection System....................................................................... 7-1 

7.1 Introduction.............................................................................................. 7-1 
7.2 Collection System .................................................................................... 7-1 

7.2.1 Sewer Lines.................................................................................. 7-1 
7.2.2 Collection Facilities ..................................................................... 7-3 
7.2.3 Diversion Structure ...................................................................... 7-3 
7.2.4 Dos Palmas Lift Station ............................................................... 7-3 

7.3 Sewer System Management Plan............................................................. 7-5 

Section 8 EIGHT Existing Collection System Analysis ............................................................................ 8-1 

8.1 Introduction.............................................................................................. 8-1 
8.2 Wastewater Model Development............................................................. 8-1 
8.3 Existing Wastewater Flow Calibration .................................................... 8-1 

8.3.1 Flow Allocation ........................................................................... 8-1 
8.3.2 Model Calibration ........................................................................ 8-3 

URS 



TABLE OF CONTENTS 

 iii 

8.4 Existing System Evaluation ..................................................................... 8-4 
8.4.1 D/D Criteria Analysis .................................................................. 8-5 
8.4.2 Velocity Criteria Analysis............................................................ 8-9 
8.4.3 Lift Station Analysis .................................................................. 8-12 

8.5 Findings and Summary .......................................................................... 8-12 

Section 9 NINE Future Collection System Analysis and CIP ................................................................ 9-1 

9.1 Introduction.............................................................................................. 9-1 
9.2 Future Wastewater Collection System Analysis...................................... 9-1 

9.2.1 Wastewater Treatment Plants ...................................................... 9-1 
9.2.2 Wastewater Collection Sewer Lines ............................................ 9-5 
9.2.3 Proposed Collection System Interceptors .................................. 9-11 

9.3 Capital Improvement Program............................................................... 9-14 
9.3.1 Cost Estimate Procedures .......................................................... 9-14 
9.3.2 Facility and Wastewater Treatment Plant Improvements.......... 9-15 
9.3.3 Existing Sewer Line Renewals and Proposed Interceptors........ 9-16 
9.3.4 Wastewater Flow Metering Program......................................... 9-19 

Section 10 TEN  Funding Alternatives for CIP ....................................................................................... 10-1 

10.1 Introduction............................................................................................ 10-1 
10.2 Sewer Master Plan Funding Source....................................................... 10-1 
10.3 Recent Capital Project Funding Sources................................................ 10-1 
10.4 Potential Capital Project Funding Sources ............................................ 10-2 

10.4.1 Section 219 (F) WRDA 1999 .................................................... 10-2 
10.4.2 State and Tribal Assistance Grants (STAG) .............................. 10-3 
10.4.3 State Revolving Fund Loan Program......................................... 10-3 
10.4.4 Proposition 50: Water Security, Clean Drinking Water, 

Coastal and Beach Protection Act of 2002 ................................ 10-3 
10.4.5 Proposition 84: Clean Water, Parks and Coastal Protection 

Bond Act of 2006....................................................................... 10-3 
10.4.6 Assessment and Connection Fees .............................................. 10-3 
10.4.7 Revenue Bonds .......................................................................... 10-4 
10.4.8 Commercial Bank Loans............................................................ 10-4 

10.5 Conclusion ............................................................................................. 10-4 
 
List of Figures 
Figure 1.1 Vicinity Map 

Figure 1.2 Assessment District 12 

Figure 2.1 HWWTP Average Annual Dry Weather Flows 

Figure 2.2 DCWWTP Average Annual Dry Weather Flows 

Figure 2.3 HWWTP Diurnal Flow Pattern 

Figure 2.4 DCWWTP Diurnal Flow Pattern 

URS 



TABLE OF CONTENTS 

 iv 

Figure 2.5 Failed Pipes Due to d/D Criteria at Peak Dry Weather Flow 

Figure 2.6 Failed Pipes Due to d/D Criteria at Peak Wet Weather Flow 

Figure 2.7 Failed Pipes Due to Velocity Criteria at Peak Dry Weather Flow 

Figure 2.8 Existing System Failing Criteria at Ultimate Peak Flow 

Figure 2.9 Replacement Pipe Due to Velocity Criteria at Peak Dry Weather Flow 

Figure 2.10 Purposed Interceptors and Existing Pipe Replacement 

Figure 5.1 HWWTP Average Annual Dry Weather Flows 

Figure 5.2 DCWWTP Average Annual Dry Weather Flows 

Figure 5.3 HWWTP Diurnal Flow Pattern 

Figure 5.4 DCWWTP Diurnal Flow Pattern 

Figure 5.5 Wet Weather Effects on Flow at HWWTP and DCWWTP 

Figure 5.6 Wet Weather Effects on Flow at HWWTP and DCWWTP 

Figure 5.7 Wet Weather Effects on Flow at HWWTP and DCWWTP 

Figure 5.8 Wet Weather Effects on Flow at HWWTP and DCWWTP 

Figure 5.9 Horton Sub basin Rainfall vs. Peaking Factor 

Figure 5.10 Top 50 Largest Water Customers 

Figure 5.11 MSWD Projected Wastewater Flow Through 2026 

Figure 6.1 Horton Wastewater Treatment Plant Location 

Figure 6.2 Horton Wastewater Schematic Diagram 

Figure 6.3 Photographs of Existing Horton WWTP Facilities 

Figure 6.4 Desert Crest Wastewater Treatment Plant Location 

Figure 6.5 Desert Crest Wastewater Schematic Diagram 

Figure 6.6 Photographs of Existing Desert Crest WWTP Facilities 

Figure 6.7 Regional Wastewater Treatment Plant Location 

Figure 6.8 Horton and Regional WWTP Growth Rates 

Figure 7.1 Existing Wastewater Collection System 

Figure 7.2 Diversion Structure at Ironwood Drive and Palm Drive 

Figure 7.3 Lift Station Locations and Service Areas 

Figure 8.1 Schematic of Flow Distribution 

Figure 8.2 HWWTP 24-Hour Flow vs. EPS Model 24-Hour Flow 

Figure 8.3 DCWWTP 24-Hour Flow vs. EPS Model 24-Hour Flow 

Figure 8.4 Failed Pipes Due to d/D Criteria at Peak Dry Weather Flow 

Figure 8.5 Failed Pipes Due to d/D Criteria at Peak Wet Weather Flow 

URS 



TABLE OF CONTENTS 

 v 

Figure 8.6 Failed Pipes Due to Velocity Criteria at Peak Dry Weather Flow 

Figure 9.1 Future Land Use Flow Assign 

Figure 9.2 Future Land Use Flow Subbasins 

Figure 9.3 Existing System Failing Criteria at Ultimate Peak Flow 

Figure 9.4 Existing System Failing Velocity Criteria at Ultimate Peak Flow 

Figure 9.5 Proposed Interceptors and Existing Pipe Replacement 

Figure 9.6 Seismic Zones 

 
List of Tables 
Table 2-1 MSWD Service Area Historical Population Estimates 

Table 2-2 Historical MSWD Sewer Connections 

Table 2-3 MSWD Acreage for General Land Use Categories 

Table 2-4 MSWD Existing and Future Dwelling Units (DUs) 

Table 2-5 Projected Sewer Connections 

Table 2-6 MSWD Sewer Line d/D Criteria 

Table 2-7 Velocity Design Criteria 

Table 2-8 Mannings “n” Values 

Table 2-9 Slope Design Criteria Comparison (ft/ft) 

Table 2-10 Recommended Design Unit Flow Values 

Table 2-11 FY 2006 ADF 

Table 2-12 Horton and Desert Crest WWTP Peaking Factors 

Table 2-13 Flow Rates Resulting from Future and Existing Assessment 

Table 2-14 Future Project Projected Flows 

Table 2-15 Projected Wastewater Flow for MSWD 

Table 2-16 MSWD Pipe Diameters 

Table 2-17 Proposed Interceptors Size and Lengths 

Table 2-18 Facility and Wastewater Treatment Plant Cost Summary 

Table 2-19 Replacement Sewer Line Cost Summary 

Table 2-20 Proposed Sewer Line Cost Summary 

Table 3-1 MSWD Service Area Historical Population Estimates 

Table 3-2 MSWD Service Area Historical Population Annual Growth Rate Estimates 

Table 3-4 MSWD Service Area Historical Housing Unit Annual Growth Rate Estimates 

Table 3-5 City of Desert Hot Springs Historical Housing Units by Type 

URS 



TABLE OF CONTENTS 

 vi 

Table 3-6 Coachella Valley Historical Housing Units by Type 

Table 3-7 Historical MSWD Sewer Connections 

Table 3-8 MSWD Acreage for General Land Use Categories 

Table 3-9 MSWD Existing and Future Dwelling Units (DUs) 

Table 3-10 Projected Sewer Connections 

Table 4-1 Existing Design Criteria Comparison 

Table 4-2 MSWD Sewer Line d/D criteria 

Table 4-3 Velocity Design Criteria 

Table 4-4 Mannings “n” Values 

Table 4-5 Slope Design Criteria Comparison (ft/ft) 

Table 4-6 Recommended Design Unit Flow Values 

Table 5-1 FY 2006 ADF 

Table 5-2 Palm Springs Rain Gage Data Storm Events 

Table 5-3 Horton and Desert Crest WWTP Wet Weather Peaking Factors 

Table 5-4 Current MSWD Wet Weather Peaking Factors 

Table 5-5 Horton and Desert Crest WWTP Peaking Factors 

Table 5-6 Total Residential EDU Serviced by MSWD Collection System (10/12/2006) 

Table 5-7 Residential Unit Flow Determination 

Table 5-8 ADF for Non-Residential Accounts* 

Table 5-9 Current Non-Residential MSWD Design Unit Flow Values 

Table 5-10 Flow Rates Resulting from Future and Existing Assessment Districts 

Table 5-11 Future Projects Projected Flows 

Table 5-12 Projected Wastewater Collection Flow for MSWD 

Table 6-1 HWWTP Historic Average Influent Wastewater Parameters 

Table 6-2 HWWTP Historic Average Effluent Wastewater Discharge Parameters 

Table 6-3 DCWWTP Historic Average Influent Wastewater Parameters 

Table 6-4 DCWWTP Historic Average Effluent Wastewater Discharge Parameters 

Table 7-1 MSWD Pipe Diameters 

Table 8-1 MSWD Design Criteria 

Table 8-2 Sewer Lines Exceeding d/D Criteria at PDF 

Table 8-3 Sewer Lines Exceeding d/D Criteria at PWF 

Table 8-4 Sewer Lines Exceeding Maximum Velocity Criteria at PDF 

Table 8-5 Sewer Lines Exceeding Maximum Velocity Criteria at PWF 

URS 



TABLE OF CONTENTS 

 vii 

Table 9-1 Surcharging Sewer Lines at PWF and Ultimate Buildout 

Table 9-2 Sewer Lines Failing Maximum Velocity Criteria at PWF and Ultimate Buildout 

Table 9-3 Proposed Interceptor Size and Lengths 

Table 9-4 Facility and Wastewater Treatment Plant Cost Summary 

Table 9-5 Replacement Sewer Line Cost Summary 

Table 9-6 Proposed Sewer Line Cost Summary 

Table 9-7 Proposed Sewer Line Projects 

 

List of Appendices 
Appendix A – Daily Flow Logs and Instantaneous Flow Charts for HWWTP and DCWWTP 

Appendix B – Water Supply Records 

Appendix C – Design Criteria for HWWTP and DCWWTP 

Appendix D – List of Data Changed in Database 

Appendix E – Land Use Designation Tables 

Appendix F – Existing Sewer Lines Failing Criteria at Ultimate Flow 

Appendix G – Engineering News Record (ENR) Cost Index 

 

URS 



SECTIONONE Introduction 

 1-1 

1. Section 1 ONE Introduction 

1.1 BACKGROUND AND PURPOSE 
Mission Springs Water District (MSWD) is a special district providing water and sewer service 
throughout the northern portion of the Coachella Valley.  The District is located in the north 
central portion of Riverside County, California, and serves Desert Hot Springs, West Garnet, 
North Palm Springs, and various portions of unincorporated Riverside County (Figure 1.1).  The 
District itself began in 1953 by the incorporation and uniting of the Old Mutual Water Company, 
the Desert Hot Springs Water Company, and the Desert Hot Springs County Water District.  
During that time, the District encompassed only one square mile and provided only water 
service.  The customers within the District used individual septic systems for wastewater 
treatment. 

The Desert Hot Springs area experienced a rapid increase in population over the next twenty 
years.  The increase in population caused an overall increase of development density, which in 
turn led to the decreased effectiveness of individual septic systems.  The more dense the 
population became, the more realistic the threat of groundwater contamination.  The groundwater 
contamination threat not only affects the reliability of the drinking water, but it also affects the 
resort industry, which relies on the quality of the natural hot springs.   

Due to the radical increase in population, the corresponding potential health hazard of individual 
wastewater treatment, as well as the desire of the customers within the MSWD, the District 
expanded its capabilities to include sanitary sewer service by adding the Alan J. Horton (Horton) 
Wastewater Treatment Plant (HWWTP) in 1973.  The initial flow to the treatment plant was 0.06 
mgd with an initial plant capacity of 0.20 mgd.  The District continued to grow at a rapid rate 
over the next ten years and through the use of assessment districts, expanded the sewage system 
throughout the densely populated portions of Desert Hot Springs.  Also in this time, MSWD 
acquired the Desert Crest sewage system, including the Desert Crest Wastewater Treatment Plant 
(DCWWTP), and expanded the Horton WWTP to a capacity of 0.60 mgd.   

The rapid development of the Coachella Valley and MSWD continued over the next twenty 
years, and the District that was initially only one square mile today covers over 135 square miles.  
The District still operates the above mentioned wastewater treatment plants, Horton and Desert 
Crest, though the capacities are now 2.3 mgd (2.0 mgd permitted) and 0.18 mgd respectively.   

Even though the extent of the sanitary sewer service today reaches over 6,000 customers, there 
are still over 4,500 properties treating their wastewater with individual septic.  In a report entitled 
“Sewer Improvement Project” completed by the District in 1997, 12 additional service areas 
were identified for sanitary sewer construction. (Figure 1.2)  Three of these service areas (B, C, 
& E) have been completed in the last eight years, and the next nine are scheduled for completion 
by 2016, which will reduce the number of septic system users.  Additionally, any new 
development of existing parcels where the property is within 200 feet of collection piping 
designed to serve that property, is required to tie into sewer service, and all new developments 
are required to include sanitary sewer infrastructure.  

The growth rate the Valley has seen over the past fifty years is not predicted to decrease in the 
near future.  Within MSWD boundaries alone, there are over 5,000 Single Family Residential 
(SFR) properties under construction and approved plans for over 15,000 more.  Thus, it is 
extremely important to understand the location of the future development, the effect on sanitary 
sewage flows, and to engineer system improvements accordingly. 

URS 



I Nevada I 

California 

• 

Wyoming 

Vlioe&Yalley 

1----,.-.-------- -----·-==,.t='"'._""-4:= = ,i,===r·----San Bern!rdlno Co~~ty,_....., 
Riverside County 

ClliUUft 

MU11011( ' 

Mlaalon Springs 
water District 

.... .,,. 

Arizona 

New Mexico 

Figure 1.1 
Vicinity Map 

D MSWO Boundary 

flQUee Not tio Scale 



IN
D

IA
N

 A
V

E

DILLON RD

PA
LM

 D
R

PIERSON BLV

W
E

ST
 D

R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

MISSION LAKES BLV

13TH AVE

18TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

W
O

R
SL

E
Y 

R
D

VE
R

BE
N

A 
D

R

TWO BUNCH PALMS TR

HACIENDA AVE

AV
E

N
ID

A 
M

AN
ZA

N
A

M
IR

A
C

LE
 H

IL
L 

R
D

BE
N

N
E

TT
 R

D

BU
B

BL
IN

G
 W

E
LL

S 
R

D

W
E

ST D
R

DILLON RD

W
E

ST
 D

R

18TH AVE

15TH AVE

Figure 1.2
Assessment District 12

Collection_System
Diameter

8" - 12"

15" - 30"

Roads

AD-12

parcels

MSWD Boundary

DHS Boundary

Force_Main
New FM

Existing FM

 

­

Figure Not to Scale

I 

....... , 

T 

m 
US Army CQ<J» 
of Engineers • MIUI~ 

WAUR DISTRICT 

-CJ 
:!!!11111■1111!! 

~.~ 
11 ••• 1 

URS 



SECTIONONE Introduction 

 1-4 

The District has for many years recognized the need to properly plan and implement 
improvements to meet existing and future domestic wastewater needs.  The purpose for this 
comprehensive wastewater system master plan is to build on previous wastewater planning 
efforts commissioned by the MSWD, and address the District’s current and future wastewater 
collection and treatment needs over the next 20 years. 

1.2 SCOPE 
Mission Springs Water District has retained the services of David Miller and Associates in 
conjunction with URS Corporation to complete a Comprehensive Waste Water Master Plan 
(CWWMP).  The CWWMP will report the evaluation of the MSWD wastewater infrastructure 
and collection system, current and future demand scenarios, and recommend collection system 
projects to address the long-term wastewater collection needs of the District.  The CWWMP 
goals and objectives are to: 

a. Review and update population projections incorporating local/regional land use plans 
and additional developable land within the District for a 20-year planning horizon 
period. 

b. Review and update domestic wastewater flows based on historical wastewater flow 
records. 

c. Create a wastewater system model using the Bentley software “SewerCAD” and 
calibrate the model using flow data from the wastewater treatment plants. 

d. Evaluate the need for additional wastewater collection system and wastewater 
treatment plant capacity for the existing flow scenario. 

e. Evaluate the timeline necessary to bring the proposed Regional Wastewater Treatment 
plant online. 

f. Evaluate existing wastewater collection facilities to meet the projected 25-year Peak 
Hour flow and identify improvements (Year 2011, Year 2016, Year 2022, and 
Year2027) to address deficiencies. 

g. Evaluate the seismic reliability of existing wastewater facilities and recommend 
improvements for increasing the reliability of the system to remain operational after a 
seismic event. 

h. Prepare a 20-year System Improvement Plan in 5-year increments that identifies 
improvements and related costs for recommended wastewater collection piping and 
facilities while addressing the requirements set forth by the State Water Resources 
Control Board (SWRCB). 

i. Prepare a SewerCAD System User’s Manual and train the District staff on the use and 
update of the Wastewater Collection System Model. 

 

URS 



SECTIONONE Introduction 

 1-5 

1.3 REFERENCES 
DMA and URS would like to acknowledge the tremendous support and collaboration from 
MSWD staff in the preparation of the Comprehensive Wastewater Master Plan report.  In 
preparing this report, URS utilized the following reports and references: 

� City of Desert Hot Springs Comprehensive General Plan, Terra Nova Planning & 
Research, Inc., September 2000. 

� City of Palm Springs General Plan Initial Study, The Planning Center, July 2006. 

� City of San Diego Sewer Design Guide, Metropolitan Wastewater Department, Brown 
and Caldwell, 2004. 

� Coachella Valley Water District Standard Specifications for the Construction of Sanitary 
Sewer Systems, Coachella Valley Engineering Department, October 2005. 

� DHS County Waster District AD-1, 1913 Act Proceedings & 1911 Act Bonds, Neste, 
Brudin & Stone Incorporated, August 1972. 

� DHS Preliminary Engineering Report for Sewage Collection System within proposed 
Assessment District 3, Neste, Brudin & Stone Incorporated, September 1976. 

� DHS Preliminary Engineering Report for Sewage Collection System within proposed 
Assessment District 4, Neste, Brudin & Stone Incorporated, July 1982. 

� DHS Preliminary Engineering Report for Sewage Collection System within proposed 
Assessment District 7, Neste, Brudin & Stone Incorporated, October 1983. 

� DHS Waster Recycling Appraisal Study:  Integrated Resource Plan – Phase I – Final 
Report, P. Somas November 2004. 

� Elsinore Valley Municipal Water District Standard Specifications and Drawings, Daniel 
Boyle Engineering, July 2004. 

� Engineering Report for Sewage Collection System within proposed Assessment District 
11, Webb & Associates, April 2000. 

� Engineering Report for Sewage Collection System within proposed Assessment District 
12, Webb & Associates, March 2004. 

� Final Engineering Report for Sewage Collection System within proposed Assessment 
District 13, Webb & Associates, August 2004. 

� Inflow and Infiltration Study, City of Santa Rosa, Undated. 

� Instructions for Preparation of Improvement Plans for Water & Sewer Systems, MSWD, 
June 2006. 

� Mission Springs Water District Master Sewer Plan, Albert A. Webb Associates, March 
2001. 

� Mission Springs Water District Comprehensive Water Master Plan, URS Corporation, 
May 2005. 

� Standard Specification for Construction Water & Sewer Facilities, MSWD, June 2006. 

URS 



SECTIONONE Introduction 

 1-6 

� Standard Requirements for the Design and Processing of Sanitary Sewer Systems, East 
Valley Water District, June 1993. 

� Western Municipal Water District Developer Handbook & Standard Drawings for Water 
& Sewer Facilities, Western Municipal Water District, January 2006. 

1.4 ABBREVIATIONS 
The following are the abbreviations used in this report: 

AD-12  Assessment District 12 

AE  Architect/Engineer 

APN  Assessor’s Parcel Number 

CAD  Computer Aided Drafting 

CDHS  California Department of Health Services 

CIP  Capital Improvement Program 

Corps  United States Army Corps of Engineers 

CPS  City of Palm Springs 

CSD  City of San Diego 

CVWD Coachella Valley Water District 

CWWMP Comprehensive Wastewater Master Plan 

d/D  depth/Diameter 

DCWWTP Desert Crest Wastewater Treatment Plant 

DHS  Desert Hot Springs 

DWA  Desert Water Association 

DWSCWD Desert Hot Springs County Water District 

DHSWC Desert Hot Springs Water Company 

DI  Ductile Iron  

DMA  David Miller and Associates 

EDU  Equivalent Dwelling Units 

EMWD Eastern Municipal Water District 

EPS  Extended Period Simulation 

EVMWD Elsinore Valley Municipal Water District 

EVWD East Valley Municipal Water District 

FOG  Fats, Oil and Grease 

ft  feet 

URS 



SECTIONONE Introduction 

 1-7 

FY  Fiscal Year 

g  gravity 

gpm  gallons per minute 

HWWTP Horton Wastewater Treatment Plant 

I&I  Infiltration and Inflow 

ITR  Independent Technical Review 

MFR  Multi-Family Residential 

mgd  Millions Gallons per Day 

MSWD Mission Springs Water District 

NCPI  National Clay Pipe Institute 

NAD83 North American Datum 1983 

PHF  Peak Hour Flow 

SFR  Single-family Residential 

SIP  System Improvement Plan 

sqft  square-feet 

SSO  Sanitary Sewer Overflows 

SWRCB State Water Resources Control Board 

QCP  Quality Control Plan 

URS  URS Corporation 

USACE United States Army Corps of Engineers 

USBR  United States Bureau of Reclamation 

USEPA United States Environmental Protection Agency 

USGS  United States Geological Survey 

VCP  Vitrified Clay Pipe 

WMWD Western Municipal Water District 

WWTP Wastewater Treatment Plant 

1.5 ELEVATION DATUM 
All of the elevations referred to in this report are based on USGS Datum NAD83 unless 
otherwise noted. 

URS 



SECTIONTWO Executive Summary 

 2-1 

2. Section 2 TWO Executive Summary 

2.1 INTRODUCTION 
The MSWD has and is experiencing very rapid population growth, especially over the past 5 
years.  Initially, the increase in population caused an overall increase of development density, 
which in turn led to the decreased effectiveness of individual septic systems.  This, with the 
desires of the MSWD community, has led the District into an initiative to connect as many 
existing customers to the wastewater collection and treatment systems.  Additionally, the 
population growth is expected to continue at a rapid pace; therefore, MSWD recognizes the need 
to properly plan and implement improvements to meet existing and future wastewater collection 
needs.  The purpose for this wastewater system comprehensive master plan is to address the 
District’s current and future wastewater collection and treatment system needs over the next 20 
years. 

This section provides an executive summary of URS findings and recommendations to meet 
MSWD wastewater collection needs over the next 20 years.  Specifically, our findings and 
recommendations are contained within the following categories and are further discussed below. 

� Customers and Population 

� Wastewater Collection Design Criteria 

� Wastewater Flows 

� Wastewater Treatment Facilities 

� Existing Wastewater Collection System 

� Existing Collection System Analysis 

� Future Collection System Analysis and CIP 

� CIP Funding Alternatives 

2.2 CUSTOMERS AND POPULATION 
The MSWD encompasses the city of Desert Hot Springs and portions of neighboring 
communities within Riverside County including the villages of Palm Springs Crest and West 
Palm Springs.  The customer and population estimates presented in this analysis update MSWD 
customer analyses conducted for the 2001 Master Sewer Plan and 2005 Water Master Plan.  The 
2001 Master Sewer Plan identified the 2000 population within the District to be 26,821.  The 
plan also projected the District’s 2020 population to be 44,698.  The ultimate build out 
population projection was identified in the 2001 Master Sewer Plan as 102,000, although no year 
was attributed to that population estimate. 

Table 2-1 presents MSWD population estimates broken out into separate estimates for the City 
of Desert Hot Springs and for the areas outside of the city that are within the MSWD service 
area.  The 2006 estimates for the overall MSWD service area population (36,224) and the service 
area population outside of the City (14,213) are based on the historical average proportion of 
service area population within the City to the proportion outside of the City, as presented in the 
2005 Water Master Plan. 

 

URS 



SECTIONTWO Executive Summary 

 2-2 

Table 2-1 
MSWD Service Area Historical Population Estimates 

 1990 2000 2006 

City of Desert Hot Springs 11,668 16,582 22,011 

Non-City 7,832 9,518 14,213 

Total MSWD Service Area 19,500 26,100 36,224 
Sources: 1990 and 2000: MSWD Water Master Plan 2005, 2006: CA Dept of Finance 

Recent historical data for MSWD sewer connections is presented in Table 2-2.  Data for FY 
2004 is presented in the MSWD Sewer Rate and Connection Fee study as actual December 2003 
data.  Data for FY 2007 is actual October 2006 data taken from MSWD operational records.  The 
MSWD fiscal year runs from 01 July through 30 June.  Growth in the number of sewer 
connections may be greater than population growth due to programs such as AD-12 and the in-
fill programs, which connect existing structures to the collection system. 

Table 2-2 
Historical MSWD Sewer Connections 

 FY 2003 FY 2004 (1) FY 2005 FY 2006 FY 2007 (2)

Single Family Residential 2,810 3,154 3,414 4,175 5,442 

Multi Family Residential 371 374 390 406 422 

Mobile Home Parks 4 4 4 4 3 

Non-Residential 241 242 248 249 249 

Total 3,426 3,774 4,056 4,835 6,116 
Notes: Fiscal year runs from 01July through 30June. FY 2005 and FY 2006 residential data interpolated from 
actual data from FY 2004 and FY 2007. 
(1)Data from December 2003. (2) Data from October 2006. 
Sources: MSWD Sewer Rate and Connection Fee Study, Dec. 2003 and MSWD Operations Data. 

 

In FY 2004, the 374 multi-family residential connections accounted for 1,785 equivalent 
dwelling units (EDUs) and the four mobile home park connections accounted for 282 EDUs.  In 
FY 2007, the 422 multi-family residential connections accounted for 2,092 EDUs and the three 
mobile home park connections accounted for 259 EDUs.   

Current and future land uses were identified by Assessor’s Parcel Number (APN) for each parcel 
within the MSWD.  Table 2-3 presents the MSWD acreage for each general land use category. 

URS 



SECTIONTWO Executive Summary 

 2-3 

 

Table 2-3 
MSWD Acreage for General Land Use Categories  

Category Acres 

Commercial 3,284 

Industrial 2,590 

Public and Transportation 1,654 

Residential 34,621 

Open Space 41,467 

Sub-total 83,616 

Unknown 4,627 

Total 88,243 
Sources: City of Desert Hot Springs Planning Department and 
Riverside County 

The future full build out scenario assumes that all residential parcels would be developed to 
maximum density (dwelling units per acre) according to the parcel’s residential categorization.  
Full build out for the MSWD is 73,012 dwelling units, which is the equivalent of all existing plus 
future dwelling units.  Table 2-4 presents the acreage, existing dwelling units, and future 
dwelling units within the current MSWD service area.  As shown below, the MSWD current 
customer base is 21% of the ultimate customer dwelling units projected. 

Table 2-4 
Existing and Future Dwelling Units (DUs) 

 Acres Existing DUs Future 
DUs 

Total 
DUs 

Low Density 30,078 5,933 35,493 41,426 
Medium Density 3,600 4,370 14,264 18,634 

High Density 943 2,389 10,563 12,952 
Totals 34,621 12,692 60,320 73,012 

Sources: City of Desert Hot Springs Planning Department and Riverside County 

To highlight this growth, there are currently 57 approved residential construction projects that 
account for more than 20,000 new dwelling units.  Information for these projects were gathered 
from the Residential Approval Projects of April 2006 for DHS and from information provided by 
the District.  In addition, MSWD’s AD-12 construction project and planned infill will add 
approximately 6,500 dwelling units by 2016.  Projected sewer service connection growth is also 
based on completion of the AD-12 and infill projects by 2016, and on projected growth rate for 
the approved residential construction projects.  Table 2-5 presents projected MSWD connections 
for 2007 – 2027. 

URS 



SECTIONTWO Executive Summary 

 2-4 

 

Table 2-5  
Projected Sewer Connections 

Existing 
Development 
Connections 

Proposed Development  Year 

AD-12 Infill Growth Rate Connections 

Total 
Connections 

2000         4698 
2006         7793 
2007 667 147 10% 779 9386 
2008 667 147 10% 939 11138 
2009 667 147 10% 1114 13065 
2010 571   10% 1306 14943 
2011 571   10% 1494 17008 
2012 571   8% 1361 18940 
2013 571   8% 1515 21027 
2014 571   8% 1682 23281 
2015 571   8% 1862 25714 
2016 571   8% 2057 28343 
2017     5.6% 1587 29930 
2018     5.6% 1676 31606 
2019     5.6% 1770 33376 

2020*     5.6% 1869 35245 
2021     5.6% 1974 37219 
2022     4.5% 1675 38894 
2023     4.5% 1750 40644 
2024     4.5% 1829 42473 
2025     4.5% 1911 44384 
2026     4.5% 1997 46382 

Note:  Growth rates are based on current Desert Hot Springs growth rate for 2007-2011, an average Desert 
Hot Springs growth rate for 2012-2016, an average District growth rate for 2017-2021, and an average 
Coachella Valley growth rate for 2022-2026. 

*Total of proposed development connections reaches the number of connections in existing development 
projects. 

2.3 WASTEWATER COLLECTION DESIGN CRITERIA 
MSWD wastewater collection system sewer lines are the backbone of every system and 
represent the highest system asset value.  The proper design and construction of sewer lines will 

URS 



SECTIONTWO Executive Summary 

 2-5 

provide long-term benefits by reducing unneeded operation and maintenance requirements and 
will reduce the need for sewer line replacement. 

Currently, MSWD requires that all “Sewer shall be vitrified clay pipe (VCP) or ductile iron for 
sewer as required.”  The District plans to change this wording to “Sewer shall be vitrified clay 
pipe (VCP) or otherwise as specified by the District.”  VCP has been used in all MSWD gravity 
sewer lines and URS recommends the developers be allowed continued use of these materials.  
URS reviewed other potential pipe materials common to the industry, however, it is the District 
criteria to only allow the use of VCP at this time. 

The hydraulic design of sewer lines is a combination of line slope, diameter, and material.  These 
aspects are important in order to accurately predict sewer line capacity and the velocities 
achieved during peak and average wastewater flow conditions.  Tables 2-6 through 2-9 identify 
suggested improvements to the hydraulic criteria for inclusion into MSWD standards. 

Table 2-6 

MSWD Sewer Line d/D Criteria 

Pipe Diameter <  15 inch > 15 inch 
d/D 0.5 0.75 

Table 2-7 
Velocity Design Criteria 

Velocities (fps) 
Minimum 2 
Desired 3 - 5 
Maximum 10 

Table 2-8 
Mannings “n” Values 

Material “n” 
PVC/HDPE/ABS 0.009 
DI 0.013 
VCP/RCP 0.011 

I I 

URS 



SECTIONTWO Executive Summary 

 2-6 

Table 2-9 
Slope Design Criteria Comparison (ft/ft) 

Sewer 
Line 
Size 

 
MSWD 

(Existing)  
 

 
MSWD 

(Recommended)

 Min Min / Max 
4”* 0.020 0.020 / NA 
6”* 0.020 0.020 / NA 
8” 0.0040 0.0040 / 0.083 

10” 0.0028 0.0028 / 0.062 
12” 0.0022 0.0022 / 0.049 
14” ABD 0.0016 / 0.040 
15” ABD 0.0015 / 0.036 
16” ABD 0.0014 / 0.040 
18” ABD 0.0012 / 0.028 
21” ABD 0.0010 / 0.023 
24” ABD 0.0008 / 0.019 

* Diameters allowed for Lateral Lines Only 
ABD – Approved By District 

Wastewater collection system’s include manholes, diversion structures, lift stations, and inverted 
siphons. These facilities should be constructed to meet specific standards in order to maximize 
the life and minimize the maintenance and operational costs.  Suggested modifications to 
manhole and lift station criteria are presented below. 

Manhole Standards 
� 5 feet diameter manholes should be considered for sewer depths greater than 10 feet 

and sewer lines greater than 15 inch. 

� Increase the required manhole distance to 400’ under normal condition and increase 
manhole spacing on primary interceptors when crossing fault zones. 

� Specify that drop manholes should be used only in extreme cases and only if 
approved by the District. 

Lift Station Standards 
� Replace the word “Pumping” with “Lift” in order to avoid confusion with water 

distribution system booster pump stations. 

� Lift stations shall be designed to pump the calculated peak wet weather flow from the 
upstream sewer basin area. 

� A minimum of four hours of emergency storage should be required in order to 
provide operators with response time necessary to address unforeseen conditions. 

� For lift stations handling less than 1 mgd, a duplex pumping unit lift station should be 
provided with 100% backup capacity. 

URS 



SECTIONTWO Executive Summary 

 2-7 

� For lift stations handling in excess of 1 mgd, at least three pumping units should be 
provided to meet 100% of the flow with the largest pump out of service. 

� All variable speed pumps shall be inverter duty motors. 

� There should be some means of measuring flow at lift stations. 

� Lift stations shall be equipped with backup power with auto-transfer capabilities. 

� All unattended lift stations should have standardized instrumentation to allow remote 
detection of various operating and security conditions. 

� Check valves shall be in a separate vault at or above grade. 

� Lift Stations shall be designed as a submersible pump in a dry well, as applicable. 

� Wet wells shall be designed as self cleaning. 

� Intake and wet well design should be in accordance with the Hydraulic Institute 
standards. 

Design flows are used to size collection sewer lines interceptor sewer lines, and lift stations in 
order to have adequate capacity to meet current and projected PWF conditions.  Based on the 
flow analysis performed in this report, the following modifications and additions to the current 
unit flow criteria are recommended.  The residential unit flow should be changed to gallons per 
day per equivalent dwelling unit (gpd/EDU) and unit flow values should reflect those in Table 2-
10. 

Table 2-10 
Recommended Design Unit Flow Values 

Land Use Unit 
Flow 

Units 

Residential (EDU) 200 gpd/EDU 
Commercial / Industrial 2,000 gpd/acre 

Public Uses (excluding schools) 1,000 gpd/acre 
Schools 500 gpd/acre 

2.4 WASTEWATER FLOWS 
An overview and analysis of historical and projected 20-year wastewater flows within the 
wastewater collection system was evaluated.  This evaluation and analysis is necessary to 
appropriately calibrate and model the collection system hydraulics as well as evaluate existing 
and proposed collection system design parameters associated with future flow conditions.   

Wastewater flow comes from varying land use types within the collection system including 
single family residential, multi-family residential, commercial, hotel/spas, public, and industrial 
facilities. Additional flows are the result of groundwater infiltration and wet weather inflow and 
infiltration.  Furthermore, wastewater flow in a collection system is measured and defined in 
several ways; Average Day Dry Weather Flow (ADF), Peak Dry Weather Flow (PDF) and Peak 
Wet Weather Flow (PWF). 

Average Day Dry Weather Flow (ADF) is the average wastewater flow in a collection system 
measured at the wastewater treatment plant occurring during a dry weather condition (i.e. no 
stormwater flow component).  The flow includes sanitary wastewater from residential, 

URS 



SECTIONTWO Executive Summary 

 2-8 

commercial, industrial and public properties and applicable baseline groundwater infiltration.  
The ADF flows discharged to the Horton Wastewater Treatment Plant (HWWTP) and Desert 
Crest Wastewater Treatment Plant (DCWWTP) over the past five years are shown in Figures 2.1 
and 2.2, respectively.   

Figure 2.1 
HWWTP Average Annual Dry Weather Flows 

Horton WWTP Average Annual Flow 
January 2001 - July 2006

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

JA
N 01

MAR 01

MAY 01

JU
L 0

1

SEP 01

NOV 01

JA
N 02

MAR 02

MAY 02

JU
L 0

2

SEP 02

NOV 02

JA
N 03

MAR 03

MAY 03

JU
L 0

3

SEP 03

NOV 03

JA
N 04

MAR 04

MAY 04

JU
L 0

4

SEP 04

NOV 04

JA
N 05

MAR 05

MAY 05

JU
L 0

5

SEP 05

NOV 05

JA
N 06

MAR 06

MAY 06

JU
L 0

6

Fl
ow

 (Q
) i

n 
M

G
D

Horton WWTP

2001 2005200420032002 2006
ADF = 0.90 ADF = 0.93 ADF = 1.08 ADF = 1.18 ADF = 1.34 ADF = 1.24 

 

Figure 2.2 
DCWWTP Average Annual Dry Weather Flows 

 

Desert Crest WWTP Average Monthly Flow January 2001 - July 2006

0

0.02

0.04

0.06

0.08

0.1

0.12

JA
N

 0
1

M
A

R
 0

1

M
A

Y
 0

1

JU
L 

01

S
E

P
 0

1

N
O

V
 0

1

JA
N

 0
2

M
A

R
 0

2

M
A

Y
 0

2

JU
L 

02

S
E

P
 0

2

N
O

V
 0

2

JA
N

 0
3

M
A

R
 0

3

M
A

Y
 0

3

JU
L 

03

S
E

P
 0

3

N
O

V
 0

3

JA
N

 0
4

M
A

R
 0

4

M
A

Y
 0

4

JU
L 

04

S
E

P
 0

4

N
O

V
 0

4

JA
N

 0
5

M
A

R
 0

5

M
A

Y
 0

5

JU
L 

05

S
E

P
 0

5

N
O

V
 0

5

JA
N

 0
6

M
A

R
 0

6

M
A

Y
 0

6

JU
L 

06

Fl
ow

 (Q
) i

n 
M

G
D

Desert Crest WWTP

2001
ADF = 0.046 

2002
ADF = 0.048 

2003
ADF = 0.053 

2004
ADF = 0.050 

2005
ADF = 0.050 

2006
ADF = 0.052 

 I• 

URS 



SECTIONTWO Executive Summary 

 2-9 

Because the water records used for model calibration are summarized by Fiscal Year (FY), the 
FY 2006 average dry weather flow at each wastewater treatment plant is shown in Table 2-11. 

Table 2-11 
FY 2006 ADF 

 ADF 
(mgd) 

HWWTP 1.32 
DCWWTP 0.05 
Total 1.37 

The largest daily peak of wastewater influent occurring at the treatment plant, if it occurs on a 
day where no appreciable inflow or infiltration occurs, is referred to as Peak Dry Weather Flow 
(PDF).  Figures 2.3 and 2.4 represent a typical day wastewater influent diurnal pattern, PDF, and 
corresponding peaking factors for the HWWTP and DCWWTP, respectively. 

Peak Wet Weather Flow (PWF) as compared to PDF reflects inflow from precipitation events 
and an associated increase in infiltration (i.e. extraneous flow).  Collection system inflow is the 
amount of storm water that primarily flows into the collection system through manholes and 
infiltration is the amount of groundwater that enters the system through pipe defects or leaky 
joints. 

Peaking factors were established for each collection system based on storm events occurring in 
the MSWD area.  The existing MSWD peaking factor, the peaking factors established for 
existing and future collection system master planning is shown in Table 2-12 for each WWTP. 

Table 2-12 
Horton and Desert Crest WWTP 

Peaking Factors 

Peaking Factor Horton Desert 
Crest 

PF 1.33 2.00 

PWF 2.29 4.07 

PWF (MSWD Criteria) 2.44 3.40 

Percent Difference -6% +20% 

Projected wastewater flow includes the estimation of the next 20-years as well as establishing 
ultimate flow values for build out conditions.  The 20-year flow estimate will be used to establish 
facility needs whereas the ultimate flow will be used to design sewer line and facility capacity 
requirements. 

URS 



SECTIONTWO  EXECUTIVE SUMMARY  
 
 

Figure 2.3  
HWWTP Diurnal Flow Pattern  

Horton WWTP Avg Day Diurnal Pattern

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

2

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

Fl
ow

 (M
G

D
)

 

PDF = 1.65

ADF = 1.33 
PF = 1.33

PDF – Peak Dry Flow 
ADF – Average Daily Flow 
PF – Peaking Factor 

 
Figure 2.4  

DCWWTP Diurnal Flow Pattern 

Desert Crest WWTP Avg Day Diurnal Pattern

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

Fl
ow

 (M
G

D
)

 

PDF = 0.12

PF = 2
ADF = 0.06 

PDF – Peak Dry Flow 
ADF – Average Daily Flow 
PF – Peaking Factor 

 

 

~ 

/ ~ a..-x. 
& 

_.,,,.- - ' I - ~- " i- - JI. 

' \. ~ ......... J 
- - -

URS 



SECTIONTWO Executive Summary 

 2-11 

The future customer and population projections developed in Section 3 along with the design 
unit flow values established were used to create the future flow scenario.  Table 2-13 and 2-14 
summarize the projected flows for the proposed Assessment District 12 and approved 
development projects, respectively. 

Table 2-13 
Flow Rates Resulting from Future and Existing Assessment Districts 
 AD-12 

Additional 
Dwelling Units 

AD-12 
Flow Per Year 

(MGD) 

Cumulative 
AD-12 Flow 

(MGD) 
2007 667 0.133 0.133 
2008 667 0.133 0.266 
2009 667 0.133 0.399 
2010 571 0.114 0.514 
2011 571 0.114 0.628 
2012 571 0.114 0.724 
2013 571 0.114 0.857 
2014 571 0.114 0.971 
2015 571 0.114 1.085 
2016 571 0.114 1.200 

 

Table 2-14 
Future Projects Projected Flows 

Year 
Complete 

Additional 
Dwelling 

Units 

Annual 
Flows (mgd) 

Cumulative 
Flow 
(mgd) 

2007 779 0.155 0.155 
2008 939 0.188 0.343 
2009 1114 0.223 0.566 
2010 1306 0.261 0.827 
2011 1494 0.300 1.127 
2012 1361 0.272 1.399 
2013 1515 0.303 1.702 
2014 1682 0.336 2.038 
2015 2057 0.411 2.449 
2016 1587 0.317 2.766 
2017 1676 0.335 3.101 

 

URS 



SECTIONTWO Executive Summary 

 2-12 

Based on the assessment district, planned development projects, and infill construction flow 
projections have been established for the planning period of 2007 through 2026 (Table 2-15). 

Table 2-15 
Projected Wastewater Collection Flow for MSWD 

Year 
Cumulative Flow

(mgd) Year 
Cumulative Flow 

(mgd) 
2006 1.37 2017 5.80 
2007 1.69 2018 6.13 
2008 2.04 2019 6.49 
2009 2.42 2020 6.86 
2010 2.80 2021 7.26 
2011 3.21 2022 7.59 
2012 3.60 2023 7.94 
2013 4.02 2024 8.31 
2014 4.47 2025 8.69 
2015 4.95 2026 9.09 
2016 5.48   

2.5 WASTEWATER TREATMENT FACILITIES 
The Horton and Desert Crest Wastewater Treatment Plants (WWTP) are located within the 
service boundaries of the Mission Springs Water District.  The following three things were 
evaluated for each WWTP; design capacities, existing and anticipated future discharge 
limitations and capability to treat future wastewater flow to meet California Regional Water 
Quality Control Board (CRWQCB) discharge requirements was evaluated. 

The current capacity for the HWWTP is 2.3 mgd.  The highest average monthly flow rate for the 
period from November 2005 to October 2006 was in May 2006 at 1.40 mgd, and the highest 
daily flow was 1.54 mgd in October 2006.  Based on the 2.3 mgd design plant capacity, the 1.4 
mgd monthly average flow would constitute approximately 61% of its design capacity.  
Projected wastewater flow presented in Section 5 for the 20-year period from 2006 to 2027 
indicates the existing 2.3 mgd Horton WWTP capacity will be exceeded between the years 
2008/09.  Currently MSWD is planning to expand the Horton WWTP by 1.5 mgd, which would 
raise the total treatment capacity to 3.8 mgd and could potentially be in service by 2008/09.  
Based on the wastewater flow projection in Section 5, Horton WWTP capacity of 3.8 mgd would 
serve the District’s needs until approximately 2012 to 2013 period. 

The Desert Crest WWTP rated plant capacity is 0.18 mgd. The WWTP was initially operational 
with a 0.09 mgd capacity in 1974 with a second expansion of a redundant treatment train in 1984 
for added plant reliability.  The highest monthly average flow rate during the period from 
November 2005 to October 2006 was in January and March 2006 at 0.060 mgd and the highest 
one-day flow in this same period was 0.069 mgd in December 2005.  Over the last five years the 
highest average monthly flow was 0.067 mgd in February 2005 and the maximum day flow was 
0.085 mgd in February 2005.  Based on the 0.09 mgd design capacity of the plant and the 0.067 
mgd monthly average flow the plant is at approximately 74% of the design capacity.  With the 
plant operating at approximately 74% of the design capacity and the anticipated growth within 
the Desert Crest service area, the District is considering an alternative to abandon the treatment 

URS 



SECTIONTWO Executive Summary 

 2-13 

plant and gravity flow to the new Dos Palmas Lift Station (DPLS) which would eventually be 
served by the new RWWTP. 

Based on the 20-year wastewater flow projections presented in Figure 5.11 and the Horton 
WWTP capacity of 3.8 mgd, the RWWTP should be planned, designed, constructed and made 
operational by 2012.  It is projected that at ultimate build-out, the total wastewater flow would be 
approximately 23 mgd.   The new regional WWTP initial treatment capacity should be at least 8 
mgd in order to serve the District until approximately 2023.  This would allow for an 
approximate10-year period before the next plant expansion.   

2.6 EXISTING WASTEWATER COLLECTION SYSTEM 
Currently, MSWD wastewater collection system is comprised of approximately 75 miles of 
gravity sewer lines, one diversion structure, one sewage lift station, and two wastewater 
treatment plants.  The entire collection system is based on pipe size and is comprised of 
approximately 75.4 miles of collection and interceptor sewer lines as shown in Table 2-16.   

Table 2-16 
MSWD Pipe Diameters 

Gravity Pipe Diameter Length Length 
(inch) (feet) (mile) 

Collection Sewers 

8 287,807 54.5 
10 25,077 4.8 
12 40,200 7.6 
Subtotal 359,692 66.9 
Interceptor Sewers  
15 24,709 4.7 
18 7,639 1.5 
24 9,530 1.8 
30 2,570 0.5 
Subtotal 44,448 8.5 
Total 404,139 75.4 

The Dos Palmas Lift Station (DPLS) is located on Dillon road just west of Manzana and has a 
circular wet well eight feet in diameter and 30 feet deep. The station houses two 60 HP 
submersible pumps, each with a design capacity of 700 gpm and 133 feet of total dynamic head.  
The lift station has a 10 inch PVC force main running north along Avenida Manzana Road. 

2.7 EXISTING COLLECTION SYSTEM ANALYSIS 
The existing wastewater collection system was hydraulically modeled to determine the system 
ability to convey wastewater flows.  Sewer line and manhole information such as nodal 
coordinate data, invert elevations, slopes, rim elevations, diameters, lengths, and flow quantities 
were required to setup the wastewater system model.  Design criteria discussed in Section 4 
provides a basis of comparison for the existing system performance.  With the exception of a few 

URS 



SECTIONTWO Executive Summary 

 2-14 

sewer lines, the existing collection system is adequately sized to convey the existing wastewater 
flow at this time.   

However, there are eight sewer lines that do not meet the established d/D criteria during PDF and 
33 sewer lines exceeding d/D criteria when the PWF is applied to the system.  There are seven 
sewer lines exceeding d/D criteria at PWF in the Desert Crest collection system, the majority of 
the sewer lines exceeding criteria are in the Horton collection system (Figures 2.5 and 2.6).    

The minimum pipe velocity per design criteria is two feet per second (fps) and the maximum 
velocity design criterion is recommended to be ten fps.  At PDF, nearly 950 sewer lines show a 
velocity below the minimum velocity criteria of two fps and at PWF, approximately 750 sewer 
lines are still below minimum velocity criteria.  The large number of sewer lines with low 
velocities is primarily due to low flow values in certain parts of the system and is not uncommon 
in wastewater collection system modeling.  Eight sewer lines exceed the established maximum 
velocity criteria at PDF and one additional sewer line exceeds the criteria at PWF (Figure 2.7). 

For the existing system flows, the capacity of the Dos Palmas Lift Station of 1.0 mgd exceeds the 
current use of 25,000 gpd.  As a part of Assessment District 12, the southern portion of the city 
will be tied to the collection system at which time these flows will increase to approximately half 
of the lift station capacity. 

2.8 FUTURE COLLECTION SYSTEM ANALYSIS AND CIP    
The future collection system analysis is performed to provide the requirements for future 
wastewater collection system needs. The CIP program is developed to assist MSWD in 
identifying the possible financial requirement to plan, design, and construct their improvements.  
Both the analysis and CIP program are based on a 20-year planning horizon.   

As part of the ultimate flow scenario, URS developed a list of existing sewer lines that do not 
meet criteria and determined a proposed layout for interceptors to handle future development.  
The sewer lines recommended for replacement in the CIP include only sewer lines that are 
surcharged (d/D ratio greater than 1.0).  There are 47 sewer lines at PWF in the existing system 
that have a d/D ratio greater than 1.0.  Nine of these sewer lines also fail d/D criteria during 
existing flow conditions for peak wet weather flow and are considered priority replacements in 
the CIP program (Figure 2.8). 

Sewer lines failing minimum velocity criteria are not identified for replacement but should be 
considered for additional routine maintenance.  Sewer lines failing maximum velocity criteria of 
ten fps should be monitored closely for pipe integrity and/or manhole corrosion due to the H2S 
gases and those exceeding the NCPI regulation of 20 fps should be identified for replacement.  
Seventeen sewer lines failed the maximum velocity criteria, however, only one (P568) is 
recommended for replacement (Figure 2.9). 

URS 



")

")

$+

§̈¦I 10 

PA
LM

 D
R

IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

W
E

S
T 

D
R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

I-10

MISSION LAKES BLV

13TH AVE

18TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

20TH AVE

VE
R

B
E

N
A 

D
R

TWO BUNCH PALMS TR

W
O

R
S

LE
Y 

R
D

HACIENDA AVE

AV
E

N
ID

A 
M

A
N

ZA
N

A

M
IR

A
C

LE
 H

IL
L 

R
D

GARNET AVE

BE
N

N
E

TT
 R

D

BU
B

B
LI

N
G

 W
E

LL
S

 R
D

DILLON RD

I-10

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

W
E

S
T 

D
R

W
E

S
T 

D
R

18TH AVE

15TH AVE

Horton WWTP

Desert Crest WWTP

Dos Palmas Lift Station

Figure 2.5
Failed Pipes Due to 

d/D Criteria
Peak Dry Weather Flow

8-15 Inch pipes
d/D

0.0 - 49.9

50.0 - 100.0

18-30 Inch Pipes
d/D

0.0 - 74.9

75.0 - 100.0

Road Centerlines

Force_Main
New FM

Abandoned FM

Major Roads

 

­

Figure Not to Scale

P294, P295, P1391

P581

P775

P1428, P1430

P1428, P1430

US Army C<>rps 
Qf Engineer-s . MOUi~ 

WATI.R DISTRICT 



")

")

$+

PA
LM

 D
R

DILLON RD

IN
D

IA
N

 A
V

E

PIERSON BLV W
E

ST
 D

R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

MISSION LAKES BLV

13TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

VE
R

BE
N

A 
D

R

TWO BUNCH PALMS TR

HACIENDA AVE

AV
E

N
ID

A 
M

AN
ZA

N
A

M
IR

A
C

LE
 H

IL
L 

R
D

W
E

ST
 D

R

DILLON RD

15TH AVE

Horton WWTP

Desert Crest WWTP

Dos Palmas Lift Station

Figure 2.6
Failed Pipes Due to

d/D Criteria
Peak Wet Weather Flow

8-15 Inch Pipes
d/D

0.0 - 49.9

50.0 - 100.0

18-30 Inch Pipes
d/D

0.0 - 74.9

75.0 - 100.0

Force_Main
New FM

Abandoned FM

Road Centerlines

$+ Dos Palmas Lift Station

") Desert Crest WWTP

") Horton WWTP

 

­

Figure Not to Scale
P1641 - 1646

P1150

P1150 P711

P456

P1106

P295, P1392, P444

P581, P585

P775

P1428, P1430

P1274

P1452-P1455

~ .. ~ 

:ti 
::;!f~s 
·:. ·-·.•_,,. 
... 
;'·'\.:.-~ ~ . 

. 1·;;', 

',';~- '.,. 

:::t~/' 

.1 

• r "'a :,.~-

~>~, ;i c 

~ •\·,. 

US Army Corps 
of Engineers , MISSIMl9> 

WATI.R DISTRICT 



")

")

$+

")§̈¦I 10 

PA
LM

 D
R

IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

W
E

ST
 D

R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

I-10

MISSION LAKES BLV

13TH AVE

18TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

20TH AVE

VE
R

BE
N

A 
D

R

TWO BUNCH PALMS TR

W
O

R
SL

E
Y 

R
D

HACIENDA AVE

AV
E

N
ID

A 
M

AN
ZA

N
A

M
IR

A
C

LE
 H

IL
L 

R
D

BE
N

N
E

TT
 R

D

BU
B

BL
IN

G
 W

E
LL

S 
R

D DILLON RD

I-10 LI
TT

LE
 M

O
R

O
N

G
O

 R
D

W
E

ST D
R

W
E

ST
 D

R

18TH AVE

15TH AVE

Horton WWTP

Regional WWTP

Desert Crest WWTP

Dos Palmas Lift Station

Figure 2.7
Failed Pipes Due To

Velocity Criteria
Peak Dry Weather Flow

Collection Piping
Velocity (fps)

0.00 - 1.99

2.00 - 9.99

10+

Force_Main
New FM

Abandoned FM

Streets

 

Figure Not to Scale

­

P57 P226 P193

P149

P1198

P940

P568

P33

rJp., • 
' ____ , !,. . 

. ~!"fil:.-
--1 ~ 

· :1 



IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

M
O

U
N

TA
IN

 V
IE

W
 R

D

PA
LM

 D
R

DILLON RD

Figure 2.8
Existing System
Failing Criteria

at Ultimate Peak Flow
Existing Sewer Lines

Surcharge

Fail d/D Critieria

Pass d/D Criteria

Future Land Use/Connections

Planned Developments

Existing System Parcels

Major Roads

MSWD Boundary

 

Figure Not to Scale

­

.1. .L.L..l..LLl..L .L .L.LJ--L-L.U 

- -Ill, 

= --
u -------.- ... - Ill 

1111 
1111 
CJ 
:r-111•11· , ..... ..; 

l I ? \ 



IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

M
O

U
N

TA
IN

 V
IE

W
 R

D

PA
LM

 D
R

DILLON RD

Figure 2.9
Existing System

Failing Velocity Criteria
at Ultimate Peak Flow

Existing Sewer Lines
Pass Velocity Criteria

Fail Minimum Velocity Criteria

Fail Maximum Velocity Criteria

Fail NCPI Maximum Velocity Criteria

Future Land Use/Connections

Planned Developments

Existing System Parcels

Major Roads

MSWD Boundary

 

Figure Not to Scale

­

P586

--D 
.1•111--,,_ .... 

j - ~ 
-j __.________. 

···-··· ···-···-···-·.,_ ........ "'·"'-'"-"' I 
I 
I 
I 



SECTIONTWO Executive Summary 

 2-20 

URS has proposed future interceptors throughout the District to collect and transmit the ultimate 
build out flow.  Figure 2.10 illustrates the layout and size of the proposed interceptors and Table 
2-17 contains a list of sewer line sizes and corresponding lengths that are needed over the next 
20-years. 

Table 2-17 
Proposed Interceptor Size and Lengths 

Pipe Diameter 
(inch) 

Pipe Length 
(mile) 

8 5.95 
10 1.80 
12 8.45 
15 8.59 
18 15.05 
21 3.64 
24 0.61 
27 3.08 
30 0.88 
33 0.07 

Total 48.12 

As discussed earlier, wastewater treatment plant improvements include the 1.5 expansion of the 
Horton WWTP, the abandonment of the Desert Crest Lift Station including the lift station 
requirement, and the installation of the initial phases of the 8 mgd Regional WWTP.  Cost 
estimates associated with these improvements are provided in Table 2-18. 

Table 2-18 
Facility and Wastewater Treatment Plant Cost Summary 

Planning Year / Cost 

Project 2007-2011 2012-2016 2017-2021 2022-2026 
Horton WWTP  
1.5 mgd Expansion* $20M $0 $0 $0 

Desert Crest WWTP 
Abandonment** $0.5M $0 $0 $0 

Regional WWTP      
Phase I & II $100M $0 $0 $100M 

Subtotals $120.5M $0 $0 $100M 
*Preliminary Cost Estimate from District 

**Cost Estimate includes the following components from Webb Memo dated 8/17/06; D.C. Sewer Lift Station, D.C. 
4 inch Dia. Sewer Forcemain, Paving fro 4 inch Dia. Forcemain.  Costs have been inflated to 2007 dollars using the 
ENR cost index (Appendix G). 

URS 



")

")

$+

")#*

#*

#*

#*

#*#*

#*

#*

#*

#* #*

#*

#* #*#* #*

#*

#*

#*

#*
#*

#*

#*#*

#*

#* #*

#*

#*

#*#* #*#* #*
#*

#*#* #*

#*

#*#*

#*#*

#*

#*

#* #*

#*

#*

#*#*

#*

#*

#*

Figure 2.10
Proposed Interceptors

and Existing
Pipe Replacement

Proposed Interceptors
Years

2007-2011

2012-2016

2017-2021

2022-2026

Not Included

Existing Collection System
Diameter

8" - 12"

15" - 30"

Future Land Use

Planned Developments

Existing System Parcels

Major

MSWD Boundary

Force_Main
New FM

Existing FM
#* Project Markers

I-10

SH-111

I-108'
' 12''

Palm Springs Crest and
West Palm Springs Village
(southwest corner of district)

RWWTP

DCWWTP

HWWTP

DPLS

 

Figure Not to Scale

­

12"
2-A

21"
3-B

21"
2-C

15
"

21
"

3-
A

12"

1-A

15"

1-B

18"

1-C

8" 3-
J

10
"

3-
I

18"

4-A

12"
4-C

21"
1-E

21"
1-D

27"
3-D

21"
3-E

18"
3-F

2-
B

33"

2-O
30"
2-N

8"
2-I 15"

2-J
18"
2-K

21"

2-L
27"

2-M

15
"

3-
H

18
"

3-
G

24
"

4-
E

18
"

4-
D

15"

4-F
18"

4-G
8"

4-H

15"
4-B

27
"

1-
F

12
"

3-
L

15
"

3-
K

12"
2-D

18"
2-E

18"
2-F

10
"

2-
H

18
"

2-
F

18
"

2-
G

21
"

1-
G

15"
3-M

30"
3-C

I 

CJ 
1111 
1111 

9111•1111 

i11•111lli 

MISSl~ URS 

WATER DISTRICT 



SECTIONTWO Executive Summary 

 2-22 

The sanitary sewer line renewals address existing sewer lines that do not meet current d/D, 
maximum NCPI velocity criteria, and interceptor sewer lines proposed for future 
development.  Tables 2-19 and 2-20 are cost summary tables for the replacement and 
proposed sewer lines.   

Table 2-19 
Replacement Sewer Line Cost Summary 

Planning Year / Cost 
Sewer 
Line 2007-2011 2012-2016 2017-2021 2022-2026 Subtotal 

12” $0  $539,590  $0  $0  $539,590  
15” $0  $1,290,491 $153,903 $0  $1,444,394  
21” $0  $1,306,016 $3,443,850 $0  $4,749,866  
30” $0  $0  $361,604 $0 $361,604  
Subtotals $0 $3,136,096 $3,959,357 $0 $70,954,453  

 

Table 2-20 
Proposed Sewer Line Cost Summary 

Planning Year / Cost 

Sewer Line 2007-2011 2012-2016 2017-2021 2022-2026 Subtotal 

8” $0 $1,699,161 $981,180 $1,987,744 $4,668,085 

10” $0 $1,454,078 $338,553 $0 $1,792,631 

12” $2,054,475 $672,550 $1,168,725 $2,457,228 $6,352,978 

15” $3,890,592 $606,531 $3,240,089 $2,029,417 $9,766,629 

18” $6,852,923 $11,047,987 $11,797,553 $11,459,424 $41,157,887 

21” $7,296,695 $1,069,577 $2,974,923 $0 $11,341,195 

24” $0 $0 $0 $1,808,664 $1,808,664 

27” $6,425,314 $2,710,784 $3,709,495 $0 $12,845,593 

30” $0 $4,331,821 $0 $0 $4,331,821 

33” $0 $3,000,541 $0 $0 $3,000,541 

Subtotals $26,519,995 $26,593,026 $24,210,514 $19,742,473 $97,066,024 

 

2.9 C.I.P. FUNDING ALTERNATIVES 
An important component of the Sewer Master Plan is the identification of potential funding 
sources for construction, maintenance and operation of the project.  The MSWD has historically 
financed capital projects through multiple funding sources, while adhering to fiscal policy that 

URS 



SECTIONTWO Executive Summary 

 2-23 

guides the development of the sewer rate and fee structure.  Potential funding sources for 
collection and treatment system capital projects identified in this Master Plan include: 

• Section 219(f) WRDA 1999 – Federal funds administered by the Corps of Engineers; 

• State and Tribal Assistance Grants (STAG) – administered through USEPA; 

• Clean Water State Revolving Fund – USEPA and state loan program; 

• Proposition 50 – State of California Grant funds; 

• Proposition 84 – State of California Grant funds;  

• Levy assessment fees; and 

• Commercial bank loans. 

Some, or all, of these funding sources may be used in combination to finance implementation of 
the capital projects identified in the Sewer Master Plan. 

  

URS 



SECTIONTHREE Customers and Population 

 3-1 

3. Section 3 THREE Customers and Population 

3.1 INTRODUCTION 
The MSWD encompasses the city of Desert Hot Springs and portions of neighboring 
communities within Riverside County including the villages of Palm Springs Crest and West 
Palm Springs.  The District currently provides 6,116 wastewater treatment connections mainly to 
residents and non-residential customers in central Desert Hot Springs (Figure 3.1). 

MSWD is in the process of connecting the existing development to the wastewater collection 
system and incorporating new development as it occurs. 

The customer and population estimates presented in this analysis update MSWD customer 
analyses conducted for the 2001 Master Sewer Plan and 2005 Water Master Plan.  The 2001 
Master Sewer Plan identified the 2000 population within the District to be 26,821.  The plan also 
projected the District’s 2020 population to be 44,698.  The ultimate build out population 
projection was identified in the 2001 Master Sewer Plan as 102,000, although no year was 
attributed to that population estimate. 

This section is organized to present the data and methods used to characterize existing and 
projected future MSWD sewer service customers, historical population growth in the MSWD 
service area, the City of Desert Hot Springs, and the Coachella Valley, data on historical and 
current MSWD sewer connections, future land uses within the MSWD, and projected future 
MSWD sewer service connections through 2035. 

3.2 METHODS AND DATA 
US Census Bureau and the California Department of Finance provided data used to characterize 
population and housing and MSWD provided data used to characterize existing and historic 
service connections.  Land use data was accessed through the Riverside County website and 
through the City of Desert Hot Springs website.  The City of Desert Hot Springs Planning Office 
provided data on current development.  In addition, this discussion of customers and population 
relies on the City of Desert Hot Springs General Plan (2000) and the MSWD Master Water Plan 
(2005). 

Projected future population is based on projections made by the California Department of 
Finance and on information contained in the City of Desert Hot Springs General Plan.  MSWD 
customer projections are based on the Sewer Rate and Connection Fee Study(2005), 
development data provided by the City of Desert Hot Springs Planning Department, and 
Riverside County land use data.  The projections of future sewer service connections incorporate 
City of Desert Hot Springs data for approved construction projects and MSWD data on 
collection system expansion projects. 

URS 



, . ,,. 
. ,_, Si .. ~:;o~~,.,_ _,....:..,... 

, r ~~~ 
.:-1 -1 

"' ~ ... ~ 
~ ,7.... "' 

,-;;;. -• • ~,p,f - ...... _..,,..,.,_ ,a:,.. .. , 
-

• 
' 

r. 'W .. "'' 

I 
, ..... _ ...... ,.,.., ... __ 

. -• 
,• ' 

,, l ,,. , , 

• 

' - . ~,,' ,, 
1,t, ""4, t ' 

:f!. .. l~ , -.,. ~; ., 
/ ,,, , 

.,.._ • # 

' -' 

I! 
• • I 

I 

Flgu1e 3.1 
MSWD Existing 

Collection System 

• Desert crost WVfTP 

• 00$ P,&IM~ LIit St31i()f'I 

■ li()'1Qn 'INWTP 

ManhOle 

-C,oll~ System 

c-1 MSVIO Bo<'n(!;uy 

i ! 089611 Hot Spring~ Bounciary 

F1ilrc~ Main 

-· New FM 

-· Ab&n(Soned FM 

Slroots 

Figure Nol to Scitltl 

' ~ 

-A ,I& -,s .. ,r :! . .. • i!l~ 
~~ r: 

\ 
, 

~ 

I 

- f ' { r • • ~t~j ~ V,".!"' 
• ,,11 

• -



SECTIONTHREE Customers and Population 

 3-3 

3.3 HISTORICAL GROWTH IN POPULATION AND HOUSING 
Estimates of historical population and housing are based on information presented in the 2005 
Water Master Plan, which are based on 2000 US Census data and 2005 California Department of 
Finance data, and on 2006 data from the California Department of Finance.  Table 3-1 presents 
MSWD population estimates broken out into separate estimates for the City of Desert Hot 
Springs and for the areas outside of the city that are within the MSWD service area.  The 2006 
estimates for the overall MSWD service area population (36,224) and the service area population 
outside of the City (14,213) are based on the historical average proportion of service area 
population within the City to the proportion outside of the City, as presented in the 2005 Water 
Master Plan. 

Table 3-1 
MSWD Service Area Historical Population Estimates 

 1990 2000 2006 

City of Desert Hot Springs 11,668 16,582 22,011 

Non-City 7,832 9,518 14,213 

Total MSWD Service Area 19,500 26,100 36,224 
Sources: 1990 and 2000: MSWD Water Master Plan 2005, 2006: CA Dept of Finance 
Future annexation to City boundaries will affect the proportion. 

Table 3-2 presents historical population growth estimates for MSWD service area since 1990.  
Additional detail on more rapid growth experienced since 2000 is presented in Table 3-3, 
including details for the incorporated areas within Coachella Valley1.  The large growth that 
occurred in the City of Desert Hot Springs between 2005 and 2006 (12.8%) contributed to 
Riverside County being California’s second fastest growing county in 2006 (3.4%), which added 
more than 65,000 people during that time. 

Table 3-2 
MSWD Service Area Historical Population  

Annual Growth Rate Estimates 
1990 through 2006 3.95% 

1990 through 2000 2.96% 

2000 through 2006 5.61% 
Sources: 1990 and 2000: MSWD Water Master Plan 2005 and 2006: CA Dept of 
Finance 

1 Blythe, Cathedral City, Coachella, Desert Hot Springs, Indian Wells, Indio, La Quinta, Palm Desert, Palm Springs, 
and Rancho Mirage 

                                                 
 

URS 



SECTIONTHREE Customers and Population 

 3-4 

 
Table 3-3 

City of Desert Hot Springs and Coachella Valley  
Historical Population Estimates 

 City of Desert Hot Springs Coachella Valley 

 Population Annual 
Growth Rate  

Population Annual 
Growth Rate  

2000 16,582  276,253  

2001 16,777 1.2% 285,129 3.2% 

2002 16,985 1.2% 295,676 3.7% 

2003 17,398 2.4% 308,410 4.3% 

2004 18,000 3.5% 321,990 4.4% 

2005 19,507 8.4% 343,358 6.6% 

2006 22,011 12.8% 357,985 4.3% 
Source: California Department of Finance. Note population as of 01January each year. 

Table 3-4 and 3-5 portray the historic growth in housing units for the City of Desert Hot Springs 
and the Coachella Valley by the type of housing unit: single family, multi-family, or mobile 
home.  The historical growth in housing units for the City of Desert Hot Springs and the 
Coachella Valley are dominated by an increase in the number of single family units. 

Table 3-4 
City of Desert Hot Springs Historical Housing Units by Type 

 Total Units Single Family Multi-Family Mobile 

2000 7,034 3,960 2,506 568 

2001 7,046 3,972 2,506 568 

2002 7,068 3,994 2,506 568 

2003 7,171 4,086 2,506 579 

2004 7,380 4,295 2,506 579 

2005 8,016 4,895 2,512 609 

2006 9,184 5,933 2,592 569 

2000-2006 (1) 4.55% 6.97% 0.56% 2.51% 
Note: (1) Annual growth rate. Source: California Department of Finance 

 

URS 



SECTIONTHREE Customers and Population 

 3-5 

Table 3-5 
Coachella Valley Historical Housing Units by Type 

 Total Units Single Family Multi-Family Mobile 

2000 138,066 89,189 35,536 13,341 

2001 141,096 92,052 35,690 13,354 

2002 144,758 95,265 36,119 13,374 

2003 148,887 98,392 37,087 13,408 

2004 153,654 102,508 37,674 13,472 

2005 163,817 109,690 38,521 15,606 

2006 171,344 116,642 38,978 15,724 

2000-2006 (1) 3.66% 4.57% 1.55% 2.78% 
Note: (1) Annual growth rate. Source: California Department of Finance 

3.4 HISTORICAL AND CURRENT MSWD SEWER CONNECTIONS 
Recent historical data for MSWD sewer connections is presented in Table 3-6.  Data for FY 
2004 is presented in the MSWD Sewer Rate and Connection Fee study as actual December 2003 
data.  Data for FY 2007 is actual October 2006 data taken from MSWD operational records.  The 
MSWD fiscal year runs from 01 July through 30 June.  Growth in the number of sewer 
connections may be greater than population growth due to programs such as AD-12 and the in-
fill programs, which connect existing structures to the collection system. 

Table 3-6 
Historical MSWD Sewer Connections 

 FY 2003 FY 2004 (1) FY 2005 FY 2006 FY 2007 (2)

Single Family Residential 2,810 3,154 3,414 4,175 5,442 

Multi Family Residential 371 374 390 406 422 

Mobile Home Parks 4 4 4 4 3 

Non-Residential 241 242 248 249 249 

Total 3,426 3,774 4,056 4,835 6,116 
Notes: Fiscal year runs from 01July through 30June. FY 2005 and FY 2006 residential data interpolated from 
actual data from FY 2004 and FY 2007. 
(1)Data from December 2003. (2) Data from October 2006. 
Sources: MSWD Sewer Rate and Connection Fee Study, Dec. 2003 and MSWD Operations Data. 

 

In FY 2004, the 374 multi-family residential connections accounted for 1,785 equivalent 
dwelling units (EDUs) and the four mobile home park connections accounted for 282 EDUs.  In 

URS 



SECTIONTHREE Customers and Population 

 3-6 

FY 2007, the 422 multi-family residential connections accounted for 2,092 EDUs and the three 
mobile home park connections accounted for 259 EDUs.  In FY 2007 (October 2006) MSWD 
provided sewer services to 7,793 dwelling units (see Table 3-9), which is more than 60% of the 
total existing dwelling units (12,692) within the MSWD service area (see Table 3-8).   

3.5 CURRENT AND FUTURE LAND USE 
Current and future land uses were identified by Assessor’s Parcel Number (APN) for each parcel 
within the MSWD.  Land use categorizations for parcels within the City of Desert Hot Springs 
(including the sphere of influence: county managed lands over which the City has an advisory 
role) are based on data provided by the City of Desert Hot Springs Planning Department.  Land 
use categorizations for parcels not categorized by the City data were identified by data provided 
by Riverside County.  Parcels designated with multiple land uses were subdivided in sub-parcel 
areas according to the land use designation of the sub-parcel.  Acreages presented in this section 
are based on sub-parcel land use designations.  Table 3-7 presents the MSWD acreage for each 
general land use category. 

URS 



SECTIONTHREE Customers and Population 

 3-7 

 

Table 3-7 
MSWD Acreage for General Land Use Categories  

Category Acres 

Commercial 3,284 

Industrial 2,590 

Public and Transportation 1,654 

Residential 34,621 

Open Space 41,467 

Sub-total 83,616 

Unknown 4,627 

Total 88,243 
Sources: City of Desert Hot Springs Planning Department and 
Riverside County 

Undeveloped residential parcels were identified as those residential parcels for which the data 
indicated no structure present.  The future build out scenario assumes that all residential parcels 
would be developed to maximum density (dwelling units per acre) according to the parcel’s 
residential categorization.  Future build out for the MSWD is 73,012 dwelling units, which is the 
equivalent of all existing and future dwelling units.  Table 3-8 presents the acreage, existing 
dwelling units, and future dwelling units for the MSWD.  Residential parcel categorizations are 
summarized as follows: 

o Low Density = less than 5 dwelling units per acre; 

o Medium Density = 5 to 8 dwelling units per acre; and 

o High Density = more than 8 dwelling units per acre. 

Table 3-8 
MSWD Existing and Future Dwelling Units (DUs) 

 Acres Existing DUs Future 
DUs 

Total 
DUs 

Low Density 30,078 5,933 35,493 41,426 
Medium Density 3,600 4,370 14,264 18,634 

High Density 943 2,389 10,563 12,952 
Totals 34,621 12,692 60,320 73,012 

Sources: City of Desert Hot Springs Planning Department and Riverside County 

3.6 PROJECTED SEWER SERVICE CONNECTIONS 
There are currently 57 approved residential development projects within the MSWD that account 
for more than 20,000 new dwelling units.  Information for these development projects was 
gathered from the Residential Approval Projects of April 2006 for DHS and from information 
provided by the District.  In addition, MSWD’s AD-12 construction project and planned infill 

URS 



SECTIONTHREE Customers and Population 

 3-8 

will add approximately 6,500 dwelling units by 2016.  Projected sewer service connection 
growth is based on completion of the AD-12 and infill projects by 2016 and on a projected 
growth rate for the approved residential construction projects. 

An additional nine development projects, as identified by the District Staff, will add 
approximately 7,400 dwelling units, which have been spread evenly over the next ten years.  
Table 3-9 presents projected MSWD connections for 2007 – 2027.  An underlying assumption is 
that all new dwelling units associated with the approved construction projects will be connected 
to MSWD’s collection system.  The annual growth rate in dwelling units from 2006 through 
2017 is 10%.  Growth beyond 2017 is based on a growth rate of 6.5%, which is an average 
growth rate for DHS over the past four (4) years. 

URS 



Table 3-9 
Projected Sewer Connections

Year

Existing 
Development 
Connections

Proposed 
Development Total 

Connections
AD-12 Infill Growth 

Rate Connections

2000 4698
2006 7793
2007 667 147 10% 779 9386
2008 667 147 10% 939 11138
2009 667 147 10% 1114 13065
2010 571 10% 1306 14943
2011 571 10% 1494 17008
2012 571 8% 1361 18940
2013 571 8% 1515 21027
2014 571 8% 1682 23281
2015 571 8% 1862 25714
2016 571 8% 2057 28343
2017 5.6% 1587 29930
2018 5.6% 1676 31606
2019 5.6% 1770 33376

2020* 5.6% 1869 35245
2021 5.6% 1974 37219
2022 4.5% 1675 38894
2023 4.5% 1750 40644
2024 4.5% 1829 42473
2025 4.5% 1911 44384
2026 4.5% 1997 46382

Note:  Growth rates are based on current Desert Hot Springs growth rate for 
2007-2011, an average Desert Hot Springs growth rate for 2012-2016, an 
average District growth rate for 2017-2021, and an average Coachella Valley 
growth rate for 2022-2026.

*Total of proposed development connections reaches the number of connections 
in existing development projects.



SECTIONFOUR Wastewater Collection Design Criteria 

 4-1 

4. Section 4 FOUR Wastewater Collection Design Criteria 

4.1 INTRODUCTION 
Mission Springs Water District, like many districts and agencies throughout the Coachella 
Valley, is experiencing an extremely high rate of growth.  Due to the rapid growth and the 
current initiative to eliminate individual septic systems within the Districts service boundary, the 
planning for new sewer collection system infrastructure throughout the District is significant.  It 
is important to determine if the current MSWD design criteria will meet current and future 
collection system demands. 

URS compared the existing MSWD criteria with recommended industry standards and other 
local agencies’ criteria to develop wastewater collection system performance standard 
recommendations.  Public agencies used in the design criteria comparison include the following: 

CPS – City of Palm Springs 

CSD – the City of San Diego 

CVWD – Coachella Valley Waster District 

DWA – Desert Water Association 

EMWD – Eastern Municipal Water District 

EVMWD – Elsinore Valley Municipal Water District 

EVWD – East Valley Municipal Water District 

WMWD – Western Municipal Water District 

Table 4-1 
Existing Design Criteria Comparison 

 d/D Material(s) Velocity (fps) 
 < 15 

inch 
> 15 
inch  Min/Max/Rec 

MSWD 0.5 0.75 VCP 2 / NL / NL 
EMWD 0.5 

(14”) 
0.75 
(14”) Plastic, VCP 2 / NL / 3 

WMWD 0.5 0.75 NL 2 / 10 / NL 
EVWD 0.5 0.75 VCP, PVC, 

ABS, DI NL 

CSD 0.5 0.75 NL 2 / 10 / 3-5 
EVMWD 0.5 

(=<12”) 
0.66 

(>12”) PVC, Vylon NL 

CVWD NL NL VCP NL 
DWA NL NL VCP NL 
CPS 0.5 0.5 NL 2/NL/NL 

NL – Not Listed 
Rec - Recommended 

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-2 

4.2 WASTEWATER COLLECTION SYSTEM  
The wastewater collection system sewer lines are the backbone of every system and represent the 
highest system asset value.  The proper design of sewer lines will provide long-term benefits by 
reducing operation and maintenance needs and will reduce the need for replacement.  The 
suggested modifications to the MSWD collection system performance is presented below. 

4.2.1 Sewer Line Material 
Currently, MSWD requires that all “Sewer shall be vitrified clay pipe (VCP) or ductile iron for 
sewer as required.”  The District plans to change this wording to “Sewer shall be vitrified clay 
pipe (VCP) or otherwise as specified by the District.”  VCP has been used in all MSWD gravity 
sewer lines and URS recommends the developers be allowed continued use of these materials.  
History has demonstrated that VCP has performed well with some problems stemming from root 
intrusions at the bell/spigot interface and its fragile nature with hauling and installing causing 
cracks in the VCP pipe.  

URS reviewed other potential pipe materials common to the industry, as outlined below, 
however, it is the District criteria to only allow the use of VCP at this time. 

- Polyvinyl chloride (PVC) 

- High-density polyethylene (HDPE)  

- Acroylonitril-butadiene-styrene (ABS).  

Some of the advantages of these alternatives are a greater life expectancy and a greater flexibility 
during ground movement.  When critical interceptors are designed to cross fault lines, the design 
material should be reviewed.  These materials, particularly HDPE, will require fewer joints and 
are more durable during a seismic event, thereby reducing the potential for induced I&I, and the 
potential for a sanitary sewer overflow (SSO).   

4.2.2 Hydraulic Criteria 
The hydraulic design of sewer lines is a combination of line slope, diameter, and material.  These 
aspects are important in order to accurately predict sewer line capacity and the velocities 
achieved during peak and average wastewater flow conditions.  The proper hydraulic design of a 
sewer line provides a specific sewer line size to convey existing and future flows while reducing 
the potential for solids deposition and subsequent high maintenance needs.  The specific future 
flow needs must be considered to eliminate potential capacity restriction that could lead to a 
sanitary sewer overflow (SSO).  SSOs can cause a health hazard, groundwater contamination, 
property damage, and could lead to significant regulatory fines. 

4.2.2.1 Capacity (d/D) 

The current MSWD capacity is defined as the ratio of pipe depth (d) to diameter (D). Sewer line 
hydraulic capacity criteria is defined as; “Sewer shall be sized based on being half full (d) at 
peak flow for 8-inch through 15 inch (D) and ¾ full (d) at peak flow for larger sewers (D).”  
This criterion is the same as, or similar to, the criteria established throughout the region (Table 4-
1).  In addition to listing the d/D requirements, the criteria should also state that the d/D criteria, 

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-3 

Table 4-2, are calculated for Peak Wet Weather flow conditions and that Dry Weather flow 
conditions should be used to assess minimum flow conditions.  (Refer to Section 5.2.2 for details 
regarding Peak Flows) 

Table 4-2 
MSWD Sewer Line d/D Criteria 

Pipe Diameter <  15 inch > 15 inch 

d/D 0.5 0.75 

4.2.2.2 Velocity (V) 

Velocity is the rate (fps) at which wastewater travels through a component of the collection 
system.  Recommended sewer line velocities have been established to assist engineers in the 
design of a collection system that will minimize the deposition of solids and, thus, reduces the 
potential for sewer line clogging or an increase in maintenance.  Therefore, the sewer lines 
should be designed to stay within the flow velocity ranges depicted in Table 4-3. 

Table 4-3 
Velocity Design Criteria 

Velocities (fps) 
Minimum 2 
Desired 3 - 5 
Maximum 10 

4.2.2.3 Manning’s Pipe Roughness Coefficient 

The roughness of a sewer line pipe material will have a direct relationship to its ability to carry 
primary wastewater at a certain flow rate.  Sewer line pipe materials have varying degrees of 
internal pipe wall roughness that is defined by the Manning “n” roughness coefficient.  Based on 
industry testing of various materials, the following roughness coefficients (Table 4-4) are 
typically used in collection systems: 

Table 4-4 
Mannings “n” Values 

Material “n” 
PVC/HDPE/ABS 0.009 
DI 0.013 
VCP/RCP 0.011 

As the collection system develops and is operational for extended periods of time, adjustments to 
these n values for aged pipe conditions will be required.  The standard Mannings roughness 
coefficient for VCP in SewerCAD is equal to 0.011.  This coefficient is used for all sewer lines 
in both the existing and the future flow condition models. 

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-4 

4.2.2.4 Sewer Line Slope 

The sewer line slope is directly related to the minimum and maximum flow velocities.  MSWD’s 
current standard only provides minimum slope values.  URS recommends the inclusion of 
maximum slope values and criteria for sewer lines up to 24-inch diameter.  Based on the 
comparison of MSWD slope criteria with other local agencies, URS recommends the slope 
values presented in Table 4-5 to be incorporated into the MSWD’s sewer design manual. 

Table 4-5 
Slope Design Criteria Comparison (ft/ft) 

Sewer 
Line 
Size 

 
MSWD 

(Existing)  
 

 
EMWD 

 
WMWD 

 
EVWD 

 
MSWD 

(Recommended)

 Min Min / Max Min / Max Min Min / Max 
4”* 0.020 0.020 / NA 0.020 / NA 0.020 0.020 / NA 
6”* 0.020 0.020 / NA 0.020 / NA 0.020 0.020 / NA 
8” 0.0040 0.0040 / 

0.1200 
0.0034 / 0.086 0.0044 0.0040 / 0.083 

10” 0.0028 0.0032 / 
0.0850 

0.0026 / 0.061 0.0033 0.0028 / 0.062 

12” 0.0022 0.0024 / 
0.0660 

0.0020 / 0.049 0.0026 0.0022 / 0.049 

14” ABD NL NL NL 0.0016 / 0.040 
15” ABD 0.0016 / 

0.0500 
0.0015 / 0.036 0.0019 0.0015 / 0.036 

16” ABD NL NL NL 0.0014 / 0.040 
18” ABD 0.0014 / 

0.0370 
0.00113 / 

0.029 
0.0012 0.0012 / 0.028 

21” ABD 0.0012 / 
0.0300 

0.00092 / 
0.024 

0.0010 0.0010 / 0.023 

24” ABD 0.0010 / 
0.0250 

0.00076 / 
0.020 

0.0008 0.0008 / 0.019 

* Diameters allowed for Lateral Lines Only 
ABD – Approved By District 
NL – Not Listed 

4.3 WASTEWATER COLLECTION SYSTEM FACILITIES 
Wastewater collection system facilities include manholes, diversion structures, lift stations, and 
inverted siphons. These facilities should be constructed to meet specific standards in order to 
maximize the life and minimize the maintenance and operational costs.  Suggested modifications 
to manhole and lift station criteria are presented below. 

4.3.1 Sewer Manholes 
Sanitary sewer manholes provide operators the ability to access sewer lines for cleaning and 
general maintenance.  Access in public rights-of-way are needed to provide operators with safe 
access and spacing requirements necessary to safely clean certain sewer line lengths.  Spacing 

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-5 

requirements are typically based on the capabilities of the entities jet cleaning trucks.  MSWD 
current criteria include the following; 

• Manholes shall be installed on spacing not to exceed 350 feet. 
• Manholes shall be designed with 0.10’ minimum fall from inlet to outlet for straight 

through to 45-degree horizontal deflections and 0.20’ minimum fall from inlet to 
outlet for junctions or deflections greater than 45 degrees.  If the average slope of the 
inlet and outlet sewers yields a greater drop then this shall control.  For any junction 
manhole of sewers of the same diameter the inlets shall be at the same elevation. 

• Where sewers of different diameters junction at the manhole the inverts shall be set 
based on the depth of flow, assuming pipe to be ½ full for 8 inch sewers through 15 
inch sewers and ¾ full for larger sewers unless other wise approved by the district 

• 48 inch (4’) diameter manholes shall be used for sewers 8 inch through 24 inch 
diameter.  Sixty-inch (5’) diameter manholes for larger sewers and for sewer 
manholes with less than 5 foot in depth. 

• Lateral connections are not allowed into manholes. 
In general, the criteria stated above will provide a high level of collection system operation with 
no foreseen long-term problems.  However, URS would have MSWD consider the following 
adjustments to the current criteria: 

� 5 feet diameter manholes should be considered for sewer depths greater than 10 feet 
and sewer lines greater than 15 inch. 

� Increase the required manhole distance to 400’ under normal condition and increase 
manhole spacing on primary interceptors when crossing fault zones. 

� Specify that drop manholes should be used only in extreme cases and only if 
approved by the District.  

4.3.2 Sewage Lift Stations 
Sewage lift stations are required when the terrain does not allow for a portion of the system to 
gravity flow to the centralized wastewater treatment plant.  Lift stations are generally 
maintenance intensive and allow for a greater chance of SSOs, especially in a seismic region.  
Therefore, the District should take all steps possible to eliminate and/or minimize adding lift 
stations to the collection system.  If a lift station is necessary, the proper design to include safe 
access and to protect the health of operators during maintenance is critical.  MSWD current 
sewage lift station criteria includes the following: 

2.2.10 All pump stations, siphons, or non-standard construction shall be 
approved in concept prior to preparation of drawings. 

2.2.16 Pumping stations shall discharge to existing force mains when available.  
If a force main must discharge within a tract gravity sewer system the 
discharge pipe shall be detailed on the drawings and approved for the 
District. 

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-6 

We recommend that the District expand on the existing criteria by adding the following items:  

� Replace the word “Pumping” with “Lift” in order to avoid confusion with water 
distribution system booster pump stations. 

� Lift stations shall be designed to pump the calculated peak wet weather flow from the 
upstream sewer basin area. 

� A minimum of four hours of emergency storage should be required in order to 
provide operators with response time necessary to address unforeseen conditions. 

� For lift stations handling less than 1 mgd, a duplex pumping unit lift station should be 
provided with 100% backup capacity. 

� For lift stations handling in excess of 1 mgd, at least three pumping units should be 
provided to meet 100% of the flow with the largest pump out of service. 

� All variable speed pumps shall be inverter duty motors. 

� There should be some means of measuring flow at lift stations. 

� Lift stations shall be equipped with backup power with auto-transfer capabilities. 

� All unattended lift stations should have standardized instrumentation to allow remote 
detection of various operating and security conditions. 

� Check valves shall be in a separate vault at or above grade. 

� Lift Stations shall be designed as a submersible pump in a dry well, as applicable. 

� Wet wells shall be designed as self-cleaning. 

� Intake and wet well design should be in accordance with the Hydraulic Institute 
standards. 

4.4 PIPE BEDDING 
Proper bedding is very important in maintaining the integrity of the pipe, assuring it is laid to the 
proper grade, and preventing subsequent settling.  We suggest the following for inclusion into 
MSWD pipe bedding specifications: 

� All sewers, including laterals, shall be adequately bedded. 

� The entire pipe barrel shall have a continuous and uniform line bearing support. 

� Minimum bedding beneath sewers shall be at least one-eighth of the pipe diameter 
and in no case less than 6 inches. 

� Minimum bedding backfill above sewers shall be 12 inches. 

� Bedding material and size shall be in accordance with ASTM standards for 
appropriate pipe material and loading. 

� Load factor for VCP bedding shall be based on the calculated load and a safety 
factor of 1.5.  Bedding should be selected based on a load factor of 2.2 for rock 
encasement and a load factor of 4.5 for concrete encasement.  

URS 



SECTIONFOUR Wastewater Collection Design Criteria 

 4-7 

4.5 DESIGN FLOWS 
Design flows are used to size collection pipes and interceptors in order to have adequate capacity 
for all of the properties contributing to that element; i.e. the collection system of the unit.  The 
current design criteria only addresses residential flow and is written as follows; 

2.2.11   Sewer from SFR shall be designed based on an average of 250 gpm per 
dwelling unit per day. 

Based on the calculations performed in this report, the following modifications and additions to 
the current design criteria are recommended: 

� The units shown be changed to gallons per day per equivalent dwelling unit 
(gpd/EDU) 

� The flow values be established per Table 4-6 

Table 4-6 
Recommended Design Unit Flow Values 

Land Use Unit 
Flow 

Units 

Residential (EDU) 200 gpd/EDU 

Commercial / Industrial 2,000 gpd/acre 

Public Uses (excluding schools) 1,000 gpd/acre 

Schools 500 gpd/acre 

Calculations to justify the above design flow values can be found in Section 5.3.2. 

 

URS 



SECTIONFIVE Wastewater Flows 

 5-1 

5. Section 5 FIVE Wastewater Flows 

5.1 INTRODUCTION 
This section provides an overview and analysis of the historical and projected 20-year 
wastewater flows within the Mission Springs Water District (MSWD) wastewater collection 
system.  The evaluation and analysis of existing wastewater flows is necessary to appropriately 
calibrate and model the collection system hydraulics throughout the system as well as evaluate 
existing and proposed collection system design parameters for future flow conditions.   

This section provides the basis for flow parameters, how each flow is incorporated into the 
collection system model, and the resulting design criteria established for future wastewater 
collection components.   

5.2 HISTORICAL FLOW ANALYSIS 
Wastewater flow comes from varying land use types within the collection system including 
single family residential, multi-family residential, commercial, hotel/spas, public, and industrial 
facilities. Additional flows are the result of groundwater infiltration and wet weather inflow and 
infiltration.  Furthermore, wastewater flow in a collection system is measured and defined in 
several ways; Average Day Dry Weather Flow (ADF), Peak Dry Weather Flow (PDF) and Peak 
Wet Weather Flow (PWF).  Inflow and infiltration and the various flow types are further defined 
and evaluated for the MSWD collection system below.   

5.2.1 Inflow and Infiltration 
Infiltration is flow entering the system from a storm event through pipe defects or leaky joints.  
Inflow is flow entering the system from a storm event through manholes or other surface 
components.  Infiltration can be present during dry weather or wet weather whereas inflow is 
only present during a wet weather event.   

Because the District collection system is relatively new and the groundwater table around the 
District is fairly deep, groundwater infiltration affecting the system during dry weather periods is 
assumed to be negligible.  For wet weather, infiltration and inflow is accounted for by applying a 
wet weather peaking factor developed later in this section. 

5.2.2 Average Day Dry Weather Flow 
Average Day Dry Weather Flow (ADF) is the average wastewater flow in a collection system 
measured at the wastewater treatment plant occurring during a dry weather condition (i.e. no 
storm water flow component).  The flow includes sanitary wastewater from residential, 
commercial, industrial and public properties and applicable baseline groundwater infiltration.  
The system-wide ADF is typically calculated as the average annual flow measured at the 
wastewater treatment facility. 

MSWD maintains two flow meters, one at each wastewater treatment plant, and from which, 
URS conducted the flow analysis.  The District maintains a daily flow log recording the 
cumulative flow entering each plant and weekly flow charts of instantaneous flow.  The District 
supplied the daily flow logs for the past five years, instantaneous flow charts for the maximum, 
minimum, and average weeks, and flow charts for dates surrounding rainfall events as identified 

URS 



SECTIONFIVE Wastewater Flows 

 5-2 

later in this section.  The flow logs and records can be found in Appendix A.  The ADF flows 
discharged to the Horton Wastewater Treatment Plant (HWWTP) and Desert Crest Wastewater 
Treatment Plant (DCWWTP) over the past five years are shown in Figures 5.1 and 5.2, 
respectively.   

Figure 5.1 
HWWTP Average Annual Dry Weather Flows 

Horton and Desert Crest WWTPs Average Annual Flows 
January 2001 - July 2006

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

JA
N

 0
1

M
A

R
 0

1

M
A

Y
 0

1

JU
L 

01

S
E

P
 0

1

N
O

V
 0

1

JA
N

 0
2

M
A

R
 0

2

M
A

Y
 0

2

JU
L 

02

S
E

P
 0

2

N
O

V
 0

2

JA
N

 0
3

M
A

R
 0

3

M
A

Y
 0

3

JU
L 

03

S
E

P
 0

3

N
O

V
 0

3

JA
N

 0
4

M
A

R
 0

4

M
A

Y
 0

4

JU
L 

04

S
E

P
 0

4

N
O

V
 0

4

JA
N

 0
5

M
A

R
 0

5

M
A

Y
 0

5

JU
L 

05

S
E

P
 0

5

N
O

V
 0

5

JA
N

 0
6

M
A

R
 0

6

M
A

Y
 0

6

JU
L 

06

Fl
ow

 (Q
) i

n 
M

G
D

Horton WWTP

2001 2005200420032002 2006
ADF = 0.90 ADF = 0.93 ADF = 1.08 ADF = 1.18 ADF = 1.34 ADF = 1.24 

 
 

Figure 5.2 
DCWWTP Average Annual Dry Weather Flows 

Desert Crest WWTPs Average Monthly Flows Jan 2001 - Jul 2006

0

0.02

0.04

0.06

0.08

0.1

0.12

JA
N 01

MAR 01

MAY 01

JU
L 0

1

SEP 01

NOV 01

JA
N 02

MAR 02

MAY 02

JU
L 0

2

SEP 02

NOV 02

JA
N 03

MAR 03

MAY 03

JU
L 0

3

SEP 03

NOV 03

JA
N 04

MAR 04

MAY 04

JU
L 0

4

SEP 04

NOV 04

JA
N 05

MAR 05

MAY 05

JU
L 0

5

SEP 05

NOV 05

JA
N 06

MAR 06

MAY 06

JU
L 0

6

Fl
ow

 (Q
) i

n 
M

G
D

Desert Crest WWTP

2001
ADF = 0.046 

2002
ADF = 0.048 

2003
ADF = 0.053 

2004
ADF = 0.050 

2005
ADF = 0.050 

2006
ADF = 0.052 

 I• 

URS 



SECTIONFIVE Wastewater Flows 

 5-3 

Unlike the Desert Crest flows, which have remained fairly consistent over the last five years, the 
Horton ADF wastewater flows have increased from 0.90 mgd in 2001 to 1.34 mgd in 2006 or an 
approximate 35% increase over the past five years.   

Because the water records used for model calibration are summarized by Fiscal Year (FY), the 
FY 2006 average dry weather flow at each wastewater treatment plant was calculated and is 
listed in Table 5-1. 

Table 5-1 
FY 2006 ADF 

 ADF 
(mgd) 

HWWTP 1.32 
DCWWTP 0.05 
Total 1.37 

5.2.3 Peak Dry Weather Flow 
Wastewater flow entering a collection system fluctuates depending on the land use, the amount 
of contributing upstream flow, the day of the week, or the time of year.  For each wastewater 
treatment collection system, there is a general pattern representing the daily variance in flow 
entering the wastewater treatment plant.  This pattern is referred to as the collection system 
diurnal flow pattern (diurnal pattern).  Typical diurnal patterns have two peaks representing the 
hours when the most flow is entering the system.  The largest peak, if it occurs on a day there is 
no applicable inflow or infiltration, is referred to as Peak Dry Weather Flow (PDF).  The dry 
weather Peaking Factor (PF) is determined from dividing the PDF by the ADF.  Figures 5.3 and 
5.4 below represent a typical day wastewater influent diurnal pattern to the HWWTP and 
DCWWTP, respectively. 

URS 



SECTIONFIVE  WASTEWATER FLOWS  
 
 

Figure 5.3  
HWWTP Diurnal Flow Pattern  

Horton WWTP Avg Day Diurnal Pattern

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

2

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

Fl
ow

 (M
G

D
)

 

PDF = 1.65

ADF = 1.33 
PF = 1.33

PDF – Peak Dry Flow 
ADF – Average Daily Flow 
PF – Peaking Factor 

 
Figure 5.4  

DCWWTP Diurnal Flow Pattern 

Desert Crest WWTP Avg Day Diurnal Pattern

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

12
:0

0

2:
00

4:
00

6:
00

8:
00

10
:0

0

Fl
ow

 (M
G

D
)

 

PDF = 0.12

PF = 2
ADF = 0.06 

PDF – Peak Dry Flow 
ADF – Average Daily Flow 
PF – Peaking Factor 

 

 

~ 

/ ~ a..-x. 
& 

_.,,,.- - ' I - ~- " i- - JI. 

' \. ~ ......... J 
- - -

URS 



SECTIONFIVE Wastewater Flows 

 5-5 

The diurnal flow pattern for the Horton collection system presents two peaks, a morning peak 
around 8 AM and a smaller afternoon peak around 9 PM.  The land uses contributing to this 
basin include residential, commercial, and public facilities.  The commercial properties include 
schools, spas resorts, car washes, and laundromats.  The diurnal pattern for the HWWTP has 
lower peaks, which is common in very large systems, however, for MSWD, this is due to a 
combination of the large commercial flow and the wet well and lift station configuration at the 
plant entrance.  The average daily flow is 1.33 mgd, the peak dry weather flow is 1.65 mgd and 
the peaking factor is approximately 1.33. 

The Desert Crest basin diurnal flow pattern also presents two peaks, a morning peak around 8 
AM and an evening peak around 7 PM.  The DCWWTP collects wastewater from only 
residential properties and a small community so the peaks are more pronounced.  The average 
daily flow is 0.06 mgd, the peak dry weather flow is 0.12 mgd and the peaking factor is 
approximately 2.0. 

5.2.4 Peak Wet Weather Flow 
Peak Wet Weather Flow (PWF) is the result of inflow (precipitation events) and an increase in 
infiltration (i.e. extraneous flow being added to the ADF).  Collection system inflow is the 
amount of storm water that primarily flows into the collection system through manholes and 
infiltration is the amount of groundwater that enters the system through pipe defects or leaky 
joints.  The effect of inflow and infiltration (I&I) on a collection system will vary based on the 
system condition as well as the duration and intensity of a storm event.  The Peak Wet Weather 
Flow (PWF) is used to assist engineers in the design of collection system facilities including 
major interceptors and lift stations.   

URS referenced the National Oceanic and Atmospheric Administration (NOAA) San Diego 
California National Weather Service Office website to assist in establishing dates of local 
precipitation events.  For the past eight years at the Palm Springs rain gauge station, records were 
reviewed.  The seven storms depicted on Table 5-2 were identified as precipitation events large 
enough to potentially have an effect on MSWD wastewater collection system.  Instantaneous 
flow charts were obtained for the surrounding week of dates highlighted in yellow. 

Table 5-2 
Palm Springs Rain Gauge Data Storm Events 

Date Rain (In)

January 7th, 2005 0.49 

January 10th, 2005 1.19 

January 11th, 2005 0.78 

February 21st, 2005 0.98 

October 17th, 2005 1.10 

October 18th, 2005 0.71 

March 11th, 2006 0.64 

URS 



SECTIONFIVE Wastewater Flows 

 5-6 

The flow charts were reviewed to determine the effects, if any, on the collection system and the 
average day flows.  The wastewater flow charts for October 17, 2005, October 18, 2005, and 
February 21, 2005 showed significant peaks as compared to the flow records for the rest of the 
week.  There are many misleading peaks on the Horton diurnal flow pattern as result of wet well 
cleaning, pump tests, and meter misreads.  However, the Horton wet weather flow can be 
correlated to the storm event by establishing the time of the peak flow on the Desert Crest 
diurnal flow pattern record.  A daily diurnal comparison for each event and each collection 
system (or WWTP) is shown in Figures 5.5 through 5.8. 

URS 



 
Figure 5.6 

Desert Crest WWTP Flow Storm Events 2/21/2005 
Figure 5.5 

Horton WWTP Flow Storm Events 2/21/2005 
 
 

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5
12

:0
0 

A
M

2:
00

 A
M

4:
00

 A
M

6:
00

 A
M

8:
00

 A
M

10
:0

0 
A

M

12
:0

0 
P

M

2:
00

 P
M

4:
00

 P
M

6:
00

 P
M

8:
00

 P
M

10
:0

0 
P

M

2/16/2005
2/17/2005
2/18/2005
2/19/2005
2/20/2005
2/21/2005
2/22/2005

      

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1

12
:0

0 
A

M

1:
00

 A
M

2:
00

 A
M

3:
00

 A
M

4:
00

 A
M

5:
00

 A
M

6:
00

 A
M

7:
00

 A
M

8:
00

 A
M

9:
00

 A
M

10
:0

0 
A

M

11
:0

0 
A

M

12
:0

0 
P

M

1:
00

 P
M

2:
00

 P
M

3:
00

 P
M

4:
00

 P
M

5:
00

 P
M

6:
00

 P
M

7:
00

 P
M

8:
00

 P
M

9:
00

 P
M

10
:0

0 
P

M

11
:0

0 
P

M

2/17/2005
2/18/2005
2/19/2005
2/20/2005
2/21/2005
2/22/2005
2/23/2005

 

 

 
 
 
 

 

0

0.5

1

1.5

2

2.5

3

3.5

12
:0

0 
A

M

2:
00

 A
M

4:
00

 A
M

6:
00

 A
M

8:
00

 A
M

10
:0

0 
A

M

12
:0

0 
P

M

2:
00

 P
M

4:
00

 P
M

6:
00

 P
M

8:
00

 P
M

10
:0

0 
P

M

10/12/2005
10/13/2005
10/14/2005
10/15/2005
10/16/2005
10/17/2005
10/18/2005

      

0

0.2

0.4

0.6

0.8

1

1.2

12
:0

0 
P

M

2:
00

 A
M

4:
00

 A
M

6:
00

 A
M

8:
00

 A
M

10
:0

0 
A

M

12
:0

0 
P

M

2:
00

 A
M

4:
00

 A
M

6:
00

 A
M

8:
00

 A
M

10
:0

0 
A

M

10/13/2005

10/14/2005

10/15/2005

10/16/2005

10/17/2005

10/18/2005

10/19/2005

 

Figure 5.7 
Horton WWTP Flow Storm Events 10/17 & 10/18 2005 

Figure 5.8 
Desert Crest WWTP Flow Storm Events 10/17 & 10/18 2005 

Storm Event 
Storm Event

Storm Events

Storm Events 

Figures 5.5 – 5.8 
 

Wet Weather Effects on Flow for 
HWWTP and DCWWTP 

Note:  Peaks and Valleys not 
labeled as storm event are due to 
operation and maintenance 
activities. 

---+---___...,_ 
,E­

~ 

......... 
~ 

URS 



SECTIONFIVE Wastewater Flows 

 5-8 

Peaking factors were established for each storm event and treatment plant by comparing the 
PWF with the average flow at that time of day.  The peaking factor and the corresponding storm 
event data are listed in Table 5-3.  

Table 5-3 
Horton and Desert Crest WWTP 

Wet Weather Peaking Factors 
HWWTP DCWWTP 

STORM 
EVENT 

R 

(IN) 
ADF 

(mgd) 

PWF 

(mgd) 
PF 

ADF 

(mgd) 

PWF 

(mgd) 
PF 

2/21/2006 0.98 1.54 3.15 2.05 0.067 0.089 1.33 

10/17/2005 1.1 0.7 1.6 2.29 0.022 0.075 3.41 

10/18/2005 0.71 0.72 0.89 1.24 0.027 0.110 4.07 

 

It is important to note that storm events will occur at different times during the day and thus the 
peak will occur at different times in relation to the dry weather diurnal flow pattern.  In the most 
extreme case, the PWF would occur during the same time as the PDF.   This is the case for the 
February storm event and the corresponding wet weather peak flow.   

The effect of the above storm events on the Horton wastewater collection system appears to be 
linear depending on the amount of rainfall, Figure 5.9.  However, URS was unable to obtain 
rainfall intensity curves and was therefore unable to establish a peaking factor relative to storm 
frequency.  An I&I metering study or installation of electronic flow meters is recommended to 
assist engineers in establishing such a correlation. 

Figure 5.9 
Horton Collection system Rainfall vs. Peaking Factor 

Figure 5.9
Horton Subbasin Rainfall vs. Peaking Factor

0.6

0.7

0.8

0.9

1

1.1

1.2

1 1.2 1.4 1.6 1.8 2 2.2 2.4

Peaking Factor

R
ai

nf
al

l (
in

.)

 
The wet weather peaking factors currently used by the District are included in Table 5-4 below. 

 

URS 



SECTIONFIVE Wastewater Flows 

 5-9 

Table 5-4 
Current MSWD Wet Weather Peaking Factors 

Average Flow 
(mgd) 

PF 

0.00 – 0.01 4.0 
0.05 3.4 
0.10 3.2 
0.20 3.0 
0.30 2.8 
0.50 2.7 
0.80 2.6 
1.00 2.5 
1.50 2.4 
2.50 2.3 
4.00 2.2 
6.00 2.1 

10.00 2.0 
15.00 1.9 
30.00 1.8 

The factors developed for each collection system are close to the existing peaking factors as can 
be seen in Table 5-5. 

Table 5-5 
Horton and Desert Crest WWTP 

Peaking Factors 

Peaking Factor Horton Desert 
Crest 

PF 1.33 2.00 
PWF 2.29 4.07 
PWF (MSWD Criteria) 2.44 3.40 
Percent Difference -6% +20% 

The wet weather peaking factors of 2.29 and 4.07 for Horton and Desert Crest collection 
systems, respectively, are used to model the peak wet weather existing flow. 

5.3 CALIBRATION AND DESIGN UNIT FLOWS 
Unit flow values are established for each land use type for existing and future flow conditions.  
The calibration unit flow values are those established for existing flow conditions and are used to 
calibrate the existing flow model.  Design unit flow values are established for estimating pipe 
sizes for future collection systems and in this master plan are used to develop future flow 
scenario models.   

5.3.1 Calibration Unit Flows 
General land use categories within the District include Single Family Residential (SFR), 
Multiple Family Residential (MFR), Commercial, Industrial, Public, and Open Space.  For the 

URS 



SECTIONFIVE Wastewater Flows 

 5-10 

purposes of this report, all residential properties are converted to Equivalent Dwelling Units 
(EDUs), which equate to one residential unit.  In addition, all Open Space is assumed to have no 
return flow. 

As mentioned previously, groundwater infiltration affecting the system during dry weather 
periods is assumed to be negligible.  Therefore, the total ADF of 1.37 mgd unit flows from 
various land uses and is incorporated into the model through the use of unit flow values.   

The unit flow for each land use category was calculated using the wastewater treatment flow 
records and non-residential water supply records.  The water supply records can be found in 
Appendix B.  The data provided by the District included commercial water customers that had a 
connection to the wastewater treatment system.  It is assumed that for commercial and industrial 
land use classifications, the water use is equal to the return flow minus an assumed 15% 
consumption rate.   

5.3.2 Residential Calibration Unit Flows 
As discussed in Section 3, the total numbers of residential EDUs were calculated using water 
supply account records. The “Sewer Count” field identifies water customer accounts that also 
have connected to the wastewater collection system.   The total number of EDUs connected to 
the wastewater collection system as of October 12, 2006 is 7,793, Table 5-6. 

Table 5-6 
Total Residential EDU Serviced by 

MSWD Collection System (10/12/2006) 
Land Use Class Sewer Count EDUs 
Single Family Residential 5,442 5,442 
Multi-Family Residential 422 2,092 
Mobil Home Parks 3 259 
Total  7,793 

Using this information, the total flow discharged to the collection system by residential 
properties is determined by summing the non-residential water use minus a 15% consumption 
rate, and subtracting it from the total ADF.  This number is divided by the total number of EDUs 
to estimate the flow per EDU (Table 5-7).  

URS 



SECTIONFIVE Wastewater Flows 

 5-11 

Table 5-7 
Residential Unit Flow Determination 

Factor Flow Units Notes Source 

Average Daily Flow 1.369 mgd Includes any 
applicable I&I 

Flow data provided by MSWD 
(MSWD_WWTP_AvgMonthQ01-06.xls) 

Commercial Flow - 0.286 mgd 
Total Non-Res 
Flow minus 15% 
consumption 

Flow data for 50 large and additional 
customer accounts provided by MSWD 
(hard copy fax dated 10/12/2006) 

Residential Flow = 1.083 mgd  Average Daily Flow - Commercial Flow 

Residential EDU / 7793 EDU 
 Flow data for 50 large and additional 

customer accounts provided by MSWD 
(hard copy fax dated 10/12/2006) 

Total = 139.0 gpd/EDU
 

The 2006 calculated flow per EDU of 139 appears to be reasonable when compared to values 
established by the previous sewer master plan (149 gpd/EDU) and the appendices data in the  
sewer rate connection fee study (142 gpd/EDU).  The unit EDU wastewater flow rate of 139 gpd 
was applied to all residential EDUs in the existing collection system for model calibration. 

5.3.2.1 Non-Residential Calibration Unit Flows 

Unit wastewater flow for non-residential land use classifications were determined using water 
supply records from FY 2006.  The top 50 non-residential property water accounts, which are 
assumed to have the largest amount of wastewater flow, (i.e. car washes, hotels, schools, etc.) 
account for approximately 71% of the total non-residential flow and approximately 17% of the 
total flow.  These properties, as identified in Figure 5.10, were assigned actual water use minus 
an assumed 15% consumption. 

The remaining non-residential accounts were assigned an average of non-residential flow  minus 
the top 50 customers which equals 405 gal/day.  The calculation to establish this value is shown 
in Table 5-8.   

Table 5-8 
ADF for Non-Residential Accounts* 

Total Non-Residential Flow* (FY06) 46,531 hcf/yr 

Total NR Flow Minus 15% Consumption 39,551  

Daily Non-Residential Flow (conversion) =  10,836 cf/day 

Gallon per Cubic Foot (conversion factor) * 7.48 gal 

Non-Residential Sewer Accounts / 200 accounts 

 ADF Flow per Account = 405 gal/day 
*Excludes Top 50 Non-Residential Water Users 

! ! ~---~··························• ........................... . 

URS 



m • 
_.l\!W> URS "=--• • --.... 

Figure 5.10 

, 

·t· 
Top 50 Largest 

Water Customers 

SOLargestCustomerPsrcels 

'••-' MSWO Boundary 

.,_ • Oeaell Croat WWTP 

• Dos PalmtlS Liff Station 

- • Horton WWTP 

• Manhole 

LI 
- Cdleciion_ System 

Force_Maln 

-· Ne'.vFM 

- Existing FM 

-- Roads 

Ft!:!Urtt NOi to SC3M 

_ _ _,r 

& 

i 
I 
I 

111■1 

+-
[-

' I 

....... I - - --
--

J 



SECTIONFIVE Wastewater Flows 

 5-13 

5.3.3 Design Unit Flow Values 
In order to estimate a flow and to adequately design sewer lines and other facilities for future 
growth scenarios, it is necessary to establish design unit flows for residential and non-residential 
properties.   

The calculated flow per EDU used to calibrate the model is 139 gpd/EDU.  This value must be 
adjusted to account for non-residential flow from large parcels assigned strictly for residential 
land use.  When dividing the current flow of 1.37 mgd by the existing number of dwelling units, 
the flow per EDU is 175 gpd.  The design unit flow has been increased to 200 gpd/EDU to apply 
a factor of conservancy.  A value of 200 gpd/EDU is used to develop the future flow scenario 
model and is suggested to the District for an established residential design unit flow. 

The non-residential design unit flow currently used by the District (Table 5-9) were used for 
future flow model scenarios and are also suggested for inclusion in the current MSWD standards.   

Table 5-9 
Current Non-Residential MSWD Design Unit Flow Values 

Land Use Unit 
Flow 

 

Commercial / Industrial 2,000 gpd/acre 
Public Uses (excluding schools) 1,000 gpd/acre 
Schools 500 gpd/acre 

The following sections describe the application of these unit flows used to establish the future 
flow model. 

5.4 FUTURE WASTEWATER FLOW ANALYSIS 
The projected flow analysis includes the estimation of the flows in the collection system for the 
next twenty years as well as establishing flow values for ultimate build out.  The 20-year flow 
estimate will be used to establish facility needs whereas the ultimate flow will be used to design 
sewer line and facility capacity. 

The future customer and population projections developed in Section 3 along with the design 
unit flow values established in the previous section were used to create the future flow scenario. 

5.4.1 Assessment Districts and Existing Development 
As discussed in Section 3, the Assessment District 12 will connect approximately 2,000 dwelling 
units to the collection system by 2009 and an additional 4,000 dwelling units by 2016.  A flow 
rate of 200 gpd/EDU is assigned to each unit and the connections are spread out evenly among 
the planned construction years.  Table 5-10 summarizes the projected flows for the proposed 
Assessment Districts. 

URS 



SECTIONFIVE Wastewater Flows 

 5-14 

Table 5-10 
Flow Rates Resulting from Future and Existing Assessment Districts 
 AD-12 

Additional 
Dwelling Units 

AD-12 
Flow Per Year 

(MGD) 

Cumulative 
AD-12 Flow 

(MGD) 
2007 667 0.133 0.133 
2008 667 0.133 0.266 
2009 667 0.133 0.399 
2010 571 0.114 0.514 
2011 571 0.114 0.628 
2012 571 0.114 0.724 
2013 571 0.114 0.857 
2014 571 0.114 0.971 
2015 571 0.114 1.085 
2016 571 0.114 1.200 

Assuming that the District has approximately 53% of the existing water customers connected to 
the sewage collection system, the cumulative flow value of 1.2 mgd for the assessment districts 
is reasonable. 

5.4.2 Projected Development 
Per Section 3.6, there are 57 approved residential development projects with approximately 
20,000 dwelling units planned for construction.  A growth rate and corresponding DU/yr has 
been established for the 20-year planning period.  The table below lists the projected flow per 
year due to new construction projects that are in the planning or construction stages. 

Table 5-11 
Future Projects Projected Flows 

Year 
Complete 

Dwelling 
Units 

Annual Flows 
(mgd) 

2007 779 0.155 
2008 939 0.188 
2009 1114 0.223 
2010 1306 0.261 
2011 1494 0.300 
2012 1361 0.272 
2013 1515 0.303 
2014 1682 0.336 
2015 2057 0.411 
2016 1587 0.317 
2017 1676 0.335 

In addition to the planned development projects, there are 880 planned infill dwelling units 
projected for completion between 2004 and 2009.   

URS 



SECTIONFIVE Wastewater Flows 

 5-15 

Based on the assessment district, planned development projects, and infill construction flow 
information, cumulative flow projections have been established for the planning period of 2007 
through 2026.  Figure 5.11 and Table 5-12 present these cumulative flows. 

Table 5-12 
Projected Wastewater Collection Flow for MSWD 

Year 
Cumulative Flow

(mgd) Year 
Cumulative Flow 

(mgd) 
2006 1.37 2017 5.80 
2007 1.69 2018 6.13 
2008 2.04 2019 6.49 
2009 2.42 2020 6.86 
2010 2.80 2021 7.26 
2011 3.21 2022 7.59 
2012 3.60 2023 7.94 
2013 4.02 2024 8.31 
2014 4.47 2025 8.69 
2015 4.95 2026 9.09 
2016 5.48   

 

URS 



 
 

MSWD Projected WW Flow

0
0.5

1
1.5

2
2.5

3
3.5

4
4.5

5
5.5

6
6.5

7
7.5

8
8.5

9
9.5
10

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

20
16

20
17

20
18

20
19

20
20

20
21

20
22

20
23

20
24

20
25

20
26

Fl
ow

 (M
G

D
)

HW W TP 06 DCW W TP 06 AD-12 Infill Devel Development Projects

Current HWWTP Capacity 

HWWTP Capacity w/ 1.5 Expansion 

 

Figure 5.11 
 

MSWD Projected 
Wastewater Flow  

Through 2026 

I □ ■ □ □ ■ 

I I , .... 
USA~C«p.5 
of 6!1!1i~ers • 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-1 

6. Section 6 SIX Wastewater Treatment Facilities 

6.1 INTRODUCTION 
The Horton and Desert Crest Wastewater Treatment Plants (WWTP) are located within the service 
boundaries of the Mission Springs Water District.  The intent of this section is to describe existing 
facilities, cite the design capacities of each WWTP, identify existing and anticipated future 
discharge limitations, evaluate each WWTP’s capability to treat future wastewater flow and meet 
California Regional Water Quality Control Board (CRWQCB) discharge requirements.  Currently, 
there is a plan for a Regional WWTP (RWWTP).  This section provides a time frame for when the 
new RWWTP may be required. 

The Horton and Desert Crest treated wastewater effluent is discharged to recharge the groundwater 
aquifer via percolations ponds.  These same aquifer(s) are a source for MSWD drinking water 
supplies and therefore, nitrate contamination of the aquifer above the Safe Drinking Water Act 
maximum contaminant level of 10 mg/L as nitrogen (N) may become an issue.  In telephone 
communications with Mr. Charles Springer (December 11, 2006) and Ms. Fawn Lee (December 
18, 2006) of the CRWQCB, URS questioned whether nitrates could be subject to state discharge 
limits for the MSWD WWTPs in the future.  They indicated that there are no plans to add nitrates 
to the discharge permits but that a report entitled “Evaluation of the Source and Transport of High 
Nitrate Concentrations in Ground Water, Warren Subbasin, California” (USGS Water 
Investigation Report 03-4009, 2003) was being studied by the CRWQCB for its implications 
related to other areas.  In summary, this report identifies septic tanks and irrigation returns as 
increasing the nitrate levels in the Warren subbasin ground water.  Point source discharges 
including publicly owned treatment works (POTWs) were not specifically identified as sources of 
nitrates but in other areas, POTWs have been identified as a source of nitrates and have been 
required to treat their wastewater to limit nitrates to less than 10 mg/L as N.  The Warren Subbasin 
is in the Morongo Groundwater Basin and is just north of MSWD, on the other side of the San 
Bernardino/Riverside County Line. 

Treatment to reduce nitrates requires additional treatment processes and modified operating 
procedures from those currently practiced at the Horton and Desert Crest WWTPs.  At this time, 
we recommend that the MSWD monitor the direction of the CRWQCB on the nitrate issue as it 
can potentially result in a substantial increase in capital and operating costs for the MSWD.  For 
this report and to provide a conservative evaluation, URS will assume that for the long-term future 
WWTP requirements, nitrates will be included in the MSWD state discharge permit for the new 
RWWTP. 

6.2 HORTON W.W.T.P. 
The Horton WWTP is located at 14601 Verbena Drive in Desert Hot Springs as depicted on Figure 
6.1.  According to the CRWQCB wastewater treatment discharge permit requirements dated May 
15, 2001, accounting for on-going construction at the Horton WWTP at the time of the permit, the 
existing rated capacity of 1 mgd was increased to 2 mgd.  The actual capacity of the HWWTP is 
2.3 mgd per conversations with the District.    The initial 0.2 mgd contact stabilization plant was 
first operational in 1973 and the latest expansion of capacity to 2.3 mgd was completed in 2002 
with addition of the Carousel® oxidation ditches.  Figure 6.2 is a schematic diagram of the 
treatment processes at the Horton WWTP. 

URS 



!(!(!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!( !(

!(!(!(!(!(!(

!(

!(

!(

!(

!(

!(

!( !(

!(!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!( !(
!( !( !(

!(!(!(!(!(

!(

!(

!( !( !(

!(

!(

!(

!( !( !( !( !(

!(

!(

!(

!(

!(

!(!( !( !(!(!(!(

!(

!(!(

!(!(!(!(

!(

!(

!(

!( !( !(

!(

!( !(

!(

!(!(!(

!(!(!(!(

!(

!(

!(!(!( !( !(!( !(!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(!(

!(!(!(!(!(!( !(!(!(

!(

!(!(

!(

!(

!( !(!(

!(

!(

!(

!(

!(

!(

!(!(!( !(!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(!(!(

!(

!(

!(

!(!(

!(

!(

!(
!(

!(

!( !(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(!(!(

!(

!( !(

!(

!(

!(!(!(

!(!( !(

!( !(

!(

!(

!(

!(

!(

!( !(!(!(

!(!( !(

!(

!( !(

!( !( !( !(

!(

!(

!(

!(

!( !( !(

!( !( !(

!( !( !(

!( !( !(

!( !( !(

!(!(!(!(

!( !(!( !(

!(

!(

!(

!( !(

!(!(!(!(

!( !(!(!(

!(!(!( !(

!(

!(

!(!(!(

!(

!(

!(!(!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(!(!( !( !( !(!(

!( !( !( !( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!( !(!(

!(
!( !( !(!(!(

!(!(!(

!( !( !(

!( !( !( !(

!(!(!(

!( !(!(

!(

!(

!(

!(

!(

")

PA
LM

 D
R

HACIENDA DR

DESERT VIEW AVE

FLORA AVE
C

A
C

TU
S

 D
R

IN
A

JA
 S

T

M
O

U
N

TA
IN

 V
IE

W
 R

D

V
E

R
B

E
N

A 
D

R

CAHUILLA AVE

IRONWOOD DR

TWO BUNCH PALMS TR

H
ID

A
LG

O
 S

T

ESTRELLA AVE

Q
U

IN
TA

 W
Y

GRANADA AVE

M
E

S
Q

U
IT

E
 A

V
E

CUAN
DO W

Y

M
IR

A
C

LE
 H

IL
L 

R
D

JU
LI

A
N

 D
R

TA
M

A
R

 D
R

Y
E

R
X

A 
R

D

LA
 M

E
S

A 
D

R

R
A

M
O

N
A 

D
R

E
LI

S
E

O
 R

D

O
C

O
TI

LL
O

 R
D

E
L 

C
A

JO
N

 D
R

C
A

LI
E

N
TE

 D
R

C
U

YA
M

A
C

A 
D

R

B
U

B
B

LI
N

G
 W

E
LL

S
 R

D

LU
IS

 D
R

CAMINO CAMPANERO

M
A

U
I W

Y

S
A

N
TA

 Y
S

A
B

E
L 

D
R

H
E

R
M

A
N

O
 W

Y

AU
GUA 

CAY
EN

DO R
D

S
A

R
IT

A 
D

R

PARK LN

PA
RM

A 
DR

E ARROYO DR

N
A

H
U

M
 D

R

AVA CT

RE
PO

SO
 W

Y

SU
M

AC
 D

R

LOMA VISTA RD

M
A

R
K

 D
R

W ARROYO DR

B
O

B
C

AT

SAND HILL

V
IA

 V
IS

TA

M
O

N
TE

R
E

Y
 R

D

ANTELOPE

V
IA

 Q
U

E
D

O

SAN TOMAS STROADRUNNER

ROCHELLE RD

SAN JACINTO ST

S
U

S
A

N
 W

Y

SAN ANTONIO ST

ALAMEDA DR

SAN ANDREAS ST

C
A

S
A 

LO
M

A 
R

D

V
IA

 M
O

N
TA

N
A

W
H

IT
E

W
AT

E
R

JOSEPH WY

FOXBOROUGH

Q
U

A
IL

 R
ID

G
E

NICOLE CIR

FO
X

D
A

LE
 D

R

ARENA BLANCA RD

O
R

IS
 W

Y

PEQUENA DR

SAN GORGONIO ST

KEY WY

C
ER

R
ITA W

Y

M
A

U
I W

Y

O
C

O
TI

LL
O

 R
D

CAMINO CAMPANERO

Desert Crest WWTP

®
0 1,000 2,000500 Feet

Horton WWTP

Figure 6.1
Horton Wastewater 

Treatment Plant Location
") Horton WWTP

$+ Dos Palmas Lift Station

!( Manhole

Collection System

Force Main
FACILITYID

NewFM

Abandoned FM

Desert_Hot_Springs_Boundary

MSWD_Boundary

")

$+Dillon

In
di

an

Pa
lm

W
es

t

Horton WWTP

Dos Palmas Lift Station

Figure Not to Scale

­

 

CJ 
CJ 



 

 

Figures 6.2 
 

HWWTP Schematic Diagram 

U!SArmyCQ!l)S 
Ofe!!'lg!r>effi • 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-4 

6.2.1 Discharge Permit Requirements 
The effluent discharge requirements for the HWWTP are: 

• Discharge permit rated capacity – 2.0 mgd 

• 5-day Biological Oxygen Demand (BOD5) - 30 mg/L 30-day arithmetic mean/45 mg/L 7-
day arithmetic mean 

• Total Suspended Solids (TSS) - 30 mg/L 30-day arithmetic mean/45 mg/L 7-day arithmetic 
mean 

• Total Dissolved Solids (TDS) – not exceeding 400 mg/L over that contained in the 
community water supply (423 to 486 mg/L water supply TDS). 

• No exceedence of the US EPA designated 126 Priority Pollutants Limits 

• No discharge into surface waters 

6.2.2 Anticipated Future Discharge Permit Requirements 
Ms. Fawn Lee of the CRWQCB indicated that the discharge requirements for the Horton WWTP 
are anticipated to remain the same as the May 15, 2001 discharge permit. (Personal 
communication, December 18 2006). 

6.2.3 Existing Plant Treatment Processes 
The HWWTP consists of the following primary treatment processes and related major equipment: 

• Actual treatment capacity – 2.3 mgd 

• Preliminary Treatment – Influent pumps, grinder, magnetic flow meter, grit chamber, and 
flow splitter 

• Walker Process concentric aeration basin, reaeration basin, and final clarifier contact 
stabilization unit – 0.2 mgd capacity (currently off-line) 

• Two extended aeration oxidation ditch basins with brush aerators and circular clarifiers– 
0.2 mgd capacity each 

• One extended aeration oxidation ditch basin with brush aerators and circular clarifier – 0.4 
mgd capacity 

• Two extended aeration Carousel® oxidation ditch basins with two final clarifiers – 0.5 mgd 
capacity each with an estimated capacity of 0.75 mgd each 

Effluent from the biological treatment process is conveyed to five infiltration ponds where treated 
effluent percolates into the ground.  Grit is removed and hauled to the landfill for disposal.  
Biosolids are delivered to twelve asphalt lined drying beds (7,500 square feet each) with dried 
biosolids being hauled off-site by a private contractor (Synagro) to either land application or a 
composting facility for subsequent reuse.  Biosolids are currently being hauled to the Needles 
Arizona area approximately 180 miles away.  The biosolids leaving the plant comply with EPA 
503 class B requirements.  There are 16 sand beds (average 4,000 square feet each) that are used as 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-5 

drying beds.  The new asphalt lined drying beds provide an improved surface for removal of dried 
biosolids compared to the sand beds.  Filtrate from the drying beds is returned to the headworks for 
treatment. 

Figure 6.3 are photographs of the existing HWWTP and the key facilities at the plant. 

A listing of detailed design criteria for the HWWTP is provided in Appendix C. 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-6 

Figure 6.3 
Photographs of the Existing Horton WWTP Facilities 

      
 Carousel® Ditches               Carousel® Final Clarifier 

           
 Sludge Drying Beds                Package Treatment 

           
 Oxidation Ditch                              Oxidation Ditch Final Clarifiers

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-7 

6.2.4 W.W.T.P. Performance 
The highest average monthly flow rate for the period from November 2005 to October 2006 was 
in May 2006 at 1.40 mgd, and the highest daily flow was 1.54 mgd in October 2006.  Based on 
the 2.3 mgd design plant capacity, the 1.4 mgd monthly average flow would constitute 
approximately 65% of its design capacity.   

The recent historical influent wastewater parameters and effluent discharge parameters of the 
Horton WWTP are presented in Tables 6-1 and 6-2. 

Table 6-1 
Historic Average Influent Wastewater Parameters 

 

 

Year 

Annual Average 
Day Flow  

(mgd) 

Maximum Month 
Average Day Flow 

(mgd) 

 

BOD5 
(mg/L) 

 

TSS 
(mg/L) 

2001 0.90 0.92 182 122 

2002 0.93 1.01 220 182 

2003 1.08 1.14 213 211 

2004 1.18 1.22 208 164 

2005 1.30 1.35 231 205 
Source:  District operating records (Appendix A) 

Table 6-2 
Historic Average Effluent Wastewater Discharge Parameters 

Year BOD5 

(mg/L) 

TSS 

(mg/L) 

Nitrates  

mg/L as N 

TDS (mg/L) 

2001 5 6 16 584 

2002 7 9 16 584 

2003 4 5 22 613 

2004 5 6 15 632 

2005 6 6 3 580 
Source:  District operating records (Appendix A) 

6.2.5 Horton Treatment Capacity 
The CRWQCB discharge permit indicates that the treatment capacity of the plant is 2.0 mgd.  
The District indicates that the capacity may actually be 2.3 mgd based on the facilities in place.  
Based on URS’ review of the design criteria used for the plant and the actual performance of the 
plant, it is recommended that an increase in capacity to at least 2.3 mgd be proposed to the 
CRWQCB. 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-8 

6.2.6 Projected Wastewater Flow 
Projected wastewater flow presented in Section 5 for the 20-year period from 2006 to 2027 
indicates the existing 2.3 mgd Horton WWTP capacity will be exceeded between the years 2008 
and 2009.  The 20-year flow projections show a total influent flow of 9.09 mgd by 2026.  When 
a plant reaches 80% of its design capacity, planning for future facilities is required to begin 
unless no increase beyond the capacity is expected.  It must be noted that if increases are 
expected to occur very rapidly, and the time required for design and construction exceeds the 
time available, planning for design and construction should begin earlier than 80%.  

Based on the maximum monthly flow projections, the plant will reach its 80% capacity near the 
end of 2009.  For the purpose of this report, the maximum monthly flow will be the basis for the 
decision of when to begin planning for added treatment capacity.  A more sophisticated 
evaluation would use a running 30-day average rather than a calendar month average, but a 
calendar month average is adequate for the purposes of this report. 

Currently, an expansion of 1.5 mgd which would raise the total treatment capacity to 3.8 mgd is 
being considered by MSWD and could potentially be in service by 2008.   

6.2.7 Expansion Planning 
Based on projected wastewater flows presented in Section 5, the 2.3 mgd capacity of the Horton 
WWTP will be exceeded in 2008.  The current expansion plan for the Horton WWTP is the 
addition of 1.5 mgd which would provide a total treatment capacity of 3.8 mgd.  Based on the 
wastewater flow projection in Section 5, 3.8 mgd would serve the District’s needs until 
approximately the 2012 to 2013 period. 

For optimum planning and operation of the wastewater collection system and to handle the rapid 
development within the existing District boundaries, a regional plant (RWWTP) is anticipated by 
the District.  Although, it is possible to expand the Horton WWTP, residential properties are now 
planned and being constructed that will eventually surround the treatment plant site.  The District 
is considering the abandonment of the HWWTP biosolids drying beds due to their proximity to 
residential neighborhoods to mitigate potential aesthetic, odor, traffic, and public perception 
issues that may be associated with biosolids handling.  The biosolids from the Horton plant 
would be returned to the collection system that flows to the RWWTP. 

The RWWTP is proposed to be on-line in 2012 at which time the Horton drying beds would be 
abandoned.  A further discussion of the proposed RWWTP is in Section 6.4. 

6.3 DESERT CREST W.W.T.P. 
The Desert Crest WWTP is located at 17400 Sunrise Road in Desert Hot Springs as depicted on 
Figure 6.4.  The CRWQCB wastewater treatment discharge permit dated May 15, 2001 states the 
rated plant capacity is 0.18 mgd.  The WWTP was initially operational with a 0.09 mgd capacity 
in 1974 with a second expansion of a redundant treatment train in 1984 for added plant 
reliability.  The plant treats wastewater generated from the Desert Crest Country Club and Dillon 
mobile home parks.  As of October 2006 there were a total of 736 connections (618 Desert Crest 
and 118 Dillon) to the wastewater collection system that serves this plant. 

Figure 6.5 is a schematic diagram of the treatment processes at the Desert Crest WWTP. 

URS 



!( !( !( !( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(

!( !( !(!(

!(!(!(

!(

!(

!(

!( !( !( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(
!(

!(!(

!(

!(

!(

!(

!(

")

DILLON RD

16TH AVE

C
O

R
K

IL
L 

R
D

LO
N

G
 C

A
N

Y
O

N
 R

D

AURORA RD

R
A

N
C

H
O

G
A

IL
 W

Y

PARKSIDE DR

HENDERSON RD

MIDPARK DR

FAIRWAY RD
S

U
N

R
IS

E
 R

D

VI
ST

A 
DE

L 
SO

L

JO
H

N
S

O
N

 R
D

OPPERMAN RD

POOLSIDE DR

GLORY VIEW RD

COUNTRY CLUB DR

CRESTVIEW DR

D
E

S
E

R
T 

C
R

E
S

T 
AV

E

C
A

LL
E

 C
A

S
IT

A

GOLDEN W
EST DR

MORNINGSIDE DR

E
L 

S
E

G
U

N
D

O
 W

Y

V
IS

TA
 C

E
R

R
O

 D
R

G
R

E
E

N
W

AY
 C

T

CAPITOL REEF PL

COUNTRY CLUB DR

AURORA RD

Desert Crest WWTP

SU
N

R
IS

E 
R

O
A

D

")

Desert Crest WWTP

Desert Crest WWTP

Figure 6.4
Desert Crest Wastewater
Treatment Plant Location

") Desert Crest WWTP

!( Manhole

Collection System

Roads

MSWD Boundary

Desert Hot Springs Boundary

Figure Not to Scale

­

 



 

 

Figures 6.5 
 

DCWWTP Schematic Diagram 

 

U!SArmy CQ!l)S 
Ofe!!'lg!r>effi • 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-11 

 

6.3.1 Discharge Permit Requirements 
The effluent discharge requirements for the DCWWTP are: 

� Discharge permit rated capacity – 0.18 mgd 
� 5 day Biological Oxygen Demand (BOD5) - 30 mg/L 30-day arithmetic mean/45 mg/L 7-

day arithmetic mean 
� Total Suspended Solids (TSS) - 30 mg/L 30-day arithmetic mean/45 mg/L 7-day 

arithmetic mean 
� Total Dissolved Solids (TDS) – not exceeding 400 mg/L over that contained in the 

community water supply (400 to 425 mg/L water supply TDS). 
� No exceedence of the US EPA designated 126 Priority Pollutants Limits 
� No discharge into surface waters 

A list of detailed design criteria for the DCWWTP is provided in Appendix C. 

6.3.2 Anticipated Future Discharge Permit Requirements 
Mr. Charles Springer of the CRWQCB indicated that the discharge requirements for the Desert 
Crest WWTP are anticipated to remain the same as the May 15, 2001 discharge permit. (Personal 
communication, December 11, 2006).  Mr. Springer did indicate that limiting nitrates discharged 
to the ground water is being investigated by the CRWQCB.  At the time of these 
communications with the CRWQCB representatives, there was not a timetable for a decision on 
nitrates. 

The quarterly average water quality test results for three monitoring wells at the Horton WWTP 
from the 4th quarter of 2002 through 2006 reported nitrates in the range of 10 to 23 mg/L as 
nitrogen (N).  If this groundwater is used as a potable water supply it would exceed the 10 mg/L 
as N nitrate limit established by the Safe Drinking Water Act.  These test results are indicators 
that future requirements for the Horton WWTP may include a limit on the discharge of nitrates. 

6.3.3 Existing Plant Treatment Processes 
The plant consists of the following primary treatment processes and related major equipment: 

� Preliminary Treatment – Grinder, comminutor (off-line), Parshall flume, and gravity grit 
collection box 

� Two concentric oxidation ditch basins with brush aerators and final clarifier – 0.09 mgd 
capacity each 

The reliable treatment capacity of the plant is 0.09 mgd considering that one of the two treatment 
trains is to provide plant reliability and redundancy. 

Effluent from the biological treatment process is conveyed to three infiltration ponds where it 
percolates into the ground.  Biosolids and grit are delivered to four drying beds with the dried 
biosolids being hauled to the HWWTP.  The dried Desert Crest biosolids are combined with the 
dried Horton biosolids and hauled for land application or composting. 

Figure 6.6 includes photographs of the existing treatment plant and its key facilities. 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-12 

Figure 6.6 
Photographs of the Existing Desert Crest WWTP Facilities 

 

      
Headworks      Headworks Grit Box 

     
Oxidation Ditch and Clarifier                      Oxidation Ditch Brush Aerator 

      
Effluent Percolation Basins     Office 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-13 

6.3.4 W.W.T.P. Performance 
The highest monthly average flow rate during the period from November 2005 to October 2006 
was in January and March 2006 at 0.060 mgd and the highest one-day flow in this same period 
was 0.069 mgd in December 2005.  Over the last five years the highest average monthly flow 
was 0.067 mgd in February 2005 and the maximum day flow was 0.085 mgd in February 2005.  
Based on the 0.09 mgd design capacity of the plant and the 0.067 mgd monthly average flow the 
plant is at approximately 74% of the design capacity.  

The recent historical influent wastewater parameters and effluent discharge parameters of the 
DCWWTP are presented in Tables 6-3 and 6-4. 

Table 6-3 
Historic Average Influent Wastewater Parameters 

 

Year 

Annual Average 
Day Flow 

(mgd) 

Maximum Month 
Average Day Flow 

(mgd) 

 

BOD5 
(mg/L) 

 

TSS 
(mg/L) 

2001 0.046 0.067 189 168 

2002 0.047 0.058 202 202 

2003 0.052 0.062 185 173 

2004 0.051 0.065 273 220 

2005 0.051 0.067 196 170 
Source:  District operating records (Appendix A) 

Table 6-4 
Historic Average Effluent Wastewater Discharge Parameters 

Year BOD5 

(mg/L) 

TSS 

(mg/L) 

Nitrates  

mg/L as N1 

TDS 

(mg/L) 

2001 6 14 N/A 674 

2002 7 11 N/A 653 

2003 5 7 N/A 676 

2004 11 17 N/A 667 

2005 10 11 N/A 670 
1Operating records do not indicate nitrate testing at DCWWTP 
Source:  District operating records (Appendix A) 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-14 

6.3.5 Projected Wastewater Flow 
There is a new development planned within the existing Desert Crest collection system, just 
north of the existing residences.  The plan contains over 1,000 new dwelling units, which will 
result in a 0.2 mgd increase in flow.  

6.3.6 Expansion Planning 
With the plant operating at approximately 74% of the design capacity and the anticipated growth 
within the Desert Crest service area, the District should begin planning for expansion of the 
facility or the proposed abandonment.  Per a letter to the District titled, “Desert Crest Sewer Area 
Study” dated 8/17/06, an alternative to expanding the facility would be to abandon the treatment 
plant and gravity flow to the new Dos Palmas Lift Station (DPLS).  This alternative would 
require that the small amount of flow collected south of Dillon Road be lifted to a proposed 
interceptor along Dillon Road.  The flow would be treated by the HWWTP until the RWWTP 
comes on line at which time the DPLS would be abandoned and all of the flow served by the 
DPLS would be sent to the RWWTP. 

6.4 NEW REGIONAL W.W.T.P. 
The location of the proposed RWWTP is along the southernmost boundary of the District, just 
northeast of the intersection of Interstate 10 and Indiana Avenue as depicted in Figure 6.7.  At 
this location, a majority of MSWD service area can be served and wastewater collected and 
conveyed to the RWWTP via a gravity system.  Based on the 20-year wastewater flow 
projections presented in Figure 5.11 and the Horton WWTP capacity of 3.8 mgd, the RWWTP 
should be planned, designed, constructed and made operational by 2012.  

Figure 6.8 
Horton and Regional WWTP Growth Rates 

Horton and Regional WWTP Growth Rates

0

1

2

3

4

5

6

7

8

9

10

20
13

20
14

20
15

20
16

20
17

20
18

20
19

20
20

20
21

20
22

20
23

20
24

20
25

20
26

Fl
ow

 (M
G

D
)

HWWTP

RWWTP1

RWWTP2

 

--+-

---__.,.._ 

URS 



SECTIONSIX Wastewater Treatment Facilities 

 6-15 

It is projected that at this ultimate build-out of the District the total wastewater generated would 
be 23 mgd.   The new regional WWTP initial capacity could be at least 8 mgd in order to serve 
the District until approximately 2023 assuming the high projected flow rate growth presented in 
Figure 6.8.  This would allow for an approximate10-year period before the next plant expansion.  

The state discharge limitations developed for the new regional plant will determine the types of 
treatment processes used at the new regional WWTP.  As previously indicated, CRWQCB 
representatives are not aware of any future limitations on existing state permit requirements, 
other than a potential nitrate limit of 10 mg/L as nitrogen to preserve groundwater as a source of 
potable water.  It is expected that the effluent from the regional plant would ultimately be 
discharged into percolation ponds to aid in the recharge of the underlying groundwater aquifer or 
used for tertiary reclaimed water applications. 

It is proposed that all biosolids from the HWWTP be sent via the collection system to the 
RWWTP for treatment. 

If the existing state discharge limits remain in effect and nitrate limitations are added, there are a 
variety of liquid treatment process options that may be used.  These options include: 

• Conventional activated sludge with nitrification and selectors for denitrification 

• Conventional activated sludge with second stage nitrification biotowers and selectors for 
denitrification 

• Extended aeration activated sludge with selectors for denitrification 

• Oxidation ditch with selectors for nitrate reduction 

• Extended aeration activated sludge membrane bio-reactors with selectors for 
denitrification 

 

 
 

URS 



\ . _. . . , . 
\ 

' \ 
\ 
\ 

' 
\ 
\ 

" \. 

' '-

'-·-·-·-· 

'i 

I 
! 
I 

I I 
L.J·-·1 

i 

j" 
.1 
I 
I 
I 
1 
I 
I 

~~~~"'•I ·~·. 
~

ctc1 

T . ~It 
~ 

.:, 

, . . ~I 
.. g ) 

-~ 

OJ 
0 ... 
!: 

19THAVE ~ 

Regional WWTP 

-..J .,. 
'- ....J 

m 

Figure 6.7 
Regional Wastewater 

Treatment Plant Location 

D Desert Crest W\/Vf P 

0 Dos Palmas Lift Station 

■ Horton WWTP 
■ Regional WWTP 

• Manhole 

-- Future Collection Piping 

-- Collection System 

- -- New FM 

--- Abandoned FM 

r=J MSWD _Boundary 
Desert_Hot_ Springs_Boundary 

Streets 



SECTIONSIX Wastewater Treatment Facilities 

 6-17 

Biosolids handling options would depend on the decision of whether to meet Class A or B 
limitations for biosolids reuse.  Whatever the liquid treatment option, it is recommended that 
biosolids digestion be provided to meet at least Class B biosolids criteria. 

After digestion, Class B biosolids could be hauled to a reuse site and applied as slurry and a soil 
supplement.  A second option to applying slurry is to dewater the solids at the RWWTP and then 
haul the solids to a reuse site.  The biosolids could then be applied and incorporated into the soil.  
The sites where Class B biosolids are reused must meet criteria that provides protection from 
exposure to the public, where the biosolids are not used on products for human consumption, and 
where water sources are protected from contamination.  The nitrogen content of the biosolids 
typically limits agronomic rates of application.  Typical processing options after digestion to 
meet Class B biosolids requirements include the following: 

1.  Hauling biosolids slurry to restricted reuse sites for application and incorporation into the soil. 

2.  Dewatering digested biosolids using the following treatment processes, followed by hauling 
to an approved reuse site.   

• Sludge drying beds 

• Belt filter press 

• Centrifuge 

Further drying and storage could include windrow air-drying that includes protection from the 
wind. 

A second biosolids concept is to treat the digested solids further to yield a Class A product.  
Class A biosolids are suitable for distribution for unrestricted use.  If used as a soil amendment, 
agronomic application rates are still observed.  Typical processing options after digestion to meet 
Class A biosolids requirements include the following: 

1.  Dewater the biosolids using the belt filter press or centrifuge process then further treat the 
biosolids using one of the following processes. 

• Composting 

• Driers 

• Lime stabilization 

 

 

URS 



SECTIONSEVEN Existing Wastewater Collection System 

 7-1 

7. Section 7 SEVEN Existing Wastewater Collection System 

7.1 INTRODUCTION 
Over the last 20 years MSWD, through federal support, has been installing a wastewater 
collection and treatment system in order to eliminate or substantially reduce the number of 
individual sewage disposal systems (ISDS).  Currently, MSWD wastewater collection system is 
comprised of approximately 75 miles of gravity sewer lines, one diversion structure, one sewage 
lift station, and two wastewater treatment plants as shown in Figure 7-1.  The primary collection 
system is concentrated in the town of Desert Hot Springs, and conveys flow to the Alan L. 
Horton Wastewater Treatment Plant (HWWTP).  A smaller and separate treatment facility, 
Desert Crest WWTP (DCWWTP), was adopted by MSWD upon inception.  The DCWWTP is a 
treatment system constructed to serve a smaller community called the Desert Crest Country Club 
in the southeastern portion of the District.  The capacities of HWWTP and DCWWTP are 2.3 
mgd and 0.18 mgd respectively.  Both of these facilities are described previously in detail in 
Section 6.  The Dos Palmas Lift Station transports flow from the southernmost portion of the 
District to the HWWTP.  The details and operation of this facility are discussed in section 7.2.4. 

7.2 COLLECTION SYSTEM 

7.2.1 Sewer Lines 
Currently, there are approximately 75 miles of gravity sewer lines throughout the MSWD 
collection system.  The length of sewer line is rapidly increasing with new development and the 
addition of collection piping within existing development.  Collection sewer lines, with the 
exception of the Dos Palmas Lift Station force main, are vitrified clay pipe (VCP) and range in 
size from 8 inch to 12 inch with a length of almost 67 miles.  The interceptors, which are used 
primarily for conveyance, range in size from 15 inch to 30 inch and make up the remaining 29 
miles of gravity sewer.  The entire collection system is currently comprised of approximately 
1,540 pipes as shown in Table 7-1.  According to MSWD staff, there are a few minor problems 
in the system (Section 7.3), but the majority of the sewer lines are in good condition.   

Table 7-1 
MSWD Pipe Diameters 

Gravity Pipe Diameter Length Length 
(inch) (feet) (mile) 

Collection Sewers 

8 287,807 54.5 
10 25,077 4.8 
12 40,200 7.6 
Subtotal 359,692 66.9 
Interceptor Sewers  
15 24,709 4.7 
18 7,639 1.5 
24 9,530 1.8 
30 2,570 0.5 
Subtotal 44,448 8.5 
Total 404,139 75.4 

URS 



' ' 

' 
I 

L* 
. ,llj~ 

~ ·~-•-~ ... 
: ... ----

.,.: .. f " 

,.. 
I' r 

I 

~ - -- URS dt__. . _ __, 

., 
Figure 7.1 •f-4 

Wastewater Collection 
Sytlem 

■ De:.ett Crott W\VTP 

e Dos Pllm&S LIR Si.,tiQ,I 

■ Horton ·w·w"TP 
Collect.loo _System 

Olamtttr 
- 8 1ncfl 

- 10 lnCh; 1? ihCh 

- 1S lnch; 161nch 

• Manhcie 

Forc._Maln 

- - NawFM 

- · AWlld01le,S FM 

• • 
• • • 
• 

• • •• • • 

• 



SECTIONSEVEN Existing Wastewater Collection System 

 7-3 

7.2.2 Collection Facilities 
MSWD wastewater collection system facilities include 1,400 manholes, one diversion structure, 
and one lift station.  The manholes provide cleaning and maintenance access to the 76 miles of 
sewer line, the diversion structure provides an optional flow path if the flow upstream of the 
structure exceeds that of the current flow path and the Dos Palmas lift station transfers flow from 
a community in the southern portion of the District to the HWWTP as shown in Figure 7.1. 

7.2.3 Diversion Structure 
The diversion structure is located at the intersection of Palm Drive and Ironwood Drive (Figure 
7-1).  Wastewater flow collected upstream of the diversion structure is conveyed south through 
an 8 inch gravity sewer line along Palm and then east along Ironwood.  The diversion structure is 
designated as MH 889, just east of the intersection as shown in Figure 7.2.  There are three pipes 
connected to this manhole; one inlet pipe and two outlet pipes.  The gate controlling the southern 
outlet pipe remains closed, as additional capacity has not yet been required.  In the event there is 
flow beyond capacity or there is a repair necessary along the eastern sewer line, the gate may be 
opened and the flow rerouted south, parallel to Palm Drive. 

Figure 7.2 
Diversion Structure at Ironwood Drive and Palm Drive 

 

 

7.2.4 Dos Palmas Lift Station 
The original lift station constructed in 1987 served a small development southwest of the Horton 
Treatment Plant as seen in Figure 7-3.  This lift station, previously located at Camino Campesino 
between Avenida Manzana and Via Montana, housed two 7.5 HP submersible pumps, each with 
a capacity of 225 gpm.  In order to serve the additional development south of the treatment plant 
and potentially the flow from DCWWTP, the original lift station has been replaced by the Dos 
Palmas Lift Station (DPLS).  The DPLS is located on Dillon road just west of Manzana and has a 
circular wet well eight feet in diameter and 30 feet deep. The station houses two 60 HP 

100% of Flow 

Capacity: 0.83 mgd 

0% of Flow 

Capacity: 1.22 mgd 

Palm/Ironwood 
Diversion Structure 
(MH 889) 

N
t 

► 
Ironwood 889 MH 886 

l 
E 
m 
a. 

MH 359 

Joseph 

URS 



SECTIONSEVEN Existing Wastewater Collection System 

 7-4 

submersible pumps, each with a design capacity of 700 gpm and 133 feet of total dynamic head.  
The lift station has a 10 inch PVC force main running north along Avenida Manzana Road. 

 

 

Figure 7.3 
Lift Station Locations and Service Areas 

 

Abandoned 

Lift Station 

HWWTP

Existing 
Service Area 

Dos Palmas 
Lift Station 

Abandoned 6” 
Force Main

10” Force Main 

Dillon Road 

Campasino Road 

I • •• 
I ,! ·~• .. ":i~ 

l: ••••••• • I 

. I 

URS 



SECTIONSEVEN Existing Wastewater Collection System 

 7-5 

7.3 SEWER SYSTEM MANAGEMENT PLAN 
MSWD staff performs routine maintenance activities on the wastewater collection system on an 
on-going basis.  The entire system is jet cleaned every two to three years and in known problem 
areas, cleaned more frequently.  The minor problems in the system include root intrusion, 
sediment deposition, and the presence of grease.  MSWD staff camera and jet clean these known 
problem areas once every year.   

Along the Two Bunch Palms sewer line, there is corrosion from a previously existing hydrogen 
sulfide (H2S) problem.  The problem has been alleviated by the expansion of the lift station at the 
HWWTP, and the damage is not significant enough to warrant repairs.  According to MSWD 
staff there are no existing H2S or odor problems throughout the collection system.  The majority 
of the system is in good condition.   

The District is currently in the process of developing a Sewer System Management Plan (SSMP) 
to comply with the State Water Resources Control Board (SWRCB) Order No. 2006-0003-
DWQ.  The SSMP suggests a number of operation and maintenance activities including a spill 
response plan for immediate action in response to a Sanitary Sewer Overflow (SSO), a Closed 
Circuit Television (CCTV) inspection, and a Capital Improvement Plan (CIP).  The SWRCB 
requires SSMPs be completed by August 2009; however, the District is scheduled to complete 
their SSMP by the end of 2007. 

 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-1 

8. Section 8 EIGHT Existing Collection System Analysis 

8.1 INTRODUCTION 
A hydraulic model of the existing wastewater collection system can determine the system ability 
to convey wastewater flows.  The hydraulic model for MSWD wastewater system was developed 
and analyzed in Bentley SewerCAD version 5.6.    Sewer line and manhole information such as 
nodal coordinate data, invert elevations, slopes, rim elevations, diameters, lengths, and flow 
quantities were required to setup and run the wastewater system model.  Specifications for the 
Dos Palmas Lift Station were also used to set up the model.  The information provided by the 
District will allow the wastewater system to be modeled as closely as possible to the actual 
wastewater collection system.   

Analysis of the existing collection system will help determine system capacity, functionality, and 
potential for sanitary sewer overflows (SSO).  Design criteria discussed in Section 4 provides a 
basis of comparison for the existing system performance.  With the exception of a few sewer 
lines, the existing collection system is adequately sized for the amount of wastewater flow at this 
time.  This section covers the existing system model, the analysis, and the results.   

8.2 WASTEWATER MODEL DEVELOPMENT 
The MSWD wastewater collection system model was created from the original GIS shapefiles 
provided by MSWD.  URS edited the database to include missing slopes and inverts.  URS 
documented any edits in a spreadsheet which includes the added/edited information and the data 
source (Appendix D).  The shapefiles were then imported into SewerCAD to define the pipe and 
manhole layout of the system.  Pumps, outlets, and wet wells were added to the system manually.  
The necessary settings and information for these elements were specified in the model from 
detailed information received from MSWD.  Once the collection system database was complete 
and ran without errors, flows were applied to the system.   

8.3 EXISTING WASTEWATER FLOW CALIBRATION 
As discussed in Section 5, the flow meters at the HWWTP and DCWWTP were used to develop 
residential and non-residential properties calibration unit flow values.  These were then applied 
to the existing collection system model as described below.  All of the parcels that appeared to be 
connected to the existing collection system were selected and assigned a flow value based on 
unit flows, land use, and corresponding acreages.   

8.3.1 Flow Allocation 
Flows in the model were allocated and assigned to manholes or junctions based on their 
proximity to an existing system manhole.  Figure 8.1 shows an example of flow allocation.  The 
following are identified in Figure 8.1: 

� The pink parcels represent the Top 50 non-residential water accounts which were 
assigned actual flow values minus 15% consumption (Section 5.3.1).  

� The purple parcels represent both the residential properties and the remainder 
(excluding Top 50) of the non-residential properties.  The residential properties 
were assigned a total number of EDUs based on land use and acreage and then a 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-2 

flow of 139 gpd/EDU.  The remaining non-residential properties were assigned an 
average water usage of remaining non-residential accounts equal to 477 gpd 
(Section 5.3.1).   

� The orange polygon outlines represent the Theissen polygon layer.  This layer is 
the representative area assigned to each manhole.  The amount of flow in the 
parcels, or portion therein, is assigned to that manhole.   

As can be seen in the example below, five of the six parcels are 100% within the Theissen 
polygon, 100% of their flow is assigned to the manhole.  The last parcel is approximately 80% 
within the Theissen polygon, thus assigning the manhole 80% of that parcels flow.  The flows 
are then summed to get the final ADF for that manhole.  Once the flows were assigned to a 
manhole in GIS, the flow values could be imported into the SewerCAD model.   

Figure 8.1 
Schematic of Flow Distribution 

 
 

The hourly wastewater flow patterns, or diurnal patterns, for each collection system (Section 
5.2.3) were then incorporated into the flow for each manhole within the system.  The diurnal 
patterns were used in the model to run an extended period simulation (EPS).  The patterns are 
used for a 24-hour simulation to model the fluctuation of wastewater flow throughout the day.  
Additionally, the peaking factors established in Section 5.2 were applied to the patterns in order 
to model a worst case scenario EPS.   

220  
gpd 183  

gpd
164  
gpd

160
gpd

1529 
gpd

477*0.8 = 382 gpd 

ADF to MH = 2638 gpd 

N:inResiden1ial 

Residen1ial 

N:inResiden1ial 

N::,n Re side n1i al 

N:m Residen1ial t-bn Residen1ial 
Residen1ial 

ltinResiden1ial 

t-bnResiden1ial 

N:inResiden1ial 
t-bnResiden1ial 

Residen1ial 
Residen1ial siden1ial siden1ial siden1ial Residen1ial 

siden1ial 

N:i Reside al 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-3 

8.3.2 Model Calibration 
The model was calibrated by adjusting the time step associated with the diurnal patterns.  The 
flows farther away from the treatment plant have a longer travel time and therefore cause the 
peaks to shift.  The model is considered calibrated when the model flow closely represents the 
actual flow.  Figures 8.2 and 8.3 show the modeled flow for both HWWTP and DCWWTP 
which corresponds closely to the actual flow after final calibration. 

Figure 8.2 
HWWTP 24-Hour Flow vs. EPS Model 24-Hour Flow 

HWWTP Actual Flow vs. Model Flow

0

1

2

3

4

5

6

0 2 4 6 8 10 12 14 16 18 20 22 24

Time (hr)

Fl
ow

 (M
G

D
)

Actual
ADF
PWF

 
 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-4 

Figure 8.3 
DCWWTP 24-Hour Flow vs. EPS Model 24-Hour Flow 

DCWWTP Actual Flow vs. Model Flow

0

0.05

0.1

0.15

0.2

0.25

0.3

0.35

0.4

0.45

0 2 4 6 8 10 12 14 16 18 20 22 24

Time (hr)

Fl
ow

 (M
G

D
)

Actual
ADF
PWF

 
 

8.4 EXISTING SYSTEM EVALUATION 
The existing flows modeled in the current wastewater collection system are compared to MSWD 
design criteria values in Table 8-1.  The design criteria is further discussed in Section 4.   

Table 8-1 
MSWD Design Criteria 

d/D Velocity (fps) 

< 15 inch > 15 inch Min / Max 

0.5 0.75 2 / 10 

EJ 
~ 

/ ~ r ------.... __,,,,,,,, ----

I-

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-5 

8.4.1 d/D Criteria Analysis 
The wastewater collection system during existing peak dry weather flows (PDF) results in only a 
few sewer lines not meeting the above listed design criteria.  There are eight sewer lines 
identified in Table 8-2 and shown in Figure 8.4 that do not meet the established d/D criteria 
during PDF.  Five of the sewer lines that violate the d/D criteria are in the Horton collection 
system.  Three of the sewer lines are in the Desert Crest collection system. 

Table 8-2 
Sewer Lines Exceeding d/D Criteria at PDF 

Pipe 
Number 

Collection 
system Slope 

(ft/ft) 

Velocity 

(fps) d/D 

Length 

(ft) 

Diameter

(inch) 
P 295 Horton 0.0088 4.90 52.1 271 12 inch 

P 581 Horton 0.0100 5.62 63.6 15 12 inch 

P 1391 Horton 0.0186 6.74 52.1 44 12 inch 

P 775 Horton 0.0589 2.65 56.2 295 8 inch 

P 294 Horton 0.0012 2.26 51.2 271 15 inch 

P 1430 Desert Crest 0.0081 0.96 83.3 246 8 inch 

P 1428 Desert Crest 0.0077 0.98 76.0 246 8 inch 

P 1274 Desert Crest 0.0087 1.46 89.0 190 8 inch 

 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-6 

When the PWF is applied to the system, there are 33 sewer lines exceeding d/D criteria as 
identified in Table 8-3 and shown in Figure 8.5.  There are seven sewer lines exceeding d/D 
criteria at PWF in the Desert Crest collection system, the majority of the sewer lines exceeding 
criteria are in the Horton collection system.    

Table 8-3 
Sewer Lines Exceeding d/D Criteria at PWF 

Pipe 
Number 

Collection 
system 

Slope 
(ft/ft) 

Velocity
(fps) d/D 

Length 
(ft) 

Diameter
(inch) 

P 498 Horton 0.0396 7.07 50.9 330 10 inch 
P 495 Horton 0.0384 7.39 56.5 330 10 inch 
P 711 Horton 0.0042 2.63 53.1 351 8 inch 
P 295 Horton 0.0088 5.71 85.8 271 12 inch 
P 581 Horton 0.0100 7.44 103.4 15 12 inch 

P 1391 Horton 0.0186 8.19 81.3 44 12 inch 
P 493 Horton 0.0403 7.75 59.7 330 10 inch 
P 496 Horton 0.0404 7.46 55.0 330 10 inch 
P 585 Horton 0.0220 4.59 50.6 223 12 inch 
P 494 Horton 0.0386 7.54 58.0 330 10 inch 
P 456 Horton 0.0137 1.57 50.6 334 8 inch 
P 497 Horton 0.0270 6.28 53.2 330 10 inch 

P 1106 Horton 0.0300 4.87 76.6 322 8 inch 
P 1150 Horton 0.0384 5.77 54.4 366 8 inch 
P 775 Horton 0.0589 3.36 63.3 295 8 inch 
P 731 Horton 0.0437 8.13 63.1 340 10 inch 
P 294 Horton 0.0012 3.08 87.1 271 15 inch 
P 444 Horton 0.0099 6.18 84.1 226 15 inch 

P 1642 Horton 0.0240 9.16 72.1 496 15 inch 
P 1646 Horton 0.0189 8.46 60.9 511 15 inch 
P 576 Horton 0.0240 9.15 71.3 509 15 inch 

P 1643 Horton 0.0192 8.52 60.7 267 15 inch 
P 1392 Horton 0.0099 6.31 59.0 214 15 inch 
P 1644 Horton 0.0193 8.53 60.7 434 15 inch 
P 1641 Horton 0.0150 7.67 71.1 379 15 inch 
P 1645 Horton 0.0191 8.51 60.8 297 15 inch 
P 1430 Desert Crest 0.0081 1.46 92.0 246 8 inch 
P 1428 Desert Crest 0.0077 1.50 84.9 246 8 inch 
P 1274 Desert Crest 0.0087 2.22 100.2 190 8 inch 
P 1454 Desert Crest 0.0100 3.91 54.9 150 8 inch 
P 1453 Desert Crest 0.0040 2.77 62.1 335 8 inch 
P 1452 Desert Crest 0.0042 2.82 57.4 312 8 inch 
P 1455 Desert Crest 0.0040 2.77 58.5 335 8 inch 

 

URS 



")

")

$+

§̈¦I 10 

PA
LM

 D
R

IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

W
E

S
T 

D
R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

I-10

MISSION LAKES BLV

13TH AVE

18TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

20TH AVE

VE
R

B
E

N
A 

D
R

TWO BUNCH PALMS TR

W
O

R
S

LE
Y 

R
D

HACIENDA AVE

AV
E

N
ID

A 
M

A
N

ZA
N

A

M
IR

A
C

LE
 H

IL
L 

R
D

GARNET AVE

BE
N

N
E

TT
 R

D

BU
B

B
LI

N
G

 W
E

LL
S

 R
D

DILLON RD

I-10

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

W
E

S
T 

D
R

W
E

S
T 

D
R

18TH AVE

15TH AVE

Horton WWTP

Desert Crest WWTP

Dos Palmas Lift Station

Figure 8.4
Failed Pipes Due to 

d/D Criteria
Peak Dry Weather Flow

8-15 Inch pipes
d/D

0.0 - 49.9

50.0 - 100.0

18-30 Inch Pipes
d/D

0.0 - 74.9

75.0 - 100.0

Road Centerlines

Force_Main
New FM

Abandoned FM

Major Roads

 

­

Figure Not to Scale

P294, P295, P1391

P581

P775

P1428, P1430

P1428, P1430

US Army C<>rps 
Qf Engineer-s . MOUi~ 

WATI.R DISTRICT 



' ., 
i...i 

• 
• • 

·~,, .... , .. 
I ' J,J 
, ~;"' 1" 

.. 

P1150 

• 
t 

• 

' . . , 

• 

• 
~ 

• '\. 

' 
• ' .. 

• 

·~ 
~ ~ · ~-•.~-i 

I' 

,. --F • 
• 

6; 
• • 

! 
. 

~ 

V 
• • 

;, 

. ' 

',_,__,_, 
• 

.. 
,. 

."it .....,· .... i i 
~ 11·· -- ..,, 

• t 

• 
p 

' 

I 
I, 

' _,._,, URS 
--
Figure 8.5 

Failed Pipes Due to 
d/0 Criteria 

Peak Wet Weather Flow 

8-15 Inch Pipes 
d/0 

- 0.0-49.9 

- - 50.0- 100.0 

18-30 Inch Pipes 
dlD 
- 0.0-74.9 

- 75.0 • 100.0 

Force_Main 
-- NewFM 

- Abendorw,d FM 

Rood Cen1enines 

• Do$ Palm&• Uf1 Stollon 
F1Qu11 Not to scare 

l::J Oesel1 Crest WWTP 

■ Horton W\VTP 

, 

• 

• I 



SECTIONEIGHT Existing Collection System Analysis 

 8-9 

8.4.2 Velocity Criteria Analysis 
The minimum pipe velocity per design criteria is two feet per second (fps).  This velocity 
criterion is established in order to minimize the deposition of solids and thus minimizes 
maintenance needs.  At PDF, nearly 950 sewer lines show a velocity below the minimum 
velocity criteria of two fps. These sewer lines are shown in Figure 8.4.  At PWF, approximately 
750 sewer lines are still below minimum velocity criteria.  These sewer lines are shown in Figure 
8.5.  The low velocities are primarily concentrated in the gravity sewer lines that are running 
from east to west.  MSWD has noticed sedimentation problems in these gravity sewer lines and 
perform more frequent routine maintenance on these sewer lines.  The large number of sewer 
lines with low velocities is primarily due to low flow values in certain parts of the system and is 
not uncommon in wastewater collection system modeling.  Future flow values throughout the 
system should decrease the number of sewer lines with low velocities.   

The maximum velocity design criterion is recommended to be ten fps.  Sewer lines with high 
velocities can cause a number of problems including the release of H2S gases or potentially 
compromising the pipe integrity or movement over time.  The data associated with sewer lines 
showing velocities greater than ten fps were analyzed to verify the invert and slope data were 
modeled correctly per the MSWD GIS database or reasonable nature.  Eight sewer lines, 
identified in Table 8-4 and shown in Figure 8.6, exceed the established maximum velocity 
criteria at PDF.  All of these sewer lines are in the Horton collection system.  There is one 
additional sewer lines at PWF that exceeds the established maximum velocity criteria.  This 
sewer line is identified in Table 8-5.   

Table 8-4 
Sewer lines Exceeding Maximum Velocity Criteria at PDF 

Pipe 
Number 

Slope 
(ft/ft) 

Velocity

(fps) d/D 

Length

(ft) 

Diameter 

(inch)  

P 1198 0.305 14.9 1.3 50 12 inch 

P 568 0.199 15 21.7 14 21 Inch 

P 193 0.072 15.5 2.1 73 8 inch 

P 57 0.067 15.7 1.9 350 8 inch 

*P 149 0.129 21 1 200 8 inch 

*P 33 0.058 21 1.6 307 8 inch 

*P 226 0.103 22.9 1.9 300 8 inch 

*P 940 0.081 26.8 1.3 61 8 inch 
*These sewer lines should be given special considerations because they are above the NCPI maximum criteria. 

URS 



SECTIONEIGHT Existing Collection System Analysis 

 8-10 

 

Table 8-5 
Sewer lines Exceeding Maximum Velocity Criteria at PWF 

Pipe 
Number 

Slope 
(ft/ft) 

Velocity

(fps) d/D 

Length

(ft) 

Diameter 

(inch)  

P 947 0.467 10.83 19.4 12 8 inch 

 

URS 



")

")

$+

")§̈¦I 10 

PA
LM

 D
R

IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

W
E

ST
 D

R

HACIENDA DR

LI
TT

LE
 M

O
R

O
N

G
O

 R
D

I-10

MISSION LAKES BLV

13TH AVE

18TH AVE

14TH AVE

15TH AVE

M
O

U
N

TA
IN

 V
IE

W
 R

D

LO
N

G
 C

A
N

Y
O

N
 R

D

20TH AVE

VE
R

BE
N

A 
D

R

TWO BUNCH PALMS TR

W
O

R
SL

E
Y 

R
D

HACIENDA AVE

AV
E

N
ID

A 
M

AN
ZA

N
A

M
IR

A
C

LE
 H

IL
L 

R
D

BE
N

N
E

TT
 R

D

BU
B

BL
IN

G
 W

E
LL

S 
R

D DILLON RD

I-10 LI
TT

LE
 M

O
R

O
N

G
O

 R
D

W
E

ST D
R

W
E

ST
 D

R

18TH AVE

15TH AVE

Horton WWTP

Regional WWTP

Desert Crest WWTP

Dos Palmas Lift Station

Figure 8.6
Failed Pipes Due To

Velocity Criteria
Peak Dry Weather Flow

Collection Piping
Velocity (fps)

0.00 - 1.99

2.00 - 9.99

10+

Force_Main
New FM

Abandoned FM

Streets

 

Figure Not to Scale

­

P57 P226 P193

P149

P1198

P940

P568

P33

rJp., • 
' ____ , !,. . 

. ~!"fil:.-
--1 ~ 

· :1 



SECTIONEIGHT Existing Collection System Analysis 

 8-12 

 

8.4.3 Lift Station Analysis 
For the existing system flows, the capacity of the Dos Palmas Lift Station of 1.0 mgd exceeds the 
current use of 25,000 gpd.  As a part of Assessment District 12, the southern portion of the city 
will be tied to the collection system at which time these flows will increase to approximately half 
of the lift station capacity.  Additionally, there is a consideration to abandon the Desert Crest 
WWTP and transfer this flow to the Dos Palmas lift station, which would then increase the flow 
to nearly full capacity.  However, while the flows are still a small percentage of the lift station 
total capacity, the District should consider operating the lift station so as to avoid long detention 
times and avoid overworking the pumps. 

8.5 FINDINGS AND SUMMARY 
Overall, the wastewater collection system performs well in respect to conveying existing flows 
within the design criteria established in Section 4.  Sewer lines that did not meet the design 
criteria were evaluated more closely to verify that data in the system model was correct per the 
MSWD database or reasonable in nature.  Sewer lines with correct information and still not 
meeting the design criteria should either be considered for replacement or be considered for more 
frequent maintenance.  The sewer lines that do not meet the minimum velocity criteria will need 
more routine maintenance to avoid sedimentation issues.  The sewer lines not meeting d/D 
criteria or exceeding the maximum velocity criteria should be replaced to prevent surcharging or 
degradation of the lines.  Recommendations for pipe replacement and maintenance will be 
discussed in detail in Section 10.   

 

URS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-1 

9. Section 9 NINE Future Collection System Analysis and CIP 

9.1 INTRODUCTION 
The future collection system analysis is performed to provide the requirements for future 
wastewater collection and treatment. The CIP program is developed to assist MSWD in 
identifying the possible financial requirement to plan, design, and construct their improvements.  
Both the analysis and CIP program are based on a 20-year planning horizon.  Though the 
planning period for this master plan is 20 years, the interceptors are designed at an ultimate build 
out scenario, thus avoiding costly replacement of sewer lines to handle additional capacity in the 
future.   

It is the overall intention of this master plan to provide broad based guidance for future 
development and thus provide the locations and approximate sizes of interceptors to handle the 
ultimate build out scenario. 

9.2 FUTURE WASTEWATER COLLECTION SYSTEM ANALYSIS 
URS performed the future collection system analysis at an ultimate build out flow scenario 
utilizing data from the Desert Hot Springs and Riverside County land use plans.  Residential 
projects currently in the Desert Hot Springs permitting process or otherwise identified by District 
staff were assigned a flow based on a known number of EDUs and a unit flow value of 200 
gpd/EDU, as identified in Section 5.  Any developable land outside the identified projects was 
assigned a flow using the land use designation tables from both Desert Hot Springs and 
Riverside County (Appendix E).  Each table provides a land use designation and a corresponding 
building density range.  The highest number of dwelling units per acre were selected in order to 
provide a conservative flow estimate throughout the District.  All non-residential properties were 
assigned unit flows based on the information developed in Section 5.  Figure 9.1 depicts land 
uses and identified developments used to calculate the ultimate wastewater flows.   

The ultimate flows were divided into flow subbasins (Figure 9.2) and assigned to proposed or 
existing interceptors at designated collection points.  The ultimate flows, initially calculated 
using average day unit flow values, were peaked at an average rate of 2.4 from the MSWD 
peaking factors table included in Section 5 (Table 5.4).   

9.2.1 WASTEWATER TREATMENT PLANTS 
As discussed in Section 6, the District plans to expand the HWWTP, construct a new Regional 
WWTP, and potentially abandon the DCWWTP.   This section describes the details of these 
projects and the effects on the future collection system.   

9.2.1.1 Horton WWTP  

The District is planning to expand the HWWTP by 1.5 mgd thus providing a capacity of 3.8 
mgd.   A future HWWTP collection system (Figure 9.2) has been created using ultimate flows 
upon which the total flow within the boundary is 3.8 mgd.  If the RWWTP plant is operational 
by the end of 2012, the HWWTP will have the capacity and ability to treat the flow from 
assessment districts, new development, and the DCWWTP collection system, all of which occur 
outside the ultimate collection basin until the RWWTP comes on line. 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-2 

9.2.1.2 Desert Crest WWTP and Dos Palmas Lift Station 

According to conversations with the District and material presented in Section 6, the DCWWTP 
facility is near capacity.  Any new development will require the District to either add capacity to 
the treatment plant or abandon the facility and redirect its flow.  There is currently a proposed 
project north of the existing Desert Crest development and thus action in the near future is 
required.  The District is considering abandoning the DCWWTP and redirecting the flow to the 
Dos Palmas Lift Station (DPLS).  In an August 2006 report by Webb Associates, the 
abandonment will require a small lift station to handle the flow produced by the properties south 
of Dillon Road, but the remainder of the area and the new development will gravity flow to a 
proposed 12 inch and 15 inch interceptor leading to the DPLS.   The DPLS capacity will allow 
flow from the Desert Crest area until the Regional Plant is brought on line.  At that time, the 
DPLS will be abandoned and the service area will gravity flow to the new plant.  

9.2.1.3 New Regional WWTP  

Due to the substantial new development and the progress with connecting existing properties to 
the wastewater collection system, the HWWTP is projected to exceed the 3.8 mgd capacity 
sometime between 2012 and 2013.  Details on this analysis and a recommendation to bring the 
Regional WWTP on line within the next five years can be found in Section 6. 

Initially the Regional Plant will receive flow from the new developments in the northwestern part 
of the District and the area previously served by the DPLS.  The District is considering sending 
the biosolids produced by the HWWTP down to the RWWTP, which may add additional flow to 
the plant and will require a revision to the treatment process.    

1JRS 



R1

R40

R2

R52

R36

R50

R51

R5

R44

R6

R29

R57

R24

R22

R35

R7

R11

R45

R13

R49

R56

R48

R8 Exist

R54
R53

R9

R12

R55

R4

R20

R27

R10

R25

R15

R18

R17

R41

R19
R37

R14

R16

R47

R23

R12 Exist

R26

R46
R31

R32

R28

R21

R43

R3 Exist

R34

I-10

SH
-6

2

IN
D

IA
N

 A
V

EDILLON RD

PIERSON BLV

SH-111

PA
LM

 D
R

M
O

U
N

TA
IN

 V
IE

W
 R

D

BE
N

N
E

TT
 R

DDILLON RD

I-10

DILLON RD

Figure 9.1
Future Land Use

Flow Assign
Future Land Use

Residential

Commercial/Public

Industrial

Planned Developments

Existing System Parcels

Collection_System
Diameter

8" - 12"

15" - 30"

Major Roads

MSWD Boundary

Project ID EDU Project ID EDU Project ID EDU
R1 3700 R25 66 R39 33
R2 2010 R19 32 R40 2300
R3 364 R20 129 R41 115
R4 35 R21 5 R42 8
R5 424 R22 310 R43 6
R6 268 R23 31 R44 70
R7 2200 R24 350 R45 234
R8 204 R26 16 R46 34
R9 74 R27 32 R47 94
R10 31 R28 4 R48 112
R11 154 R29 55 R49 230
R12 59 R31 25 R50 2300
R13 488 R32 58 R51 420
R14 63 R34 8 R52 2000
R15 50 R35 82 R53 80
R16 35 R36 499 R54 150
R17 8 R37 31 R55 100
R18 31 R38 33 R56 200

R57 1100

Residential Development ID and Equivalent Dwelling Units

I-10SH-111 I-10

Palm Springs Crest and
West Palm Springs Village
(southwest corner of district)

 

­

Figure Not to Scale

-1111 ---
!!'111■111~ 

"■111■1111 



I-10

SH
-6

2

IN
D

IA
N

 A
V

EDILLON RD

PIERSON BLV

SH-111

PA
LM

 D
R

M
O

U
N

TA
IN

 V
IE

W
 R

D

BE
N

N
E

TT
 R

DDILLON RD
I-10

DILLON RD

0.47 MGD 

3.3 MGD 

0.74 MGD 

0.05 MGD 

0.09 MGD 

0.18 MGD 

0.03 MGD 0.54 MGD 0.77 MGD 0.04 MGD 0.29 MGD 

0.73 MGD 

0.4 MGD 

0.32 MGD 

0.31 MGD 

0.58 MGD 

0.5 MGD 

0.4 MGD 

0.2 MGD 

0.53 MGD 

0.4 MGD 

0.17 MGD 0.54 MGD 0.41 MGD 

0.46 MGD 

0.44 MGD 

0.45 MGD 0.32 MGD 

0.52 MGD 

0.27 MGD 0.48 MGD 

0.46 MGD 

0.02 MGD 

0.51 MGD 

0.39 MGD 

0.46 MGD 
0.25 MGD 

0.01 MGD 

0.26 MGD 

0.31 MGD 

0.02 MGD 

0.01 MGD 

Figure 9.2
Future Land Use
Flow Subbasins

Existing Collection System
Diameter

8" - 15"

15" - 30"

Major Roads

Flow Boundaries

Future Development

Existing System Parcels

MSWD Boundary

Horton Subbasin

0.08 MGD 

0.36 MGD 

I-10

SH-111

I-10

Palm Springs Crest and
West Palm Springs Village
(southwest corner of district)

 

Figure Not to Scale

­

CJ 
CJ 

::!lllll■ ljjj 

... lll■ li 

MISSI~ 
WATlR DISTRICT 



SECTIONNINE Future Collection System Analysis and CIP 

 9-5 

9.2.2 WASTEWATER COLLECTION SEWER LINES 
As part of the ultimate flow scenario, URS developed a list of existing sewer lines that do not 
meet criteria and determined a proposed layout for interceptors to handle future development.  
All sewer lines resulting in deficiencies are identified in this section, however, only surcharging 
sewer lines (d/D ratio greater than 1.0), are included for replacement in the CIP program.  
Although the remaining sewer lines are not recommended for replacement at this time, they 
should be added to a watch list for potential replacement in the future. 

Deficiencies in the existing collection system interceptors are addressed by pipe replacement of 
an increased diameter to handle ultimate flow capacity.  The future collection system interceptors 
are designed to meet d/D and velocity design criteria discussed in Section 4 and are modeled in 
the future scenario with approximate sewer line slope, length and diameter.  The following 
sections describe existing sewer lines that fail design criteria and the proposed layout of the 
future collection system interceptors at ultimate flow. 

9.2.2.1 Existing Sewer Lines 
At the peak wet weather ultimate build out scenario, there are several sewer lines in the existing 
collection system failing d/D design criteria.  A list of these sewer lines can be found in 
Appendix F.  The sewer lines recommended for replacement in the CIP include only surcharging 
sewer lines (d/D ratio greater than 1.0) as listed in Table 9-1 and identified in Figure 9.3. 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-6 

Table 9-1 
Surcharging Sewer Lines at 

Peak Wet Weather Flow and Ultimate Build Out 
d/D Length Diameter Pipe 

Number 
Velocity 

(fps) (fps) 
Slope 
(ft/ft) (ft) (inch) 

P 1274 2.22 100.2 0.008737 190 8 inch 
P 1677 2.54 101.4 0.008163 392 8 inch 
P 1673 5.52 108 0.011538 26 8 inch 
P 701 8.66 114.5 0.036364 330 8 inch 
P 2 8.48 137.4 0.035958 334 8 inch 

P 1387 1.92 173.6 0.006605 324 8 inch 
P 9 12.91 199 0.1129 100 8 inch 

P 995 5.4 199 0.00978 182 8 inch 
P 1255 5.07 211.4 0.036311 309 8 inch 
P 1298 5.79 292.3 0.009125 240 8 inch 
P 702 6.22 309.4 0.030211 331 8 inch 
P 163 5.72 448.3 0.030302 331 8 inch 
P 681 0.51 456.9 0.008665 442 8 inch 
P 703 5.77 691.5 0.009024 246 8 inch 

P 1625 6.24 693.7 0.031627 332 8 inch 
P 164 5.74 894.5 0.026806 335 8 inch 

P 1105 6.25 939.9 0.033793 29 8 inch 
P 1293 5.76 997.2 0.00494 332 8 inch 
P 1106 6.25 1137.4 0.029969 322 8 inch 
P 165 5.76 1220.9 0.025788 330 8 inch 
P 371 2.59 113.8 0.004369 325 10 inch 

P 1389 0.17 340.6 0.002878 344 10 inch 
P 1390 0.24 457.8 0.002922 219 10 inch 
P 688 7.17 478.9 0.027018 332 10 inch 

P 1236 0.24 545.9 0.002922 219 10 inch 
P 613 1.82 102.6 0.011951 287 12 inch 
P 612 4.53 114.9 0.016012 346 12 inch 
P 585 7.23 121.1 0.022018 223 12 inch 
P 295 11.41 893.3 0.008782 271 12 inch 
P 294 8.63 1209.6 0.001181 271 12 inch 

P 1436 8.16 116.8 0.017781 320 15 inch 
P 1393 4.83 146 0.009505 323 15 inch 
P 1646 9.33 171.4 0.018865 511 15 inch 
P 576 8.86 208.7 0.024047 509 15 inch 

P 1641 8.85 211.3 0.015013 379 15 inch 
P 1391 8.84 257.2 0.018636 44 15 inch 
P 1645 9.31 284.6 0.019125 297 15 inch 
P 1392 7.31 285.3 0.009907 214 15 inch 
P 1642 8.89 356.5 0.023992 496 15 inch 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-7 

P 1644 9.3 376.6 0.019286 434 15 inch 
P 1643 9.3 463.5 0.019213 267 15 inch 
P 444 5.52 646.9 0.009912 226 15 inch 

P 1435 2.94 246.8 0.010774 310 18 inch 
P 826 2.16 326.2 0.003146 302 21 inch 
P 825 2.17 368.1 0.003214 308 21 inch 

P 1434 2.18 415.8 0.003169 385 21 inch 
 

The sewer lines highlighted in Table 9-1 (P 1274, P1106, P585, P295, P294, P 576, P 1391, P 
1392, P 444) also fail d/D criteria during existing flow conditions for peak wet weather flow and 
are considered priority replacements in the CIP program. 

1JRS 



IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

M
O

U
N

TA
IN

 V
IE

W
 R

D

PA
LM

 D
R

DILLON RD

Figure 9.3
Existing System
Failing Criteria

at Ultimate Peak Flow
Existing Sewer Lines

Surcharge

Fail d/D Critieria

Pass d/D Criteria

Future Land Use/Connections

Planned Developments

Existing System Parcels

Major Roads

MSWD Boundary

 

Figure Not to Scale

­

L IlIIIIIIIh I iarr .L 

--~ 
~~I ____LJLJ_J~--1,1........1.~---'---tttft 

r f 

!EEb!l-~~~- i 

~11-h~---+- J • 

:r-111•11· , ..... ..; 

= = 11 I Ii l~ h _i;l 1-/1 - /tS r /r /,/ _ 
- ~~~~ •~ ~ .~ rt[} f 

__, r r -+--

t ~Jr/'11 I Ir~ - .~ ~ ""'- _,~ 

M ISSIMlfP URS 
UR DI STRICT 

\ 



SECTIONNINE Future Collection System Analysis and CIP 

 9-9 

Sewer lines failing minimum velocity criteria are not identified for replacement but should be 
considered for additional routine maintenance.  Sewer lines failing maximum velocity criteria of 
ten fps should be monitored closely for pipe integrity and/or manhole corrosion due to the H2S 
gases and those exceeding the NCPI regulation of 20 fps should be identified for replacement.  
All of the sewer lines failing the velocity criteria are listed in Table 9-2 and identified in Figure 
9.4. 

Table 9-2 
Sewer Lines Failing Maximum Velocity Criteria at 

Peak Wet Weather Flow and Ultimate Build out 
Sewer Line 
ID 

Velocity 
(fps) 

Slope 
(ft/ft) 

Length 
(ft) 

Diameter 
(inch) 

P 442 10.04 0.021 364 21 

P 888 10.05 0.034 345 15 

P 1024 10.12 0.022 322 21 

P 1023 10.12 0.022 328 21 

P 1022 10.12 0.022 347 21 

P 1025 10.13 0.022 353 21 

P 556 10.90 0.013 327 30 

P 557 10.92 0.013 330 30 

P 1058 11.08 0.022 327 24 

P 295 11.41 0.009 271 12 

P 947 12.21 0.466 12 8 

P 9 12.91 0.113 100 8 

P 1481 13.06 0.225 12 8 

P 33 15.71 0.058 307 8 

P 940 19.99 0.081 61 8 

P 568 24.35 0.199 14 21 

The sewer line criteria failure is based on the information present in the MSWD GIS database 
and this information, principally the slope and diameter, should be checked for accuracy.  If an 
error is found, the data should be updated and the sewer line remodeled to verify an alleviation of 
the criteria failure. 

1JRS 



IN
D

IA
N

 A
V

E

DILLON RD

PIERSON BLV

M
O

U
N

TA
IN

 V
IE

W
 R

D

PA
LM

 D
R

DILLON RD

Figure 9.4
Existing System

Failing Velocity Criteria
at Ultimate Peak Flow

Existing Sewer Lines
Pass Velocity Criteria

Fail Minimum Velocity Criteria

Fail Maximum Velocity Criteria

Fail NCPI Maximum Velocity Criteria

Future Land Use/Connections

Planned Developments

Existing System Parcels

Major Roads

MSWD Boundary

 

Figure Not to Scale

­

MIUI~ 
WATIR DISTRICT 

--D 
-
.1•111--,,_ .... 

r : , 

j - ~ 
-j __.________. 

JMn , J ' I .,--, 

r 01 ~ r J I I / ___r .,.Jr"' 



SECTIONNINE Future Collection System Analysis and CIP 

 9-11 

9.2.3 Proposed Collection System Interceptors 
URS has proposed future interceptors throughout the District to collect the ultimate build out 
flow.  Figure 9.5 illustrates the layout and size of the proposed interceptors and Table 9-3 
contains a list of sewer line sizes and corresponding lengths. 

Table 9-3 
Proposed Interceptor Size and Lengths 

Pipe Diameter 

(inch) 

Pipe Length 

(mile) 
8 5.95 

10 1.80 

12 8.45 

15 8.59 

18 15.05 

21 3.64 

24 0.61 

27 3.08 

30 0.88 

33 0.07 

Total 48.12 

Additionally, URS has applied or suggests that the District should apply the following special 
considerations when planning for future collection system components: 

� Allow flow in the proposed RWWTP collection basin to flow to the HWWTP until the 
Regional Plant is constructed but have the immediate ability to reroute that flow to the 
RWWTP; 

� Potentially transfer biosolids from HWWTP to the RWWTP; 

� Include additional capacity by means of increased diameter or parallel pipe to ultimately 
convey the flow produced by the potential abandonment of the HWWTP. 

� Special design considerations for those interceptors or facilities crossing seismic zone. 
(Figure 9-6) 

1JRS 



' -., • ~ I 

.~·~_._ .... ~ • 
...... -.r . -

,.. -
, ·t7. -

~~ ,~ 

- ~ ?. • 
. Ii '1f "~ 11 -;, 
. ---- 6;' .. ~ -,,.~ -,. , -, ~ .,. 

. />i c-=:: 
"' . ·-:·n 

~ ,;:,.1 • 
f . .-

~­
. r- ,.....,,...J-l"'ri 
~ -,::. . _,__, ~ 

·t~" -•' • 

• 

I 
2 1· 

~ }fr 

I 

:-:>""""'fi.1-.::;;: 
• L '- _.JL

11 
•. , 

• I!! . 

Figure 1).5 
Proposed Interceptors 

and Existing , 
Pipe Replaoement •+• 

Proposed lntercDptors 

Year& 
- 2007-2011 

- 2012-201& 

- 2017-2021 

- 2022-2026 

- Not Included 

Existing Collecuon System 

Diameter 
·- -e--12· 

- 16•,30• 

.. Future, lend use 
Ill Plsnned OeveJopments 

- Exl•lng System ••rrels 

-Major 
• 111• 111 
-.,... MSWD Boundary 

Force_Main 
- N$'HfM 

- - Exlst1n9 FM 

• ' .· Mi 
l t.,;t • • --• r' 

• 

' 



, 
DCWWTP ! 

j 

{ - z a:~ - .... 
I 

.• !i;J • 
• .. • 

~- ·1. ~~ 
<:• 

I 

-~- ..... 
Figure 9.6 

Seizmlc zones 

Proposed Jntercsptors 

Years 
- 2007-2011 

2012-2016 

- 2011-202·1 

- 2022-2026 

Not Included 

Exlallng Collection System 

Diameter 
- s .. . 12" 

- 15"·30" 

- Future Land use 
~ Planned Developments 

- Exlstlng System Paroels 

- Major 

t:) MSWD B<lundO,Y 

Forco_Maln 

- New FM 

- E>tlsllng FM 

• Project Mark&I'$ 

~ Selzm1c_Zonos 
Figure Nol» soaie 

• • . • 
• • • 

• 

• 



SECTIONNINE Future Collection System Analysis and CIP 

 9-14 

9.3 CAPITAL IMPROVEMENT PROGRAM 
The wastewater Capital Improvement Program (CIP) has been developed based on the 
recommendation to increase the overall system reliability and minimize the potential for SSO.  
CIP level construction cost estimates were developed from the evaluation of existing and future 
sanitary sewer flows.  Cost estimates and CIP schedule are divided into five-year blocks from 
2007 through 2026.  Unit pricing development for the CIP is accomplished by using the cost 
indexes from published and URS’ internally developed and maintained historical databases that 
have factors for location, contractor markups, and other project specific criteria.  All unit costs 
follow a logical method and procedure used for developing costs that meet industry standards.  
Construction cost indexes include the following: 

� General Purpose Cost Indices including Engineering News Record, the Department of 
Commerce and the Bureau of Reclamation; 

� Contractor Pricing Indices including those received and maintained from previous and 
current similar projects; and 

� Special Purpose Indices including RS Means, the Bureau of Labor Statistics and various 
State Departments of Transportation. 

The CIP construction cost estimates are intended to provide the MSWD with a user-friendly 
method to update the Wastewater CIP program and associated construction cost.  The estimated 
engineering, administration, and construction costs are in 2007 dollars.  Project costs will need to 
be adjusted accordingly as project implementation dates are further defined beyond 2007.  The 
CIP cost estimates are based on estimated quantities from existing mapping and conceptual 
“sketch” concept designs.  Therefore, all quantity estimates are approximate and not based on 
detailed designs. 

Various limitations are built into the use of unit prices calculated from indices.  These limitations 
include the potential for changes in technology, the methods and construction applications, the 
impact of short-term economic cycles, the ever present time-lag of reporting databases, and cost 
index databases that are a composite average and, therefore, have a range of acceptability. 

Accuracy is not guaranteed and the use of unit pricing should not be deemed as an offering or 
proposal with respect to the outcome of the cost of an activity or project.  Unit price opinions are 
subject to change.  Any budget estimate of unit prices is not intended to predict the outcome of 
hard dollar that would result from open and competitive bidding but to provide the MSWD the 
ability to begin the budgeting for CIP projects. 

9.3.1 Cost Estimate Procedures 
The CIP project cost estimates have been developed based on evaluation of existing and 
proposed infrastructure and a conceptual planning level to address deficiencies in the wastewater 
collection system from modeling results.  Preliminary design drawings have not been developed 
to estimate a defined construction scope of work.  The construction work items are 
approximated, as are the quantities to complete this work.  Various percentages have been 
included to account for potential design changes, enhancements, and alterations that are typical 
as a design moves forward to bidding contract documents. 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-15 

For the wastewater CIP development, we have included the following cost items as percentages 
for estimating the total project cost.  Land acquisition costs have not been included in any of the 
cost estimating. 

• Construction Contingency (40%) 
URS typically uses 40% construction contingencies for planning level cost estimating.  The 
40% is then reduced as the design level approaches final 100% design.  At the 100% level of 
design, the construction contingency will have been reduced to about 5%.  This contingency 
includes such items as difference in stated quantities, changes in material and equipment costs, 
and design level information from a conceptual design to a final design. 

• General Construction Requirements (18%) 
General Construction Requirements include contractor general supervision and management 
related issues such as mobilization, demobilization, bonds, insurance, overhead and profit.  It 
also includes items such as temporary facilities including construction trailers, traffic control, 
temporary construction fencing, field office computers, sanitary facilities, trash pick up etc. 

• Engineering (Design, Bidding and Construction Management) (20%) 
Engineering costs include preliminary design, special studies, pipeline alignment studies, and 
intermediate and final design.  A typical design project includes preparation of drawings and 
specifications for bidding construction documents, engineers construction cost estimates, 
bidding services and construction management. 

• Public Process (5%) 
Public Process costs address items such as public meeting with homeowners and business 
groups for a particular project that may have short-term impacts.  Such efforts are typically 
required for installation of a pipeline, sitting of a water storage tank, or development of a 
sanitary sewer lift station or water pumping station in a neighborhood.  This effort might also 
include public involvement to address a visible project by providing public meetings to 
facilitate discussions. 

• Permitting (5%) 
Permitting includes efforts associated with the Contractor obtaining a building permit; street cut 
permits, storm water management plan (SWMP) or other permits associated with construction. 

• Survey/Geotechnical (5%) 
Survey and geotechnical work associated with the design effort.  Survey efforts may include 
alignment surveys, ownership determination, Right of Way determination, and preparation of 
legal descriptions and exhibits for easement acquisitions.  The geotechnical engineering will 
include geotechnical investigations, test pit excavation or drilling and associated laboratory 
analysis to be used in design. 

9.3.2 Facility and Wastewater Treatment Plant Improvements 
The Wastewater Treatment Plant Improvements include the 1.5 expansion of the Horton WWTP, 
the abandonment of the Desert Crest Lift Station including the lift station requirement, and the 
installation of the initial phases of the Regional WWTP.   

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-16 

Table 9-4 
Facility and Wastewater Treatment Plant Cost Summary 

Planning Year / Cost 

Project 2007-2011 2012-2016 2017-2021 2022-2026 

Horton WWTP  

1.5 mgd Expansion* 
$20M $0 $0 $0 

Desert Crest WWTP 
Abandonment** $0.5M $0 $0 $0 

Regional WWTP      
Phase I & II $100M $0 $0 $100M 

Subtotals $120.5M $0 $0 $100M 
*Preliminary Cost Estimate from District 

**Cost Estimate includes the following components from Webb Memo dated 8/17/06; D.C. Sewer Lift 
Station, D.C. 4 inch Dia. Sewer Forcemain, Paving fro 4 inch Dia. Forcemain.  Costs have been inflated to 
2007 dollars using the ENR cost index (Appendix G). 

9.3.3 Existing Sewer Line Renewals and Proposed Interceptors 
The sanitary sewer line renewals address existing sewer lines that do not meet current d/D, 
maximum NCPI velocity criteria, and interceptor sewer lines proposed for future development.  
Only replacements due to development/connections within the 20 year CIP time frame and for 
surcharging sewer lines (d/D ratio greater than 1.0) are included for replacement in this CIP 
program.  However, any sewer line that does not meet d/D design criteria should still be 
considered for possible sewer line replacement.  A complete list of sewer lines failing criteria can 
be found in Appendix F.  Figure 9.5 show the improvements scheduled for the next 20 years and 
the approximate year of construction, and a project ID number.  Tables 9-5 and 9-6 are cost 
summary tables for the replacement and proposed sewer lines, and Table 9-7 is summary of cost 
per project ID.  The replacement sewer lines will be paid for directly by the District and the 
proposed sewer lines will initially be paid for by developers who will then be included in future 
cost recovery agreements. 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-17 

Table 9-5 
Replacement Sewer Line Cost Summary 

Planning Year / Cost 

Sewer 
Line 2007-2011 2012-2016 2017-2021 2022-2026 Subtotal 

12” $0  $539,590  $0  $0  $539,590  

15” $0  $1,290,491 $153,903 $0  $1,444,394  

21” $0  $1,306,016 $3,443,850 $0  $4,749,866  

30” $0  $0  $361,604 $0 $361,604  

Subtotals $0 $3,136,096 $3,959,357 $0 $70,954,453  

 

Table 9-6 
Proposed Sewer Line Cost Summary 

Planning Year / Cost 

Sewer Line 2007-2011 2012-2016 2017-2021 2022-2026 Subtotal 

8” $0 $1,699,161 $981,180 $1,987,744 $4,668,085 

10” $0 $1,454,078 $338,553 $0 $1,792,631 

12” $2,054,475 $672,550 $1,168,725 $2,457,228 $6,352,978 

15” $3,890,592 $606,531 $3,240,089 $2,029,417 $9,766,629 

18” $6,852,923 $11,047,987 $11,797,553 $11,459,424 $41,157,887 

21” $7,296,695 $1,069,577 $2,974,923 $0 $11,341,195 

24” $0 $0 $0 $1,808,664 $1,808,664 

27” $6,425,314 $2,710,784 $3,709,495 $0 $12,845,593 

30” $0 $4,331,821 $0 $0 $4,331,821 

33” $0 $3,000,541 $0 $0 $3,000,541 

Subtotals $26,519,995 $26,593,026 $24,210,514 $19,742,473 $97,066,024 

 

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-18 

Table 9-7 
Proposed Sewer Line Projects 

Project ID 
Length 

(ft) 
Diameter  

(in) Cost 
1-A 5306 12 $2,054,474
1-B 8140 15 $3,890,592
1-C 2811 18 $1,597,443
1-D 9248 18 $5,255,480
1-E 5571 21 $3,669,093
1-F 7656 27 $6,425,314
1-G 5508 21 $3,627,601
2-A 1392 12 $539,590 
2-B 2700 15 $1,290,491
2-C 1983 21 $1,306,016
2-D 1735 12 $672,550 
2-E 7176 18 $4,077,998
2-F 5387 18 $3,061,340
2-G 5321 18 $3,023,833
2-H 4441 10 $1,454,078
2-I 6359 8 $1,699,161
2-J 1269 15 $606,531 
2-K 1557 18 $884,817 
2-L 1624 21 $1,069,577
2-M 3230 27 $2,710,784
2-N 4660 30 $4,331,821
2-O 2942 33 $3,000,541
3-A 2893 21 $1,905,347
3-B 2336 21 $1,538,503
3-C 389 30 $361,604 
3-D 4420 27 $3,709,495
3-E 4517 21 $2,974,923
3-F 11686 18 $6,640,954
3-G 9074 18 $5,156,599
3-H 4200 15 $2,007,431
3-I 1034 10 $338,553 
3-J 3672 8 $981,180 
3-K 2579 15 $1,232,658
3-L 3015 12 $1,168,725
3-M 322 15 $153,903 
4-A 2504 18 $1,422,980
4-B 2561 15 $1,224,054
4-C 6339 12 $2,457,228
4-D 10837 18 $6,158,481
4-E 2415 24 $1,808,664

1JRS 



SECTIONNINE Future Collection System Analysis and CIP 

 9-19 

4-F 1685 15 $805,363 
4-G 6824 18 $3,877,963
4-H 7439 8 $1,987,744

    
 Total Replacement Project $3,959,357
 Total Proposed Projects $97,066,022

*Bolded lines are replacement projects 

9.3.4 Wastewater Flow Metering Program 
URS recommends the District install electronic flow meters at major collection system 
connections, lift stations, and treatment plants.  Flow meters are important in a wastewater 
collection system to develop historical flow records for the purpose of future design and system 
modeling.  

 

 

1JRS 



SECTIONTEN Funding Alternatives for CIP 

 10-1 

10. Section 10 TEN  Funding Alternatives for CIP 

10.1 INTRODUCTION 
An important component of the Sewer Master Plan is the identification of potential funding 
sources for construction, maintenance and operation of the project.  The Mission Springs Water 
District typically operates on a “pay as you go” approach, such that the rate structure is 
periodically reviewed and adjusted to accommodate projected future capital, maintenance, and 
operations expenses.  This approach includes the concept that “growth pays for growth” such 
that the costs incurred by expansion of the collection and treatment system are balanced with 
anticipated revenue flows. 

MSWD’s rates are structured to cover repayment of debts incurred for capital projects.  The most 
recent rate review study2 was conducted in 2003 (Beck, 2004), which projected the District’s 
financial needs through FY 2009.  The rate structure developed in the 2003 rate review study 
was based on the following financial policies: 

• Collection of 100% of depreciation through rates by FY 2009; 

• Maintenance of a debt service coverage ratio greater than 1.5; 

• Maintenance of an operating reserve balance greater than six months of operations and 
maintenance expenses; and  

• Phasing in of cost-of-service rates through FY 2009. 

The 2003 rate review study identifies $14.1 million of capital expenditures by MSWD through 
FY 2009.  These expenditures include collection system expansion in Assessment Districts 11 
and 12, trunk line construction at Little Morongo Boulevard and Two Bunch Palms Trail, and 
additional expansion of the Horton Treatment Plant tentatively scheduled to commence in 2008. 

10.2 SEWER MASTER PLAN FUNDING SOURCE 
In general, authorization for federal assistance in the planning and design of environmental 
infrastructure is provided by section 219 (c) of the Water Resources Development Act of 1992.  
The federal government is authorized to provide as much as 75% of technical, planning, and 
design costs.   Authorization to provide technical, planning, and design assistance for “resource 
protection and wastewater infrastructure, Desert Hot Springs, California” is designated by the 
Consolidated Appropriations Act of 2001, Section 108 (a) (23), which amends section 219 (c) of 
WRDA 1992, by adding Desert Hot Springs to the list of authorized projects. 

10.3 RECENT CAPITAL PROJECT FUNDING SOURCES  
Local voters approved the formation of Assessment District (AD) 12 and its assessment fees in 
2004.  Planning for AD 12 infrastructure improvements was partially funded through section 
219(c) WRDA 1992.  The AD 12 collection system expansion is funded through a variety of 
sources.  AD 12 construction is partially financed with State and Tribal Assistance Grant 
(STAG) funds administered through Region 9 of the USEPA. Revenue bonds are also used to 
fund AD 12 capital expenditures.  Revenue bond debt payment is funded by assessment fees.  
                                                 
2 2003 Sewer Rate and Connection Fee Study, Beck 2004 

URS 



SECTIONTEN Funding Alternatives for CIP 

 10-2 

The 2004 Horton Treatment Plant Expansion Project was financed through short-term 
commercial bank loans, which are being repaid through rate and non-rate revenues. 

MSWD has historically issued revenue bonds to cover collection system and treatment facility 
capital expenditures.  The 2003 rate review study (Beck, 2004) indicates that revenue bonds 
issued in 1996 and 2003 funded collection system expansion and that revenue bonds issued in 
1996 also funded previous expansion projects at the Horton Treatment Plant.  

State funding for wastewater collection and treatment has historically been available through 
Proposition 13 and Proposition 40.  Proposition 13 (2000 Water Bond) was approved in March 
2000 and authorized the State of California to sell nearly $2 billion in general obligation bonds to 
support water supply related projects.  In the past, MSWD has used grant funding through the 
Proposition 13 Non-point Source Pollution Control Program.  This program no longer supports 
new projects, as all funds have been committed. 

Proposition 40 (The California Clean Water, Clean Air, Safe Neighborhood Parks, and Coastal 
Protection Act of 2002) authorized the state to issue $2.6 billion in general obligation bonds for 
land conservation, cultural resource, and water-related projects.  All Proposition 40 funds have 
been committed. 

10.4 POTENTIAL CAPITAL PROJECT FUNDING SOURCES 
Potential funding sources for collection and treatment system capital projects identified in this 
Master Plan include: 

• Section 219(f) WRDA 1999 – Federal funds administered by the Corps of Engineers; 

• State and Tribal Assistance Grants (STAG) – administered through USEPA; 

• Clean Water State Revolving Fund – USEPA and state loan program; 

• Proposition 50 – State of California Grant funds; 

• Proposition 84 – State of California Grant funds;  

• Levy assessment fees; and 

• Commercial bank loans. 

Some, or all, of these funding sources may be used in combination to finance implementation of 
the capital projects identified in the Sewer Master Plan. 

10.4.1 Section 219 (f) WRDA 1999 
The Water and Resources Development Act of 1999 added construction assistance (section 219 
(f)) to the environmental infrastructure technical planning and design assistance authorization 
established in WRDA 1992 (section 219 (c)).  Projects may be identified for construction 
assistance through an amendment to section 219 (f).  Amendments may be inserted into an 
annual appropriations act in the same way that Desert Hot Springs planning assistance was 
authorized by the Consolidated Appropriations Act of 2001.  The amendment to section 219 (f) 
would identify the type of project, the location (Desert Hot Springs), and the amount of federal 
assistance.  The local sponsor cost-share must be at least 25% of the project cost. 

URS 



SECTIONTEN Funding Alternatives for CIP 

 10-3 

10.4.2 State and Tribal Assistance Grants (STAG) 
Administered by the USEPA, State and Tribal Assistance Grants provide funds for programs 
operated primarily by the states. These programs include Clean Water State Revolving Fund 
grants, which are intended to help eliminate municipal discharge of untreated or inadequately 
treated pollutants. Drinking Water State Revolving Fund grants and grants for other 
infrastructure projects may also be funded through STAG.  Grants allocated under the STAG 
program require a 20% non-federal cost share. 

10.4.3 State Revolving Fund Loan Program 
The Federal Clean Water Act, as amended in 1987, established the State Revolving Fund (SRF) 
Loan Program.  The SRF loan program provides long-term, low interest loans for Clean Water 
Act implementation including construction of wastewater infrastructure.  The loans are typically 
a 20-year term with the interest rate set at one-half the State General Obligation Bond Rate.  The 
SRF program is funded through federal grants, state funds, and revenue bonds.  The MSWD 
generally has a low preference for funding capital projects through SRF loans because of the cost 
of long-term financing. 

10.4.4 Proposition 50: Water Security, Clean Drinking Water, Coastal and Beach Protection 
Act of 2002 
Proposition 50 was passed by California voters in November 2002.  The purpose of Proposition 
50 is to provide funds for integrated regional water management projects and programs.  
Approximately $380 million will be appropriated by the state legislature for grant funding.  The 
grant program is administered jointly by the Department of Water Resources and the State Water 
Resources Control Board.  The integrated regional water management grant program is a 
competitive program aimed at funding projects and programs that integrate water needs and 
resource management at the regional level.  Grant recipients are required to provide a funding 
match from non-state sources.  The maximum grant for implementation is $50 million.  Federal 
funds, such as those accessed through Section 219 (f) WRDA 1999 may be used as Proposition 
50 matching funds. 

10.4.5 Proposition 84: Clean Water, Parks and Coastal Protection Bond Act of 2006  
In November 2006, California voters passed Proposition 84, which authorizes $5.4 billion on 
general obligation bonds to be used for water-related projects.  $1.3 billion will be directed 
towards integrated water management and water quality projects.  Proposition 84 continues the 
regional, integrated management approach identified in Proposition 50.  The guidelines for 
project selection and grant administration are not yet available. 

10.4.6 Assessment and Connection Fees 
In November 1996, California voters passed Proposition 218, which requires voter approval of 
assessments and property-related fees.  The funds from such assessments or fees may only be 
used to finance projects and services that directly benefit the property.  Proposition 218 limits the 
types of benefits, which are assessable. Under proposition 218 special benefits, which are 
traditional improvements that directly benefit a property such as sidewalks, wastewater 

URS 



SECTIONTEN Funding Alternatives for CIP 

 10-4 

collection, street lights, etc., are allowable but general benefits such as open space preservation, 
flood control, etc are not assessable.  Implementation of the Master Sewer Plan, or some 
components of the Sewer Master Plan, may be financed through the creation of an assessment 
district and the levying of assessment fees.  Similar assessment district funding has been used for 
AD 11 and AD 12 collection system expansion projects.  Revenues from assessment fees are 
typically used to pay bond or loan debt. 

The 2003 rate review study indicates that connection fees are projected to provide substantial 
revenue through FY 2009.  The growth projected in analyses conducted for the Master Sewer 
Plan suggests that connection fee revenue will continue to be an important component of MSWD 
revenues.  Connection fee revenue may also be used to pay debts incurred for capital projects. 
However, connection fee revenue is less reliable than revenues from assessment fees. 

10.4.7 Revenue Bonds 
The MSWD may issue revenue bonds to fund capital projects.  Bonds may be repaid through 
assessment fees, rates, or non-rate revenues.  Payment of revenue bond debt is itemized as an 
annual expense in the rate review study. 

10.4.8 Commercial Bank Loans 
Commercial bank loans offer more term flexibility than SRF loans, which may reduce the 
project’s overall financing cost.  The MSWD has used commercial bank loans to fund a previous 
expansion project at the Horton Treatment Plant. 

10.5 CONCLUSION 
The Master Sewer Plan identifies the capital projects and expenditures required to meet the 
demands of population and housing growth projected for the MSWD service area.  The MSWD 
has historically financed capital projects through multiple funding sources, while adhering to 
fiscal policy that guides the development of the sewer rate and fee structure. 

There are multiple options for funding the projected capital expenditures identified in the Sewer 
Master Plan.  The previous section identifies opportunities to leverage federal assistance, through 
section 219 (f) WRDA 1999, and state grants through Proposition 50 and Proposition 84.  
Various loan options are also available. 

 

 

URS 



 

 

Appendix A 

Daily Flow Logs & Instantaneous Flow Charts For HWWTP & DCWWTP  



 Appendix A 
 Daily Flow Logs & Instantaneous Flow Charts For HWWTP & DCWWTP   

 A-1 

 

 

URS 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISSION SPRINGS WATER DISTRICT -ALAN HORTON 

WDID NO. :7 A330109012 MONTH :JANUARY 2001 
ORDER NO.: 95-047 (Revision 1) 
REPORTING FREQUENCY: MONTHLY 

CONSTITUENTS FLOW 
SAMPLE 

BOD 

EFFLUENT 

SUS. SOLIDS SETT MATT TDS 

FREQUENCY DAILY Bl-MONTHLY Bl-MONTHLY DAILY BI-MONYHLY 
DESCRIPTION 24-HR COMP 24-HR COMP GRAB 24-HR COMP 
UNITS MGD MG/L MG/L ML/L MG/L 
REQUIREMENTS 
30-DAY MEAN 30 30 0.3 
7-DAY MEAN 45 45 0.5 
MAXIMUM 
DATE OF SAMPLE 

1 0.967831 
2 0.952512 <0.1 
3 0.919293 5 8 <0.1 
4 0.904770 <0.1 
5 0.889045 <0.1 
6 0.928138 
7 0.889837 
8 0.854690 <0. 1 
9 0.882557 <0.1 
10 0.848975 <0.1 
11 0.896053 <0.1 
12 0.864793 <0 .1 
13 0.922366 
14 0.947561 
15 0.954198 
16 0.876326 0.2 
17 0.867654 7 11 <0 .1 
18 0.889921 <0.1 
19 0.894785 <0.1 
20 0.924178 
21 0.946764 
22 0.869839 <0.1 
23 0.864399 
24 0.844636 <0.1 
25 0.841667 <0.1 
26 0.860803 <0.1 
27 0.914036 
28 0.912161 
29 0.886081 0.1 
30 0.867059 <0.1 
31 0.862356 <0.1 

MONTHLY MEAN 0.895009 6.0 9.5 <0.1 

I declare under penalty of law that I have personally examined and am fam iliar wi th the information submi tted in this documenl. and that oas e-d on my ,nquiry of 

!hose individuals immediatety responsible for obtaining the 1nformalion. I believe that the information is true. accurate and complete. l am aware that there are 

significant penalties for submitting false information. including the poss ibility of a fine and imprisonment for knowing violations 

670 

634 

652 

pH 

Bl-MONTHLY 
24-HR COMP 

pH UNITS 

7.5 

7.5 

7.5 

Signature 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISS ION SPRINGS WATER DISTRICT -ALAN HORTON 

WDID NO.:7A330109012 MONTH :FEBRUARY 2001 
ORDER NO.: 95-047 (Revision 1) 
REPORTING FREQUENCY: MONTHLY 

CONSTITUENTS FLOW 
SAMPLE 

BOD 

EFFLUENT 

SUS. SOLIDS SETT MATT TDS 

FREQUENCY DAILY Bl-MONTHLY Bl-MONTHLY DAILY BI-MONYHLY 
DESCRIPTION 24-HR COMP 24-HR COMP GRAB 24-HR COMP 
UNITS MGD MG/L MG/L ML/L MG/L 
REQUIREMENTS 
30-DAY MEAN 30 30 0.3 
7-DAY MEAN 45 45 0.5 
MAXIMUM 
DATE OF SAMPLE 

1 0.858606 <0.1 
2 0.894652 <0.1 
3 0.925287 
4 0.961725 
5 0.821556 <0.1 
6 0.823278 <0. 1 
7 0.838162 3 5 <0.1 
8 0.862050 <0.1 
9 0.882447 <0.1 
10 0.921432 
11 0.936574 
12 0.902561 <0.1 
13 0.890519 <0.1 
14 0.872303 <0.1 
15 0.880537 5 6 <0.1 
16 0.890575 <0.1 
17 0.935169 
18 0.962208 
19 0.933587 
20 0.881655 <0.1 
21 0.872542 <0.1 
22 0.862638 <0.1 
23 0.874515 <0.1 
24 0.903393 
25 0.936799 
26 0.925329 <0.1 
27 0.897305 <0. 1 
28 0.893539 <0.1 
29 
30 
31 

MONTHLY MEAN 0.894319 4.0 5.5 <0.1 

I declare under penalty of law that I have personally examined and am fam iliar with the informaticn submitted in this document. and that based on my inquiry of 

those individuals immediately responsible for obtaining the information. I believe that the information is true. accurate and complete I am aware that there are 

significant penalties for submitting false information. including the possibility of a fine and imprisonment for knowing violations. 

610 

549 

580 

pH 

Bl-MONTHLY 
24-HR COMP 

pH UNITS 

7.5 

7.3 

7.4 

Signature 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISSION SPRINGS WATER DISTRICT ALAN HORTON 

WDID NO.:7 A330109012 MONTH :MARCH 2001 
ORDER NO.: 95-047 (Revision 1) 
REPORTING FREQUENCY: MONTHLY 

CONSTITUENTS FLOW 
SAMPLE 
FREQUENCY DAILY 
DESCRIPTION 
UNITS MGD 
REQUIREMENTS 
30-DAY MEAN 
7-DAY MEAN 
MAXIMUM 
DATE OF SAMPLE 

1 0.894845 
2 0.914600 
3 0.958057 
4 0.951486 
5 0.931256 
6 0.888938 
7 0.883620 
8 0.882070 
9 0.892954 
10 0.934340 
11 0.941656 
12 0.895402 
13 0.868691 
14 0.889368 
15 0.868524 
16 0.886064 
17 0.934479 
18 0.930993 
19 0.874148 
20 0.845133 
21 0.872187 
22 0.854637 
23 0.896294 
24 0.917049 
25 0 885954 
26 0.869618 
27 0.838870 
28 0.859808 
29 0.876036 
30 0.856941 
31 0.883264 

MONTHLY MEAN 0.892816 

I declare under pel"la!!y of !.aw 1r,at I personally 

those individuals ,mmed ately responsible for obtaining 

significant penalties for subrritting tatse lnfcrmahon_ mciudmg 

EFFLUENT 

BOD SUS. SOLIDS SETT MATT TDS 

Bl-MONTHLY Bl-MONTHLY DAILY BI-MONYHLY 
24-HR COMP 24-HR COMP GRAB 24-HR COMP 

MG/L MG/L ML/L MG/L 

30 30 0.3 
45 45 0.5 

<0.1 
<0.1 

<0.1 
<0.1 
<0.1 

9 11 <0.1 662 
<0.1 

<0.1 
6 5 <0.1 611 

<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

7.5 8.0 <0.1 637 

!~at :he 1nformat1on 1s tnJB accurate ar:d comale1e I 3'11 aware \hai; there are 

f:ne ar,rt !rnpnsonment for knowing violations 

pH 

Bl-MONTHLY 
24-HR COMP 

pH UNITS 

7.5 

7.4 

7.5 

Signature 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISSION SPRINGS WATER DISTRICT -ALAN HORTON 

WDID NO.:7 A330109012 MONTH :APRIL 2001 
ORDER NO.: 95-047 (Revision 1) 
REPORTING FREQUENCY: MONTHLY 

CONSTITUENTS FLOW 
SAMPLE 
FREQUENCY DAILY 
DESCRIPTION 
UNITS MGD 
REQUIREMENTS 
30-DAY MEAN 
7-DAY MEAN 
MAXIMUM 
DATE OF SAMPLE 

1 0.898159 
2 0.828515 
3 0.824216 
4 0.824803 
5 0.865354 
6 0.896690 
7 0.895557 
8 0.941879 
9 0.892097 
10 0.840270 
11 0.864829 
12 0.885683 
13 0.943335 
14 0.910175 
15 0.897735 
16 0.840798 
17 0.894419 
18 0.900837 
19 0.859410 
20 0.857989 
21 0.939787 
22 0.964562 
23 0.946081 
24 0.910256 
25 0.883924 
26 0.892178 
27 0.891403 
28 0.960602 
29 0.957502 
30 0.891266 
31 

MONTHLY MEAN 0.893344 

BOD SUS. SOLIDS SETT MATT 

Bl-MONTHLY Bl-MONTHLY DAILY 
24-HR COMP 24-HR COMP GRAB 

MG/L MG/L ML/L 

30 30 0.3 
45 45 0.5 

<0.1 
<0.1 

8 7 <0.1 
<0.1 
<0.1 

<0.1 
<0.1 

4 5 <0.1 
<0.1 
<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

<0.1 

6.0 6.0 <0.1 

! declare under penalty of !aw ihat I personaHy exam;ne::i and am fami!iar'hlth the information sJ;:;:TEtted 1n this document and: that 

lhose mdw1duals immec,ately responsible for obtaining the 1r'."orrat1on. I oel1E:ve that t"'le 10format1011 1rue. accurate and ccmplete ! arn 

s<gnif:cant oena!t:es for sJb'Tl•tt1ng false ,nfcrrnatlon. including the pass~bihty of a f\ne 1rrorlsonmen! fo• krow1ng v1olati-0ns 

EFFLUENT 

TDS pH 

BI-MONYHLY Bl-MONTHLY 
24-HR COMP 24-HR COMP 

MG/L pH UNITS 

495 7.2 

563 7.6 

529 7.4 

are 

Signature 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

MAY 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite IC) Flow1 C C 

UNITS mail ! mall mad mail mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 1 -2 

DATE OF SAMPLE: 

1 0906721 

2 165 58 0 885573 2 4 

3 0.917536 

4 0918440 

5 0.935661 

6 0.955661 

7 0.906891 

8 0.899624 

9 0.900329 6 g 

10 0.920622 

11 0.921120 

12 0.920985 

13 0 938239 

14 0.922991 

15 0.899822 

16 0.904736 

17 0.893939 

18 0.898538 

19 0.948347 

20 0.973010 

21 0.953210 

22 0.900372 

23 0.895347 I 

24 0.899599 

25 0.886152 
I 
I 

26 0.944865 

27 0.991071 

28 1 003050 

29 0.889875 

30 0882970 

31 0.873598 

30-0AY MFANI 165 58 0.918997 4 7 

7-DAY MEAN ....... ·- ----
MAXIMUM ·-- ---- ---- ----

! certify under penalty of law that !his occt.ment and aH attachments were prepared under the di"ecilon ::it surerv1S\O'! 111 accordance 
with a system designed to assure qua!ife<: personrel p1opttrty gathor and evaluate the infonnation submitted based on rr)' inquiry of 
the person or persons who manage t~• system, or tl">o•• P•n,on• dtrect1y respons1hle for gat7er,ng the ,nformaticP ... 'le irforrT'at1on 
subrr11tted is, ta the best on my ~now!edg~ and be;iaf, true, •ccur•~•. and complete. 1 am aware that t1ere are sigrificar,l pe11alt=es 
for st.:bm1tt1ng false 111format1on inc1ud11"19 the possibility cl ine and impri,cnm•rt k:lr knowing vio:ati')ris. 

Toe fac:il•ty 1s expa11ding from t MGD ta 2 MGO 
2-c,s shacl ,ot exceed 400 mg/L above domestic water supply 

I 
Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) i M M M 

Grab /Gl C G G 

oH units mail mall mall 

; 

6-9 400 2 

6-9 

I 

7.7 671 

7.8 631 

i 

l 
7.4 ! 

! 

7.3 
I 

- -
7.6 651 !NOT TESTED IN MAY 

--- ---- ----
---- ---- ---- ---

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR-

JUNE 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS Fl.OW BOD TSS 

I 

FREQUENCY Monthly {M) M oa;iy(D) Bi-Monthly (BM)I BM 

DESCRIPTION 24-Hr Composite !Cl Flow' C C 

UNITS mQ/L m,:i/L mqd mq/L mq/l 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 -2 
DATE OF SAMPLE· 

1 0.899191 

2 0.857611 

3 0.904586 

4 0,870498 

5 0,899559 

6 150 65 0,922340 3 4 

7 : 0,860854 

8 I 0,882610 

9 0,897586 

10 0.887557 

11 0.920497 

12 0.883993 

13 0.902992 9 10 

14 0.908736 

15 0908968 

16 0.876488 

17 0.928968 

18 0.932857 

19 0,940151 

20 0.868678 

21 0.893653 

22 0,880120 

23 0.900742 

24 0 876121 

25 0.87212.9 

26 0,838978 

27 0,865547 

28 0,912615 

29 i 0 859331 

30 I 0.9034061 

31 

30-DAY MEAN 150 65 0.891912 6 7 
7-0AY MEAN -·-· ---- ----

MAX,MUM ........ --- ---- ----

! certify uMer per.any of !aw that lrns document and all attachments we1e prepareG underthe oirecxm cf superv1s10n 1n accordance 
with a systerP designed to H1un, quat1fied personnel property gatf'er and evaiuate t:,e information sub;;;:itted based on my inquiry of 
!he person or peroons wt-o •t'H)nai;;e the system, or these persons directiy r,esponsinle for gathenng the inforrration. n,. 1nforniehon 

submitted :•. to the bHl o:-i rny kncwtedge and belief, true, accurate. and compiete I am aware that ttitr• •~• 19nificant penalties 
for subm;tting false infonnaHon 1,;c:uoing lhe pcss1b1:rty of f.ne and imprisonment for knowmg violatiOPS 

.The :~c;:,ty i!J e:-.p&nd1~ fiorn 1 ~GD !O 2 MGD 

"';'OS sti,1111 '101 ex:cee<.i 400 mg!L above domestic water supply 

I 
Ph TDS Nitrate as N Total Nitrogen 

I 
Week.y(W) M M M 

Grao(G) C G G 

pH units moll moll moll 

6-9 400 2 

6 - 9 

7,2 

670 

21 21 

7,3 i 
688 i 

i 

I 7,3 

7.5 

I 

7.3 679 21 I 21 

i ---- ···- ··-
........ -·- -~-- ··-

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR· 

JULY 
200 1 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1-2 

DATE OF SAMPLE: 

1 0.904270 

2 0.884270 

3 0.887836 

4 0.892203 

5 0.894932 

6 0.879349 

7 0.902875 

8 0.883752 

9 0.856451 

10 0.879678 

11 165 79 0.860507 5 2 

12 0.871214 

13 0.880715 

14 0.863335 

15 0.8601 34 

16 0.849563 

17 0.861130 

18 0.853601 3 3 

19 0.843209 

20 0 863207 

21 0.872758 

22 0.889486 

23 0.847700 

24 0.858543 

25 0.880128 

26 0.866322 

27 0 936313 

28 0.897140 

29 0.896147 

30 0.850129 

31 0.901364 

30-DAY MEAN 165 79 0.876396 4 3 

7-DAY MEAN ---- --- ·---
MAXIMUM ---- --- ---- ----

I certify under penalty o f law that this document and all atlachments were prepared under the direction of supervision in accord ance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the syslem. or lhose persons directly responsible for gathering the information. The mforma!ion 
submitted is, to the best on my knovvledge and belief, true. accurate . and complete. I am aware that there are significant pena!1ies 
for submitting false informalion including the possibility of fine and imprisonment for knowing vio lations 

"The fa c1hty IS expanding from 1 MGD lo 2 MGD 

"TDS shall not exceed 400 rng/l above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6-9 400 2 

6 - 9 

7.5 

20 21 

7.4 

7.2 

466 

7.5 

7.3 

7.4 466 20 21 

---- ---- ----
---- ---- ---- ----

Signature-____________ _ 

,fonthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

AUGUST 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (0) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C\ Flow' C C 

UNITS mall mall mgd mall mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-0AY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.883344 

2 0.847836 

3 0.898590 

4 0.930920 

5 0.932462 

6 0.890005 

7 0.886983 

8 208 133 0.879108 4 4 

9 0.867983 

10 0.872961 

11 0.917153 

12 0.919782 

13 0 914429 

14 0.903965 

15 0.900151 4 4 

16 0.889036 

17 0.879136 

18 0.924160 

19 0.898500 

20 0.863248 

21 0.855728 

22 0.890905 

23 0.890824 

24 0.906562 

25 0.913330 

26 0.908880 

27 0.889677 

28 0.908293 

29 0.878792 

30 0.889024 

31 0.875797 

30-0AY MEAN 208 133 0.893792 4 4 

?-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

! certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel properly gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The 1nformat1on 
submitted 1s, to the best on my knowledge and belief, true. accurate, and complete I am aware that there are significant penalties 
for submitting false information including the possibihty of fine and rmpnsonmenl for knowing v1olat1ons 

·The facility Is expanding from 1 MGO to 2 MGD 

~TDS shall not exceed 400 rng/L above domestic water supply 

Ph TOS Nitrate as N Total Nitrogen 

Weekly (W) M M M 

Grab (G\ C G G 

oH units mall mall mall 

6-9 400 2 

6-9 

7.3 

550 

16 17 

74 

74 

7.3 

7.4 550 16 17 

---- ---- ----
---- ---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH: 
YEAR: 

SEPTEMBER 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 -2 
DATE OF SAMPLE: 

1 0.940982 

2 1.001758 

3 0.975873 

4 0.928907 

5 178 141 0.891059 6 9 

6 0.886248 

7 0.917308 

8 0.921881 

9 0.922085 

10 0 907445 

11 0.900780 

12 0.906581 8 5 

13 0.884891 

14 0.895031 

15 0.912919 

16 0.929480 

17 0.879350 

18 0.869866 

19 0.885762 

20 0.865197 

21 0.876213 

22 0.891554 

23 0.931839 

24 0.906217 

25 0.879555 

26 0.877859 

27 0.855584 

28 0.934845 

29 0.928817 

30 0.905060 

31 

30-DAY MEAN 178 141 0.907032 7 7 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

! certify under penalty of law that this document and aH attachments were prepared under the direction of supervision in accordance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly 1espons1ble for gathenng the information The information 
submitted Is, to the best on my knowledge and belief, true, accurate. and complete I am aware that there are significant penalties 
for submitting false information including the poss1bll1ty of fine and Impnsonment for knowing violations 

.The facility Is expanding from 1 MGD to 2 MGO 

:TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab(Gl C G G 

PH units mq/L mq/L mail 

6-9 400 2 

6-9 

74 

570 

12 13 

7.3 

7.3 

74 

7.4 570 12 13 

---- ---- ----
---- ---- ---- ----

Signature ____________ _ 

Monthly Report 



MONTH: 
REPORTING FREQUENCY MONTHLY YEAR: 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.901132 

2 0.908865 

3 217 182 0.913173 6 7 

4 0.900334 

5 0.887116 

6 0.888590 

7 0.924495 

8 0.901132 

9 0.871837 

10 0.862912 7 6 

11 0.861024 

12 0.850643 

13 0.924617 

14 0.905055 

15 0.891339 

16 0.888216 

17 0.895347 

18 0.877685 

19 0.899186 

20 0.958577 

21 0.970321 

22 0.908378 

23 0.911604 

24 0.921089 

25 0.901838 

26 0.922725 

27 0.966497 

28 0.969743 

29 0.897120 

30 0.912499 

31 0.902607 

30-DAY MEAN 217 182 0.906313 7 7 

?-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and a!! attachments were prepared under the direction of supervision In accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my InquIry of 
the person or persons who manage the system or those persons directly responsible for gathering the 1nformat1on The 1nformatlon 
submitted is, to the best on my knowledge and belief. true, accurate. and complete. I am aware that there are significant penalties 
for submitting false information including the possibility of fine and 1mpnsonment for knowing violations 

The fac1ilty Is expanding frnrn 1 MGD to 2 MGD 

:TDS shall not exceed 400 rng/L above domestic water supply 

Ph TDS Nitrate as N 

Weekly(W) M M 

Grab (G) C G 

pH units mq/L mq/L 

6-9 400 2 

6-9 

6.9 

673 

12 

7.3 

6.7 

6.3 

6.8 673 12 

---- ----
---- ---- ----

Signature· ________ _ 

Monthly Report 

OCTOBER 
2001 

Total Nitrogen 

M 

G 

mq/L 

13 

13 

----
----



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

NOVEMBER 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Month,y (BM) BM 

DESCRIPTION 24-Hr Comoosite IC\ Flow' C C 

UN!TS mall mg/L mqd mq/L m;:i/L 

REQUIRE MEN-rs 

30-DAYMEAN 30 30 

7-DAYMEAN 
' 45 45 

MAXiMUM 1 - 2 
DATE OF SAMPLE: 

1 I 0.908582 

2 0.896266 

3 0.963232 

4 0.972156 

5 0.906622 

~! 
0.940066 

0.955527 

0.908126 

0.905142 l 

10 0.951951 

1 ~ 0.950505 

12 0.940142 I 
13 0.879750 

14 195 162 0.898300 I s 7 

15 05=J891660 
16 0.886536 

17 0. 

18 0.924240 • 

19 0.912002 

20 0.896333 

21 l 0.932153 4 6 

22 0.957417 

23 0 979317 

24 0.974670 

25 0976049 

26 0.904206 

27 0.905735 

28 0.869217 

29 0.866212 

30 0.910093 

31 

30-DAY MEAN 195 162 0.922664 5 7 

7-DAY MEAN ---- ----
MAXIMUM --- i ---- ---- ----

I ce1tify under penaUy of !aw that tt:1s document ar.d all atta-:hmen!s were prepared under the direction of supervision in accordance 
with a system designed to assure qualiiied personne> property gather and evaluate the lnformafon submitted based on my inquiry of 
the person or persons who manage the system, or \hose persons directly resporis;ble for gathering :he information. The information 
submitted 1~. to !he bes1 on mt kr.owledge, end belie! true, accurate, ard compIB:e i am aware !hat tf'ere are significant penalties 
for submi"ing falH information ir.du:hng th• possibih:y of fl:"le and imprisormer.t for knowing violalicns 

The fac1!ily ts expandmg from 1 MGD !o 2 MGD 

IDS shall not exceed 400 mgll abcve domest::; water supply 

Ph TDS i Nitrate as N Total Nitrogen ! 
: 

I I 

Weekly(W) 
I 

M I M M 
I 

Grab (G\ C G G 

oH units i mq/L mqil mg/L 

' 
6 • 9 400' 

6-9 I 
I 

' 

7.2 

15 16 

7.1 

671 i 

J 

7.2 

I 

i 

74 

7.2 671 15 16 

---- __ .,._ .. ---
---· .... ---· ·-

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 
C C 

UN!TS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.935627 

2 0.972488 

3 0.924799 

4 180 152 0.926629 4 6 

5 0.915639 

6 0.910326 

7 0.901439 

8 0.909059 

9 0.923041 

10 0.873492 

11 0.897367 

12 0.878421 3 7 

13 0.863331 

14 0.876989 

15 0.902598 

16 0.940985 

17 0.896301 

18 0.895886 

19 0.875730 

20 0.881171 

21 0.888173 

22 0.909547 

23 0.921815 

24 0.941399 

25 0.854422 

26 0.910005 

27 0.936576 

28 0.955304 

29 0.974388 

30 0.995942 

31 1.023879 

30-DAY MEAN 180 152 0.916541 4 7 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information. The information 

submitted is, to the best on my knowledge and belief, true. accurate. and complete. I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violations 

·The facility is expanding from 1 MGD lo 2 MGD 

:TDS sha!I not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly(W) M 

Grab(G) C 

oH units mq/L 

6-9 400 2 

6-9 

7 408 

7.3 

7.3 

7.4 

7.3 408 

----
---- ----

Signature_ 

MONTH 
YEAR· 

Nitrate as N 

M 

G 

mg/L 

13 

13 

----
----

Monthly Report 

DECEMBER 
2001 

Total Nitrogen 

M 

G 

mall 
-

13 

13 

----
----



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

JANUARY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONST ITU ENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Dai ly (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite IC) Flow' C C 

UNITS mall moi l mad mall mql l 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.974149 

2 211 192 0.956945 6 8 

3 0.9611 57 

4 0.961 234 

5 0.942910 

6 0.941 300 

7 0.905894 

8 0.887977 

9 0.862809 13 22 

10 0.862809 

11 0.841520 

12 0.907124 

13 0.946796 

14 0899653 

15 0.880980 

16 0.903498 

17 0.865729 

18 0.885123 

19 0.895767 

20 0.944981 

21 0.944442 

22 0.874909 

23 0.925562 

24 0.890296 

25 0.900236 

26 0.955264 

27 0.949903 

28 0.900995 

29 0.887909 

30 0.885938 

31 0.876886 

30-DAY MEAN 211 192 0.91 0345 10 15 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penatty of law that this document and all anachments were prepared under the diredion of supervislOn in accordance 
with a system designed lo assure qualified personnel proper1y gather and evaluate the information submitted based on my inquiry of 
th e person or persons who manage the system, or those persons di rectly responsib!e for gathering the information Tho information 

submitted is . to the best on my knowledge and belief , true, accurate, and complete. I am aware that !here are significant penalties 
for submitting false 1nformal ion including !he possibility of fine and imprisonment for knowing violations. 

·The facility is e)(panding from 1 MGO to 2 MGO 

"TDS shall not e)(ceed 400 mgfl above domeslic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab IG) C G G 

pH units mgll mgll moi l 

6 - 9 400 2 

6-9 

501 

7.4 

11 12 

7.7 

7.2 

7.4 

7.2 

7.4 501 11 12 

---- ---- ----
---- ---- ---- ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L moil mad ma/I mail 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 -2 

DATE OF SAMPLE: 

1 0.889329 

2 0.911428 

3 0.953479 

4 0.912747 

5 0.896881 

6 212 185 0.923023 4 4 

7 0.909155 

8 0.906536 

9 0.934355 

10 0 .909679 

11 0.924549 

12 0.B9074B 

13 0.B79098 

14 0.B86558 7 9 

15 0.904453 

16 0.960955 

17 0.919017 

1B 0.949569 

19 0.880684 

20 0.870050 

21 0.870575 

22 0.872933 

23 0.911316 

24 0.909429 

25 0.868666 

26 0.857332 

27 0.879018 

28 0.86 1274 

29 

30 

31 

30-DAY MEAN 212 185 0.901530 6 7 

7-DAY MEAN ·-- ----
MAXIMUM ---- ---- ---- n•• 

! cert ify under penalty of law that this document and all attachments were prepared under the direction of sui::@r-;ision in accordance 
wrth a system designed to assure qualified personnel property gather and evaluate !he information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information. The information 
submitted is, lo the best on my knowledg e and belief, true. accurate . and complete. I am aware that there are significant penalties 
for submitt ing false information including the possibility of fine and imprisonment for knowing violations 

·T'1e faci lity is expanding from 1 MGD 10 2 MGD 

"ros shall not exceed 400 mg/l above domestic water supply 

Ph 

Weekly(W) 

Grab (G) 

oH units 

6 - 9 

6-9 

7.2 

7.4 

7.4 

7.2 

7.3 

.... 

TDS 

M 

C 

mai l 

400 2 

450 

450 

----
----

MONTH ·. 
YEAR: 

Nitrate as N 

M 

G 

mail 

15 

15 

----
----

Monthly Report 

FEBRUARY 
2002 

Total Nitrogen 

M 

G 

mail 

16 

16 

----
.... 



MONTH: MARCH 
REPORTING FREQUENCY: MONTHLY YEAR· 2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQU ENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (Cl Flow' C C 

UNITS moll mall mad moll moll 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 -2 
DATE OF SAMPLE: 

1 0.8332 17 

2 0.883434 

3 0.935641 

4 0.840854 

5 0.872778 

6 205 155 0.888699 5 13 

7 0.891406 

8 0.854386 

9 0 90322 1 

10 0.912851 

11 0.865 156 

12 0.872897 7 14 

13 0.840140 

14 0.843400 

15 0.875229 

16 0.893718 

17 0.916300 

18 0.863870 

19 0.837360 

20 0.895651 

21 0.861153 

22 0.874488 

23 0.892485 

24 0.923913 

25 0.889058 

26 0.903816 

27 0.899992 

28 0.866241 

29 0.913516 

30 0.969980 

31 0.905077 

30-DAY MEAN 205 155 0.884514 6 14 

7-DAY MEAN .... .... 
MAXIMUM ---- ---- ---- ··-

l certify under pena!ty of law that this document and an attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry o f 
the person or persons who manage the system, or those persons directly responsible for gathering lhe informat ion. The information 
submitted is. lo the best on my kno\.-V1edge and belief. !rue. accurate. and comp!ete. I am aware that there are signifi cant penalties 
for submitting false information including the possibility of line and imprisonment for knowing violations 

The facility is expanding from 1 MGO to 2 MGO 

'TDS shall not exceed 400 mg/l above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mol l moll moll 

6-9 400 2 

6-9 

7.3 

582 

17 18 

7.3 

7.3 

7.5 

7.4 582 17 18 
.... ---- .... 

---- .... ---- .... 

Signature· _______ _ _ ___ _ 

Monthly Report 



MONTH: APRIL 
REPORTING FREQUENCY: MONTHLY YEAR: 2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS rno/L rno/L rnqd rng/L rng/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.889044 

2 0.894666 

3 0.897927 

4 0.912449 

5 0.906642 

6 0.938879 

7 0.964096 

8 0.924939 

9 0.922528 

10 0.900547 

11 0.874181 

12 0 886128 

13 0.942045 

14 0.939177 

15 0.882596 

16 0.891692 

17 205 211 0.903821 14 37 

18 0.900330 

19 0.892408 

20 0.907309 

21 0.894086 

22 0.884862 

23 0.868828 

24 0.870480 5 8 

25 0.890543 

26 0.858400 

27 0.923453 

28 0.939549 

29 0.889034 

30 0.870267 

31 

30-DAY MEAN 205 211 0.902030 10 23 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The information 

submitted is, to the best on my knowledge and belief, true, accurate, and complete. ! am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violations 

The facility is expanding from 1 MGD to 2 MGD 

"TOS shall not exc-e~ 400 mg/l above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

oH units rnq/L rnq/L rnq/L 

6-9 400 2 

6-9 

7.6 

15 16 

7.4 

7.6 

654 

7.2 

7.2 

7.4 654 15 16 

---- ---- ----
---- ---- ---- ----

Signature ____________ _ 

Monthly Report 



R:cPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

MAY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FcOW BOD TSS 

FREQUENCY Monthly (M) M ::Jaily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNiTS mq/L I mQ/L mqd mq/L i mq/L 

REQUIREMENTS 

30-DAYMEAN i 30 30 

7-DAY MEAN 45 ' 45 

MAXIMUM 1 2 
DATE OF SAMPLE· 

1 0.884076 

2 0.861815 

3 0.876520 

4 0.943458 

5 0.940859 

6 0.919400 

7 0.879401 

8 264 166 0.877561 6 11 

9 0.879302 

10 I 0.890372 

11 I 0.931553 

12 0.916745 
I 

13 0.869963 

14 0.903942 

15 0.886787 20 5 

16 0.906348 

17 0.941787 

18 0 947634 

19 0.930746 

20 0.858300 

21 0.887257 

22 0.872110 

23 0.889497 

24 0.886988 

25 0.943874 

26 0.999972 

27 1003398 

28 0.919366 

29 0.890254 

30 0.872877 

31 0,877952 

30-DAY MEAN 264 166 0.906133 13 8 

7-DAY MEAN ---- ·-· 
MAXIMUM ---- I ---- -·· ----

I certify undtr per,a!ty of J;,:w !hat :his document and all attachrr.en!s were prepared under the d1rectton of supel'V'!s!On in 
"ccordance with a system ces;gnea to assure qualified oersonne1 property gather and evaluate t!1e information sucm:tted oaseo :::r 
my inquiry of Irie person or perscr,s who rnanage the aystem. or tho1e persons directly respons\ble for gathering the information 
The inkirmat,on submitted ,s. to the best on my knowledge and belief, true. accura1e, and comp1ete ! am aware that :here a:e 
significant penalties for submitt,ng false hklrrrie:tio'1 :nciudm1;1 the possib1Eiy of fa-;.e arid 'rrpr sonmen• for kncwmg v;oiatioris 

11 re fcc11 ty ,s expar:ding from 1 MGD to 2 -.tGD 
2TDS sria ! rot exceed 400 m91L above domegtic waler su::ioly 

Ph TDS Nitrate as N Tota! !\.itrogen 

Weekly(W) M M M 

Grab(G) C G G 

pH units mq/L mq/L mQ/L 

I 

6 9 4CO' 

6-9 
: i 

! 

i 
I 

7.3 

575 

I 
14 ! 18 

7.2 

7.1 i 
I 

i 
i 

' 

7.3 

7.2 575 14 18 

---- ---- ___ ., 

---- ---- •H• 

Signature· ____________ _ 

Monlhiy Report 



REPORTING FREQU ENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOO TSS FLOW BOO TSS 

FREQUENCY Monthly (M) M Daily (0 ) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS moi l mq/L mqd mo/L mai l 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 -2 

DATE OF SAMPLE: 

1 0.907131 

2 0.909381 

3 0.935908 

4 0.898785 

5 0.890510 

6 120 136 0.909626 5 3 

7 0.905208 

8 0 .889772 

9 0.898040 

10 0.905230 

11 0.893556 

12 0.919037 5 3 -·· 
13 0.918806 

14 0.907770 

15 0.930808 

16 0.888822 

17 0.907526 

18 0.912653 

19 0.951188 

20 0.953941 

21 0.941815 

22 0.959530 

23 0.937544 

24 0.963985 

25 0.91 1760 

26 0.929205 

27 0.879147 

28 0.922244 

29 0.962182 

30 0.954019 

31 

30-DAY MEAN 120 136 0.919838 5 3 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ••o ----

I certify under penatty of law that this document and all attachments were prepared under the direction of superv~ n in accordance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person o r persons who manage the system, or those persons directly responsible for gathering the information_ The information 

submitt ed is, to the best on my knowledge and belief, true. accurate, and complete. I am aware that there are significant penalties 
for submitting false informa110n including the poss ibility of fine and imprisonment for knowing vio lations 

The facility is expanding ftom 1 MGO lo 2 MGD 

"TD S sha il not exceed 400 mg/L above domestic water supply 

Ph TOS 

Weekly (W) M 

Grab (Gl C 

pH units mg/L 

6 - 9 400 2 

6-9 

7.3 

559 

7.3 

7.4 

7.4 

7.4 559 

.... 
---- ----

Signatu re: _ __ _ 

MONTH: JU NE 
YEAR: 2002 

Nitrate as N Total Nitrogen 

M M 

G G 

mg/L ma/L 

15 16 

15 16 

---· ----
---- ----

Monthly Report 



REPORTl'IG •REQUENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD I TSS 

FREQUENCY Monthiy(MJ M Daily(D) Bi-Monthly (BM) 3M 

DESCRIPTION 24-Hr CnmnositA (C) Flow' C C 

UNtTS molt r,ig/L mad mg/L m~/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM I 1 -2 
DATE OF SAMPLE: I 

1 0.931295 I 

2 0.912717 i 

3 200 183 0 903534 5 8 

4 0.952080 

5 0.917935 

6 0.962771 

7 0.927162 

8 0.938361 

9 0.911723 

10 0.911710 5 4 ! 

11 0896745 

12 0.934558 

13 I 0.950999 

14 0.943275 

15 
I 

0.927204 

16 0.929330 i 
17 0.938294 i 
18 0.902261 ' I 

19 0.926429 

20 0.938373 

21 0 932811 

22 0.928056 

23 0.957481 

24 0.959696 

25 0.936039 

26 0.912816 
27 0.901255 

28 0.922108 

29 I 0.884837 

30 
I 

0.891343 
31 0.893159 

30-DAYMEAN 200 183 0.925044 5 6 

7-DAYMEAN ---- ·-· i 
MAXIMUM ---- ---- ---- ....... 

' certify under penalty of law !hat this document and ail altachments were prepaied unoer tne direction of 1uptJv1e.10:1 ,n 
accordance ,1.r1th a system designed to assure qual;fied personnt>I propertygatt·,er and evaluat8 the infonm1t1on submitted based on 
;;-oy inquiry of the person or persons whc manege the sya1em. or those persons d1rec1.y resoonsible for gett-iering l1e :rformation. 
Ti>e inionr,ation submitted :s. :o !he best on my knowledge ar1 be1ief, true. accurate, and c:omp:ete I am nwer& tl'eit 1"16:re are 
significanl penaities for subm1~t1~g fa1se :nfcwnation inol!Oing the poss1b;t,ty of fine arc imprisonmel"lt for knowing '.l·Olauons 

1

The facility 1s expand109 from 1 ri.1Go to 2 \lGD 
2TDS shat! not exceec 408 mg/Labove don~estk water supply 

Ph 

Weekly(W) 

Grab/Gl 

oH units 

6 9 

6-9 

74 

7.4 

I 

I 
! 
I 

75 

7.4 

I 

I 

7 4 ! 

7.4 

----

TDS 

M 

C 

mg!L 

400 2 

648 

i 

648 
........ 
...... 

MONTH 
YEAR· 

Nitrate as N 

M 

G 

mofl 

15 

15 

---
__ ,,_ 

Monthly Report 

2002 

Tota Nitrogen 

M 

G 

mQ/L 

18 

i 18. 

----
----



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD I TSS FLO\N BOD TSS 

FREQUENCY Monthly (M) I M Daily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosi!e (C) Flow' C C 

uNITS mg/L I -ng/L mqd rng/L rng/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.885876 

2 0.894294 

3 0.937108 

4 0.833910 

5 0.894782 

6 236 172 0.886756 6 6 
7 I 0.877527 

8 0.894252 

9 0.918131 

10 0.914780 

11 0.890209 

12 0.910819 

13 0.893038 

14 0.875291 

15 0.885566 

16 0.900678 

17 0.950534 

18 0.901794 

19 0929645 

20 0.926541 

21 0942526 

22 0.922682 

23 0.913419 

24 0.963300 

25 0.950682 

26 0 926350 

27 0902049 

28 0 909741 

29 0 882385 i 

30 I 0 941232 

31 0 978483 

30-DAYMEAN 236 172 0.910786 I 6 6 
7-DAYMEAN -·· ---· 

MAXIMUM --- ---- -··· --· 

l cert:fy 1,nder penalty ;:if !aw that th;s document and aJ; attachmer.ls were prepared under the direction of supervision 1n ac;;ordance 
wit~ a system desigr:ed to assure quahfied personnel property gath,'.l' arid evalua-te the information submitted based on 
the perso~ or perso'ls who manage the system or those responsible for gathering lhe :nformaHcn 
subrrntted 1s, 10 :he bes, on rr.y knowledge and beHet true accurate, cornp:e:e : am aware that there sigr1ficar.t 
for submitting fa,se 1nformat<on 1nclud1ng the possib•iity of fine ard i'Tlpisonment for knowing v1olations 

The facility 1s expandin;i from 1 1,\8D lo 2 MGD 

-ros shall not exceed 400 mgil abo·Je d,o"Tiestic water supply 

! 
Wee'<.ly(W) 

Grab(Gl 

oH units 
. 

6-9 

6-9 

7.3 

I 

7.5 

i 

7.6 I 

I 

7.5 

-· 

7.5 

----

Signature. 

TDS 

M 

C 

moll 

400 2 

I 

I 

645 

645 

----
----

MONTH 
YEAR: 

Nitrate as N 

M 

G 

mq/L 

17 

17 

~---
••n 

Mon:rly Repor! 

AUGUS'" 
2002 

Total Nitrogen 

M 

G 

I mg/L 

. 
i 

18 

I 

i 

I 

18 
I 

---· 
.... 



REP ORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily(D) Bi-M onthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mqll mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 
DATE OF SAMPLE: 

1 0.958372 

2 1.029085 

3 0.914512 

4 216 168 0.922654 9 10 

5 0.889521 

6 0.893895 

7 0.946684 

8 0.901127 

9 0.938885 

10 0.924955 

11 0.935675 2 5 

12 0.918228 

13 0.935228 

14 0.950000 

15 0.883149 

16 0.869907 

17 0.951181 

18 0.943760 

19 0.949860 

20 0.878625 

21 0.958237 

22 0.9599 18 

23 0.905537 

24 0.929393 

25 0.894767 

26 0.944426 

27 0.928382 

28 0 .941871 

29 0.923828 

30 0.942087 

31 

30-DAY MEAN 216 168 0.928792 6 8 

7-DAY MEAN ---- ----
MAXI MUM ---- ---- ---- ---

I certify under penally of law that this document and all attachments were prepared under the direction of superv·sun in accordance 
with a system designed to assure qualified personnel property gather and eva luate fhe information submitted based on my inquiry of 
the person or persons who manage lhe system, or those persons direct ly responsible for gathering the information. The information 
submitted is, to the besl on my knowledge and belief. true . accurate, and comp lete. I am aware that there are significant penalties 
for submitting false informal10n including lhe possibility of fine and imprisonment fo r knowing violations 

The facility is expan,ding from 1 MGD to 2 MGD 

:TDS shall not exceed 400 mg/L above domes.tic water supply 

Ph TDS 

Weekly(W) M 

Grab (G) C 

pH units mq/L 

6 - 9 400 2 

6 - 9 

7.5 

564 

7.4 

7.4 

7.5 

7.5 564 

----
---- ----

Signa1ure: __ 

MONTH 
YEAR: 

Nitrate as N 

M 

G 

mq/L 

14 

14 

----
•U• 

Monthly Reporl 

SEPTEMBER 
2002 

Total Nitrogen 

M 

G 

mq/L 

17 

17 

----
----



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR: 

OCTOBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (Cl Flow' C C 

UNITS mail moil mad moil mgil 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 0.976710 

2 229 280 0.950890 9 11 

3 0.955399 

4 0.942550 

5 0.962828 

6 0.929515 

7 0.950425 

8 0.950031 

9 0.921337 5 6 

10 0.955399 

11 0.915889 

12 0.959155 

13 0.975881 

14 0.963425 

15 0.937117 

16 0.934433 

17 0.953579 

18 0.929190 

19 0.950449 

20 0.953891 

21 0.961594 

22 0.934417 

23 1 014334 

24 1.002227 

25 0.998013 

26 1.018719 

27 1 018931 

28 1.001857 

29 1 012013 

30 1.014932 

31 1.003114 

30-DAY MEAN 229 280 0.966072 7 9 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I ce111fy under penalty of law that this document and all attachments were prepared under the direction of supervision 1n accordance 
with a system designed to assure qualified personnel property gather and eva!uate the mfo1mation submitted based on my mqu1ry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The mformat1on 

submitted 1s, to the best on my knowledge and behef. true. accurate. and complete I am aware that there are significant penalties 
for submitting false information including the poss1biltty of fine and 1mpnsonment for knowing violations 

·The facility 1s expanding from 1 MGD to 2 MGD 

-ros shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (Gl C G G 

pH units mgiL mgil mgil 

6-9 400 2 

6-9 

7.3 566 

7.6 

17 18 

7.4 

77 

7 

7.4 566 17 18 

---- ---- ----
---- ---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

NOVEMBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C\ F!ow1 
C C 

UNITS moil mg/L mgd mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 1 - 2 

DATE OF SAMPLE: 

1 1.025896 

2 1 020388 

3 1 057412 

4 1 009884 

5 1.098157 

6 202 118 1.091072 4 6 

7 0.989137 

8 0.964086 

9 1.015166 

10 1.035208 

11 1.037766 

12 1.061852 

13 0.983841 

14 0.971078 

15 0.975281 

16 1.021514 

17 1.045146 

18 0.999359 

19 0.973766 

20 0.946319 

21 0.945265 6 3 

22 0.944374 

23 0.986772 

24 1 012676 

25 0.975003 

26 0.968176 

27 0.973952 

28 1.066254 

29 1.025284 

30 1 076468 

31 

30-DAY MEAN 202 118 1.009885 5 5 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the d1rectIon of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the 1nformat1on. The information 

submitted Is. to the best on my knowledge and belief_ true, accurate. and complete I am aware that there are significant penalties 
for submrtling false information 1nclud1ng the possibility of fine and imprisonment for knowing violations 

.The facility Is expanding from 1 MGD to 2 MGD 

:TDS shall not exceed 400 mg/l above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab(G) C G G 

pH units mg/L mg/L mq/L 

6-9 400 2 

6-9 

576 

7.3 

72 23 24 

7.4 

7 

7.2 576 23 24 

---- ---- ----
---- ---- ---- ----

Signature: __________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH· 
YEAR 

DECEMBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Mo11thly (M) M Daily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composae (Cl Flow' C C 

UNITS moil ' moil ,nae moil moll 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAYMEAN I 45 45 

MAXIMUM 

DA TE OF SAMPLE: 

1 1.069486 

2 0.990401 ' 
3 0.999507~ 
4 335 213 0.989997 6 

5 0.989272 

6 0.967174 i 
7 0.953355 i 
8 0.997903 

9 0.963572 ! 

10 0.963943 

11 0.928497 5 6 

12 0.946379 

13 0.954631 

14 0.950007 

15 0.998998 

16 0944539 

17 0.95749'. 

18 0.944550 

19 0.970148 

20 0.943237 

21 1 .020262 

22 1.010132 

23 1.024956 

24 1.021395 

25 0.949431 i 
26 1.028184 

27 1055608 

28 1.067827 

29 1,060781 

30 1.046292 

31 1.103023 

30-DAY MEAN 335 213 0.993903 8 6 

?-DAY MEAN -· ---
MAXIMUM -·· ---- ---- ---

! certify under pan•ty or 1 .. 1net thi& document and all attachment& were f::repared under the direcfon of supervision in accordance 
wilh • •ystem dHignad to assure qualified personrie! property gather and evaluale the information sub11;1tted based on my inquiry of 
the p•re.on or p•r.an• who ml'llnfl'Ql!II the l'l)'fttflm, or those p,,nmnl'l dirflcl!y rMponllibl• br gathering lhe inforl":',atiOn. The information 

submrtted 1s, to the best on my ~nowl•dg• and behe{ true. accurnte. and cor:.p!ete. I am awaie that ti">€re are significant pe-nal';•es 
for submittmg f•I!\• information including the possibi!ily of fine and ;mprisonrner,l for knowing violations 

Thit far;1Hy is expanding frcm 1 MGO to 2 MGD 

:TDS shall r,?! exceed 400 rng!L above domestic water sopp!y 

Ph TDS Nitrate as N T otai Nitrogen 

Weekly (W) M M M 

Grab (G) C G G 

pH units 
1 

mail ma/L mall 

6 - 9 400 2 

6 • 9 

7.5 

692 

I ! 
' 

i i I 23 l 24 
! 7.3 

I 

' I 
! 

23 24 

7.1 
l 

I 
I l 

7.5 

' 
l 
l 

I 
' 

7.4 i 692 23 I 24 

i ___ .. .... __ .. ,. 
....... i ---- --- .... 

Signature ____________ _ 

Mor.thly Report 



REPORTING FREQUEcNCY: MONTHLY 
MONTH· 
YEAR 

January 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONST TUENTS BOO TSS FLOW BOD I TSS 

ja,-Mantnly 
.! 

FREQUENCY Monthly(M) M Oaily(D) BM 
I 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd rr>cil mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-OAY MEAN i 45 45 

MAXIMUM 

DATE OF SAMPLE: 

1 1.062008 

2 1.067936 

3 1.049398 

4 1.057651 

5 1.066600 

6 0.991873 

7 1.0,3948 

8 211 142 0989774 5 5 

9 0.996078 

10 0.980602 

11 1.031321 

12 1.007282 

13 0.097151 

14 0.983133 

15 0.984270 5 

16 0.974848 

17 0.990659 

18 1.043672 

19 1044540 

20 1.015459 

21 0.999895 

22 1 0-07554 

23 0.973740 4 

24 1.001816 I 

25 1 074656 

26 1050231 

27 0.%0564 

28 0.970369 I 

29 0.949318 

30 0.979916 -
31 0.986423 

30-DAY MEAN 211 142 0.980732 
' 

5 5 

7-DAY MEAN ---- .... 
MAXIMUM ---- ---- ---- ----

I certify under penalty of Jaw that th:.s ::locument and an attachments \Vere prnpaied under the direchon cf supervis•on in accordance 
with a system designed to assure qua:1fied personnel property gather and evaluate the information submitted based on 
1~0 person o~ persons who rnanage the system or those oersons directly responsible for gathering the informahon. 
$-ubr:11tted is. to ihe best on my knowledge and belief. true. ar:d corrplete_ I am aware that there am s1qnificant pt:!na:!ies 
fo~ submi:tng false informalton including the possibility of firie a<1d 1rt'posorment for krowing vioiafons. 

The fa;;1L!y is expa'1dir,g froll' l 'J!GO to 2 MGD 

-TJS sha!I Mi exceed 4::::0 1"'\f11._ above domestic walN supply 

Ph TDS Nitrate as N I Total Nitrogen 

I ! I 

I 
Weekly (W) M M M 

I Grab(G) C G G 

oH units mq/L mq/L mq/l 

6-9 400 2 

6-9 

7.3 

I 

7 i i 
i 674 i 

! 

23 23 

73 

7.4 

7.3 

7.3 674 23 23 
. ... ---- ----

---- ··- ---- .... 

Signature ____________ _ 

Moothly Repor: 



REPORTl!'-G FREQUENCY. MONTHLY 
MONTH 
YEAR: 

February 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW aoo TSS 

FREQUENCY Monthly (M) M Daiy(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite /Cl Flow' C C 

UNITS mg/L mall mad mail mg/L 

REOUIRE~'ENTS i ! 
30-DAY MEAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.035305 

2 1 066136 

3 1 001921 

4 1 008688 

5 216 f 161 0.974491 2 2 

6 1.010118 

7 1036390 

a 1.072078 

9 1.055447 

10 1,017531 

11 1 002409 

12 1.011832 3 3 i 
13 1.000252 ! 
14 I 1.032458 

15 1 085680 

16 1 098712 

17 1 106362 

18 1,047894 

19 1 036023 

20 1.052327 

21 1.064391 

22 1.096818 

23 1.110568 

24 1.071276 

25 1.091714 I 
26 1.064754 

27 1.043488 

28 1.020173 

29 

30 

31 

30-DAY MEAN 216 161 1.046973 3 3 

7-DAY, ·- --- ---

MAXIMUM ---- ---- ---- ----

I ceriify :.i:-ider penalty or hilw th:al lh1s document and all attachments were prepared under the direction ot superv,s·on in 
8CC0<0,?1nce ..... th a &~tem oe.e1gne<1 to assure qualified personne! propeny gather and evaluaie ;he info.-rrauon suomitted based on 
my i;.quiry or !he pers:r or pe·sof\s who rnaf'age the ~ystem. or those persons directly responsible fer ga!hering the i1fo,mation 
The info:,,,ation submitted is. 10 :he be~t on ""'Y i,;nowtedge and behe( true, accurate. and cor;,plele : am Z:1Nare lti9! 1here are 
sign:ficant penal!ies for subr.11t,ng false informat.on including !he ooss;bil;!y of fine and 1mprisonmcn1 for k~ow:ng v1olatio0s. 

1The fac1l1ty 1s expanding from 1 ~.lGD to 2 MGO 
2TOS shalt not exceed 400 ffigil abcve dcIT"estc wa:er supply 

Ph DS Nitrate as N Total Nitrogen 

Weekly(W) M 
I 

M M 

Grab IGl C G G 

pH units mall m;:i/l I mg/L 

6 9 400 2 

6-9 

i 
I 

7.4 

555 

23 24 

7,3 

7,1 

I 

i 

7.1 

i 
I 

7,2 555 23 ' 24 
I ---- .. I ----

---- ---- ---- i 
I ----

Signature· ____________ _ 

Mont~ly Report 



MONTH : March 
REPORTING FREQUENCY· MONTHLY YEAR: 2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C\ Flow 1 
C C 

UNITS moil mail mgd mgi l mail 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.066875 

2 1.138078 

3 1 076811 

4 1.066020 

5 196 194 1.054786 3 4 

6 1.026825 

7 0.990595 

8 1.096018 

9 1.058052 

10 0.992831 

11 1.010245 

12 1 013886 10 4 

13 0.985040 

14 0.996716 

15 1 060539 

16 1.104036 

17 1 040814 

18 1 019848 

19 1 006886 

20 1.012922 

21 1.028754 

22 1.039561 

23 1.071550 

24 0.973647 

25 1021916 

26 0.999630 

27 1 023799 

28 1.025239 

29 1 092015 

30 1.1 13725 

31 1.034248 

30-DAY MEAN 196 194 1.040062 7 4 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- .... 

I cer1ify under penalty of law that this document and a!I at1achments were prepared under the direction of supervision in accordance 
with a system duignad lo a.uuro quatdied p{l!sonnel property gather and evaluate the information submitted based on my inquiry of 
the person o r persons who manage the system, or those persons directly responsible for gathering the info rmation . The 1nformalion 
submitted is, lo the best on my knowledge and belief, true, accurate, and complete. I am aware that there are significant penallies 
for submitting false information including the possibi lity of fine and imprisonment for knowing violations 

.The facility is expanding from I MGO lo 2 MGO 

•10s shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab !G\ C G G 

oH units mail mgil mg/L 

6 - 9 400 2 

6 - 9 

7.3 

613 21 22 

7.2 

7.6 

7.4 

7.4 613 21 22 

---- --·- ----
---- ---- ---- ----

Signature: _ ___________ _ 

Monthly Report 



REPORTING FREOUEf.CY MONTHLY 

~ypE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW I BOD •SS 
i 

FREQUENCY Montnly (M) M Daily (D) i Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (Cl Fow1 
C C 

UNI-S mall moil mod moll ma/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 20 
DA TE OF SAMPLE: 

1 1.036986 

2 236 166 1.030035 4 6 

3 1.057731 

4 1.022785 

5 1.113547 

6 1.124360 

7 1 017450 

8 1 093748 

9 1035784 5 5 

10 1029400 

11 1.064997 

12 1080637 

13 1 063960 

14 1.070568 

15 1.025899 

16 1 050007 

17 1.023462 

18 1.0545: 8 

19 1.103708 

20 1.062605 

21 1.100058 ! 

22 1.110377 I 
23 1.126932 

24 1100547 

25 1070729 

26 1.113056 

27 1.162194 

28 1.097808 

29 1091051 

30 1.064875 

31 

30-DAY MEAN 236 166 1.073327 5 I 6 

7-DAY MEAN -- --· i 
MAXIMUM -·· ---- ¥¥-- ----

l cenJy tmde; penalty ot law that this document and ,11i attacrmeols were p1epare{l under ihe dir•:;t1cn of superv1s1Cn :n accordance 

w.th a system designed to assure quaiified personre! property gather and eva:uate 1he information submitted based en my inquiry of 
the person or persons who manage the system ::ir those pe1so:is a.1rec~1y respansib1e k:ir g.atl"l•nng tr,e nformat1on The .nfotmalion 
submitted is, 1o !7e best en my ~nc~t-dgtt ar,d tlehef, true, accvrnte, ar-0 complete, i arn 1wa,.,e tha~ t"lere are s1gnificani ;:iet'alt•es 
for submitting fa:se iniormafi.cn nc'ud1ng th& po~g1t::hty of fine and 1mprisonmen.t for kncw1;1g y1ol;!'lt1ona 

Ire facility ,s mr:pa•1d1r;:,i from 1 MGD '.o 2 MGD 

'TDS shai! not exceed ◄00 m9/l above domestic water suoply 

Ph 

Weekly(W) 

Grab/Gl 

oH units 

6-9 

6-9 

7.5 

! 

7.5 

74 

. 

7.3 I 

7.5 

7.4 

.... 

Signature 

TDS 

M 

C 

ma/L 

400 2 

676 

676 

-·-
·--

MONTH 
YEAR· 

Nitrate as N 

M 

G 

mall 

23 

' 

23 

i ·-· 
~~~* 

Monthly Report 

I 

I 

April 
2003 

Total Nitrogen 

M 

G 

male 

23 

23 

-·~-
--~-



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 600 TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (Ci Flow' C C 
UNITS mq/L moll mod mall moll 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 20 
DATE OF SAMPLE: 

1 1.071721 

2 1.065759 

3 1.117264 

4 1.124923 

5 1.128398 i 
6 1.076883 I 

7 208 201 1.076057 4 8 

8 1 036762 

9 1.059090 

10 1.132012 

11 I 1.105483 

12 I 1.120463 

13 1.081213 

14 1.046262 

15 1.087159 I 

16 1.103409 

17 1.125701 

18 1.162197 

19 1.103925 

20 1 082979 

21 1.051765 I 

22 1.076313 4 5 

23 1.052991 

24 1115662 

25 1.176459 

26 1.163126 

27 1.063968 I 
28 1.071713 

29 1.084003 

30 1 035423 

31 1,080906 

YMEAN 208 201 1.092903 4 7 

'~•y MEAN ---- ---
MAXIMUM ---- ---- .... ,. ----

, c•rlify under :::i•n•ll)' of !aw ihat this dcct,Jment and all attachments were preoare::.I u--ider 11'.e d!~ect1on cf superv1sio0 in .iccord•nce 
witl'\ • system dHigr:•d to assure qua!ined perscnnel property gather and evaluate the information submitted based on my inquiry of 
the p•rscn or oersons who ,..,a,,l!lgfl !he system, or lhose persons directly responsible for garhering the l'lfuria!ion Th1' ;:i,OrrnatQri 

•lJbmitt.-d :& lo lhe bes! on my krowledg• and belief, true, accurate, and complete. I am awar,e tl'at there are sigri1f.ca'li penalties 
for submitti"'lg r.: .. informat:on ir.cl1.1dtng the poss•b•ftty of fine and rmpnsonrnen! for knowing v.o:a;ions 

Tht. facihl:y IS •xpand,rilJ !rem 1 MG:) to 2 VGO 
2TDS shail no! exceOO 400 mgiL .:move donesfic water supply 

Ph TDS Nitrate as N T olal Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

PH units moil moll moll 

I 

6-9 400 2 

I 
6 9 

7.4 

i 
i 
i 

! 22 23 

74 

7.3 I 

637 

7.3 

: 

7.4 ' 637 22 23 

' __ ,. .. ---- ., ___ 

--- ·--- i ---- ----

Signature ____________ _ 

Monthly Report 



MONTH: JUNE 
REPORTING FREQUENCY· MONTHLY YEAR 2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite /Cl Flow' C C 

UNITS mg/L mg/L mgd mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.121341 

2 1 067927 

3 1 064242 

4 214 126 1.053337 4 4 

5 1.033757 

6 1.047988 

7 1.116529 

8 1.113620 

9 1.077059 

10 1.104260 

11 1 078535 2 4 

12 1.065856 

13 1.108122 

14 1.129661 

15 1.131473 

16 1.123256 

17 1.107628 

18 1.120400 

19 1.114031 

20 1 099410 

21 1.119460 

22 1.069348 

23 1.061094 

24 1.046413 

25 1.040214 

26 1.026966 

27 0.990135 

28 1 012095 

29 1.059726 

30 1.025226 

31 

30-DAY MEAN 214 126 1.077637 3 4 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and afl attachments were prepared under the direction of supervi.sion in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The information 

submitted is. lo the best on my knowledge and belief, true. accurate, and complete. I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violations 

-The facility is expanding from 1 MGD to 2 MGO 

:TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6 - 9 400 2 

6-9 

7.4 

555 

22 22 

7.2 

7.7 

7.5 

7.5 555 22 22 

---- ---- ----
---- ---- u•• ----

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (Cl Flow1 
C C 

UNITS mg/L mg/L mgd mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DA TE OF SAMPLE 

1 1.033637 

2 258 567 1.048045 4 5 

3 1 036804 

4 1.098630 

5 1.099437 

6 1.076730 

7 1 064533 

8 1 046145 

9 1.059505 

10 1 068547 

11 1 050613 

12 1.054251 

13 1.056877 

14 1.051676 

15 1.035235 

16 1 083739 4 4 

17 1 035181 

18 1.058048 

19 1 057700 

20 1.056014 

21 1 084433 

22 1.072937 

23 1 070025 

24 1 027617 

25 1.078360 

26 1.061260 

27 1 079257 

28 1.092257 

29 1.091381 

30 1.082277 

31 1.055318 

30-DAY MEAN 258 567 1.063434 4 5 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision 1n accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The information 

submitted is. to the best on my knowledge and belief, true. accurate and complete. I am aware that there are significant penalties 
for subm1tt1ng false information including the possibility of fine and imprisonment for knowing violations 

·The facility Is expanding from 1 l\1GO to 2 MGD 

:TDS shall not exceed 400 mg/l above domestic water supply 

Ph 

Weekly (W) 

Grab(G) 

pH units 

6-9 

6-9 

7.4 

7.3 

7.3 

7.4 

7.7 

7.4 

----

TDS 

M 

C 

mq/L 

400 2 

686 

686 

----
----

MONTH 
YEAR: 

Nitrate as N 

M 

G 

mq/L 

21 

21 

----
----

Monthly Report 

JULY 
2003 

Total Nitrogen 

M 

G 

mq/L 

22 

22 

----
----



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 

AUGUST 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONST TUENTS BOD TSS FLOW BOD TSS 

I I 

FREQUENCY Monthly (M) M Da:y(D) i Bi-Monthly (BMJ! 8~1 

DESCRIPTION 24-Hr Composite (Cl Flow1 I C C 

UNITS mQ/L mq/L mod mq/L moil 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXiMUM 20 
DATE OF SAMPLE: 

1 1 018260 

2 1.097211 

3 1.096346 

4 1.051238 
I 
I 

5 1.029660 I 

6 178 116 1.066336 2 3 

7 1.028660 

8 1.079426 

9 1.098695 

10 1.071520 

11 1078266 

12 1.094492 

13 1.045863 3 4 

14 1.087284 

15 1.134488 

16 1.157689 

17 1.145935 

18 1.009647 

19 1.080380 

20 1.074673 

21 1.075855 

22 1.089569 

23 1107785 

24 1.069430 

25 1.093074 

26 1.107549 

27 1.101499 

28 1.091402 

29 1.083413 

30 1.135475 

31 1.162264 

30-DAYMEAN 178 116 1.085916 3 4 
7-DAY MEAi', ---- ·-· i 

MAXIMUM ---- ·-· .... .... 

; cerilfy unoer penalty of law that this document and al, at:achments Nere prepared under Hie direction of supef\Jsicn 1r1 accordance 
witf' a system designed to assure qualified personnel prcperty gather and evaluate the informaHon submllt•d based on ~y iriqL.iry of 
thit p•r•cn or ::i•rsona who manage the system. or those persons directly respons1ble for galh•ring th• 1nfo,mat10n. The infcrmaticn 
svbrnitted .a, lo \he best on my knowledge and behef. lrue acc'.Jrate. a'ld com::,l•t• I tm awar• thal ltiere are <'v..;}ntlicant pe:ialt1es 
for s.ub'1'littini;i faiso u;forrnahon ;f"ctl.-dmg the poss1bd1ly of fine ar:d irt1prso,;ment for 1'."lowmQ viclaMns 

The fac,hly :s expandmg- from 1 MGC !o 2 MGD 

·TOS shall not exceed 400 mgil above domes:~c water supply 

Ph TDS Nitrate as N Total Nitrogen 

! 
Weekty(W) M M M 

I 

Grab(G) C G G 

pH un,ts moll moll I mq/L 

6·9 400 2 

6 9 

I I 

I 

7.6 

67: 

I 

I 

l 
7.5 

I 

7.6 

22 22 

7.5 

I 

7.6 671 22 22 

·--- .... .#~~ 

···- -~~- -·· I ··-

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR 

SEPTEMBER 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) i M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Co Flow' C C 

UNITS mo1L rno/L mod rno/L moll 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.183933 

2 1 089688 I 

3 163 1 152 1.101610 2 11 

4 I 1 132617 

5 1 103091 

6 1.137758 

7 1.169856 

8 1 098296 

9 1.103862 5 9 

10 1.126671 

11 1.150477 

12 1.101215 

13 1 135154 

14 1.155653 

15 1.111401 

16 ! 1.106154 

17 1.129430 

18 1.142296 

19 1.121290 

20 1.154190 

21 1.186069 

22 1.141563 

23 1.130052 

24 1.158977 

25 1.163602 I 

26 1.137622 

27 1.155623 

28 1.205892 

29 1.153189 

30 1.142817 

31 ' 
30-DAYMEAN 163 I 152 1.137668 4 

7-DAY MEAN ........ ··-
MAXIMUM ---- --- ---- ---

l certify under pe-natty ::if taw that this docurner.t and a,l aitachments were prepared under lhe direction of Sl1pervisto:i in a::.cord111c• 
with a svste:ri oeslg~ed to assure qualified personnel property gather and evaluate the ,nformatkm submitted based on my inquiry of 
the person or persons who manage the sys\em, o~ those persons dir€ct1:; respor,s1ble for gatr.e~tng <;1,e tnformation The u;Jormetion 
submitted 1.s. lo the bes! on my knowledge and be:1et, tn,e, accurate and complete I am awa:-e that there are sign,fica0t penal'H?S 
for submitting f•l,e ,nformafon inciudint;i the poss,bri1ty of '1ne a'ld imprisonment for -:oowng viclallon1 

'r--ie faclity ia <➔;q;ianding rrom 1 \.iGD lo 2 MGD 
2T0S 1t-.lil'I rol. axceed ,mo mg:L above dorr:eslic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

oH units moll moll mall 

6-9 400 2 

6-9 

7.5 

566 

22 22 

7.4 

i I 

I 

7.6 

I 
! 

7.6 

I 

i 
7.6 ! 

7.5 I 566 22 22 

---- ---- -~--
..... ---- ··-- ----

Signaturff ____________ _ 

Mon,rly Report 



REPORTING FREQUENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.122965 

2 1.1 05102 

3 1.123788 

4 1.179413 

5 1.189831 

6 1.138729 

7 1.148254 

8 223 205 1.148870 4 5 

9 1.132370 

10 1.129459 

11 1.190316 

12 1.180417 

13 1.1 20617 

14 1 091369 

15 1.098665 2 3 

16 1 096767 

17 11 20325 

18 1172168 

19 1.191455 

20 1.1 51586 

21 1.143603 

22 1.114328 

23 1.120706 

24 1.097189 

25 1.139729 

26 1.183881 

27 1.183881 

28 1.180133 

29 1.129704 

30 1 081772 

31 1.085370 

30-DAY MEAN 223 205 1.138476 3 4 
7-DAY MEAN ---- ----

MAXIMUM ---- ---- ---- ----

I certi fy under penalty of law that this document and all attachments were prepared under !he direction of supervision in accordance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
!he person or persons who m anage the system. or those persons directly responsible for gathering the information The information 

submitted Is, to the best on my knowledge and belief, true. accurate, and complete. 1 am aware that there are signi ficant penalties 
for submilling false information including the possibility of fine and imprisonment fo r knowing violations 

·The facilily is expanding from 1 MGO lo 2 MGD 

' TDS shall not exceed 400 mg/L above domest ic w~!er supply 

Ph TDS 

Weekly(W) M 

Grab (G) C 

pH units mq/l 

6-9 400 2 

6-9 

7.4 

641 

7.5 

7.4 

7.5 

7.5 641 

----
---- ••n 

Signature: __ 

MONTH: OCTOBER 
YEAR: 2003 

Nilrale as N T olal Nilrogen 

M M 

G G 

mq/L mq/L 

20 20 

·-

20 20 

---- ----
---- --·· 

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 
C C 

UNITS moil mo/L mod mo/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.122001 

2 1.194400 

3 1.158945 

4 1.158278 

5 221 211 1.135222 2 6 

6 1.103350 

7 1.100920 

8 1.169027 

9 1.184950 

10 1.105222 

11 1.113691 

12 1.161266 

13 1.147020 

14 1.107239 

15 1.120019 

16 1.158577 

17 1.117449 

18 1.118200 

19 1.117521 

20 1.147493 

21 1.104404 

22 1.108999 

23 1.158324 

24 1.092321 

25 1.115267 

26 1.130226 2 3 

27 1.218382 

28 1.150769 

29 1.194269 

30 1.194287 

31 

30-DAY MEAN 221 211 1.140268 2 5 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of !aw that this document and all attachments were prepared under the direction of supervision m accordance 
with a system designed to assure qualified personnel property gather and evaluate the 1nformat1on submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the mformation. The 1nformat1on 

submitted 1s. to the best on my knowledge and belief, true. accurate, and complete I am aware that there are significant penalties 

for submitting false 1nforma!ton 1ncludmg the poss1b1lity of fine and imprisonment for knowing v1olat1ons 

The facility Is expandmg from 1 MGD to 2 MGD 
2TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly(W) M 

Grab(G) C 

pH units mo/L 

6-9 400 2 

6-9 

7.4 

542 

7.3 

7.4 

7.4 542 

----
---- ----

Signature_ _ __ 

MONTH· 
YEAR 

Nitrate as N 

M 

G 

mo/L 

19 

19 

----
----

Monthly Report 

NOVEMBER 
2003 

Total Nitrogen 

M 

G 

moil 

19 

19 

----
----



REPORTING FREQUENCY: MONTHLY 
MONTH: 
YEAR 

DECEMBER 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQU ENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS mg/L mg/L mod mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.126989 

2 1.098644 

3 234 290 1.082053 2 4 

4 1.085050 

5 1.069436 

6 1.120046 

7 1.132041 

8 1.104033 

9 1.140358 

10 1.070073 

11 1.055314 4 3 

12 1.057435 

13 1.113986 

14 1.121858 

15 1.084660 

16 1.075147 

17 1.0780 10 

18 1.087063 

19 1.056122 

20 1.1 21250 

21 1.1 40750 

22 1.125268 

23 1.1082£5 

24 1.128405 

25 1.030907 

26 1.097230 

27 1.207339 

28 1.180780 

29 1.150944 

30 1.175461 

31 1.187732 

30-DAY MEAN 234 290 1.110086 3 4 

7-DAY MEAN .... ·---
MAXIMUM ---- .... ---- ----

I ceirt 'ly under penally o f law that this documenl and all attachments were prepared under the direction of supervision in accordance 
wi1h a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system. or those persons directly responsible for gathering the information The information 
submitted is, to the best on my knowledge and belief. lrue. accurate, and complete. I am aware that there are significant penalties 
for submitting false information including !he possibility of fine and imprisonment for knowing violations 

0

The facility is expanding from 1 MGO to 2 MGO. 

"TDS sha ll not exceed 400 mg/L above domestic waler supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly (W) M M M 

Grab (G) C G G 

pH units mg/L mg/L mg/L 

6-9 400 2 

6 - 9 

7.4 

537 21 21 

7.3 

7.4 

7.3 

7 2 

7.3 537 21 21 
. ... ·--- . ... 

---- ---- ---- ••0 

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR· 

JANUARY 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQU IREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.16833 1 

2 1.175298 

3 1.208908 

4 1.192700 

5 1.135490 

6 1.103208 

7 224 165 1.100362 5 9 

8 1. 105842 

9 1.078244 

10 1.1661 52 

11 1.183918 

12 1.115530 

13 1.135173 

14 1.093958 

15 1.089999 7 6 

16 1.09961 2 

17 1.148743 

18 1.185455 

19 1.155022 

20 1.11 8779 

21 1.098258 

22 1.105048 

23 1.100657 

24 1.165000 

25 1.180704 

26 1.136396 

27 1.143751 

28 1.116271 

29 1.114903 

30 1.112998 

31 1.174624 

30-DAY MEAN 224 165 1.135785 6 8 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penally of law that this document and all attachments were prepared under the direction of super.- ision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the informat !O n submined based on my inquiry of 
the person or persons who manage the syslem, or !hose persons directly responsible for gathering the information The information 

submitted is , to the best on my k.llOwledge and belief, hue. accurate, and complete . I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing viol ations 

·The facility is expanding fro m 1 MGD to 2 MGD 

"TDS shat: not exceed 400 mg/L above domestic waler supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly (W) M M M 

Grab (G) C G G 

pH units mq/L mq/L moll 

6 - 9 400 2 

6 - 9 

6.8 

551 

21 22 

7.2 

7.4 

7.5 

7.2 551 21 22 

---- ---- ----
---- ---- ---- ----

Signature : ____________ ~ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR: 

February 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite CC) Flow' C C 

UNITS moil mai l mod moil moil 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.217084 

2 1.155720 

3 1.138736 

4 204 239 1.147881 3 4 

5 1.120531 

6 1.125279 

7 1.158564 

8 1.177102 

9 1.167000 

10 1.153060 

11 1.133781 

12 1.118334 

13 1.114565 5 4 

14 1.172733 

15 1.188414 

16 1.239960 

17 1.163703 

18 1.126341 

19 1.152129 

20 1.095219 

21 1.164300 

22 1.213181 

23 1.192005 

24 1.134828 

25 1.108106 

26 . 1.116357 

27 1. 110284 

28 1.157586 

29 1.176612 

30 

31 

30-DAY MEAN 204 239 1.153083 4 4 

7-DAY MEAN ··-- ----
MAXIMUM ---- ---- ---- uoo 

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in acco r\"l ance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system. or those persons directly responsible tor gathering the 1nformalion. The information 
submitted is. to the best on my knowledge and belief. true, accurate, and complete l am aware that there are sigrnftcant penalties 
for submitting false informalion including the possibility of fine and imprisonment for knowing violations. 

The faci lity :s expanding from 1 MGD to 2 MGO 

"TDS shali not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

GrabCGl C G G 

oH units moi l mgil mgil 

6-9 400 2 

6-9 

7.4 

657 

21 21 

7.3 

7.3 

7.4 

7.4 657 21 21 
.... ••u ----

---- ---- --- ----

Signature· ____________ _ 

Monthly Report 



MONTH: March 
REPORTING FREQUENCY: MONTHLY YEAR· 2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE · 

1 1.095820 

2 1.131565 

3 190 192 1.123685 3 6 

4 1.095028 

5 1.103212 

6 1.154736 

7 1.196028 

8 1.140442 

9 1.162259 

10 1.116623 3 2 

11 1.111323 

12 1.128402 

13 1.22 1165 

14 1.2 12685 

15 1.142954 

16 1.138358 

17 1.104636 

18 1.135059 

19 1.158068 

20 1.21 1301 

21 1.2323 51 

22 1.1 48329 

23 1.123607 

24 1.127900 

25 1.108271 

26 1.120503 

27 1.211561 

28 1.240518 

29 1.156042 

30 1.122276 

31 1.114229 

30-DAY MEAN 190 192 1.148030 3 4 

7-DAY MEAN ---- ----
MAX IMUM ---- ---- ---- .... 

I cert ify under penalty of law that this document and all attachments were prepared urider the direction of supeivision in accon:hmce 
with a syslem designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons direclly responsible for gathering the information. The information 
submitted is, lo lhe best on my knowledge and belief 1,ue. a~ralo. ,&l1d CO~e I em aware thal there arti sgruflC'Snt penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violations 

·The faci lity is expanding from I MGD to 2 MGD. 

"TDS shall not exceed 400 mgll above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

oH units mq/L mq/L ma/L 

6-9 400 2 

6-9 

7.4 639 17 18 

7.5 

7.4 

7.6 

7.5 

7.5 639 17 18 

---- ---- ----
---- ---- ---- ----

Signature: _ ___________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR: 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITJENTS BOO TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M ::Jaily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite IC) Flow C i C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN ! 30 ! 30 

7-DAY MEAN 45 45 

MAXIMUM 20 

DATE OF SAMPLE: 

1 1.150008 

2 1.095062 

3 1.168658 

4 1.214332 

5 1.183765 

6 1.166958 

7 198 166 1.156975 3 4 

8 1182511 

9 1.179947 

10 1.192952 

11 1.092923 

12 1.181747 

13 1.189594 

14 1.150504 

15 1.184340 

16 1.158408 

17 1.193039 

18 1.210873 

19 1.137458 i 
20 1.141109 ! 
21 1.151835 4 6 

22 1.157911 

23 1.176569 

24 1.233163 

25 1.234999 

26 1.205318 

27 i 1.172671 

28 1.168382 

29 1.154600 

30 1 230307 

31 

30-DAY MEAN 198 166 1.173897 4 5 

7-DAY MEAN ·--- ---- I 
MAXIMUM --·- .... I ---- ----

l certify under penalty cf taw that !his docuf"':"!ent ar,d a!l attachments were prepared under the threction of superv,s10n ;n accordance 
v;ilh a system desigrsed to assure qualified personnel property gather and evaluate the 1nformalion submitted base-0 on inquiry of 
!he person or persons who man;:;ge lhe system. ct lnose pe~sons directly the mformation The 
submitted Is. to the bes! on my knowledge and bel;ef, h,e accurate, and corrp:ete : are s;grnflcant penaliie-s 
for submitting false mformafo,; 1nc,ucir;g tr'e ocssibi:ity of fine and imprisonment for ¥:Mwing v1Cl::n:ons 

-ne faciHy 1s e:.;;;i$nding from 1 MGD 10? MGD 

~'1"0S s'.1al! nc! exceed 400 mg/Labove ccmes:,c watei SJPP'Y 

TDS Nitrate as N 

Weekly(W) M M 

Grab(G) C G 

pH units moll mq/L 

i 6 9 400 2 

6 9 

7.4 

636 

18 

73 

i 
7.3 

7.6 

I 
7.4 636 i 18 

·--· ----
i o•- --·· -·· 

Signature· __________ _ 

Monthly Report 

April 
2004 

Total Nitrogen 

M 

G 

moll 

18 

• 

18 

··-
·-



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

May 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 
C C 

UNITS mail mail mad mall mail 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.218178 

2 1.167697 

3 1.201365 

4 1.186192 

5 203 157 1.178639 4 3 

6 1.173499 

7 1.177406 

8 1.218415 

9 1.223001 

10 1.175834 

11 1.197151 

12 1.215895 

13 1.174393 

14 1.169309 

15 1.203765 

16 1.231756 

17 1.185772 

18 1.246420 

19 1.208571 

20 1.156010 

21 1.137315 

22 1.176976 

23 1.174281 

24 1.159674 

25 1.190327 

26 1.165593 

27 1.116296 10 16 

28 1.151049 

29 1.211119 

30 1.275853 

31 1.345310 

30-DAY MEAN 203 157 1.193970 7 10 

7-DAY MEAN ---- ·---
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and a!I attachments were prepared under the d1rechon of supervision tn accordance 
with a system designed to assure quahfied personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information The 1nformat1on 
submitted 1s, to the best on my knowledge and belief, true, accurate, and complete I am aware that there are significant penalties 
for submitting false information including the poss1b1hty of fine and imprisonment for knowing violations 

The facility 1s expanding f1om 1 MGD to 2 MGO 

:TDS shall not exceed 400 rng/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

oH units ma/L mail mail 

6 - 9 400 2 

6-9 

7.5 

642 

17 17 

7.4 

7.4 

7.5 

7.5 642 17 17 

---- ---- ----
---- ---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS ma/L ma/L mad mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.182524 

2 206 143 1.164332 4 2 

3 1.134749 

4 1.128824 

5 1.208563 

6 1.204817 

7 1.175783 

8 1.218699 

9 1.193496 5 8 

10 1.198494 

11 1.186128 

12 1.221827 

13 1.251261 

14 1.222090 

15 1.184863 

16 1.181110 

17 1.140610 

18 1.202579 

19 1.224542 

20 1.189860 

21 1.194001 

22 1.196759 

23 1.237596 

24 1.185941 

25 1.160400 

26 1.165065 

27 1.219708 

28 1.216705 

29 1.216820 

30 1.164854 

31 

30-DAY MEAN 206 143 1.192433 5 5 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of !aw that this document and all attachments were prepared under the direction of supervIsIon In accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information. The 1nforma!!on 
submitted is, to the best on my knowledge and belief. true, accurate. and complete ! am aware that there are significant penalties 
for submitting fa!se information including the possibility of fine and imprisonment for knowing v1olat1ons 

The facility Is expanding from 1 MGD to 2 MGD 

-ros shall not exceed 400 mgll above domestic water suppiy 

Ph 

Weekly(W) 

Grab (G\ 

pH units 

6-9 

6-9 

7.5 

7.4 

7.4 

7.5 

75 

7.5 

----

TDS 

M 

C 

mg/L 

400 2 

665 

665 

----
----

MONTH· 
YEAR· 

Nitrate as N 

M 

G 

mg/L 

16 

16 

----
----

Monthly Report 

June 
2004 

Total Nitrogen 

M 

G 

mg/L 

16 

16 

----
----



REPORTING FREQUENCY MONTHLY 
MO"lTH 
YEAR· 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (Cl Flow' C C 

UNITS mqil mail mgd mq/L mq/L 

REQUIREMENTS I 

30-DAYMEAN I 30 30 

7-DAYMEAN 45 45 

MAXIMUM 2.0 
DA TE OF SAMPLE: 

1 1.141332 

2 1.162834 

3 1 231935 

4 1 230750 

5 I 1.254664 

6 1.230623 
7 1.154346 

8 1.178269 

9 1.176608 

10 1.190645 

11 1.184690 

12 1.202331 

13 1176221 

14 248 137 1.169344 6 3 
15 1.185082 

16 1.191638 

17 1.209144 

18 1.196688 

19 1.235100 

20 1.184041 

21 1.162667 4 

22 1.181020 

23 1.169124 

24 1.188063 

25 1.196837 

26 1.207546 

27 1.198082 

28 '.175275 5 

29 1.170011 

30 1.153514 

31 1.212420 i 
30-DAYMEAN 248 137 1.190350 6 4 

7-DAYMEAN ---- ··- I 
MAXIMUM ---- -~-· ---- ----

I certify under penalty of law that tf'is document and all attachments were p:epared under the direct;on of superv,skn m accordance 
with a system. des,gnect lo a5sure quahi1ed pemonne! property gather ar.d evaluate the inlormat1on submitted based cri. rny i'1qwry of 
the peison or persons who manage the systern. or those persons d11ecily responsib•e for gathering !he infmmat!on. The ,nforrnatlon 
svbm:tted IS. to the best en my k.Mwledge and belief, true accurate, anct comi:;1ete i am aware that !here are s;gnifica>,t pe'ialtles 
for subnitting false infor-naticr, ir.::11..d:ng the poss1b1trty of fine and impm;onment fo-r knowing violations 

·r;;e fac:lrty 1s expanding from ; 

:ros ro! 400 rngtL 

Ph TDS Nitrate as N I 
Weekly(W) M M 

Grab(G) C G 

pH units mq/l m<1i~ 
: 

6-9 400 2 I 

6-9 

7.5 

i 

10 

7.6 

642 
! 

74 

• 
I 

7.6 

i 

i 
7.5 642 I 10 

I ---- ---
n•• I ---- ----

Signature __________ _ 

Monthiy Report 

Jul 
2004 

Total Nitrogen 

M 

G 

mq/[, 
··--

11 

11 

----
----



REPORTING FREQUENCY MONTHLY 
\lONTH· 
YEAR 
~ 

2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) 
I i Bi-Monthly (BM) BM 

DESCRIP-ION 24-Hr Comoosite (Ci Flow' C C 
UNITS mgil mg/L mgd mg/L mg/L 

REQUIREMENTS ! 
30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.196794 

2 1 177442 

3 1 177044 i 
4 200 139 1.213708 5 5 

5 1191067 

6 1.164312 

7 1 185645 

8 1.197425 

9 1.158775 

10 1.181234 

11 1.193882 4 8 

12 1.196898 

13 1 173135 

14 1.192432 

15 12",6769 

16 1.1 92736 

17 1 177844 

18 1.144221 

19 1.226971 

20 1.169693 

21 1.188037 

22 1.209172 

23 1.228447 

24 L221828 

25 U70207 

26 1.179098 I 
27 1.164705 i 

28 1.189493 ! 
29 1.239199 l 

30 1.160410 I 

31 1 135138 I 

30-DAYMEAN 200 139 1.187541 5 7 
7-DAYMEAN ·--· ..... 

MAXIMUM --· ---- •w•• ""'u 

I cerbf1 una,ir pflmllty of !aw lh1tt lh1s document and al! atta::hmef\ls were pepared t..·r:der the di~echon at supervision 1n accordance 
vl'lth a ay$t•m dHiQn«l to assure qua!Jfied personnel property gather and evah.1ate lhe information subniittt-'d based on my inquiry of 
the person or persons who mar.age the system. or these persons directly respo;1sib!o for gaO,•r.ng tt,• informattOr, The 1nformat1on 
svbmitted is. 10 tr,e t:es: on r1y i<,;owiedge and belief, true, accural•. ard conpf•t• am ....,,re th1t triere are s1gn;ficant oenatt1es 
for subn;rtt1ng fa·se -rsfannat,on ·11c'.ud1-ng !he poss;bi!rty of fine and 1mpnsonment for knowing vio•.alion, 

'The facil1ly is exoan:::ling frorr> 1 \1GO to 2 MGD 

'TDS shall not excee.:l 400 mgfc.. abcr,,e dor:-iest1c water 1-ut:iply 

Ph TDS Nitrate as N Total Nitroge~ 

Weekly('N) M M M 

Grab (Gl C G G 

pH units mq/~ mq/L mQ/L 

! 6-9 i 400 2 

6-9 
i 

7.4 

609 

! 

10 11 

7.4 

7.6 

7.6 

I 

I 

7.5 

7.5 609 10 11 
j --- --- . .... 

-·-- -·- ........ ...... 

Signature: ____________ _ 

Monthly Repor; 



REPORTING FREQUENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (Cl Flow C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.146681 

2 1.191103 

3 1.183176 I 
4 1.250513 

5 1.276266 

6 1.326944 

7 1.186917 

8 1 172770 

9 203 128 1184436 5 ! 4 

10 1.194099 

11 1.208213 I 
12 1.236125 

13 1.205656 

14 i 1.206173 

15 1.188808 
: 

5 4 

16 1.187857 

17 1.181001 ! 
18 1.180345 

19 1.242824 

20 1220438 

21 1 206920 

22 1 220126 

23 1.192421 

24 1.175415 

25 1.234416 

26 1.240328 

27 1.208762 

28 1.156912 : 

29 1.158552 

30 1.177727 ! 
31 1.145633 

30-DAY MEAN 203 128 1.202824 5 4 

7-DAY MEAN ---- ---
MAXIMUM ---- ---- ---- ........ 

: cert;fy under penalty of law that t'1is docume:i! and a:I attachrr.enls were orepared und•f th• dlrwct1on of •up•r,,ium in •cco~da"lc• 
wlih a system designed to assure quahfied ;:mrsom1e, pro:;;erty gainer and evaluate the 'nformation submitted bMed or> my inquiry cf 
Hie per!f.on or persons who m:;in-age the system, ct those perscrs directly rnspons1ble for ga!honng the 1nformahor,, The 1nforrr•t1on 
iubmlttad :s, to the best on my knoVlledg-e af'd belieC !rue. acc..1rate, and complete I am aw::ue that !hem a(e significant t1&n•11iee 
'.er s.unmibng false inforrnat1on including the poss1b1lity of fine and mor sonme'1t for ;.;nowirg ·;,ola!ior.s 

Th• f•cilhy ia e.x.pl!l"ldmg from 1 MGO to 2 MGO 

-res sr,a!I not axci,i,d 400 mg!L aoove dorneshc waler suoply 

Ph 

Weekly(W) 

Grab (G) 

pH units 

6 9 

6-9 

I 

75 

7.5 

7.5 

I 

7.6 

7.5 

----

Signature 

TDS 

M 

C 

mq/L 

400 2 

615 

615 

----
----

MONTH 
YEAR. 

Nitrate as N 

M 

G 

moll 

7.6 

7.6 

----
---

Monthly Report 

September 
2004 

Total Nitrogen 

M 

G 

moll 

i 

I 

9.6 

9.6 

----
----



MONTH: October 
REPORTING FREQU ENCY: MONTHLY YEAR: 2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (DJ Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite fC) Flow1 
C C 

UNITS maiL mai l mad mail mail 

REQU IREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.145633 

2 1.211894 

3 1.247270 

4 1200934 

5 1.188646 

6 205 170 1.196230 6 6 

7 1.204699 

8 1.1 84498 

9 1.259100 

10 1.252024 

11 1.245108 

12 1.221633 

13 1.206308 6 5 

14 1.225912 

15 1.188937 

16 1.205675 

17 1.273264 

18 1.229219 

19 1.232017 

20 1.271135 

21 1.236991 

22 1.2 14045 

23 1.268515 

24 1.289370 

25 1.198704 

26 1.203158 

27 1.24 1270 

28 1.183698 

29 1.156652 

30 1.221261 

31 1.213728 

30-DAY MEAN 205 170 1.219920 6 6 

7-DAYMEAN ---- n•• 

MAXIMUM ---- ---- ---- ----

I cert ify under penalty of law 1hat this document and all attachments were prepared under the direction of supervision in ~ M:ar:ce 
with a system designed to assure qualified personnel property gather and eva luate !he information submitted based on my inquiry of 
the person o r persons who manage the system, or those persons directly respo nsible for gathe ring the information. The information 
submitted is, to the best on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties 
for submitting false informalion including lhe po.s.s1bdity of fine and imprisonment for knowing violations 

• The faci lity is e)(panding from 1 MGD to 2 MGD 

:;TOS shall not e)(ceed 400 mg/L above domeslic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

oH units mgiL maiL mai l 

6-9 400 2 

6-9 

7.5 

620 12 13 

7.5 

7.5 

7.3 

7.5 620 12 13 

---- ---- ----
---- ---- ---- ----

Signature : ________ ____ _ 

Monthly Report 



MONTH: November 
REPORTING FREQUENCY: MONTHLY YEAR· 2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 
C C 

UNITS mg/L mg/L mgd mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.192533 

2 1.188430 

3 219 163 1.204132 5 4 

4 1.188319 

5 1.229284 

6 1.251492 

7 1.283927 

8 1.226287 

9 1.218482 

10 1.196836 4 5 

11 1.194941 

12 1.200868 

13 1.236581 

14 1.233338 

15 1.194300 

16 1.193051 

17 1.1 69190 

18 1.1 79065 

19 1.170536 

20 1.213057 

21 1.246278 

22 1.189905 

23 1.190422 

24 1.224089 

25 1.256846 

26 1.245771 

27 1.249822 

28 1.299740 

29 1.253679 

30 1.167332 

31 

30-DAY MEAN 219 163 1.216284 5 5 

7-DAY MEAN ---- ...... 
MAXIMUM ---- ---- ---- ----

I certify under penalty of law Iha! this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system. or those persons directly responsible for gathering !he information. The information 
submitted is . to the best on my knowledge and belief. true. accurate. and co mplete . I am aware that there are significant penalties 
for submitling false information including lhe poss ibility of fine and imprisonment for knowing vio lations 

.The fao l ty IS expanding from l MGD 10 2 MGD 

'TOS shall nol exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly (W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6-9 400 2 

6-9 

7.3 

666 

12 13 

7.5 

7.3 

7.4 

7.2 

7.3 666 12 13 

---- ---- ----
---- ---- ---- ----

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR: 

December 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS F.OW I BOD TSS 

FREQUENCY Monthly (M) M Daily (D) 
! 
• Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Fiow1 
C i C 

UNITS mg/L mq/L mod 'TlOIL mall 

REQUIRE~1ENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE· 

1 1.131569 

2 1.158650 

3 1.147523 

4 1.174691 

5 1.159371 

6 1177968 

7 1.137121 

8 1149554 

9 200 163 1 153529 5 8 

10 1108237 

11 1.158263 

12 1.161335 

13 1.152478 

14 1.128820 

15 1.112545 

16 1.126922 

17 1.104714 i 
18 : 1.173062 

19 t.161518 

20 1.169753 

21 1.144698 

22 1.128195 10 4 

23 1.13B617 

24 1.148387 

25 1.110146 

26 1.173633 

27 1.23448B 

28 1.367192 

29 i 1.319048 

30 1.222065 

31 1.258390 

30-DAY MEAN 200 163 1.167499 8 6 

7-DAY MEAN ---- ··-
MAXIMUM ·-· --· -· ----

1 certify under pena:ty cf law that this cGcumenl and ar. ar.achments were prepar.:;j ,.mder the d:rireclion of supervislCn ln accordance 
with a sy~tem designed to assure qualified persar.ra~I property gather end evelu ■t• th• •n'orm.et.on !l.ubmitl,ec baseo on my inquiry of 
the person or persons vvho manage the system, or !hose pnyaon~ directly responsible for gathering :"le irfcrma!ion The •nfor""ation 
sub~1Ued ,s_ to the best on my knowledge and belief. !rLe accurate, and complete, I am aware that there are s,gnificant penalties 
for submit'!:i:lg fa1se irfnrmafon iridud!ng ths pon:b1:ity of fir,e ard imprisonment for knowing v1olat1ons 

·Tne facil,ty :s expar1dir.g frcrr 1 MGD :o 2 MGO 

"TDS shall not -exceed 400 IT'9f'- above domestic water supply 

I Ph TDS Nitrate as N Total Nitrogen 

Weekly(W} M M M 

Grab(G) C G G 

pH units moll moll mo/L 

6-9 400 2 

6-9 

I 

74 

647 

13 16 

7.4 

I 
I 

74 

I 

7.3 

l 

i 

7.4 647 13 16 

---- ~-"'- ---
---- ---- ---- ----

Signature: __ .... ----------~ 

Monthiy Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 

Janaurt 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

' CONSTITUENTS BOD i TSS FLOW BOD TSS 

I 

FREQUENCY Monthly(M) 
I 

M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow1 
C C 

UNITS moil mo/L mod mail mail 

REQUIREM"NTS 

30-DAY MEAN 30 30 
7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.193953 

2 1.249986 

3 1.238069 

4 1.173522 

5 194 166 1.198941 9 g 

6 I 1.166874 

7 1.130690 

8 1.177203 

9 1.286085 

10 1.240279 

11 1.244'.43 

12 '..174878 

13 1.138324 

14 1.11'.444 

15 1.187380 

16 1.202720 

17 1.219440 

18 1.171148 

19 1.132855 

20 1.160053 

21 1.136565 9 18 

22 1.174637 

23 1.212499 

24 1.137905 

25 1.144451 I 
26 I 1.111938 

27 1.112643 

28 1.138151 

29 I 1.169827 

30 1.226535 

31 1.177582 i I 
30-DAY MEAN 194 166 1.178733 9 I 14 

7-DAY MEAN ---- ---
MAXIMUM ---- ---- -- I --·-

l cerl!fy under penalty ot law thal this document and aH attachments were prepared under the d'.rectior. of supervi.S1on in accordance 
wilh a system designed lo assure qualified personnel property gather and evalua1e the mformat-0n subrn,tt€<l based on my mquiry of 
the person or persor1s who manage lhe system, or those persons dir•ctly rupon•1bl• for geth•ring the information_ The ,nforma!ion 
subm;t!sd 1s, 10 the best en f':',y knowledge and belief, \rue. accurate. and complete. 1 arn .a•.aro thet there are s~nifkant penalties 
for submitting false ir1fcrmatlon including \'r-,e possibility cf fir,e and imprisonment for knowing violatiOns 

·The fac1Lty ,s expandmg from 1 MGO to 2 MGO 

:TOS thall not uc•ed ◄ 00 mg11. abo'1• dom'1i.t1c wa:er supp,y 

I 

Ph TDS Nitrate as N T otai Nitrogen 
I 
I 

I Weekly(W) M M M 

Grab (G' C G G 

pH units mall mail ma/L 

6-9 400 2 

6-9 

I 

I 
i 

7.5 

489 

I 

l 8 '1 

7 

i 

7 

i 

7 

i 

7.1 489 8 11 

-·- ---- ----
---- ---- --- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 

C-YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTIT'..JENTS BOD TSS FLOW BOD I TSS 

FREQUENCY Monlhiy (M) M Daily(D) Bi-Monthly (BM)I BM 

DESCRIPTION 24-Hr Comoosile (Cl Flow' C C 

UNITS moll mQ/L mod mall moll 

REQUIREMENTS 

30-DAY MEAN 30 3G 

7-DAY MEAN 45 45 

MAXIMUM 2.0 i 
DATE OF SAMPLE: i 

1 1.163611 
' 

2 118 66 1.163287 9 12 

3 1.168289 

4 1.153051 

5 1.184472 

6 1.186058 

7 1.131605 

8 1.154673 6 5 

9 1.160658 

10 1.134548 

11 1.221738 

12 1.219724 

13 1.276427 

14 1.170167 I 

15 1.157564 ! 
16 1.168457 I 

17 1.134470 

18 1.219165 i 
19 1.216444 

20 1.240447 ! 

21 1 337781 

22 1.182486 

23 1.364773 

24 1.189204 

25 1.165948 

26 1.207799 

27 1.211586 

28 1.172892 

29 

30 

31 

30-DAY MEAN 118 66 1.194904 8 I 9 

7-DAY MEAN ........ ..... ,. 

MAXIMUM ---- ··-- ---- ----

1 ce111fy under per,;aly of law that this docume~t and aH attachments we1e prepared under the direction of supervision in •cco<d•r.~• 
w~t- ll •t•t•m dHiQn.-i lo assure qualified perscrme! property gather and evaluale ~;e iriformatiori submitted based on my inquiry cf 
:he person or persons ¼ho manage tre syslern, or those :ienson• diu,c!ly resp::,nE.ib!"' for gl"lthe-ring the iniorr:1at,0;1 Th• inform11ton 
subft'itted 11, to the best on my :0:now'edge and be!ie{ true. accurat•. and complete I am aware that there ar• siynJ1cant :,enaitie:;, 
for subm1trng fa:se informaflon ,nc!uding. the ooss1bil1ly of fw1e and 1rnprisonrnent for knowing v;o~atior.s 

'The facility 1s expandirg from , ~GD to 2 MGD 

"TDS sha!! not excee1 40C mg/L above dotr"i&!!ic wl'lt•r supply 

Ph 

Weekly(W) 

Grab (Gl 

oH units 
I 

6 9 

6-9 

7.2 

7.5 

75 

7.5 
! 

: 

7.4 

i 
•n• ! 

TDS I 

M I 
C 

moll 

400' 

661 

661 
.. ,. . 
--· 

MONTH· 
YEAR· 

Nitrate as N 

M 

G 

mall 

11 

I 

! 

11 

----
-~~ .. 

lv1onlhly Reoort 

February 
2005 

Total Nitrogen 

M 

G 

mall 

12 

12 

-~--
----



REPORTING FREQUENCY: MONTHLY 
\1ONTH· 
YEAR: 

March 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

' I CONSTITUENTS BCD TSS FLOW BO'J TSS 

FREQUENCY Monthly (M) ! M Daily (D) Bi-Month'y (BM) BM 

DESCR,PTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mad mail moil 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 I 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.173360 

2 269 244 1.153708 6 8 

3 1.152785 

4 1.135402 

5 1.168150 

6 1.243433 

7 1.169381 

8 1.179035 

9 1.151392 5 4 

10 1.154324 

11 1.123751 

12 1.154867 
13 1.219997 

14 1.165463 

15 1.166305 

16 1.141286 

17 1.111591 

18 1.082774 

19 1.189337 

20 1 221356 

21 1168498 

22 1.168235 

23 I 1.143775 

24 1.150922 

25 1.179652 i 
26 1.227599 

27 1.17RR?R I ! 

28 • .163523 ! 

29 1.171617 

30 1.164900 

31 1.167658 

30-DAY MEAN 269 244 1.165900 6 6 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- --· ----

l certify ur.der ;,enaity of law !hat thm: document and all atlachne"lts were orepared under the direction of super✓'SKm :n accordance 
with a system designed to aae.vr, quailfied per4onnel property gii!tun and eva!t:ate the information subm1rted based o'1 r,y inou•ry of 
the person or p•,_o,a who manng• the $yslem or thon oerscns dlrectly responsible fo1 gathering the infoqnahor. Th• 1nlotT'11t10n 
submrtted :s, to me !::•~ton r.iy lr:riO'l't.•dge and behef. true. accurate and c:implete ! am aware that there are signl'iefln! pe'lart1es 
for subm1ttmg faise 1rilo~m•~'O, including lt-e possibilrty ot fine ar.d !m':lr:scnr;,en~ for lo:now;ng v1olalions 

ihe facility is expanding frcr;, 1 t.lGO to 2 MGD 
2TDS ahall not exce(•d 400 mg/:_ above dcrrest:c w-ater supply 

Ph TDS Nitrate as N I Total Nitrogen 

I 

! Weekly(W) M M M 
I 

Grab(G) C G G 

oH urnts moil mail I moil 
I 

6-9 400 2 

6-9 

7.6 
I 627 

7.6 

I 

0.45 1.7 

76 

i 

' 
I 

7.6 

74 

7.6 627 0.45 I 1.7 

---- ---- ----
! ---- --- ---- ' ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR· 

Apri l 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1. 168823 

2 1.220289 

3 1 234523 

4 1.167643 

5 1.213061 

6 243 213 1.1 96475 5 4 

7 1.162523 

8 1.116239 

9 1. 173220 

10 1.240051 

11 1.204041 

12 1.216263 

13 1.202841 4 3 

14 1.204107 

15 1.173982 

16 1.250758 

17 1.268062 

18 1.156250 

19 1.159630 

20 1.178240 

21 1.217262 

22 1.166390 

23 1.246294 

24 1.229305 

25 1.188923 

26 1. 198652 

27 1.172484 

28 1.195379 

29 1.186783 

30 1.250318 

31 

30-DAY MEAN 243 213 1.198627 5 4 

7-DAY MEAN ---- ..... 
MAXIMUM ---- ---- ---- ----

I certify under penaHy of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a sys1em designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage lhe system, or those persons directly responsible for gathering the information. The information 
submitted is, to the besl on my knowledge and belief. true. accu1ate. and complete. I am awa,e that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment fo r knowing violations 

·The fac lity is expanding from 1 MGO to 2 MGO. 

'TOS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6-9 400 2 

6-9 

7.4 

653 

0.25 1.2 

7.3 

7.6 

7.3 

7.4 653 0.25 1.2 

---- ---- ----
---· .... ---- ----

Signature: ________ ____ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TS S 

FREQUENCY Monthly (M) M Daily(D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 
C C 

UNITS moil moil mod moil moil 

REQU IREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.271649 

2 1.199131 

3 1.157244 

4 275 206 1.180896 6 6 

5 1.148973 

6 1.1 52698 

7 1.220283 

8 1. 191864 

9 1.176601 

10 1.170000 

11 1.162512 5 6 

12 1.177200 

13 1.175057 

14 1.280830 

15 1.272175 

16 1.246 141 

17 1.245389 

18 1.247 129 

19 1.243026 

20 1.222913 

21 1.251834 

22 1.271222 

23 1.245897 

24 1.251917 

25 1.268168 

26 1.287421 

27 1.229590 

28 1.280770 

29 1.318266 

30 1.372790 

31 1.31 1224 

30-DAYMEAN 275 206 1.233252 6 6 

7-DAYMEAN ---- -·--
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in acocrdance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system. or those persons directly responsible for gathering the information. The information 
submitted is. to the best on my knowledge and belief. true, accurate . and complete . I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing vio lations 

·The facility is expanding from 1 ti.JGO lo 2 MGD 

:TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N 

Weekly (W) M M 

Grab(G\ C G 

PH units mai l moi l 

6 - 9 400 2 

6-9 

7.5 

615 

1.6 

7.3 

7.5 

7.6 

7.4 

7.5 615 1.6 

---- --·-

---- ---- ----

Signature: _____ . 

Monthly Report 

May 
2005 

Total Nitrogen 

M 

G 

moil 

3.2 

3.2 

----
••n 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR· 

June 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow1 C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.225529 

2 1.207630 

3 1.210075 

4 1.282229 

5 1.257728 

6 1.252782 

7 1.244535 

8 239 140 1.221935 7 8 

9 1.241533 

10 1.182028 

11 1.280725 

12 1.269837 

13 1.261857 

14 1.191998 

15 1.160183 

16 1.203234 10 8 

17 1.216612 

18 1.199436 

19 1.151581 

20 1.132864 

21 1.172949 

22 1.207289 

23 1.212447 

24 1.206622 

25 1.233721 

26 1.254644 

27 1.221791 

28 1.195572 

29 1.195805 

30 1.200992 

31 

30-DAY MEAN 239 140 1.216539 9 8 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ---· 

I certify under penalty of !aw that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the information. The information 
submitted is. to the best on my knowledge and belief, true, accurate. and complete. I am aware that there are significant penalties 
for submitting falsa information including the possibility of fine and imprisonment for knowing violations. 

The facility is expanding from 1 MGO to 2 MGO 

"TDS shalt not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab(G) C G G 

pH units mq/L mq/L mq/L 

6-9 400 2 

6-9 

7.5 

620 

0.74 2.6 

7.6 

74 

7.6 

7.5 620 0.74 2.6 

---- ---- ---· 
---- ---- ---· ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUE!'-JTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly(M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite IC) Flow' C C 

UNITS mail ma/L mad moll mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DA TE OF SAMPLE: I 
1 1.166133 

2 1.247936 

3 1.202616 

4 1.286315 

5 1.185122 

6 251 263 1219477 5 3 

7 1.153635 

8 I 1.170742 

9 1.233370 

10 1212866 

11 1234886 

12 1.226578 

13 1.219537 7 5 

14 1.193963 

15 1.204169 

16 ; 252917 

17 1.245486 

18 1.213173 

19 1.224441 

20 1.199171 

21 1.215502 

22 1.216806 

23 1.265029 

24 l 1.219135 

25 ! 1.245805 

26 1.200374 

27 1.196369 

28 1.187242 

29 1.152053 

30 1.206302 

31 1.169447 

30-DAY MEAN 251 263 I 1.211826 6 4 

7-DAY MEAN ~--- ----
MAXIMUM ---- ---- ---- .... 

l c•i1ify und•r p•nal!:y o! law lh&t tJ-,fs document afld all atl.1chments war• prepared .in<:!er the direction of superv'.S!On in accordance 
v:rth • •y•t•m deaign•d ta asswe qualified personnel 1::wperty gather •rd evaluate trie informal.an submitted based on my inql;1ry of 
the person or persons who rranage the sys.tern, or lhose ptn1on1 diri,clly responsible for gathenng the information The n'ormaHon 
s,ubmitted is. to the best on my know:e<:::ge and belief, tn.1e, accurate and complete_ I am aware :tiat there are sigrnficanl pena!Hes 
for submitt1~1g false information inclt;d:ng tre possibility oi fine and imprisormen? for knowing violations 

The facility 1s expanding from 1 MGO to 2 MG:) 

"TDS shail not exceed 400 mgti_ above domestic water swr;oly 

Ph TDS 

Weekly(W) M 

Grab (G) I C 

□ H units ! moll 
I 

6-9 400 2 

6-9 

7.8 

526 
I 

7.7 

7.7 

: 
7.7 

' 
7.7 526 

----
.... -~ ----

Signature ·-

MONTH 
YEAR: 

Nitrate as N 

M 

G 

ma/L 

0.79 

I 

! 

0.79 

i -··· 
i -~--

Morithly Report 

Jul 
2005 

I Total Nitrogen 

M 

G 

mgr 

2.4 

I 

! 

! 2.4 
.. ,.,. 

! ----



REPORTING FREQUENCY· MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS mq/L mq/L mqd moil mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

?-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.158506 

2 1.230745 

3 1.269691 

4 1.264388 

5 1.200509 

6 1.263797 

7 1.189396 

8 1.208907 

9 1.212135 

10 198 164 1.214562 4 3 

11 1.209105 

12 1.228223 

13 1.229871 

14 1.224123 

15 1.225468 

16 1.239802 

17 1.222532 

18 1.216666 

19 1.255829 

20 1.293630 

21 1.230915 

22 1.197995 

23 1.250250 

24 1.310589 

25 1.256997 3 2 

26 1.210196 

27 1.230365 

28 1.210779 

29 1214162 

30 1.268023 

31 1.240595 

30-DAY MEAN 198 164 1.231573 4 3 

?-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all at1achmenls were prepared under the direction of supervision in accordance 
with a system designed lo assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system; or those persons directly responsible for gathering the information. The information 
submitted is, to the best on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violalions 

·The facility is expand lllg from 1 MGD to 2 MGD 

-TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N 

Weekly(W) M M 

Grab(Gl C G 

oH units moil mail 

6-9 400 2 

6-9 

7.60 

1.5 

7.71 

621 

7.66 

7.56 

7.61 

7.63 621 1.5 

---- ----
---- ---- ----

Signature:. _______ _ 

Monthly Report 

August 
2005 

Total Nitrogen 

M 

G 

mail 

3.2 

3.2 

----
----



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

September 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (Cl Flow1 
C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.225349 

2 1.240973 

3 1.316759 

4 1.293506 

5 1.377745 

6 1.292235 

7 256 244 1.261612 4 2 

8 1.241119 

9 1.216470 

10 1.242739 

11 1.268239 

12 1.255320 

13 1.265715 

14 1.262663 4 3 

15 1.262513 

16 1.198790 

17 1.269951 

18 1.317782 

19 1.252159 

20 1.222494 

21 1.226983 

22 1.236851 

23 1.228841 

24 1.231291 

25 1.330030 

26 1.252802 

27 1.239976 

28 1.203539 

29 1.205152 

30 1.196944 

31 

30-DAY MEAN 256 244 1.254551 4 3 

?·DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system, or those persons directly responsible for gathering the informatKJn The information 

submitted is, to the best on my knowledge and belief, true, accurate, and complete. I am aware that there are significant penalties 
for submitting false information including the possibility of fine and imprisonment for knowing violations 

·The facility is expanding from 1 MGO to 2 MGD 
2TDS shall not exceed 400 mgll above domes!..: water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6-9 400 2 

5.9 

7.64 

559 

7.67 

12 12 

7.6 

7.73 

7.66 559 12.0 12.0 

---- ---- ----
---- ---- ---- ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TS S FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite !Cl Flow1 
C C 

UNITS moil moi l mad mai l mail 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.238659 

2 1.322313 

3 1.2572 10 

4 1.258060 

5 245 207 1.250564 3 2 

6 1.25861 2 

7 1.256764 

8 1.318204 

9 1.390460 

10 1.304945 

11 1.260557 

12 1.278001 

13 1.285151 

14 1.260405 

15 1.306343 

16 1.358269 

17 1.452527 

18 1.363104 

19 1.35 1389 7 5 

20 1.328757 

21 1.315067 

22 1.357028 

23 1.387068 

24 1.310537 

25 1.265330 

26 1.302556 

27 1.305940 

28 1.285142 

29 1.375400 

30 1.401681 

31 1.374630 

30-DAY MEAN 245 207 1.315506 5 4 

7-DAY MEAN --·- ----
MAXIMUM ---- ---- ---- ----

l certify under penall y of 1aw that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitt ed based on my inquiry of 
the pe rso n o r persons who manage the system. or !hose persons directly responsible fo r gathe!ing the information. Th1:1 info 1 mat ion 

submitted is. to the best on my knowledge and belief , true. accurate. and complete. I am aware that there are significant penalties 
for submitting fal se information including the possibility of fine and imprisonmenl for knowing viota!lons. 

0

The facility is expanding from 1 MGD to 2 MGO 

~TOS shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (Gl C 

oH units mgil 

6-9 400 2 

6-9 

7.63 

532 

7.62 

7.56 

7.67 

7.62 532 

----
---- ----

Signature:~ 

MONT H: October 
YEAR: 2005 

Nitrate as N Total Nitrogen 

M M 

G G 

ma/L mo/L 

2.6 4.2 

2.6 4.2 

---- ----
---- ----

Monthly Report 



MONTH: November 
REPORTING FREQUENCY: MONTHLY YEAR: 2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD I :SS fcOW 
I 

BOD TSS i 

FREQUENCY Monthly {M) M Daily(D) 
I . 
Bi-Monthly i) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' I C ' C 

UNITS mall moll mod moll mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

- 1.324964 

2 233 221 1.296163 4 6 

3 1.273879 

4 1.301462 i 
5 1.409543 i 
6 ~425319 

7 1.360359 

8 1 .366314 

9 1 326619 7 5 

10 1322035 

11 • 366556 I 

12 1.088949 

13 1.456620 i 

14 1.374210 

15 1.304777 

16 1.298474 

17 1.314001 

18 1.421273 

19 1.350034 

20 1.411811 

21 1.359594 

22 1.329641 

23 1.315118 

24 1471080 i 
25 1.388550 

26 1.396362 

27 1.368514 

28 1.341110 I 
' ! 29 1.330162 

30 1.307264 

31 

30-DAY MEAN 233 221 1.346692 6 6 

?-DAY MEAN ··- ---- i 

MAXIMUM ---- -·· -·· i .... 

i certify under penalty of law that this document and ail a~tachments were prepared under the direction ::;f suoervision in accordance 
wrth a systern designed to assure quallfied personnel property gather and evaluate the i"lfcrmafon subm:tted based on 
the person or persons who manage the system, m those persons directly iesoonsibie for gathe~ing 1ne infotmalion Tr'e 
submil!ed ;s, 10 the best on my knowledge and be!ie( true accurate, and complete, J am aware that trere are oenalties 
for submitting false information including the possibility of flrie and imprison!Y'ent for knowing violations 

0

The fact!ity :s expanding froM 1 ~,iGD to 2 MGD 

~TOS shall not exceed 400 rngi~ above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekiy(W) M M M 

Grab(Gl C G G 

oH units mall ma/L moil 

i 
! 6-9 400 2 
i 

I 6-9 

I 

7.39 I 

506 

i 

7.54 

i 

I 

i 
i 0.27 1.8 

I 7.55 

7.05 

: 
I 
I 
I 

7.55 

7.42 506 0.27 1.8 
.... ...... .. ...... 

---- ---- __ ,,_ .. .... ~ 

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR 

December 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

I 
FREQUENCY Monthly (M) M Daily(D) I Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite (C) F;ow1 
C C 

UNITS mq/L moll mqd mo/L mgtL 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAX MUM 2.0 
DATE OF SAMPLE i 

1 1.293014 

2 1.256336 

3 1.293769 

4 1.373790 i 
5 1.338760 

6 1 310139 

7 255 324 1.290753 i 4 5 

a 1 268403 ! 
9 1262123 

10 ,.316624 
11 1.399896 

12 1.304000 

13 1.257690 

14 1.251221 7 i 7 

15 1.258792 ' 
16 1.268097 I 

17 1.292170 

18 1.308558 
\ 

I 
19 1.366239 

20 1.266214 

21 1.289206 

22 1283256 

23 1.288928 

24 1.378867 

25 1.247335 

26 1.395765 ' 
27 1.382434 

28 1.365331 

29 1.385564 

30 1396595 

31 I 1.467974 

30-DAY MEAN 255 324 1.317995 6 6 

7-DAY MEAN ---- I ---- I 

MAXIMUM ---· --- ---- I ---

I certify under penalty of law thal this document and all attachments wern preoared under the dtrectbn of •wpervi•1on in accordance 
vvith a system designed to assure qualified personnel property gather and evalua~e !he information &ubmit!OO b•Md on my inquiry of 
the person or persons who manage the system, or thos€ persons directly responsible fo,r gath•ri-ng the inforr:-,ation. The information 

st.1bm,t1ed is, to the best on my knowledge and belief. true. accurate, and complete. ! am aw~rfl th11t lhare a1e s1gnif\can1 pena1ties 
for submitting false information including the possibility of fine and ,mprisonme~; for know1rig violatiocs 

.The fao!ity Is exparid•ng frorn 1 MGD to 2 MGO 

'TO$ shaH not exceed 400 mg/L above domestic wate( supply 

I I 

I 
Ph TDS Nitrate as N I Total Nitrogen 

I 

i Weekly(W) M M I M 

Grab (G) C G G 

pH units mq/l l mq/L mq/L 

! 
6-9 I 400 2 I 
6-9 i 

I 
I 

7.45 

556 

' 
\ 

0.52 2.3 

7.51 

I 

7.47 

I 

: 

7.29 

7.43 556 0.52 2.3 

-"'~- ..... ...... 

-·- --~~ --- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR 

January 
2006 

~YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CO'-ISTITIJENTS BOD TSS FLOW BOD TSS 

FREQJENCY Monthly (M) M Daily(D) i Bi-Monthly (BM) BM 

DESCRIPTiON 24-Hr Composite (Cl Flow' C C 

UNITS rrq/L mq/L rnqd moll mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

?-DAY MEAN 45 45 

MAXIMUM 2.0 : 

DATE OF SAMPLE: 

1 i 1.352113 

2 1.452320 

3 1.380504 

4 223 185 1.354780 3 4 

5 1.334765 

6 1.280106 i 
7 1.337097 

8 1.371437 

9 1.327860 

10 1.295438 

11 1.317347 I 

12 1.318548 5 5 

13 1.275711 

14 1.365704 

15 1.358458 

16 1.448289 

17 1 380503 i 
18 I 1320546 

19 1.313410 
I 

20 1.325611 I 

21 1.371847 

22 1.421739 

23 1.338388 I 
24 1. 

25 1.318231 

26 1.303193 

27 1.289962 

28 1.421745 

29 1.480602 

30 1.380011 

31 1_2).'\01? I 

30-DAY MEAN 223 185 1.351473 4 5 
7-DAY MEAN ---- --· 

MAXIMUM ---- ---- --- ---· 

l certify under penalty of law !hat tt-,1s c:ocurnent and all attachments were preoared under the direction of supen/ision in accordance 
with a system designed lo assure qual1foed pe-rsonnel property gather and evaluate !fie :nformafon submitted baHd OJ' ITT( inquiry of 
lhe pe-u;on or ~•r•ori• Wlc manage the system, or those persons directly rnsporsible for gathering ~he information_ The inkin11Mion 
subm1tt,d is, ro th• 'o•$t or my knowledge and belief. true, accurate. and comp!ete I arr. aware that there are s'g'lifican; penaltiH 
for submittJng fi.lse in'crm•ticr lrdudir-g the po~f;tbtflty of fine and 1rnpr;sonrnent for kncwmg violations 

ThQI !Qic1iity 1e e,:pandin~ 'rorn ; MG.Oto 2 '.1GO 

:TDS •hall not excce-ci ◄OC 'TI~lL aoove donHliC wa1•r supply 

Ph TDS 
! 

Nitrate as N Total Nitrogen 

Weekly(W) M 
I 

M M 

Grab (G) C G G 

oH unils mo1L moil moll 

6 9 400 2 I 

6-9 i 

7.36 

563 

I 17 18 

7.19 I 

! 

7.24 

I 

i 

7.26 

! 

7.30 

7.27 563 17 18 

"'-·- ---- ----
---- -~-- i ---- ----

Signature ____________ _ 

Mooth:y Report 



REPORT ,NG FREQUENCY: MONTHLY 
MONTH 
YEA.R: 

February 
2006 

TYPE OF SAfvPLE INFLUENT EFFLUENT MONITORING 

CONST:TUENTS BOO TSS FLOW BOD TSS 

! 
FREQUENCY Monthly (f.,l) M Dai:y (D) ! Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite IC\ Flow' C C 

UNITS mgil mg/L mqd 

' 
mg/L mg/L 

REQUIREMENTS I 

30-DAY MEAN 30 ! 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1343435 

2 1304277 

3 1337660 

4 1434545 

5 1458714 

6 1.377768 

7 1.362576 

8 290 203 1.346049 6 3 

9 1.356580 

10 1.361388 

11 1.389556 

12 1406872 

13 1.375540 

14 1.332669 

15 1238830 

16 1.345808 6 7 

17 1.329400 

18 1.335237 

19 1.387601 

20 1.468673 

21 1.354157 i i 
22 1.363646 

23 i 1 357546 

24 I 1 305682 I 
: 

25 1 401769 

26 1.436407 

27 1.293160 

28 1.357537 

29 I 

30 1.335164 i 
31 '.298917 

30-DAY MEAN 290 203 U59905 6 5 

7-DAY MEAN --- u•• 

MAXIMUM ---- ·--- ___ ,, 

! cert,fy L:ndet p•n•)ly of law th;,t this ::iocument and all attachments were prepared under Irie direction of supervision 1n accordance 
wilh I 1yatt'm d"att;ned :o assure qua:T1ed personnel property gather and evaluate lhe infcrf"'"la110n subm,tted based on my mqwry of 
the J)ltr.t.on or p•raonl! who 'Tian•g• the sys:em. or those peisons directly responsible for gatf'ering the irkr•ma!Kl'"l The tnkirIT"ation 
submitted :a. to the best on my knowledge and be:ief. true, accurnte, and complete i am awa.-e that there are sign"f:can: penalbes 
ior submitting faise inforrrial\Or\ ir;cIuc1ng :ne possit:ilty of fine and 1mpnsonment for knowing viclations 

The fac1My 1s u.plilnding frcrn l lJGO to 2 ~.'GD 

'TDS sh•1I ool exceed •oo mg1:_ .;.bo'l/e dorneal1c wa!er supply 

Ph TDS Nitrate as N Total Nitrogen 

: 

I Weekly(W) M M M 

Grab (G) C i G G 
I pH units mq/L mq/L mq/L 

6-9 400 2 

6 9 

I 

7.26 I 

510 
I 

! 

16 17 

7.23 

I 

i l 
i 

7.33 

I 

7.26 

727 510 16 17 

---- •-n ----
---- ---- ---- ----

Signature. ____________ _ 

Monthly Repcrt 



MONTH: March 
REPORTING FREQUENCY: MONTHLY YEAR: 2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS mail mg/L mgd mg/L mg/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 
DATE OF SAMPLE: 

1 1.348648 

2 1.335164 

3 1.298917 

4 1.380516 

5 1.381473 

6 1.341841 

7 1.279041 

8 no value 144 1.282126 no value 9 

9 1.358092 

10 1.349642 

11 1.334561 

12 1.381470 

13 1.358839 

14 1.390706 

15 1.316769 

16 1.336795 

17 1.354958 

18 1.308803 

19 1.340228 

20 1.332500 

21 1.316776 

22 190 150 1.355180 7 9 

23 1.338555 

24 1.322624 

25 1.399748 

26 1.451604 

27 1.345240 

28 1.322597 

29 1.311581 

30 1.297125 no value 30 

31 1.227665 

30-DAY MEAN 190 147 1.338703 7 16 

7-DAY MEAN ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance 
with a system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of 
the person or persons who manage the system. or those persons directly responsible for gathering the information. The information 

submitted is, to the best on my knowledge and belief, true, accurate. and complete. ! am aware that there are significant penalties 
for submitting false information including the pos.s ibility of fine and imprisonment for knowing violations 

·The facility is expanding from 1 MGO to 2 MGD 

"TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab (G) C G G 

pH units mg/L mg/L mg/L 

6-9 400 2 

6-9 

7.18 

602 

10 24 

7.26 

7.25 

682 

7.15 

~ 

7.21 642 10 24 

---- ---- ----
---- ---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

APRIL 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOJ TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily(:)) Bi-Monthly (BM) BM 

DESCRIPTION 24-Hr Composite fC) Flow' C C 

UNITS mq/L mq/L mqd mq/L I mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1,335987 

2 1.428715 

3 1.315641 

4 1.408107 

5 1.337325 

6 1,360386 

7 1.334572 

8 1.418719 

9 1.412601 

10 1.249817 I 

11 1,302579 l 
12 196 168 1,337993 9 10 

13 1.347722 

14 1,341237 

15 1,354773 

16 1,341237 

17 1286153 

18 1,357648 

19 1,340423 8 9 

20 1.342352 

21 1.349082 

22 1.363299 

23 1,384937 

24 1,342235 

25 1.346319 

26 1.292175 

27 1.323831 

28 1.372202 

29 1.443679 

30 1 .470145 

31 

30-DAYMEAN 196 168 1.354730 9 10 

7-DAYMEAN --- i ----
MAXIMUM ---- ....... -·- ---

l certify under p€nalty of law that tris document ar,d ah artachrr,ents were prepared under the dir~dion of auper.,ii100 i-n accordarce 
wit~ a system designed io assUfe qua!ified personne! prci;:erty gather arid evaluate the mfo!T'lation S'.lbm,tted based on my •nqu:r; of 
lhe person or persons who manage the system, or tho•• pi,r>0n! dtre.c;tly responsible foi g-.1th•rin9 \'le, irk:J,matior. Th• inforrn21hon 
sub~1t<:ed is io the best on my krowledge and belle( true accurate. a,,;d c::implete I arn ~w■re 1hat the1 e are s•grnficant penalties 
fo- subm:tting false 1nformat1of' :nclud•ng the poss1bmty of firie and :mpf'.sc'1r'1ent for knoNmg v10!.1!1om; 

The fac1hty If: expindi~g from 1 MGD to 2 MGD 

:TDS .:MIi roe\ u~no •QO mg/Labove domestic water :,1.,;pp!y 

Ph TDS 
I 

Nitrate as N Total Nitrogen 
I 

Weekly(W) M M M 

Grab (G) C G G 

pH units mq/L mq/L mq/L 

6 9 400' I 

6 9 i 

! 
I 

7.21 

i 

16 20 

7.25 

718 

I 
I 

7.2 ' 

! 

7.06 
I 

I i 

I i 

I 

7,18 718 16 20 

---· I ---- ,. ___ 

---- ---- ---~ ----

Signature: _____________ _ 

Monthly Report 



REPORTlt,.G FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Month1y(M) M oa,ly(D) ! Bi-Monthly (BM) BM 
i 

DESCRIPTION 24-Hr Comoosite (C) Flow' 
I 

C C 

UNITS mg/L mq/L mQd mqil mq/L 

REQUIREMENTS 

30-DAY MEAN 30 ' 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.400629 I 
2 1.363629 

3 155 ' 119 1.355606 5 7 

4 1.326685 

5 1.311919 

6 I 1.456554 

7 
I 

1461105 

8 1426934 

9 1411133 

10 1.369089 3 1 

11 1.359353 

12 1.394376 

13 1.468067 

14 1.378421 

15 1.390699 

16 1.438921 

17 1.465965 

18 1.422828 I 

19 1378769 
I 

20 1 332114 i 
21 1446755 

22 1.445688 

23 U20980 

24 1.390127 

25 1.424762 

26 1269666 

27 1463248 

28 1476928 

29 1.538733 

30 1.371536 
31 1.303085 

30-DAYMEAN 155 119 1.402074 4 4 

7-DAYMEAN -·· .... 
MAXIMUM ., ___ ---- ..... ----

t :::ertify under penalty of law lhat this documen! and alt attachments were prepared under the direction of 8uo•rv111on 1n .accordance 
w1lh a syster:i '.:les,gned to assure qualified personnel property ga:her and evaluate t!'ie infonl'lGJtKJn subm,ttea based on :ny- inq~;1ry ot 
the pe1son or pers~ns who manage the system. or those pareor.a d;r•ct!y responsible for g1thenn~ tl1• 1r:torm1tion. Tl'le ·n!or:iuittion 
submitted ls. to the nest on my knowledge and be!ref. true, accurate «nd complete t am awarn th•t It-er• air• 1...-;J:'lif.::-MI pe-:1,111ll1e~ 
for submatt1ng fafse inforrna11011 !riclud:ng the poss1b1hty of iine ar,d impriscnnent for lmowmg vro!ations 

·rne facility is expanding frorr 1 \.iGD to 2 MGO 

=ros shall not exceed ,WO mgtl 2bov-e d3mes!!c water suppty 

Ph 

Week!y(W) 

Grab (G) 

pH units 

i 6-9 

6 9 

7.52 

7.31 

7 42 

7.37 

7.22 

7.37 

----

TDS 

M 

C 

mq/L 

400 2 

661 

661 

----
----

MONTH 
YEAR: 

Nitrate as N 

M 

G 

mq/L 

I 

10 

i 
• 

I 

I 

10 
.... 
.... 

Morathiy Report 

May 
2006 

Total Nitrogen 

M 

G 

moil 

I 13 

I 

i 

! 

13 

·--
----



REPOR•,NG FREQUENCY· MONTHLY 
V.ONTH· 
YEAR· 

June 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 800 TSS FLOW BOD ' TSS 

' 

FREQUENCY Monthly (M) M Daily(D) Bi-Monthly (BM) srv• 

DESCRIPTION 24-Hr Comoosite (Cl Flow1 
C C 

UNITS mail mall mad mail ma/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 2.0 

DATE OF SAMPLE: 

1 1.295306 i 
2 1.276498 

3 1.312455 

4 1 401824 

5 1.370949 

6 1.356830 

7 273 152 1368310 6 8 

8 1.224387 

9 1.333283 

10 1.315969 

11 1.403008 

12 1.429210 

13 1.304325 

14 1.296132 

15 1.240745 I 

16 1.259640 ! 
17 1.364868 

18 1.327698 

19 1281065 I 
20 I 1314433 

21 1.314178 5 4 

22 1.235832 

23 1.314433 

24 1.314178 

25 1.235832 

26 1.306114 

27 1.414562 

28 1.393495 ! 

29 1.194011 ! 
30 1.178666 

31 i 

30-DAYMEAN I 273 152 1,312608 6 6 

?·DAY MEAN ---- -·· 
MAXIMUM ---- u,.,.. -·· ~-~~ 

I :::ertify under penalty of law !,"lat ih!S document ard !'Ill! attacrtmenls were prepared t.nder '.he direction of supe1V1s1ori tr', accordance 
with a syslem des:grie-d !o ass.Jre quallfied personne: property gather and evaluate P-1e inf0fmat1on subm,tted based or my :nqwry of 
1h• person 01 persons who manage the system, or !hOH p-0rso-,s directly responsib:e for gathering !he lnformat,on The :nform&tion 
sub•rntted is. ~c the best on :ny -'(,ow!edge and beh•f. true, acci..rale. and complete i am aware that there 1r1 •'iln,f,cant penalties 
for submitting fa!se information :nc:ud1ng :he poHibilily of fin• and 1r'!pr1sm1ment for knowing vic;ah')"'lS 

·The fac1My is ex:oardng frorri 1 MGD to 2 r,~GO 

:TOS shall nol exceed 400 r:ig/l above domes!lc water sunply 

I 
Ph TDS Nitrate as N Total Nitrogen i 

I 
Weekly(W) M M M 

Grab(Gl C G G 

oH units mail mgiL n,mil 

6 9 400 2 

6-9 

I 

I 

7.2 

659 

15 16 

7.21 

7 22 

i 7.17 

I 

7,20 659 15 16 

---- -· -·· 
---- --~~ .... ----

Signatu~e ____________ _ 

f~onthly Report 



REPORTING FREQUENCY MONTHLY 

~_.1QNTH· 

YEAR· 
Julv 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) Bi-Month'.y (BM) BM 

DESCRiPTION 24-Hr Comoosite /C\ Flow' C C 

UNITS mall mall mad moll mall 

REQUIREMENTS I 
30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 20 ! 

DATE OF SAMPLE: 

1 1.217334 

2 1.242584 

3 1.204929 
' 4 1.367419 

5 1240515 

6 1183330 

7 1194712 

8 1.187985 I 

9 1.204299 I 

10 1.202766 

11 1.290369 ! 
12 219 156 1.215107 7 8 

13 1.161225 

14 1.176090 

15 1,188979 

16 1.2255C9 

17 1.288605 

18 1,204536 

19 1246209 6 9 

20 1 285367 

21 1 274561 I 
22 1354714 

23 1.359561 

24 1.303621 

25 1.351279 

26 1.325112 

27 1.265256 

28 1.228382 

29 1.285248 

30 1.381646 I 

31 1,261449 

30-DAY MEAN 219 I 156 1,255442 7 i 9 
7-DAY MEAN --- ---- I 

MAXIMUM ---- ---~ ---- ----

I c,rtify urid"r pe,r111y of :llw lhat this docu-rner,I and ai: •ttachfTl•nl1 w1r, pn,oare<I Jrrder lhe d!rectior. of supe1v1s1on in accordarice 
with• ,yl!itelTI deo~igned to e~llur& que.lifl&d persorinel prope'1:y g1t!'ler 1!111,d evaluate !he tnfcrMa!lO'l subn,;1:ed based on my inquiry of 
ihe person or persons who rr.anage the system. -or tf'ose persor.s directly responsibie for ga1.herir:g ~he irformalion The 1nfo1rn,1\1on 
submitted 1&. to lhe bes: on my knowledge and belief. ~rue. acc..irate. 1100 ccmp!ete_ ! am aware ;nat lhere are significant penalties 
for submitting fa:se mforwahor irch..id,r;g tr,e possibility of fine and 1monsownen! fo, k.nowmg violations 

:r.e 'acnt\ is expanding from 1 MGS lo 2 MGO 

-ros s'la!! q::,;t exceed 400 mgfl aoo..-• domuhc wa:1:&r supply 

! Ph TDS Nitrate as N Total Nitrogen 

Weekly(W) M M M 

Grab'Gl C G G 

oH units moll mg/L ma/L 

i 
6-9 400 2 ! 
6-9 

I 

! 

I 7.16 

i 

7.2 

609 23 23 

7.17 

I 

7 28 

-
r·· 

7,20 609 23 23 ' 
---- --~~ i ----

---- ---- ---- ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

JANUARY 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.056519 

2 0.051527 

3 0.062865 

4 0.073967 

5 0.079518 

6 0.073829 

7 0.077437 

8 0.066215 

9 0.052633 

10 0.055614 

11 0.067836 

12 0.062679 

13 0.060756 

14 0.058327 

15 0.064501 

16 0.064896 

17 0.070653 

18 0.088834 

19 0.087967 

20 0.080700 

21 0.085054 

22 0.069638 

23 0.059826 

24 0.060684 

25 0.064070 

26 0.069086 

27 0.066055 

28 0.063560 

29 0.062506 

30 0.060442 

31 0.058286 

30-DAY MEAN #DIV/0! #DIV/0! 0.066983 #DIV/0! #DIV/0! 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system, or those persons directly respcns1ble for gathering the information The information submitted is, to the 
best on my knowledge and belief. true. accurate. and compiete I am aware that there are significant penalties for subrn1tt1ng false 
information including the possibility of fine and imprisonment for knowing v1olat1ons 

1 Flow Measurement 
2TDS shall not exceed 400 mg/!.. above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

oH units moll 

6-9 400 2 

6-9 

#DIV/0! #DIV/0! 

---- ----
---- ---- ----

Signature _________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR. 

FEBRUARY 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BCD TSS FLO\N I BOD TSS 

I 
FREQUENCY Month'y IMl M Da':y (0) I M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS mq/L moll mqd mail mall 

REQUIREMENTS: 

30-DAY MEA'l 30 30 

7-DAYMEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.055311 

2 0.056953 

3 0.052637 

4 0.052148 

5 0.057635 

6 0.051294 

7 0.057994 

8 0 058782 

9 0.060981 

10 0 058951 I 
11 0.058091 

12 0.060063 

13 0 063149 

14 0.056104 

15 0.060709 

16 0.059845 

17 0.056071 

18 0.057687 

19 0.057144 i 
20 0.054945 i 
21 i 0.054087 ! 
22 0.055319 

23 C.062048 

24 0.062085 

25 0.063524 

26 0.061325 

27 0.064978 

28 0.058745 

29 

30 
I 

31 

30-DAY MEAN #DIV/0! #DIV/0! 0.058164 #OIV/0! #DIV/0! 

7-DAY MEAN ---- ....... ---
MAXIMUM --- ·-·- --- ----

I certify under penalty of law !hat lhis document :and ah a:tachmerts were oreparerJ under the d\rect'on of superv1s1ori !n accordance with a 
system designed to assure qua1:fled personnel property gat!":er and evs i...ate tht toformat1on submitted basea en my ;nqu;ry of the person or 
persons who rrianage the system. or those persons directly responsible for gathenng the informat1ori The information ,u:::mi\ted is_ !o !h~ 
best on my knowleage anc belieL true. accurate and corno:ete- I am awere '.hat there :ire significant penal!Jes for sub1~itting false 
111format1on 1nc\ud1ng the poss:bi1ity of fire and ,rnpnsonment for know.ng vio:atiors 

1:::1ow Measurement 
2TDS shai! ~ot exceed 400 mg/L above domes\ic water supply 

! 
i Ph TDS 

I 
Weekly(W) M 

Grab (G) C 

oH units moil 

6-9 400 2 

6-9 

; 

I 

! 

! 

i 

I 

#DIV/0! #DIVIO! 

........ ----
--· ·-·- ---

Signature· ____________ _ 

Momr:y Report 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISSION SPRINGS WATER DISTRICT - DESERT CREST 

WDID NO. 7A330109021 MONTH: MARCH 2001 
ORDER NO.: 95-050 (Revision 1) 
REPORTING FREQUENCY MONTHLY EFFLUENT 

CONSTITUENTS FLOW BOD SUS. SOLIDS SETT MATT 
SAMPLE 
FREQUENCY DAILY MONTHLY MONTHLY DAILY 
DESCRIPTION 24-HR COMP 24-HR COMP GRAB 
UNITS MGD MG/L MG/L ML/L 
REQUIREMENTS 
30-DAY MEAN 30 30 0.3 
7-DAY MEAN 45 45 0.5 
MAXIMUM 
DA TE OF SAMPLE 

1 0.057779 <0.1 
2 0.058330 <0.1 
3 0.056982 
4 0.059089 
5 0.059133 <0.1 
6 0.058372 <0.1 
7 0.055404 <0.1 
8 0.056389 
9 0.055731 <0.1 
10 0.053990 
11 0.053536 
12 0.053125 <0.1 
13 0.052538 <0.1 
14 0.053046 8 12 <0.1 
15 0.053044 <0.1 
16 0.058951 
17 0.055800 
18 0.057214 
19 0.059552 <0.1 
20 0.049290 <0.1 
21 0.052483 <0.1 
22 0.055310 <0.1 
23 0.053689 <0.1 
24 0.052927 
25 0.052516 
26 0.059131 <0.1 
27 0.055306 <0.1 
28 0.052766 <0.1 
29 0.054310 <0.1 
30 0.051573 <0.1 
31 0.051354 

MONTHLY MEAN 0.055118 8.0 12.0 <0 .1 

I der.!a re under pena lty of law that I have personally examined and am fami liar with the bformalion submitted in this document. and that based on my inquiry of 

lhe!U! individua1s immediately responsible for obtaining the information. l believe that the informal ion ,s tru~. accurate and complete I am aware that there are 

significant penalties for subm~ting fatse information, including the possibil ity of a fine and imprisonment for knowing violations 

TDS 

MONTHLY 
24-HR COMP 

MG/L 

659 

659 

pH 

WEEKLY 
GRAB 

pH UNITS 

Signature 

7 

7.1 

7 

7 

7.0 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

MONITORING AND REPORTING PROGRAM 
FOR 

MISSION SPRINGS WATER DISTRICT - DESERT CREST 

WDID NO.:7A330109021 MONTH: APRIL 2001 
ORDER NO.: 95-050 (Revision 1) 
REPORTING FREQUENCY: MONTHL. Y 

CONSTITUENTS FL.OW 
SAMPLE 
FREQUENCY DAILY 
DESCRIPTION 
UNITS MGD 
REQUIREMENTS 
30-DAYMEAN 
7-DAY MEAN 
MAXIMUM 
DATE OF SAMPLE 

1 0.048389 
2 0.050240 
3 0 047329 
4 0.054560 
5 0.057056 
6 0.052279 
7 0.051524 
8 0.048456 
9 0.052977 
10 0.048634 
11 0.047428 
12 0.045355 
13 0.047393 
14 0.045746 
15 0.043291 
16 0.043845 
17 0.042297 
18 0.038701 
19 0.035537 
20 0.036119 
21 0.038722 
22 0.038315 
23 0.037830 
24 0.036356 
25 0.038675 
26 0.036940 
27 0.038282 
28 0.040125 
29 0.039927 
30 0.038145 
31 

MONTHLY MEAN 0.044016 

EFFLUENT 

BOD SUS. SOLIDS SETT MATT TDS 

MONTHLY MONTHLY DAILY MONTHLY 
24-HR COMP 24-HR COMP GRAB 24-HR COMP 

MG/L MG/L MUL MG/L 

30 30 0.3 
45 45 0.5 

<0.1 
<0.1 
<0.1 
<0.1 

<0.1 
<0.1 

5 2 <0.1 607 
<0.1 
<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

<0.1 
<0.1 
<0.1 
<0.1 
<0.1 

<0.1 

5.0 2.0 <0.1 607 

! dtdare under penalty of law thal ! have perumally examined antl am fam1,m: w.lh !he ,:1br,r,a!1c'1 submitted in 1h1s docu111en1, and that bused on rn~ •nq:.Hf'/ cf 

I 

pH 

WEEKLY 
GRAB 

pH UNITS 

6.9 

7.1 

7.1 

7.1 

7.1 i 



MONTH: MAY 
REPORTING FREQUENCY: MONTHLY VEAR 2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily rO) M M 

DESCRIPTION 24-Hr Composite (Cl Flow C C 

UNITS: mall mall mad mall ma/L 

REQU:REMENTS: 

30-0AY MEAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.035665 

2 0036843 

3 0.033248 

4 0.037843 

5 0.035074 

6 0.038308 

7 0.038855 

8 0.038804 

9 0 037840 3.0 8.0 

10 0.036434 

11 I 0.036754 

12 0.035441 

13 0.036502 

14 0.040377 

15 0.037221 

16 0.036394 

17 0 038979 

18 I 0.036918 

19 : 0.036298 

20 0.037774 

21 0.038558 

22 ! 0.040639 

23 0.036035 

24 0.034072 

25 0 036457 

26 0.039775 
27 0.040432 I 

28 0.042350 

29 0.040793 

30 0.039475 

31 0.043104 

30-DAY MEAN NOT TESTED !NOT TESTED 0.037847 3.0 8 

7-DAY MEAN ---- --· ......... 
MAXIMUM .... ........ -.. ~ ... ----

I certify urider penalty of !aw !hat this document and all ~;tachrnenb were prep8red under the direction of superv1s1on 10 ac::ordance with a 
system des.!~red to assure qualified personnel property Qather and evaluate the ;nfor~a11or1 submitted based on.,,,. inquiry of t"le penon or 
::iersons who mar.age the system or those persons diractty responsible for gatherrg tfie ;nbrmat,on. The 1nformetion subll"1tted is to the 
best en my krow•edge and belief, true, accurate. and co;ripiele I am &Nare that there are si3r,ficant peria!t1esi for s1..:brn1~tir;g false 
:nforrnation mcludlng the possibility of firie and impnsor.men\ for "nowmg v1o!aLons 

1
"Flow \.1ea5uremen1 

2TOS st-sail not exceed ,4QQ mg/Labove dor,eshc water supply 

Ph Ti)$ 
i 
. 

Weekly (W) M 
i 

Grab IG) C 

oH units mail 

6-9 400 2 

6-9 

I 

7.1 i 

7.3 

705 

7.2 

7.3 

7.2 

7.2 ! 705 
......... -· 

---- ---- -·· 

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 
I 

CONSTITUENTS BOD -ss FLOW BOD -ss 

FREQUENCY Monthly (M) M Dally (D} M \,1 I 
DESCRIPTION· 24-Hr Composite (C) Flow' C C 

UNITS: moll moll mod moil moil 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0 040003 

2 0.041552 

3 0.038153 

4 0.036244 

5 0.036880 

6 0036890 

7 0.036109 

8 0 039402 

9 0.039982 

10 0.035871 

11 0 0364831 

12 0.034386 

13 213 138 0.034184 4 9 

14 0.034371 

15 0.036608 

16 0.036829 

17 0.034796 I 

18 0.036701 

19 0.035214 

20 0.032580 

21 0.038507 I 

22 0.0348521 

23 0 036430 

24 0.034852 

25 0.037262 

26 0 032195 

27 0.032833 

28 0 035349 

29 0.038453 

30 ~ Q.036528 

31 

30-DAY MEAN 213 138 0.036350 4 i 9 

7-DAY MEAN ·-- ---- i 
,.IAXIMUM ---- .... -.. ....... ,. __ ,. 

l certify under penalty of law that '.:his docdment and all attachments were prepared under the d;recMn of supel""lli!ion !n accordance with a 
system :::esigr.ed to assure qua!J'led personne: property gather and eva:uate trie ·nfoniafcn submitted cased en my inquiry of the pen10n or 
persons who manage the isys~er-i or those persons direcHy responsJble for gather.ng the ;nformat1on He information submitted is. to the 
best on rny kmw:edge and belief. tree. accurate. and complete ! am aware !hat there are sigriflcar.t pe-t,a!ties •or subrnilting false 
information 1ridud1r;,g the possib•lity o• fi:ce and :mprisonment for knowmg v,o!ations 

'F1ow t.1easurement 

'TDS st,ail riot exceed 400 rngil above domestic water SJpp!y 

Ph TDS 

Weekly (W) M 

Grab (G) C 

oH units ! mo/L 

I 
6-9 I 400 2 

6-9 

7.2 

7.5 

680 

i 

7,2 

I 

: 

I 

7.4 

i 

I 
! 

7.3 680 

----
---- ----

Signature._ 

~UNE 
2001 

I 

I 

i 

I 
I 

' 

i 

i 
! 

----
--

Mo1thly r!eport 



i'sEPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 2001 

--YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 80D TSS FLOW BOD TSS 

F!:tEQUENCY Moothly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: mall moll mad mall ma/L 

REQUIREMENTS: 

30-DAY MEAN I 30 30 

7-DAY MEAN I 45 45 

MAXIMUM 0.18 

DATE OF SM/PLE: 

1 0.034922 

2 0.036748 I 
3 0.035123 

4 i 0.035596 I 

5 0.034315 

6 0033910 

7 0.033705 

8 0 036314 

9 0.033535 I 

10 0.029096 

11 0.032963 

12 0.034188 

13 0.033761 

14 0.035472 

15 0.029032 

'6 0.031331 

17 0.031268 

18 153 148 0 032217 5 26 

19 0 031274 

20 0.029323 

21 0.036193 

22 0.034862 

23 0.034866 

24 0.031233 

25 0.034269 

26 0.037175 

27 0.036640 

28 0.039254 

29 0.037862 

30 0.035011 

31 0.030191 
·-··· 

30-DAY MEAN 153 148 0.033924 I 5 26 

7-DAY MEAN ..... _ -· .. - ........ 

MAXIMUM ---- --- ---- ----
I cerhfy ,mder penalty of law that tt-1s document a!".d ah attachments were prepared under the di•ect1on of suoerv1srnn :n acccrdarice with a 
system des1gr.e:d to assure qualified personnel property gather and eva;uate the information suD:ni'l:ed b8i~d on my ,r.quiry or~~ oe.'1.on. or 
persons wt-o manage the sy:5tem. or tho,e persons directly respo~sible for gathering the 1nforTT'atior ""he, if"formetion submitted :s. to the 
cest on my know:eoge ar;d belief. true. accurate. ind comoltta I am aware :hat '.here are s1grnftcant penalties for submitting false 
n•orrratiori :nclud,r,g the c-oss-b!:1ty of fine aM 1rY'.pnsorrnent for Knowing v:c,aliors 

1 Flow Measure:~-1e~1t 

~TOS sr,a:! not ;:;xceed 400 mgil a'oO.,re oonieshc waler supply 

Ph TDS 

I 
VVeekly (\/✓) M 

i GrabiG\ C 

oH untts mq/L 

I 6 9 400 2 

i 6 9 

! 
7.3 

7.5 

74 

693 

7.3 

7.3 

7.4 693 

.... ----
---- ---- --

Signature ____________ _ 

Monthiy Report 



MONTH: AUGUST 
REPORTING FREQUENCY MONTHLY YEAR: 2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITU ENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: mail mail mgd mail mai l 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 
MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.032797 

2 0.031322 

3 0.029320 

4 0.031880 

5 0.034399 

6 0.036129 

7 0.037280 

8 0.035470 

9 0.035956 

10 0.032973 

11 0.033288 

12 0.032932 

13 0.033981 

14 0.035476 

15 145 128 0 .035477 9 23 

16 0.034420 

17 0.036795 

18 0.03619 1 

19 0.034688 

20 0.034554 

21 0.029488 

22 0.028231 

23 0.030512 

24 0.031361 

25 0.035609 

26 0.033351 

27 0.036767 

28 0.033930 

29 0.032645 

30 0.030557 

31 0.031984 

30-DAY MEAN 145 128 0.033541 9 23 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of !aw that this document and all attachments were prepared under the direction of supervision in accordance with a 
system des igned 10 assure qualified personnel propeny gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the sys tem. or those persons directly responsible for gatheri ng the information. The information submitted is. to the 
best on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties for submitting false 
information including the possibi lity of fine and imprisonment for knowing vrolations 

1Flow rv1easurement 
1TDS shall not exceed 400 mg/L above domes1ic wa1er supply 

Ph TDS 

Week!y (W) M 

Grab (G) C 

oH units mail 

6-9 400 2 

6-9 

7.4 

7.6 

631 

7.1 

7.7 

7.5 631 

---- ----
---- ---- ----

Signature : ______ ______ _ 

Monthly Report 



REPORTING FREQUENCY. MONTHLY 
1.AONTH· 
YEAR: 

SEPT 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS F_OVv BOD 
I 

TSS 
I 

FREQUENCY IAcnthly (M) M Daily (Cl) M 
I 

rv1 

DESCRIPTION: 24-Hr Cornoosite (Cl Flow' C C 

UNITS: mq/L mq/L rnqd mq/L rnq/~ 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM I 0.18 ! 
DATE OF SAMPLE: 

1 0 034665 

2 0.032624 

3 0 036126 

4 0.039448 

5 i 0.031645 

6 0.032206 

7 0.030894 

8 0.034112 

9 0.036941 

10 0.037440 

11 0.034654 i 
' 12 226 210 0.033324 8 11 

13 0 038800 

14 0.038864 

15 0.037135 

16 0.036806 

17 0.040413 

18 0.035069 

19 0.035312 

20 0 035337 

21 0.032859 

22 0.035686 

23 0.035820 

24 0.038818 I 

25 0.034508 

26 0.036353 

27 0.035303 

28 0.036207 

29 i 0.038322 

30 0.039429 

31 

30-DAY MEAN 226 210 0.035837 8 11 

7-DAY MEAN ---- ··- ~--· 
MAXIMUM ---- ·-- ---- ----

I certify under pen.elty of law !Pat this document and el· attachmen15 were prepe:red urider the c1rect!on cf superv1sio11 in acco~dance w,!h a 
system de?11gned to Msure qualified personnel prooerty gather ano avalu~,e the information submitted bs1ed on my inquiry of the perso11 or 
personi who msragi: tfl8 ~ygtem. er L'1ose persons d,rectly responsible •or gaa'iering the information The information iubn11tt0d is. 1::} the 
best on rny knowledi;ie and belief, t(tJe. accurate and c:::mple,!e. 1 am aware t1at ihere are sigrificant penalties for subrn1tt.ng false 
inforr.aticn including tne poss!b1lity cf f,ne and 1mprlsonTT"ent for k0owing v1o!at;::::rs 

1Flow ~1easureffient 

iTDS shall not exceed 400 J1;g1L abo·1e OOmi!strc wc1ter supply 

Ph DS I 

1,,veek!y (\/'✓) M 
• I 

Grab IG) C I 
pH units mq/L 

6-9 400 2 

6-9 

! 
i 

7.3 

7.6 

631 

7.5 

76 ! 

i 
_.._ 

7.5 631 
. ---- ----
' ' ---- -- ----

Signature: ____________ _ 

Month!y Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLO\,\/ BOD TSS 

•REQUENCY· Monthly (M) M Daily !O\ M M 

DESCRIPTION: 24-Hr Comoosite (C) Flow' C C 

UNITS: mq/L m,:;iL mr:id m,:i/L mall 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE 

1 0.038878 

2 0 036296 

3 0.034541 

4 I 0.035263 

5 I 0.035588 

6 0.042492 

7 0.041110 

8 0.041818 

9 0.038'.80 

10 253 162 0.037546 I 5 10 

11 I 0.040250 

12 0.036938 i 
13 0.036844 1 
14 0.038792 

15 0.041801 

16 0.043927 

17 0.041035 

18 0.041961 

19 0.038950 

20 0.042737 

21 0.043298 

22 0.043784 I 
23 0.042264 

I 

24 0 044022 

25 0.047046 

26 0.045131 

27 Q.046613 

28 0.043352 

29 i 0.048477 

30 i 0 045715 l 

31 i 0.044824 

30-DAY MEAN 253 ! 162 0.041273 5 10 

7-DAY MEAN ·-· --- ---
MAXIMUM ---- -- ---- ·~~-

I certify under penalty of law t,7at this dccument and all attacJ,ments were prepared under the direction of supervision in accordance w:th a 
system deslgDed to assure quahfied per$OOOQI ptoperty gethQr and evaluate the informaticn submitted base<! en my inqwry of \he person or 
perMnl who rn~m-!lge the system, or thosit person, directly re,ponsible for gather:rJJ the ,nformation. The information submitted is, to the 
be!t on my knowledge and belief true. accurate. and complete I am ~ware tha: there &re s.gnikant pe11s!ties for SLbrr.1ttlrg false 
information includlf1g the possiblhty of fine -and imprisonment for knowing v:o!atiOns 

Flow MeasvreIT'ent 
2TOS snall :101: exceec 480 mgtl above domestic .... atef supply 

Ph 

I Weekly (W) 
J 

Grab (Gl 

oH units 

6-9 

6-9 

7.4 

7.4 

' 

7.1 

6.8 

7.2 

........ 

MONTH 
YEAR 

TDS 

M 

C 

mq/l 

400 2 

693 

I 

I 

693 

----

---

OCTOBER 
2001 

----
----

Monthly Report 



MONTH: NOVEMBER 
REPORTING FREQUENCY MONTHLY YEAR 2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M} M Dai!y (D) M M 

DESCRIPTION: 24-Hr Composite (C\ Flow' C C 

UNITS: mall mail mad mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.047319 

2 0.046158 

3 0.046898 

4 0.044834 

5 0.047235 

6 0.044854 

7 0.049757 

8 0.044828 

9 0.046905 

10 0.046754 

11 0.049628 

12 0.049369 

13 0.044699 

14 0.047339 

15 0.046999 

16 0.048821 

17 0.048455 

18 0.047387 

19 0.047886 

20 0.044490 

21 0.048650 

22 0.048794 

23 0.049833 

24 0.051540 

25 0.053779 

26 0.053416 

27 0.049570 

28 0.051783 

29 0.050572 

30 0.050031 

31 0.053240 

30-DAY MEAN 168 194 0.048446 6 14 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the d1rect1on of supervision 1n accordance with a 
system designed to assure qualified personnel property gather and evaluate the 1nformat1on submitted based on my 1nqu1ry of the person or 
persons who manage the system, or those persons directly responsible for gathering the information The information submitted 1s. to the 
best on my knowledge and belief, true_ accurate. and complete lam aware that there are significant penalties for subm1tt1ng false 
information 1nclud1ng the possibility of fine and 1mpnsonment for knowing v1olat1ons 

1 F ow rvleasurement 
2TDS shall not exceed 400 mg/l above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab /G\ C 

pH units mq/L 

6-9 400 2 

6-9 

#DIV/0! #DIV/0! 

---- ----
---- ---- ----

Signature ____________ _ 

Monthly Report 



REPORT!NG FREQUENCY. MONTHLY 
MONTH 
YEAR 

DECEMBER 
2001 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 
l 

I I CONSTITl,ENTS BOO TSS FLOW BOD TSS 

FREQUENCY Month!y (M) M Dai!y{D) M i M 

DESCRIPTION: 24-Hr Comoosite (C) Flow' C C 

UNITS: ma/L mall mgd mall mall 
REQUIREMENTS. 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

OA TE OF SAMPLE: 

1 0.053240 

2 0.052412 

3 0.051335 

4 0.049781 

5 0.051873 

6 0.063418 

7 0 070524 

8 0.071201 

9 0.077255 

10 0 075068 

11 0.073317 

12 168 194 0 071525 6 14 

13 0.081271 

14 0.081226 

15 0.079175 

16 0.077155 

17 
. 

0.084859 ' 
18 

I 
0.079553 

19 0 069276 

20 0.059116 

21 0.061476 

22 0.065221 

23 0.061161 

24 0.055011 

25 0.054922 

26 0.057691 

27 0.058054 

28 0.057922 

29 0 060198 

30 0.056542 

31 0.058168 

30-DAY MEAN 168 194 0.065127 6 14 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- -- ..... 

I cartify unde-r penalty of law thm tn,s document and all attachments were prepared uncer t"'le direction of suoerv1sion \n accoraance w1t'l a 
system degigmtd to e~sl.lre qualified personnel i::ro::ierty gather and evaluate th& informatio<1 submitted bssed on my 1nqu1ry of the person or 
peraons wno manage the system, or toose persons :::J,rect!y re~pons1ble for gatneri~g the info•r.ia"ior. T:,e information iubm1nad is. lo ti'le 
best on my knowlelj'.Je and bei,er :rue. accurate, aM complete I am aware that there ttre sign;ficant :::enolt1es for S1Jbm1tting false 
lnfo•,.,aticn i11cludmg the poss1b,l1ty of fine and i'Tlpr sonrr,enf for knowing v1olat1ons 

1F•ov,• l\\easdrersent 

'TDS sha!i no: exc:t:t:d 400 rr3!L above oomes:ic water supoly 

I 

l 
Ph TDS I 

Weekly (VI/) },:1 I 
Grab (G) C 

oH units mg/l 

6-9 400 2 

6-9 

7 

I 
73 

714 

' 

69 

7.3 

7.1 714 

~--- ----
---- I ---· ___ .,. 

Signature _______ _ 

Moothly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

JANUARY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly ( I ) M Daily (D) M M 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS: mall mall mgd mgl l mall 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.058168 

2 0.058008 

3 0.058548 

4 0.058497 

5 0.058099 

6 0.055499 

7 0.055619 

8 0.048803 

9 21 1 237 0.055366 9 16 

10 0.053822 

11 0.056955 

12 0.054351 

13 0.055077 

14 0.060349 

15 0.058129 

16 0.056448 

17 0.058987 

18 0.061244 

19 0.064145 

20 0.059684 

21 0.059587 

22 0.054392 

23 0.054891 

24 0.051505 

25 0.060250 

26 0.056155 

27 0.060459 

28 0.065253 

29 0 059132 

30 0.057338 

31 0.056669 

30-DAY MEAN 211 237 0.057465 9 16 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I cer!i fy under penalty of law tha t thi s document and an attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate !he information subm itted based on my inquiry of the person or 
persons who manage the system . or those persons directly responsible for gathering the information. The inform ation submitted is. lo the 
best on my knowledge and belief. true. accurate. and complete. I am aware !hat there are significant penalties for submitting false 
information including the possibi lity of fine and imprisonment for knowing violations 

1 Flow Measuremen1 
2TDS shalt not exceed 400 mg/L above domes1ic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

pH units mq/L 

6-9 400 2 

6-9 

7.3 

7.1 

711 

7.1 

7.7 

7.2 

7.3 711 

---- ----
---- ---- ----

Signature: _________ _ __ _ 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH 
YEAR: 

FEBRUARY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FR.EQUENCY: Monthly (Ml M Day (0\ M 
I 

M 
I 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: mall mall mod mall ' mQ/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM ' 0.18 

DATE OF SAMPLE: 

1 0.058514 

2 I 0.058015 

3 ! 0.058254 

4 0.053688 

5 0.053753 

6 0 054258 

7 0.055912 

8 0.054775 

9 0.050904 

10 0.057697 

11 0.056301 

12 0.053856 

13 0 049393 

14 235 281 0.051247 

15 0 053396 

16 0.053773 

17 0.056371 

18 0.064182 

19 0.056760 

20 0.060522 20 25 

21 0 058443 

22 0.060802 

23 0.056126 

24 0.054115 

25 0.062154 

26 0 054226 

27 0.055176 

28 0 058304 

29 

30 
31 

30-DAY MEAN 235 281 0.056104 I 20 25 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

1 certify :.10der penalty of law that this document and all attachments were preoared under the direct;on of superwm:m in accordance with a 
system des•:1red to assure qualified personnel prop•r1.y gather and eva!uate the information submitted based on my inquiry of tn• person or 
personi woo managa the 1ystarn. or ttiose persons oirectly responsible for gathenr1g the 1nforma1ton. The 11°\formation submitted 11. to the 
best on my -:.r.owledge and bellef true. accurate, imd corr,plete I am aware !hal 1,ere are s1grd1::::ant penalties tor subrr'H!i:,g false 
information 1r:clt1d n9 the poss1b1lity of fine and i~npr·sonrnen: for knowing v1clat:cns 

• Flow Measurement 
2-0s .st1au no! exceed .(00 rr;g/L abcve do111est1c water supply 

Ph TDS 

Weekly{W) 
i 

M 

Grab {G) C 

oH units moll 

6-9 400 2 

6-9 

7.1 

7.3 

563 

7.3 

I 

I 
I 

7.2 

7.2 563 

i ---- ----
i --- ---- i .... --

Signature. _____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH· 
YEAR: 

MARCH 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 
I 

CONSTITUENTS BOD TSS FLOVv I BOD TSS Ph TDS 
I 

FREQUENCY· Monthly (M) M Daily (D) 
I 

M M j Week!y (W) M 
i 

DESCRIPTION: 24-Hr Comoosite (Cl Flow' C C GrablGl C 

UNITS: ma/L rnq/L rnQd mall r.(J/L I pH units mo/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 6-9 400 2 I 

7-DAY MEAN 45 45 6-9 

MAXIMUM 0.18 

DATE OF SArv'.PLE: 

1 0.055385 

2 0.059733 I 

3 0.059301 

4 0.058632 ' ' 
5 0.052967 i 7.2 

6 0 053535 

7 0.053348 

8 0 053430 

9 I 0.050406 

10 0.053971 

11 0.056593 

12 203 184 0.05035'. 7 25 7.1 682 

13 0 052784 i 

14 0.053057 

15 0 058548 

16 0.061400 ' 
17 0 061575 

18 0.064344 

19 0.060705 7.3 

20 0 056135 

21 0.053966 

22 0 053981 

23 0.051293 I 
24 0.054402 

25 0.056518 

26 0.052677 7.2 
27 0.055576 

28 0.057896 

29 0.052789 

30 0.054064 I 
31 0.052327 ! I 

30-DAY MEAN 203 184 0.055538 7 25 7,2 882 

?-DAY MEAN --- ---- ---- .... .... 
MAXIMUM ---- ---- i ---- .... ---- .... ----

I certify under per.atty of !aw that this document and all attachments were prepared und-er the direction of supef"V'sion 1n acco,..dance wit:! a 
system designed to assure quahfied personnel property gather and evaluate the information submitted oased on my 
r:;ersons who manage the system. or those persons directly responsible for gathering the intormat!on 
be-st en rny kncw!edge and belief. true. accurate. and complete l am aware that there are s1gnifk:ant penalties for subnitting 
information tr,ck;ding the possibH1ty of fine and imprisonment for knowing violatioris 

'Flow \'1easurement Signature: ____________ _ 
2TCS shall r.ot exceed 400 r:19/l above dorr.esiic water supply 

Monthly Report 



REPORTING FREQUENCY· MONTHLY 
MONTH· 
YEAR: 

APRIL 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOO TSS FcOW BOD TSS 

FREQUENCY t,hnthly(M) M Daily (D) M M 

DESCRIPTION 24-Hr Composite 1C) Flow' C C 

UNITS mq/L moll mod moll moll 
REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN I 45 45 

MAXIMUM 018 
DATE OF SAMPLE 

1 0 053506 

2 0 048639 

3 0.045544 

4 0.047018 

5 0.049185 

6 0.048447 

7 0.049998 I 
8 0.050240 I 

9 0.049467 

10 0.050232 

11 0.051938 

12 0.051867 

13 0.050050 

14 0.048030 

15 0.048906 

16 0.047403 

17 0.051659 

18 0.054218 

19 0.045560 

20 0 042760 

21 0.046355 

22 0.044421 

23 0 038911 

24 219 183 0.040354 5 5 

25 0 040644 

26 0.043687 

27 0.043773 

28 0.041636 

29 0.042864 

30 0.041712 ! 
31 

30-DAY MEAN 219 183 0.046967 5 5 

7-DAY MEAN ,, __ ,. ---- ----
MAXIMUM ---- ---- ·-- ----

! cer1tfy under penal!y of law that this document and all attachments were precared u!"as~ :ha dtrect,::n of supat,r1s,on 1n accordance with a 
system de-iignitd to ass'Jre qual:fied person/ie: property gather and evaluate the l'~!ormation s:.1bm'.tted based ~n my inquiry of ~e person at 
person, who manage the sy5tem. or those persons directly responsible for ga1hering :he dorrrat10:. The mformet1on submitted i5 to the 
besl on my 101ow:edge and bel•ef. true. accurate and complete i am aware tnat fhere are s1gn1fican: pera1tles br -5ubm1:ting false 
information mcludmg the possibility o• tine Md .rnprisonment for knowing violations 

1Fiow Measurement 
2:0s shall not exceed ◄00 mg:L aoove donest.c wale" suooly 

Ph I TDS 

\Neekly ~\~) M 
I 

Grab (G) C 

oH units moll 

6 9 400 2 

6 9 

7.1 

I 
I 

7.2 

7.3 

I 

i 
73 

655 

7.3 

' 7.2 655 

I ---- ---
I ---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 

MAY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Dai!y (D) M M 

DESCRIPTION 24-Hr Comoosite (C) Flow1 
C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.040153 

2 0.041089 

3 0.041519 

4 0.044297 

5 0.039225 

6 0.040781 

7 0.036548 

8 0.038710 

9 0.038769 

10 0.036531 

11 0.040152 

12 0.039797 

13 0.042183 

14 0.039440 

15 140 66 0.037292 10 7 

16 0.039450 

17 0.040560 

18 0.039992 

19 0.040426 

20 0.037824 

21 0.037640 

22 0.033268 

23 0.041503 

24 0.038939 

25 0.040224 

26 0.043152 

27 0.040636 

28 0.037317 

29 0.039271 

30 0.036462 

31 0.036707 

30-DAY MEAN 140 66 0.039350 10 7 

7-OAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and a\l attachments were prepared under the direction of superv1s1on in accordance with a 
system designed to assure quahfied personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible for gathering the 1nformat1on. The 1nformation submitted 1s. to the 
best on my knowledge and behef. true accurate. and complete I am aware that there are significant penalties for submitting false 
information including the poss1bil1ty of fine and 1mpnsonment for knowing violations 

1 F!ow Measurement 
2TDS shall not exceed 400 mg,L above domestic water supply 

Ph TDS 

\"/eekly (\JI/) M 

Grab (G) C 

oH units mq/L 

6-9 400 2 

6-9 

7.3 

7.2 

468 

7.3 

7.2 

7.3 468 

---- ----
---- ---- ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONT"'' 
YEAR 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD i TSS FLOW BOD TSS 

FREQUENCY ~v1or.th1y (M} M Daily (0\ M M 

DESCRIPTION: 24-Hr Compos,te (C) Flow' C C 

UNITS: mq/L mq/L mqd mQ/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE: 

1 0,035946 

2 0.037405 

3 0,035024 

4 0.038462 

5 0,036498 

6 0.037505 

7 0,036576 

8 0.036412 

9 0.036022 

10 0.039635 

11 0.036133 

12 150 141 0,040218 6 10 

13 0.040976 

14 0040755 

15 I 0.036781 

16 0.035573 

17 I 0 035793 

18 I 0033422 

19 0.035691 

20 0.035594 

21 0.033660 

22 0.037318 

23 0 038554 

24 0.040281 

25 i 0.040152 

26 0.037031 

27 0 038000 

28 0.041776 

29 0 045769 

30 0.049414 

30-DAY MEAN 150 141 0.038079 6 I 10 

7-DAY MEAN ---- ·-· ........ i 
MAXIMUM ---- ___ ,. ---- ...... 

I certify urder Jena!ty cf law that th;s documen: and all attachments were prepared uncer !he direction of supervision i'l accordance with a 
systerri designed to ass1.:re qualified perso!i!ie! property gtithe:r and evaluate the 1nforrr-atiori subrnitted bas.ed ::-n my Inqwry of the person or 
persons who manage the syste111. or those persons directly resp,n!1ble for gathew1g t."!e 1rfor<;1at:on The information S.Jorri:tttd ,s. to the 
best on my knowledge and bel1ef. true. accurate and c::mplete. : am aware that t:1ere are sign'ficant pena!!!es for subrnitl:rg 18'!8 

irl'ormat1on 1ncluo1ng the poss1b•li1y of f:ne and Imprsonrre.11 for k~owing violations 

i=-1ow- Measurement 
2-:-os .sr,a11 nol exceed 400 mg/L abO._,e domestic wate, supply 

Ph I TDS 

Weekly (W) M 

Grab (G) i C 

oH units mq/L 

6 g 400 2 

6-9 

7,3 

72 

658 

7.4 

7.3 

7.3 658 

----
---- ----

Signature: ___ _ 

JUNE 
2002 

I 

i 
i 

I 

I 
I 

I ----
----

Monthly Repcrt 



REPORT1NG FREQUENCY MONTHLY 
MONTH 
YEAR 

JULY 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONST:TUENTS BOD i TSS FcOW BOO TSS 

"REOUENCY Monthly (M) I M Dai!y(D) M M 
i 

DESCRIPTION: 24-Hr Comoosite (Cl Flow C C 

JNITS: mall mq/L mad mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.043659 

2 0 044189 

3 0.044180 

4 0 045833 

5 0.044311 

6 0.045466 

7 0.047461 

8 0.047409 
g 0 046579 

10 100 185 0.047581 5 10 

11 0.043440 

12 0 043467 

13 0.049436 

14 0.049022 

15 0.045974 

16 0.046769 

17 0 049829 

18 0.043237 

19 0.041322 

20 0.044636 

21 0 044905 

22 0.040830 

23 0.039710 

24 0.039484 

25 0.036632 

26 0.038606 

27 0.039121 

28 i 0.036903 

29 0.039177 

30 0.037337 

31 (1037238 

30-DAY MEAN 100 185 0.043347 5 10 

7-DAY MEAN ........ i ---- .. ...... 
MAXIMUM ., ___ ---- ---- ----

; certify J11der penalty of law that this doc.Jmer,t and alt attachments were prepared under the direction of swpervisiori ln accordance wi\h a 
system d.s:;gned to assure qualified persor,ne! property gather liilnd evaluata lhe 1niormalion 5ubmi1led based on IT',' :r,qu:ry of the perso:1 or 
persons who menage the system. or those oe~sor.s directly responsible fer gathering the 1nformahon The nformatlOn submitted is, to the 
bett on my "-r.owledi;e and belief. true. accurate. and cocnp!ete: I am aware that there are s:gnif1Cant pena1t:es for subrr1tt1ng false 
1nformalion :r:cludirg the poss1b:1ity of tine and .rrprlsocrner,t for knowing violations 

1 F:cw Measurement 

tros shall not exceed 400 rr,g1L above jomeshc wale; supp:y 

Ph TDS 

Weekly (W) M 

Grab IG) C 

pH units mq/L 

6-9 400' 

6-9 i 

I 

I 

7.5 

7.2 

685 

i I 

I ! 
7.3 

7.3 

i 
i 
! I 

: 

i 7.6 i 

7.4 685 

' ---.. ----
---· ---- --· 

Sigrature: __________ _ 

Monthly Report 



REPORTlr-;G FREQUENCY MONTHLY 
MONTH 
YEAR 

AUGUST 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 300 TSS FLOW aoo TSS 

FREQUENCY Monthly (M) M Dally {D) ~v1 M 
I 

DESCRIPTION· 24-Hr Composite (C) Flow C C 

UNITS: mall moil mod mo/L I mail 

REQUIREMENTS: I 

30-DAY ".4EAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.038918 

2 0.039262 

3 0.039074 

4 0.040412 

5 0.039222 

6 
I 

0.039655 

7 0.035964 

8 0 035723 

9 0.035930 

10 0.038028 

11 0 035584 

12 0.035922 

13 0.034342 

14 168 148 0.040621 4 7 

15 0.041279 

16 0.042093 

17 0.044368 

18 0.043558 

19 0.044409 

20 0 042606 

21 0.043768 

22 0.043768 

23 0.043932 

24 0.047171 

25 0.051543 

26 0.045321 

27 0.044926 

28 G 037963 I 

29 0.035180 I 

30 0.040664 

31 0.038731 

30-DAY MEAN 168 148 0.040643 4 7 

7-DAY MEAN ··- ...... - ----
MAXIMUM --~- ---- ...... ,. ·-· 

I certify under penalty of law that this document and a:I anacrments were prepared under tr.a d1rect1on of !-uperv1s.1on :n accordance with a 
system designed to assure qualified per~onnel prcperty gather and evaluate the 1nform.at1or submitted b;a1ed on rny inQuir;, of lhe perso'l or 
persons who m11nage tne ,y~tttm or lho~e pe~or:~ direcl y ~espons,ble far gathermg t~e '.l"fcr-ri!lt•cn The intorm111t10n :o.t:bmilted ·s to 1_he 
best on my k.nowieo;ie and betief. true. accurate. and comp:ete. ! a:n aware that tt1e;e are s19r"l1flcarit pen&H,e-s lor submitting fat.se 
tnformat1on includ1rg tt-e possibility of fine and imorisonment for kr:owir,g v1olatlons 

·F1ovv ',1casurement 
2':DS shall GOt cxceeo 400 mgiL above dorres:ic water supp1y 

Ph TDS 

VVee<Jy {VV) \,1 

Grab (G\ C 

oH units moll 

6-9 400 2 

6-9 

7.3 

i 
: 

7.6 I 

723 

7.5 

I I 

! 
I 

7.6 

7.5 723 

---- .... 
---- ......... .... 

Signature. ____________ _ 

V,onthly Report 



REPORTING FREQUENCY· MONTHLY YEAR: 
SEPTEMBER 

2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION : 24-Hr Comoosite (Cl Flow ' C C 

UNITS: mal l mg/L mgd mall mg/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.040130 

2 0.041169 

3 0.039889 

4 0.037675 

5 0.037435 

6 0.037176 

7 0.039893 

8 0.042568 

9 0.041189 

10 0.039207 

11 158 150 0.037423 3 6 

12 0.037529 

13 0.039574 

14 0.041930 

15 0.043686 

16 0.042682 

17 0.040430 

18 0.040959 

19 0.040446 

20 0.044649 

21 0.047572 

22 0.047587 

23 0.040470 

24 0.036743 

25 0.041301 

26 0.035381 

27 0.040439 

28 0.045831 

29 0.043750 

30 0.044630 

31 

30-DAY MEAN 158 150 0.040978 3 6 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I ce rtify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qual ified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system . or those persons directly responsible forgathering the 1nformalion The information submitted is. to the 
best on my knowledge and belief. true. accurate. and complete I am aware that there are significant penal11es for submining false 
information including the possibility of fine and imprisonment fo r knowing violations 

1Flow 'v\easuremer,t 
2TDS shalf not exceed 400 mgil above domestic water supply 

Ph TDS 

1Neek!y (W) M 

Grab (Gl C 

pH units mq/L 

6-9 400 2 

6 - 9 

7.4 

7.4 

707 

7.3 

7.3 

7.4 707 

---- ----
---- ---- ----

Signature :__ --·-···----------

Monthly Report 



REPORTING "'REOUENCY· MONTHLY 
MONTH 
YEAR 

OCTOBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD I TSS 

FREQUENCY: Montr'y (M) M Daily (D) M 
I 
I 

M 

DESCRIPT,ON: 24-Hr Comoosite (Cl Flow1 
C C 

UNITS: moll moll mod mo/L moll 

REQUIREMENTS: 

30-DAY \JEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE: 

1 0.040567 

2 0 039200 

3 0.038277 

4 0 043755 

5 0.040676 

6 0.042905 

7 0 044143 

8 0.042522 

9 266 273 0.043225 4 6 

10 0.043218 

11 0 043729 

12 0.044790 

13 0 045872 

14 0.045520 

15 0.041449 I 

16 0 042634 

17 0.042098 
• 

18 0.046151 

19 0.045266 

20 0.049089 

21 0.047866 

22 0.047345 

23 0.050203 

24 0.044260 

25 0.048279 

26 0.047112 

27 0 047557 i 
28 0.049352 

29 0.049352 

30 0.047722 

31 0.047874 

30-DAY MEAN 266 273 0.044903 4 6 

7-DAY MEAN ---- ---- ----
MAXIMUM ,..,.,. .. -·-· ---- ----

l cerHy urider penalty of law that u·ns document and alt attachme~ts were prepared under the direction of sJner.,ision ln accorc'a,ice with a 
system dMi9ned to assure qua:med personnel property gather iinc evaluate !he 1ritorrra'.ion st..:bmitted based on my inquiry of tt-e oerso:-i or 
person~ who manaQe the 1ystem. or those per~or,s directly re1pon11ble hr gathering !'ie \rJor!c'!atJon The iriforn~ation submitted ~s to ihe 
best on my kncwled9e and belief. :rue accuri,le. and complete I am awa~e 1:hat there are .signif!cam penalties for submitting faisr;: 
mfcrmation 10clud:ng the possiblliiy of fine and 1mpnsonr>",eni !or knowing v><;latlons 

'Flow Measuremen! 
2TCS sr,al! not exceed 400 ng:L above domestic water supply 

Ph 
I 

TDS 

VVeekly ('v\') ! M 

Grab (Gl C 

pH units ma/L 

i 6-9 400 2 

6-9 

6.9 

i 
! 

! 

74 

I 712 

7.3 

74 

I 

8 

7.4 712 

---- ----
---- ---- --· 

Signature _________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
'v1ONTH· 
YEAR: 

~OVEMBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Morth!y {M) \! Daily (D) M M 

DESCRIPTION 24-Hr Cornoosite (Cl Flow C C 

UNITS: mall mail mad I mall mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.046008 

2 0.047065 

3 0.046661 

4 0.048609 I 
5 0.045618 i 
6 0.046214 I 

7 0.044260 

8 0.046184 

9 0.050278 

10 0.049469 
; 1 0.050781 

12 0.048268 

13 0.049513 

14 360 430 0.048199 6 9 

15 0.052103 

16 0.050897 

17 0.055839 i 
18 0.054851 

' 19 0.051908 I 

20 0.043017 

21 0 052932 

22 0 053323 

23 0.054408 

24 0.057024 

25 0.047672 

26 0.058195 

27 0.060112 

28 0.060543 

29 0.060745 

30 0.061271 

31 

30-DAY MEAN 360 430 0.051399 6 9 

7-DAY MEAN ........ -- -...... 
MAXIMUM .... ··- ---- -~-A 

I certify under penalty of law that this docufT1ent and all ettachmant, were prepared under the crirectio;-i of supervision ir, accordance w1\h a 
system designed to assure qualified personnel property gather anc evnlue~ thie intormelion subrriitted based on my tnquuy of '..he person or 
r,::ersons who rner:agi, the ~y~tem. or tho:i:;e per~c:ns directly respans:ble forg!th@lrin9 the inJormetion. The information !Jucrr,:ttec 1$. t::; the 
best on my k.now:edge and belief. true. accurate. and coro:.:i1ete i am aware that ttiere are s1gnificsr.t perBtties for suornithng f~IH 
1nforma\Jcn incltiding the p,ossibil;ty of fine and iMpris.:r:mert for knowing violations 

1Flow 1•vteasurerr:ent 
1TDS shal: not exceed 400 mg/L abcve ctome5tic water supp;y 

I Ph TDS 

Weekly(W) M i 
Grab fGl C 

pH units moll 
I 

6-9 400 2 

6-9 

! 

! 
7.2 

I 

I 

7.2 

661 

i 
i 

7.4 

i 

6.9 

I 

7.2 661 

-·· ,._ ... 
' ---- I ---- ·-· 

Signature· ____________ _ 

Month!y Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

DECEMBER 
2002 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (Ml M Daily (D) M 
i 

M 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS moll moll mad mall ma/L 

REQUIREMENTS: I 
30-DAY MEAN I 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0 18 

DATE OF SAMPLE 

1 0 057362 

2 0.055460 

3 0.051939 

4 0.050010 

5 0.057527 i 
6 0.053817 

7 0.051279 

B 0.054565 

9 0.054931 i 
10 0.052424 
11 2'4 141 0.051756 5 i 8 

',2 I 0.050064 

13 I 0.054760 

14 0.060068 

15 0.057527 

16 0.061561 

17 0.057370 

18 0.069790 

19 0.069993 

20 0 072978 

21 0.065488 

22 0.065175 I 
23 0.064820 

24 0.061006 

25 I 0.051947 

26 0.056738 

27 0.063503 

28 0.065237 

29 0.062570 

30 0.059898 

31 0.058191 

30-DAY MEAN 214 141 0.058702 5 8 

7-DAY MEAN ---- --- ----
MAXIMUM .. --.. 

' ---- ---- -·· 
I certify unoer oenalty of law that this document and ab attac7ments were preparec vPdor '.he direction of supervision in accordance with a 
system detignt:d !o assure q...1a:itied personnel property gather ard evaluate the information submitted based Ofl my 1riqu1ry of the per,on or 
per!ons who mant19e :he syslern. or those persons d1rec~ly respcrsib!e for gl'lthering the information The informatio1; 5ubrni!ted 1s to the 
test O'"I my knowledge and '::ielief !n,e. accurate. and cor1p!e1e , arr: awere that thert ere signif ca~1t pena1Ues for subm1t!ing fals~ 
1nformat10n including the poss1t:ility of fire a.id impnsonment for knowing violations 

'F:aw \'.eas'.rerrert 
2 T DS shal: not exceeo 4CG mg/L above domes\lc water supply 

Ph I TDS 
I 
I 

\:Veek:y (V'✓) I M 
! 
' 

Grab !Gl C 

i oH units mq/L 

6 9 400 2 

6-9 

74 

7.1 

607 

7.2 

7.2 

7.2 607 

---- --· 
I ---- ---- I ----

Signature. ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Dai ly (0) M M 

DESCRIPTION: 24-Hr Comoosite (C\ Flow ' C C 

UNITS: m~IL mal l mad malL mall 

REQUIREMENTS : 

30-OAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.057995 

2 0.053076 

3 0.060417 

4 0.059250 

5 0.057618 

6 0.058863 

7 0.055836 

8 0.056621 

9 0.057428 

10 0.058087 

11 0.058229 

12 0.058869 

13 0.059843 

14 0.058779 

15 186 0.058043 5 

16 0.056681 

17 0.060396 

18 0.062458 

19 0.063133 

20 0.062892 

21 0.057413 

22 0.057751 

23 205 0.059938 5 

24 0.060088 

25 0.057452 

26 0.059616 

27 0.063046 

28 0.060388 

29 0.064779 

30 0.062467 

31 0.058939 

30-DAY MEAN 205 186 0.059238 5 5 

7-DAY MEAN ---- -·-- ----
MAXIMUM ---- ---- ---- ··-

I certify under penalty of law that this documenl and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate lhe information submitted based on my inquiry of the person or 
persons who manage the system , or those persons directly responsible for gathering the information The information submitted is. to the 
best on my knowledge and belief, true. accurate. and complete 1 am aware lhal !here are significant penalties for submitting false 
information including the possibi lity of fine and imprisonment for knowing violations. 

1Flow Measuremen1 
2TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab(G\ C 

oH units mal l 

6-9 400 2 

6-9 

7.2 

7 

7.2 

588 

7.3 

7.2 

7.2 588 

----
---- ----

Signature:_ 

January 
2003 

----
----

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 

FEBRUARY 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Monthly (M) M Daily (D) M M 

DESCR IPTION: 24-Hr Comoosite IC\ Flow ' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE: 

1 0.058327 

2 0.063534 

3 0.062936 

4 0.060723 

5 0.065277 

6 0.064987 

7 0.067764 

8 0.062096 

9 0.067016 

10 0.062699 

11 0.064541 

12 150 74 0.064073 5 6 

13 0 064394 

14 0 068670 

15 0.057703 

16 0.065531 

17 0.071372 

18 0.067175 

19 0.060723 

20 0.065833 

21 0.067242 

22 0.064308 

23 0.064785 

24 0.062872 

25 0.066160 

26 0.059304 

27 0.05921 8 

28 0.060076 

29 

30 

31 

30-DAY MEAN 150 74 0.063905 5 6 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under 1he direction of supervision in accordance with a 
system designed lo assure qualified personnel property galher and eva luate the information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible fo r gathering the information_ The information submitted is. to the 
best on my knowledge and bel ief. true. accurate and complete. I am aware that there are significant penalties for submi tting false 
information including the possibility of fine and imprisonment for knowing violations 

1F1ow MeM urement 
1TDS sna il no t exceed 400 mg/Labove domestic water supply 

Ph TOS 

Weekly (W) M 

Grab (G\ C 

pH units mq/L 

6-9 400 2 

6-9 

7.2 

7.2 

696 

7.2 

7.2 

7.2 696 

---- ----
---- .... ----

Signature: _______ ____ _ 

Monthly Report 



REPORT'NG FREQUENCY MONTHLY 
MONTH 
YEAR 

MARCH 
2003 

, YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) \I M 

DESCRIPTION: 24-Hr Composite {C) Flow1 C C 

UNITS: mq/L mq/L mqd mq/L moll 

REQUIREMENTS: 

30-DAYMEAN I 30 30 

7-DAYMEAN 45 45 

MAXIMUM 0.18 ! 

DATE QF SAMPLE. 

1 0.060367 

2 0.062447 

3 0 065216 

4 0.063974 

5 0 063058 I 

6 0.063967 I 
7 0 063671 

8 0.059373 

9 0.059409 

10 0.061241 

11 0.056928 

12 204 229 0.057046 11 4 

13 0.057937 

14 0.060180 

15 0.061936 

16 0.058396 

17 0.060223 

18 0.053605 

19 0.053583 

20 0.059764 

21 0.064512 

22 0.065215 

23 0.065027 

24 0.063969 i 
25 0.061708 

26 0.061539 

27 0 059253 

28 0.057465 

29 0.055863 

30 0.053023 

31 0.056655 

30-DAY MEAN 204 229 0.060211 11 4 

7-DAY MEAN --- ---- ---
MAXIMUM --- ---- _ _.._ .. ----

cerHy urider penalty of law that this docurne:-11 and -a,I attachr1en:s were prepared under the direction of supervision 1n ecco~dence w,th a 
system de~fgned to assure quaJifled p-ers:::nne' proper.y gather ar~ eva·uate th€ Jnfonnation subm;tted basea on my irq:.i:ry oi the perso;1 or 
perso-is- who manage the system. or those ;::ersons directly respcr-sit1e for galhenng the mformat:on The lnk;nnation 'ivbml::ed is. to ~he 
best en r'1y l(.oowleage and belief. true. accurate. and comolete • afT! a-ware that there are significant penaitles for subrnitt,ng false 
-rfor:natlon mciuding the poss1b11ity of fine and ,rnpriso'lr:-1eni ~or ~nowing v:::1ations 

, Flow ~1easuremert 
2TDS sti.all r,ol e,xceed 400 mg/L above ciornest1c water supply 

Ph TDS 

\AJeekly {I.A/) ~1 

i Grab (G) C 

i pH units moJL 

6-9 400 2 

6-9 

7.2 

7.4 

686 

7.2 

i 
! 
i 
I 

I 

7.3 

7.3 I 686 

--- ' ----
---- ---- I ----

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MO"ITH 
YEAR 

April 
2003 

,YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly /M) M Daily /Dl M M 

DESCRIPTION: 24-Hr Comoosite (C) Flow' C C 

UNITS: moll mall mad mq/L rroll. 

REQUIREMENTS: I 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.051001 

2 0.049870 

3 i 0 050561 

4 0.054468 

5 0.052668 

6 0.052378 

7 0.054564 

8 0.052875 

9 214 179 0.051111 6 
• 

5 

10 0.051863 

11 0.052624 I 

12 0.053224 

13 0 050141 

14 0.051876 

15 0 051088 

16 0.051895 

17 0 050885 

18 0.051922 

19 0 053024 

20 0.054277 

21 0.053438 

22 0.049810 

23 0.049004 I 
24 0.047952 I 
25 0.050287 

26 0.049281 

27 ' 0 049714 

28 0.047523 

29 0.045879 

30 I 0 045078 

31 
-·-

30-DAY MEAN 214 179 0.051009 6 5 

7-0AY MEAN --~- -·· ---- l 

MAXIMUM ,. ___ --· ----
l certify ll'lder penally of !aw that this docvme;1t and ah ottac'iments were prepared "Jnder the dtrect1on of supervli:;10:i 1n accordance with a 
system de5i!ij:Ped to assure quahfied personnel prope~y ~ather and evaluate the info,p1~1:on subm 1tted based on my nqc1ry of the person or 
persons ¥,:ho manage t!"'.e system or those persons direc;ly r0spon~1ble for gathering tt-e nfo,matton The informatio~ 1ubrn1teo 1s !o the 
best on my krowiedge and belief true. accurate. and cori~p!ete. 1 a:n aware that ttiere are sigr1f1'..'.ant penalties for subr-1i!t1ng 'a1se 
informatmn mc!udlng the pcssibfoty of fine and impnsonm-er:t to,, k:1cw,ng vK.:lalions 

• Flov, Measurement 
2'TDS shnli n◊t exceed ~00 rngtl above domest;c water supply 

Ph TDS 

Weekly (W) M I 
Grab (G) C 

oH units mall 

6-9 I 400 2 

6-9 

7.3 

7.4 

723 

7.3 

7.3 

I 

I 

i 

• 

7.3 723 

I --- ·-·-
.. ~ .... --- ......... 

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

May 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly (M ) M Daily (D) M M 

DESCRIPTION: 24-Hr Comnosite (C) Flow' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.042964 

2 0.043716 

3 0.046828 

4 0.048012 

5 0.049319 

6 0 043654 

7 0.042194 

8 0.044260 

9 0.043561 

10 0.043110 

11 0.042068 

12 0.041792 

13 0.045012 

14 0.042029 

15 0.044580 

16 0.047559 

17 0.049027 

18 0.049160 

19 0.053470 

20 0.046992 

21 0.049118 

22 140 193 0.049166 9 9 

23 0.047499 

24 0.048881 

25 0.050025 

26 0.054154 

27 0.047351 

28 0.046665 

29 0.047323 

30 0.046836 

31 0.047861 

30-DAY MEAN 140 193 0.046587 9 9 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to ass ure qualified personnel property gather and evaluate the Information submitted based on my inquiry of !he person or 
persons who manage the system. or those persons directly responsib le for gathering the information_ The inform ation submined 1s. lo the 
best on my knowledge and belief. true. accurate. and complete . I am aware that there are significant penalties for submitting false 
information rncluding the poss ibility of fine and imprisonment for ~nowing violations 

1Flow Measurement 
2TDS shall not exceed 400 mg!L above domestic waler supp1y 

Ph TDS 

VVeek!y (\/\/) M 

Grab (G) C 

pH units mq/L 

6-9 400 2 

6-9 

7.2 

7.2 

7.3 

74 

728 

7.2 

--

7.3 728 

---- ----
---- ---- ----

Signature: _ _ _ _________ _ 

Monthly Report 



MONTH: June 
REPORTING FREQUENCY: MONTHLY YEAR: 2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION 24-Hr Composite (C) Flow ' C C 

UNITS: mail mall mad mail mall 

REQUIREMENTS 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.047914 

2 0.048116 

3 0.040892 

4 0.041311 

5 0.039562 

6 0.038408 

7 0.042431 

8 0.046585 

9 0.045679 

10 0.039562 

11 128 211 0.045166 5 9 

12 0.040733 

13 0.040607 

14 0.042248 

15 0.042674 

16 0.043182 

17 0.039301 

18 0.041086 

19 0.040714 

20 0.039956 

21 0.044142 

22 0.045916 

23 0.047042 

24 0.046156 

25 0.045617 

26 0.044007 

27 0.044283 

28 0.043070 

29 0.043689 

30 0.042406 

31 

30-DAY MEAN 128 211 0.043082 5 9 

7-DAY MEAN ---- ---- ..... 
MAXIMUM ---- ---- ---- ----

I certify under penalty of law lhat this document and all attachments were p,epared under the direction of supervision in accordance with a 
system designed to assure Qua lified personnel property gather and evaluale the 1nforma1ion submitted based on my inquiry of Ihe person or 
persons who manage the system. or those persons directly res ponsible for gathering the information. The information submitted is. to the 
best on my knowledge and belief. lrue. accurate. and complete. I am aware that there are significant penalties for submitting false 
inform ation includir.g the possibility of fine and imprisonm ent for knowing violations 

1FIow tdeasurement 

'TDS shall not exceed 400 mg/Labove domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

DH units mail 

6-9 400 2 

6 - 9 

7.2 

7.2 

728 

7.8 

7.3 

7.4 728 

---- ----
---- ---- ----

Signature: ____ ______ _ 

Monthly Report 



REPORTING FREQUENCY: MONTH LY 
MONTH · 
YEAR : 

JULY 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: mai l moi l mad mail mai l 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE 

1 0.045223 

2 0.040626 

3 0.041058 

4 0.043001 

5 0.042779 

6 0.041063 

7 0.041 899 

8 0.043545 

9 0.040256 

10 0.040885 

11 0.039219 

12 0.042238 

13 0.042253 

14 0.043795 

15 0.037528 

16 173 158 0.041417 5 5 

17 0.046792 

18 0.044810 

19 0.043414 

20 0.039124 

21 0.041530 

22 0.038050 

23 0.039678 

24 0.039665 

25 0.039031 

26 0 .041172 

27 0.043674 

28 0.044094 

29 0 042853 

30 0.043043 

31 0.C48595 

30-DAY MEAN 173 158 0.042010 5 5 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify unde, penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel propeny gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage lhe system. or lho•ie persons directly responsible for galhering the information The information submitted is. to the 
best on my knowledge and belief, true. accurate. and complete. I am aware that there are significant penalties fo r submitting false 
information including the possibilily of fine and imprisonment for knowing violations 

1Flow Measurement 

.>r os shall not exceed 400 mg/Labove domestic water supply 

Ph TDS 

Weekly(\/'/) M 

Grab (G) C 

oH units mai l 

6-9 400 2 

6 - 9 

7.3 

7.2 

7.2 

698 

7.2 

7.8 

7.3 698 

---- -·· 
---- ---- ----

Signature· _ _ _ _ _ _ _ _ ____ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONT>-; 
YEA.R 

August 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOV'J BOD TSS 

FREQUENCY· ~✓ or:thly (M} M Oai!y (D) M ~v1 

DESCRIPTION: 24-Hr Compos'te (C) Flow' C C 

UNITS: moll mall mod moll moll 

REQU REMENTS: i 
30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE: i 
1 0.052656 

2 0.056915 

3 0.053513 

4 0.050346 

5 0.037513 

6 0.040280 

7 0.045983 

8 0.044447 

9 0.047796 

10 0.047294 

11 I 0.046409 I 

12 0 042675 

13 175 146 0 044681 6 9 

14 0.045619 

15 0 043049 

16 0.043875 

17 0.046267 

18 0.048234 

19 0.045251 

20 0.049452 

21 0.049095 

22 0.041282 

;3 0.046056 

24 0.041015 

25 0 046802 

26 0.041760 

27 0.043193 

28 0.041546 

29 0.045179 

30 0.045853 
31 0.044832 

30-DAY MEAN 175 146 0.045770 6 9 

7-DAYMEAN ---- ., ...... --· 
MAXIMUM --- ---- ---- --

I cerHy under penalty of law that this documen~ and a:11 attachrnents we-re prepared under !-he direction of suoer,.,,s;or in accordance with a 
sysierr: ces,gnec to assure qualified personnel property g.el~er and eva1uate 1:he information subrmtted bas.ad on m'f 1nqu1ry of Vie person or 
persons ,..,r:0 mar.age the system. or tho5.e persons dlre:::tly respons:ble for ~ethering the information T'1e •riforr,,0,;0:1 subm1t!ed is. 10 the 
best ::in my l.;row;edge and be!1ef. true, accurate. and co,r :,lei&. I ar1 aware !hat thtm1 are sigrnficart per,alt1es for submitting '.a1s€ 
information including lhe possibility of fine and impr,sorimen: !or k"ow•ng v10:ations 

1Flow ri.1easurerr'lent 
2TDS snal! not exceed 400 n'g!L abOve do~~st,c water supply 

Ph TDS 

VVeek!y {VV) M 

Grab (G) C 

oH units mail 

6-9 400 2 

6-9 

7.4 

7.3 

621 

I 

i 
7.4 

' 

7.4 

7.4 621 

! ---- .. ~~-
---- ! ...... _ ----

Signature· ____________ _ 

Monthly "epo1 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR' 

September 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD I TSS FLOW BOD i TSS 

FREQUENCY Monthly (M) I M Daily (Di M I M I I 
DESCRIPTION: 24-HrCom Flow' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAX/MUM 0.18 I I 
DATE OF SAMPLE ! 

1 0.049021 

2 0.046734 

3 0.049125 

4 0.052901 

5 0052654 

6 i 0.050659 

7 i 0.044755 

8 0.040744 

9 349 190 0 038199 I 5 9 

10 0 043020 

11 0 048719 

12 0.043884 

13 0.048990 i 

14 0 052949 i 
15 0.054926 I 

16 o:)44528 

17 a J43739 

18 0046134 

19 0049159 I 

20 0.052160 

21 0048276 

22 ! 0.048999 

23 I 0.049905 

24 0.047266 

25 I 0.047977 

26 0047657 

27 0 048458 

28 0.046363 

29 0 044633 

30 0 046164 

31 

30-DAY MEAN 349 190 0.047623 5 9 

7-D.A.Y MEAN --- ........ --- i 

\1AXIMUM ---- _.,_,. ---- I .... I 

I certify urtder penelty of law that this documert and all attachments were prepared urder- :he direction of supervision in ec::ordi,0ce w;th a 
system designed 10 assure qualified peraof'lnel prope.ny gatt-ier and evaluate the information sJbm,tted based on my inqu,ry :')f ti"e oerson or 
persons who mam,i;ie the sy5tem. or those persons directly re5pons1ble klrqatherhg the hformat1on The information ~:.i::m,;Oe::l 1s to t;,e 
best on my knowlEidge ar.o bel'1et. true accurate and comple:t-B 1 am aware that there ares ;;ni~cant perialt1es for submrltirg f1.,1,,e 
information including the poss bi:ny of hne and 1mpnsonmerit for knowing v1o!a1:ons 

1F:ov•1 ~1ea5JreMent 
1TDS sna1111ot ex:eed .-oo mg1L above c.orre~1.c water supply 

Ph TDS 

Week 1y !VV) M 

Grab (G\ C 

pH units mq/L 

6-9 400 2 

6-9 

i 

7.3 
I 

7.5 610 

7.4 

: 

I ! 
' 

7A 

I 

7.4 

7.4 610 

·--· .... ~-

---- ··- --~-

Signature ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH· 
YEAR: 

October 
2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow ' C C 

UNITS: mol l mo/L mod mo/L mo/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.046965 

2 0.042955 

3 0.043275 

4 0.052065 

5 0.048268 

6 0.046534 

7 0.044706 

8 0.047405 

9 0.046237 

10 0.046842 

11 0.050497 

12 0.053480 

13 0.053629 

14 0.049973 

15 138 137 0.050694 1 5 

16 0.047018 

17 0.048778 

18 0.049598 

19 0.050202 

20 0.046525 

21 0.047616 

22 0.048847 

23 0.049781 

24 0.054974 

25 0.054172 

26 0.055004 

27 0.060110 

28 0.050300 

29 0.059327 

30 0.063970 

31 0.060257 

30-DAY MEAN 138 137 0.050645 1 5 

7-DAY MEAN ·-·- ---- ----
MAXIMUM ---- ---- ---- .... 

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submi!led based on my inquiry of !he person or 
persons who manage the system. or those persons direclly respons ible for gathering the inform ation The information submined is. to the 
best on my knowledge and belief. true. accurate , and complete_ I am aware that there are significant penalties for submitting false 
information including the passibility of fine and imprisonmenl for knowing viotations 

1F1ow Measvement 
2TOS shall ool exceed 400 mg/L above domest ic water supply 

Ph TDS 

Weekly(W) M 

Grab (G) C 

oH units moi l 

6-9 400 2 

6·9 

7.1 

7.4 

669 

7.6 

7.9 

7.5 669 

---- ----
---- ---- ----

Signature : ___ _ ________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TS$ 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS moil moil mod moil moil 

REQUIREMENTS: 

30-DAY MEAN I 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.057689 

2 0.059356 

3 0.062891 

4 0.057649 

5 0.058137 

6 0.057427 

7 0.058394 

8 0.056602 

9 0.055523 

10 0.057763 

11 0.058948 

12 0.068204 

13 0.058155 

14 0.061420 

15 0.060237 

16 0.058904 

17 0.060053 

18 0.055282 

19 0.052990 

20 0.060396 

21 0.059856 

22 0.063949 

23 0.059880 

24 0.063474 

25 0.059504 

26 155 138 0.061474 2 12 

27 0.063971 

28 0.063845 

29 0.062926 

30 0.05973~ 

31 

30-DAY MEAN 155 138 0.059821 2 12 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsibie for gathering the information The information submitted is, to the 
best on my knowledge and belief. true, accurate. and complete lam aware that there are significant penalties for submitting false 
information 1nclud1ng the possibility of fine and 1mpnsonment for knowing violations 

1Flow Measurement 
2T:JS shall not exceed 400 mg/L above domestic water supply 

Ph 

Weekly {VV) 

Grab (G) 

oH units 

6-9 

6-9 

7.8 

Holiday 

7.7 

7.4 

7.6 

----

MONTH 
YEAR 

TDS 

M 

C 

moil 

400 2 

666 

666 

----
----

November 
2003 

----
----

Monthly Report 



MONTH: December 
REPORTING FREQUENCY: MONTHLY YEAR· 2003 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (Cl Flow ' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-OAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.057030 

2 0.057092 

3 0.058558 

4 0.057352 

5 0.060520 

6 0.056089 

7 0.061517 

8 0.062638 

9 0.061280 

10 0.060760 

11 185 231 0.059232 5 6 

12 0 .063747 

13 0.059024 

14 0.060000 

15 0.061000 

16 0 061000 

17 0.061000 

18 0.061000 

19 0.065214 

20 0.063078 

21 0.063330 

22 0.061777 

23 0.063630 

24 0.065000 

25 0.066857 

26 0.065000 

27 0.065000 

28 0.065000 

29 0.065000 

30 0.065000 

31 0.065000 

30-DAY MEAN 185 231 0.061862 5 6 

7-DAY MEAN --- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system . or those persons directly responsible fo r gathering the information The information submitted 1s. to the 
best on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonmenl for l< nowing violations 

1Flow fl.leasurement 
2TDS shall not exceed 400 mg/Labove domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

oH units mq/L 

6 - 9 400 2 

6-9 

7.3 

7.2 

698 

7.2 

7.2 

7.3 

7.2 698 

---- ----
---- ---- ----

Signature _ ___________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH· 
YEAR 

JANUARY 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 80D TSS FLOW BOD TSS 

FREQUENCY Mo~thly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Comoos~e (Cl Flow ' C C 

UNITS: ma/L ma/L mad mall ma/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.070983 

2 0,071927 

3 0.064983 

4 0 070370 

5 0,066123 

6 0,066376 

7 0,061321 

8 0.062227 

9 0,061681 

10 0,057899 

11 0,060984 

12 0,062564 

13 0,056500 

14 0.057212 

15 273 220 0,061461 7 4 

16 0 069758 

17 0,065589 

18 0 068730 

19 0,071297 

20 0.064984 

21 0 063153 

22 0.063371 

23 0,064813 

24 0,070926 

25 0.066913 

26 I 0,070394 

27 ! 0.065897 

28 0,063504 

29 0 065475 

30 0,064883 i 
31 0,062665 

30-DAY MEAN 273 220 0,064999 7 4 

7-DAY MEAN ---- ,._,.,,. ---
MAXIMUM -. ..... ---- ---- ----

I cernfy under penafty of law that this document Md all attecnment1 were preparea under the directton of .supervision in acccrcance wi!h a 
system designed to assure qualified personnel proper:y gaf;tl,er and ev8luate the inklrmation subm:·tted based on my lnquH)' of the person or 
perso11s whJ mi\n-,ge the syal■m. o~ ?ho!e persons rlir~ctly r"i;pon~,ble for gathenng the mforrratl0'1 The rntormation sub~1tte:l 1s, to th., 
best on rr.y "lnowl"dge and behef. tfL'e. a.::curate. and corr,plete I an aware !hat !here ,re s,gnificant penalt;es for submitting fa1s,e 
i:1fo""nation 1ricfuding the poss1biHy of '1ne a,~d 1mpnsonme11t fur k~owirg violations 

1Fiow ~·,eaSJ"ene11t 

;TDS s'l.a:i 1101 e:imeed ◄00 mg.IL aoove dor::estic wa1er supply 

! 
Ph TDS 

1/Veek:y (V"'-i) M 

! Grab iG) C 

oH units mg/L 

6-9 400' 

6-9 
i 

7,3 

7,2 

I 
667 

7.5 

I 
7,3 

I 

; 
I 

7.3 667 

---- ---
---- ---- ___ ,.. 

Signatur8' __________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

FebrJary 
2004 

TYPE OF SAMP_E INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOO TSS 

I 
FREQUENCY Monthly IM) M Daily (D) M M 

i I 
DESCRIPTION: 24-Hr ComoosIte 1C) Flow C C 

UNITS ma/L mall mad mail ! mall 

REQUIREMENTS: 

30-0AY MEAN 30 i 30 

?-DAY MEAN 45 45 

MAXIMUM 0.18 
DATE OF SAMPLE 

1 0,069111 

2 0,070693 

3 0 061950 

4 0.061505 

5 0,062699 

6 0,064388 

7 0,063457 

8 0,061950 

9 0.067110 

10 0,060194 

11 0,063264 

12 0.068824 

13 210 179 0.064958 10 12 

14 0.067536 

15 0.063153 

16 0.062285 

17 0.060911 

18 0.061757 

19 0.066381 

20 0.063076 

21 0.063393 i 

22 0.062359 ! 

23 0.066062 

24 0 066033 

25 0.066784 

26 0.064436 

27 0 066050 

28 0.067581 

29 0.063331 

30 i 
31 

30-DAY MEAN 210 179 0.064525 10 12 

7-DAY MEAN ---- ___ .,, ----
MAXIMUM --- ---- ---- ---

cer•Jfy under pena'.ty of law that th;s document ar.d al attachmen:s were prepared under tre d,rt•i,;rion of ~uper..,L5ion 1n accordance with a 
system cesigned to 3ssure qualified personnel properly gather ar,d evaluate the information subrntted baud or. my mq~nry of the pe-r-$on or 
persons wro manage tJ"le system. or those pe•sani di•ectly respons:t,!e for gathering the ,nfor:nat,on Tre informet1on iubm,tted is to the 
best on rny 1i:rc..,1edge and bel•ef. true. accurate. and coF,o ete i arri aware that there are s1g11lficiin1 perebes 1cr subm:ttir,g ftil,e 
information 1'lci'.Jdir,g the pcss1:nhty of fine and :monsonmert fo• knowing violations 

1Flow Measuref;ler,! 

'"TDS shall not exceed 400 rr,gil at-<h'€ domestic water supply 

I 

' 

I 

Ph TDS 

Weekly (W) '·A 

Grab (G) C 

oH units mall 

6 9 400 2 

6-9 

72 

! 

7.2 

728 

7.2 

' 
7.3 

i 

7.2 728 

--- ----
--- --- ...... -

Sigr,ature· ____________ _ 

Monthiy Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

March 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D ) M M 

DESCRIPTION: 24-Hr Comoosite IC\ Flow ' C C 

UNITS: mq/L mail mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.067801 

2 0.063679 

3 0 .0582 17 

4 0.062229 

5 0.061089 

6 0.060870 

7 0.058081 

8 0.058449 

9 0.055112 

10 261 205 0.053143 13 17 

11 0.051679 

12 0.059098 

13 0.061141 

14 0.060279 

15 0.056882 

16 0.055659 

17 0.055924 

18 0.064092 

19 0.064591 

20 0.058181 

21 0.058189 

22 0.059745 

23 0.0597 \5 

24 0.054540 

25 0.054882 

26 0.056292 

27 0.059292 

28 0.057337 

29 0.057 22 1 

30 0.055234 

31 0.056605 

30-DAY MEAN 261 205 0.058557 13 17 

7-DAY MEAN ---- ---- ---
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under !he direction of supervision in ~ccordance with a 
system designed to assure quahfied personnel propeny gather and evaluate the informalion subm11ted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible for gathering the information . The information submitted is , to the 
best on my knowledge and belief. true. accurate. and complete. I am aware that there are signiftcant penalties for submitting false 
information including the possibility of fine and imprisonment for knowing violations 

1Flow r,,,1e;:,surement 
2TDS shall not exceed 400 mg/l above domeslic waler supply 

Ph TDS 

Week!y(W) M 

Grab (G) C 

pH units mq/L 

6 -9 400 2 

6 -9 

7 

633 

7.2 

7.4 

7.4 

7.3 

7.3 633 

---- ----
---- ---- ----

Signature: __________ __ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 

April 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION 24-Hr Composite (C) Flow' C C 

UNITS: mall mall mad mail mqll 

REOU IREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.056338 

2 0.057553 

3 0.058226 

4 0.056759 

5 0.058085 

6 0.053514 

7 0.052898 

8 0.057190 

9 0.055336 

10 0.057283 

11 0.057265 

12 0.058734 

13 0.049584 

14 0.047702 

15 0.049446 

16 0.050033 

17 0.053845 

18 0.049704 

19 0.050968 

20 0.050648 

21 299 190 0.046496 

22 0.052869 

23 0.050010 

24 0.048118 

25 0.047696 

26 0.050239 

27 0.048418 

28 0.043319 26 33 

29 0.047298 

30 0.046350 

31 

30-DAY MEAN 299 190 0.052064 26 33 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible for gathering the information. The information submitted is. to the 
best on my knowledge and be!ief. true. accurate. and complete. ! am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment for knowing violations 

1 Flow Measurement 
2TOS shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

pH units mqll 

6-9 400 2 

6-9 

7.2 

7.2 

7.2 

717 

7.2 

7.2 717 

---- ----
---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY. MONTHLY 
MONTH 
YEAR 2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly fM\ I M Daily (0~ M ,., 

DESCRIPTION 24-Hr Comoosite (Cl Flow ' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAX:MUM 0.18 

DATE OF SAMPLE: 

1 0.047378 I 

2 0.053917 

3 0.047635 I 

4 0.042471 

5 I 0.042739 

6 0.044417 i 

7 0.044054 

8 0.048203 

9 0.044808 

10 0.044165 

11 0.039676 

12 0.041272 

13 0.042398 

14 0.041570 

15 0 044873 

16 0.042725 

17 0.045298 

18 0.038722 

19 0.039996 

20 0.039218 

21 0.039257 

22 0 044006 

23 0.041510 

24 0.041157 

25 0 039323 

26 0 039796 

27 185 232 0.040457 11 I 21 

28 0 044197 

29 0.041865 

30 0.041833 

31 i 0.045134 ... 
30-DAY MEAN 185 I 232 0.043035 11 21 

7-DAY MEAN --- --- ---- I 
MAXIMUM ---- .. ~ ... - .... .. .. _,. 

1 certify under pe-f"l&lty of 1aw that this docurrent and all attachments were pee.pared under the (HrecFon of suoer,;isiOn In acccrda;;ce with a 
syst€m designed to assure quaMied personnel p~operty getner and evaiuate ire •nformai;i,cr. submtted based on r:iy 1nqu1ry of l'"te person or 
persons who manage ~e system, or those perl!lons d,rectiy respons:ble for gathenng the informat1an The inform-:itior. 5,.;bm1tted is.. lo trie 
besl on rny kriewledge and ce·iet r-ue. accurate. ~"Id oomplet~ I am aware that there ,~e s,grii~can: penalties fo; sut/nit:i0g fAts.e 
1;1formation 1ncl0jmg the poss1b1h~y :if fine and 1rripc1sonment for know.ng vio!ations 

1Flow Me;;surement 

jTDS shaL not exceed 400 rng/L above comestic water supp:y 

Ph TDS 

VVeek!y (.\1',J) M 

Grab (G) C 

pH units mQ/L 

6-9 i 400 2 

6-9 

7.2 

i 
7.2 

I 

7 3 

73 

663 

' 
i 
: 

7.3 663 

·- .... 
.... ---- i ----

Signature --- ___________ _ 

Mooth!y Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR: 

June 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION : 24-Hr Comoosite <Cl Flow ' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.037854 

2 0.039330 

3 0.039861 

4 0.039368 

5 0.039305 

6 0.039494 

7 0.0411 97 

8 0.045534 

9 180 154 0.042754 5 13 

10 0.043498 

11 0 043953 

12 0.046564 

13 0.046469 

14 0.048313 

15 0.042754 

16 0.045846 

17 0.047006 

18 0.046353 

19 0.047710 

20 0.044692 

21 0.047746 

22 0.044324 

23 0.045008 

24 0.050162 

25 0.046609 

26 0.047802 

27 0.048423 

28 0.048799 

29 0 043576 

30 0.046473 

31 

30-DAY MEAN 180 154 0.044559 5 13 

7-DAY MEAN ---- --- ----
MAXIMUM ---- ---- ---- .... 

I certify under pena!ty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
syslem designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of !he person or 
persons who manage the system. or those persons directly responsible for gathering the information The information submitted is. to the 
best on my knowledge and belief. true, accurate. and complete. I am cn.vare that there are significant penalties for submitting false 
information including !he possibility at fine and imprisonment for knowing violations 

1Flow Meas urement 

~TD S shall not exceed 400 mg/Labove domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

pH units mq/L 

6-9 400 2 

6-9 

74 

74 

598 

74 

7.3 

7.4 

7.4 598 

---- ----
---- ---- ----

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR: 

July 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

F'REQUENCY Monthly (M) M Daily (DJ M M 

DESCRIPTION: 24-Hr Comoosite (C) Flow' C C 

UNITS mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.043977 

2 0.044553 

3 0 046834 

4 0.045591 

5 0.048510 

6 0.043245 

7 0.039739 

8 0.041278 

9 0.043424 

10 0.047686 

11 0.043622 

12 0.045851 

13 0.047062 

14 0.047341 

15 0.044702 

16 0.050890 

17 0.046333 

18 0.043622 

19 0.050492 

20 0.044511 

21 214 0.044396 13 

22 0.045645 

23 0.047428 

24 0.047211 

25 0.046730 

26 0.046814 

27 0.043394 

28 159 0.043390 4 

29 0.043653 

30 0.045583 

31 0.042474 

30-DAY MEAN 159 214 0.045354 4 13 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ·- · ----

I certify under penalty of \aw that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the sys tem. or those persons directly responsible for gathering the information. The information submiHed 1s . lo the 
best on my knowledge and belief, true. accurate. and complete I am aware that there are signi ficant penalties for submitting false 
information including the poss ibility of fine and impri sonment for knowing violations 

1 Flow Measuremenl 
2TDS shall not exceed 400 mg/L abOve domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

oH units mq/L 

6 - 9 400 2 

6-9 

7.3 

7.4 

74 

655 

74 

7.4 655 

---- ----
.... ---- ----

Signature: ________ ____ _ 

Monthly Report 



MONTH : August 
REPORTING FREQUENCY: MONTHLY YEAR 2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 800 TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Dai ly (D) M M 

DESCRIPTION: 24-Hr Comoosite (C) Flow' C C 

UNITS: ma/L ma/L mad ma/L ma/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.044444 

2 0.039483 

3 0.041728 

4 0.043112 

5 0.039735 

6 0.043136 

7 0.042606 

8 0.048545 

9 0.046914 

10 0.044838 

11 130 135 0.046206 11 22 

12 0.042360 

13 0 035562 

14 0.039326 

15 0.041646 

16 0.040190 

17 0.037774 

18 0.036467 

19 0.035964 

20 0.039509 

21 0.039352 

22 0.038811 

23 0.039888 

24 0.039353 

25 0.039619 

26 0.041314 

27 0.038980 

28 0.038868 

29 0 043256 

30 0.038627 

31 0.037889 

30-DAY MEAN 130 135 0.040823 11 22 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

1 certify under penalty of law that !his document and al! attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system . or those persons directly responsible for gathering the information. The information submitted is. to the 
best on my knowledge and belief. true. accurate, and complete. I am aware that there are significant penalties for submitting fatse 
information including the possibility of fine and imprisonment for knowing violations 

'Flow Measurement 
2TDS shall not exceed 400 mg/l above domestic waler supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

oH units m~/L 

6-9 400 2 

6-9 

7.4 

7.5 

699 

7.6 

7.6 

7.6 

7.5 699 

---- ----
---- ---- ----

Signature· ________ _ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH : 
YEAR 

September 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Comoosite (C\ Flow ' C C 

UNITS ma/L mq/L mad mq/L mq/L 

REQU IREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.042490 

2 0.040629 

3 0.039701 

4 0.041 187 

5 0.042168 

6 0.044757 

7 0.039896 

8 0.044566 

9 0.045000 

10 0.045000 

11 0.044586 

12 0.044831 

13 0.040646 

14 0.039365 

15 259 355 0.039706 11 14 

16 0.039791 

17 0.039670 

18 0.042387 

19 0.044251 

20 0.040637 

21 0.04 1418 

22 0.039448 

23 0.041 092 

24 0.042449 

25 0.042325 

26 0.040475 

27 0.040184 

28 0.038930 

29 0.042885 

30 0.044716 

31 0.043830 

30-DAY MEAN 259 355 0.041904 11 14 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law lhat this document and all attachm ents were prepared under 1he direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the informahon submilled based on my inquiry of the person or 
persons who manage the system, or those persons directly responsible for gathering the ;nformation. The information submitted is. to the 
best on my knowledge and belief, true, accurate. and complete. I am aware that there are significant pena!lies for submitting false 
information including the possibility of fine and imprisonment for knowing vio lations 

\Flow Meas1..rement 
2TDS shal l not exceed 400 mg /L above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab/G\ C 

pH units mq/L 

6 - 9 400 2 

6-9 

7.5 

7.5 

661 

7.6 

7.5 

7.5 661 

---- ----
---- ---- ----

Signature· _______ _____ _ 

Monthly Report 



REPORTING FREQUENCY. MONTHLY 
MO\IT>' 
YEA'<: 

October 
2004 

:YPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONST:TUENTS BOD TSS FLOW I BOD TSS 
i 

FREQUENCY Month!y (M) \! Daily fO) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNiTS: mq/L moll mod mall moll 

REQUIREMENTS: 

30-DAYMEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OE SAMPLE: 

1 0,043830 i 
2 0 044472 ' 
3 0.045400 

4 0.043183 

5 0,042658 

6 0.042272 

7 0,043894 

8 0.053768 

9 0.048000 

10 0,044436 

11 0.043288 

12 0.041801 

13 221 276 0.042436 9 11 

14 0.044790 

15 0 047027 

16 0.043735 

17 0.044345 

18 0.046086 

19 0.045767 

20 0.051196 

21 0.047957 

22 0.046103 

23 0.050373 

24 0.049791 i 
25 0.054907 I 

26 0.054027 I 
27 0.059117 

28 0.052883 

29 0.057693 

30 0 057752 

31 a 053775 

30-DAY MEAN 221 276 0.047960 9 11 

7-DAY MEAN ........ -·· --· 
MAXIMUM .... -.. ··- ---- --

I :::ertify under penalty of law that this cocu111er:t Md a11 attachments were prepared under t'le direction of supervision •n accordance w,th lJ 

system de..srgned to assure qualified pe~sorriel property gather and evaluete the iriforrr.at10:1 s1..J.::n!tted based on my inQuir1 of :he person er 
::ecsoris who ma.naQe the sy!tem. or tnc,e pe:-sor.s d:1re:ctly respons,ble for gatMring lne irfo·rnation ·:--rie information submitted ls. !o !b-e 
t:est ::::a, my ~ncwle:d~e: end belief. true. accurn~e, anc co1t1p:ate I am aware that \:.ere are significant ;:ienalties for submitting false 
·nformation incl1.1d1r1g tt-,e possibility of fine and ·11"'.pnsor-r,ent for knowing vio!atrons 

;Flow Measurer,ent 
2TDS s11a!I nol exceed 400 mg/Labove domestic wa:er supp!y 

Ph TDS 

V\leekly (W) M 

Grab (G) C 

oH units moll 

I 
6-9 400' 

6-9 

i 

74 

I 7.5 
! 691 

i 

i 

I 
74 I 

i 

' 
! 

72 

7.4 691 

------ ----
I ·-· ---- -·--

s,grature -------------

Monthly Report 



REPORTING FREQUENCY MONTHLY 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS "LOW BOD TSS 

FREQUENCY Monthly (M) M Daily(Dj M ~} 

DESCRIPTION: 24-Hr Comoosite (C; Flow' C C 
UNITS mq/L moll mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SA!v'PLE· 

1 0.058521 

2 0.053725 

3 0.057684 

4 0.060068 

5 0.058820 

6 0.057057 i 
7 0.060198 

8 0.055511 

9 0.055153 

10 200 105 0 054876 15 18 

11 0.055377 

12 0 054568 

13 0 056805 

14 0.059573 

15 0.054412 

16 0.050893 

17 0 054212 

18 0.053841 

19 0.056811 

20 0 058729 

21 0 060872 

22 i 0.071281 
: 

23 0.064011 

24 i 0.065498 

25 0.065064 

26 I 0.06 1 015 

27 ! 0.061701 

28 0.061754 

29 0.064000 

30 
31 

30-DAY MEAt\ 200 105 0.058691 15 18 

7-DAY MEA\J ........ .. ...... ----
MAXIMUM 

.,, ___ ---- -·-· ----
I certify under penalty of law that lh1s document anc all attachments were prepared urider the direction of suoervlsion in accordance w•th a 
syster.i designed to assure quanfied cersonne! property gather and evalua:e the mformatiOn submitted based on my mq,nry of the person or 
persons wt:o mana£e !he !ystttrn. or those persons d:rectly rupon!i!:::e k:ir ga1henng the information. The ht:lrmalio" su::n..-tte-d 1s. to the 
best on r.iy knowledge: an~! belief. true. accurate, ~nd complete: I am aware t~.at 1'\ere are 5rgn:iunt penal1;es for subrn1ttmg false 
mforrnatlcr 1ncludmg the: poss1bi:1ty of fine and ;mpnsonment for k.ncwing v,o!aw::cs 

'Ftovv ~,1easuremer-t 
7TDS sha!! not exceed 40C mg!L above dorrest1c water supply 

Ph 

\f✓eek!y (VV) 

Grab /G) 

pH units 

6-9 

6-9 

7.2 

7.2 

72 

7.3 

i 

I 

' 
I 

7.2 : 

I 

7.2 

I _,, __ 

S:gnature. 

November 
2004 

: 

TDS 

M 

C 

mq/L 

400 2 

680 

i 

680 

--· I ----
--- ........ 

'ionthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR: 

December 
2004 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOO TSS 

FREQUENCY Monthly (M) M Daily (0 ) M M 

DESCRIPTION 24-Hr Comoosite {Cl Flow' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.1B 

DATE OF SAMPLE: 

1 0.059871 

2 0.062279 

3 0.062517 

4 0.058892 

5 0.066576 

6 0.061802 

7 0.061969 

8 0.061449 

9 0 062494 

10 0.059908 

11 0.057342 

12 0.057714 

13 0.057565 

14 0.055465 

15 0.058933 

16 0.059419 

17 0.054959 

18 0.055955 

19 0.056523 

20 0.060375 

21 0.059506 

22 238 166 0.058813 12 22 

23 0.059709 

24 0.066169 

25 0.061829 

26 0.067985 

27 0.064724 

28 0.076022 

29 0.064423 

30 0.060888 

31 0.065888 

30-DAY MEAN 238 166 0.061225 12 22 

7-DAY MEAN ---- .... ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachmenls were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted ba=ed on my inquiry of the person or 
persons who manage the system. or lhose persons directly responsible for gathertng the information. The information submitted is. to the 
best on my knowledge and belief. 1rue. accurate. and complete. tam aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonm ent for knowing violations 

'Flow l\teasurement 
2TOS shall not exceed 400 mg/L aoove domestic water supply 

Ph TDS 

Weekly(W) M 

Grab !G) C 

pH units mq/L 

6-9 400 2 

6-9 

7.2 

7.2 

7.2 

717 

7.2 

7.2 717 

---- ----
---- ---- ----

Signature: ____________ _ 

Month ly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

Januar✓ 

2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTiTUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Monthly {M) M Daily (D) M M 

DESCRIPTION: 24-Hr Comoosite fC\ Flow' C C 

UNITS: mail I moll m(Jd mail mq/L 

REQUIREMENTS: i 
30-DAY MEAN I 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

0.073982 

2 0 068968 

3 0.065390 

4 0.066952 

5 0.066152 

6 0.063524 

7 I 0 070851 

8 0.067218 

9 0.073829 I 

10 0.073727 ! 
11 0.068654 I 
12 0.065721 

13 0.067999 

14 0.064558 

15 0.067910 

16 0.065774 

17 0.065059 

~8 0 066000 

19 0.066000 

20 183 I 134 0.066000 11 10 

21 0.066265 

22 I 0.067835 

23 I 0.065833 I 
24 0.069293 

25 0.062778 

26 0.062035 

27 0.063462 

28 0.067661 

29 0 064322 

30 0.066800 

31 0 064432 

30-DAY MEAN 183 134 0.066935 11 10 

7-DAY MEAN -- ---- ---
MAXIMUM ---- __ ,..,. --· ----

! certify under penalty of law t/.,at t:)iS document and a!! a:1achments were prepared under the d.rectiori of Sl1puv1i1on i0 accordance with a 
S'rS!~rn dfli1gnea tc assure quaHfied personned pfop~ny gather .11nd evaluate the ir-formahol" submitted based on my 1nqu1ry of the person or 
pers~ns who meinege ihe system. or tnose persons direcliy ·espons1ble for gatrerng ihe informat:c,r. The ,nformat:on suorrntted 1s, to the 
be!: on my knowl&dgll"I and belief. true. accurate Md cornp:8t&. I arr aware that tr.ere sre s1grnficart ~er,sit1e1 for subrr,itt ng false 
1nforma:ion. including the poss1;-;1Hty of fa1e and 1:npdsonment for .:.nowing violations 

1F!IJW Measi..:remen1 
1:c:s snail r,vt exceed 400 mg1L above domMt1c water supply 

Ph ms 

Weekly (W) M 

Grab (Gl C 

pH units mq/L 

6-9 400' 

6-9 I 

i 

7.3 

i 

7.1 
• 

i I 

I 

7.2 674 

7.2 

i i 
i 

7.2 674 

---- ---
---- I ---- ----

Sigr.ature ____________ _ 

Monthly Report 



MONTH: Febrcary 
REPORTING FREQUENCY MONTHLY Y:::AR 2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly IM) M Jaily IOi M M 
i 

DESCRIPTION: 24-Hr Composite (C) Flow C C 

UNITS: mq/l moil mod mQ/L moil 

REQUIREMENTS 

3G-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DA TE OF SAMPLE: ' 
1 I 0.061692 

2 0.062126 

3 0.058966 

4 0.063352 

5 0.066524 

6 0.065737 

7 0.068039 

8 180 111 0.065141 6 5 

9 0.065606 

10 0.066457 

11 0.080499 

12 0.070043 

13 0.062751 

14 0.064172 

15 0.063810 

16 0.062277 

17 0.066708 i 
18 0.076856 

19 0.072659 

20 0.067703 ' 
21 0.085009 

22 0 069980 

23 0.071522 

24 0 066788 

25 0.061062 

26 0.064089 

27 0.060910 

28 0.066159 

29 

30 

31 

30-DAY MEAN 180 111 0.067023 6 5 

7-DAY MEAN ....... i ---- ___ ,. ! 
MAXIMUM -· i ---- ---- I ,. .. _ .. 

l certify under peria,ty of !aw t:iat t1is dccument and alt attachmer.ts were prepared under the :;hrection of superv1s1on in accordance wilh a 
system designed to assure quahfied personnel property gather arid eva:uate !he mforrr~ation submitted based on my 1nqwry oft'1e person or 
persons ,,..,m manage the system. or those persons ct,rect!y respcr1s1b!e for gatherir:g tne information. Thia information t:.Jbmirted is. :o :he 
best on my l..:ncwleclge ar.d bel:af. true. accurate. and :omp!ete I am a1nsr,e that lhere are s1gn1f1cafit 8enalties !er subf'l'11tting false 
1:ifo~rnat:on 1rdudmg the posslb1:ity of fme a0d 1rnprisonrPent for know,ng vicleti01l5 

'Flow r,.~eosurement 
2TDS shall riot exceed 400 mg!L alx:ve domestic water suop!y 

I Ph TOS 

I \Neek!y (\N) M 
I I 

Grab (G) C 

oH units mail 

6-9 400 2 

6-9 

7.2 

7.2 717 

i 

7.3 

I 

I 

7.2 

I 

! 
i 

I 

7.2 717 ! 

··- ----
---- ---- .... 

Signature: ____________ _ 

Monthly Reoort 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

March 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTiTUENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly(M) M Daily (Dl 
I 

M M 
I 

DESCRIP.,..iON 24-Hr Composite (C) Flow' C C 
U'-IITS: moll i mo/L mad mall mall 

REQUIREMENTS: I 

30-DAY MEAN i 30 30 

7-DAY MEAN 45 45 

MAXIMUM i 0.18 

DA TE OF SAMPLE: 

1 0.059056 

2 0.062081 

3 0.063428 

4 0 061238 

5 0.063587 

6 0.060465 

7 0.066316 

8 0.059723 

9 204 138 0 057346 10 8 

10 0.056859 

11 0 060181 l 
12 0.060086 

'.3 0.058804 

14 0.061741 

15 0.055973 

16 0 056088 

17 0.055217 

18 0.060443 l 
19 0.060187 

20 0 059822 

21 0.064764 

22 0 059071 

23 0.057293 

24 0.058450 

25 0 064284 

26 Q.063468 

27 0.060357 

28 0.062171 

29 0.058483 

30 0.056151 

31 0.057685 

30-:::>AY MEAN 204 138 0.060026 10 8 
7-DAY MEAN ---- ---- ---- I 

MAXiMUM ,, ___ 
--- ---- ----

I certify under penalty ot 1a-.v that this dOCU'T!ent and all attachments were prepared under the direction of supervision in accordance w1th a 
system designed to assure qualified personnel property gather and evaluate the if1formalion subm:tted based on my 1nqui1y of the person or 
persor.s who manage the ~yiter"l. or those persons d.rect!y responsible for gathering tt:e lnfcrmation The information submitted is_ to 1r,e 
best on my knowtedge and belief. true. accurate. ano complete. I am av,,are that there are significant penalties for submitting false 
mformatkin 1ncludil1g the possibility of fine and impfisonrr,ent fer \.:r-0,.,nng vio:atior,s 

'Flow Measurement 
2TDS shall nol exceed 400 mgfl above domeslic waler supply 

Ph I TDS 

'vVeek!y (VV} l M 
I 

Grab (G) C 
oH units mall 

6-9 400 2 

6-9 

7.3 

7.2 

675 

I I 

i , 
I i 

7.3 

I 
, 

7.4 

I 7.3 
I 

I 

7.3 675 

---- .... .,. 

---- I .... _ .. ---

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH· 
YEAR: 

April 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS 800 TSS F~OVV I BOO TSS 

FREQUENCY· Monthly !M) M Daily (0) 
i M 'v1 

DESCRIPTION: 24-Hr Composite (Cl Flow1 C C 
UNITS: mall mail mad mall mall 

REQUIREMENTS. 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE 

1 0.058817 

2 0.056653 

3 0.057681 1 

4 0.058158 

5 0.053280 

6 0053553 1 

7 0.054797 

8 0 053742 

9 0.052713 

10 0.050727 

11 0 051016 

12 0.047840 

13 250 203 0.049596 10 9 

14 0.048959 

15 0.050825 

16 0 052864 

17 0 049706 

18 0.054230 

19 0.056855 

20 0.051134 ' 
21 0.048910 

22 0.052408 

23 0.052768 

24 0.050628 

25 0.051821 

26 I 0.047316 

27 0.045679 
I 

28 0.046945 

29 0.050365 

30 0.045043 

31 

30-DAY MEAN 250 203 0.051834 10 9 

7-DAY MEAN --- ---- .... __ 

MAXIMUM --- -~ .... --- ----

, cert.fy :Jnder penalty ot law lhal this oocument and al1 attachments were pn~pl!lred under tre d,rec:icr of supervision in accordat1ce with ct 

system de.signed to assure quahf\ed personnel proi::erty galher and evaluate the information subm,tteo based on my mquiry of the perso:1 or 
persons wrc mar.age the 5ystem, or tho!e persons directly re!pcns1blfl for g~therln9 the informalion The mformation submitted ;s to 1he 
best Cf; rPy ~r.o•,.,iedge •m::I belief true. accurate, and C:)n1plele : arr1 aware that there are sigr;,ftcant per.alties for subm<tt,rig false 
mf-orrnat1on inc1~1dir-g t'1e poss:b:H:y of fine and 1mprsonrr.en~ 'or know1r:g vtolaMns 

1Flow Measuref\'.ent 

LTDS shall not exceed 4VO mg!l aoove ,jo,.,e~tic 'water supply 

Ph TDS 

'Neekly (W) 
! 

M 

Grab (G) C 

I pH units mail 

6-9 400" 

I 6-9 

7.3 

7 

612 

72 

! 

i 

7.1 

7.2 612 1 

---· I ----
I ---- .. ...... ----

s:gnature. ___________ _ 

Monthly Report 



REPORTING "REQUENCY: MONTHLY 
MONT!; 
YEAR: 

Ma· 
2005 

TYPE OF SAMP'-E INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) 'v1 Daily fD) M M 

DESCRIPTION: 24-Hr Composite (Cl Flow1 C C 

UNITS: mq/l mq/l mad mall mall 

REQUIRE\.1ENTS: 

30-DAYMEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 018 

DA TE OF SAMPLE: 

1 0 047343 

2 0.048305 

3 0.048525 

4 0.045415 

5 0.047139 

6 0.047369 

7 0.048289 

8 0.045465 

9 0.048568 

10 0.045952 

11 230 202 0.045282 9 11 

12 0.047467 

13 0.046549 

14 0.044758 

15 0.046379 

16 0.045421 

17 0.045586 

18 0 044314 

19 0.045721 

20 0.045163 

21 0.046549 

22 0 048463 

23 0.051167 

24 0.043597 

25 0.041659 

26 0.040967 

27 0.041783 

28 0.040686 

29 0.042132 

30 0.046118 

31 0.041340 

30-OAY MEAN 230 202 0.045596 9 11 

7-0AY MEAN ---- ........ ----
MAXIMUM ---- ....... ---- ___ ., 

i certify 1..mde; penalty of lavv that this document and al! a!tachments were prepared urd-e:r :he direction of sLcerv1s.on 1n accordance with a 
system designed to ass·..;re qualified personnel prop&rfy gattier and evaluate the 1nformalion submitted bn~ed on my inquiry ot the person or 
persons whc manage tre syste,ti. o,. those persons direct:y responsible for gatr1ering :he triformation The information r.ubrr:11\ed is to the 
nest on my knowledge and bel,d_ true 8Ccure.te and co•T1pittte.. I am aware that there are s,gr,1ficani penaltles for suomitti"lg :aise 
,nfcrmat1on including tt,e pcssDility of fme and imprisonment fer krcwing violations 

1F!ow rv:easL1rement 
1TDS sri,n nol ex:::eed 400 mgil abcve domest;c water supply 

i 

Ph TDS i 
Weekly (W) M I 

Grab (G) C 

oH units mall 

6-9 400 2 

6-9 

I 

! 
7.1 

I 

715 

7.1 

• 

i 

7.1 

7.1 

I 7.1 

7.1 715 

---- -·--
---- ---- ---· 

Sig~at.Jre. _____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH. 
YEAR 

June 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily /D) M M 

DESCRIPTION 24-Hr Composite (C) F!ow1 
C C 

UNITS· mq/L mq/L rr.qd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN i 30 30 

7-DAY MEAN 45 45 

MAXIMUM ! 0.18 

DATE OF SAMPLE: i 
1 0.039318 

2 0.042871 

3 0.038657 

4 0.037549 

5 0.038714 

6 0.040009 

7 0.040301 

8 0.044077 
g 0.044255 

10 0.041587 

11 0 040073 

12 0 040426 

13 0.039308 

14 0 034435 

15 0.038475 

'6 226 249 0037753 11 12 

'.7 0.037102 

18 0 038692 I 
19 0.043090 I 
20 0.040305 

21 0 039039 

22 0.044960 

23 0.039206 

24 0.038727 

25 0.038202 

26 0.037402 

27 0.042789 

28 0.038922 

29 0.038509 

30 0.042565 

31 

30-DAY MEAN 226 249 0.039911 11 12 

7-DAY MEAN ---- ...... ........ 
MAXIMUM --· ---- ---- I ...... 

! cerhfy under penll:lty of la"" trat t!">·s documenl Md ah attacrmens were prepared under the ::iirect1on of supervision m a-::cordarice with a 
system designed to assure q;.;a if.ed personflel property gatt-er and eveluete the inforr11at1on SLbrnitl:ed based on my 1nqvif)' cf U1e perso11 o~ 
::iersors who manage the syste;n. ::ir t!loM! person! directl)' sesoor1sible for gathering the infcr'llat·or,. Tt:1e 1r.forrnation submilted 1s :o '.he 
oest ;::;n my knowledge and belief. !tue. accurate arid comp1ete 1 a:-n 1ws,.e th;.t there are significarit pe:1a!t1es for sut:m1tt:ng fell~fr 
,nfor,nat1on -r,C:uding the poss1b,!ity of f,r.e and 1mpnsonment for knowirg vio:ations 

tFlow Measueme"i 
1-0s shall not exceed 400 :-rig,~ above dorne!t1c wa•ef supply 

Ph TDS 

Weekly (W) •,,..1 

l 
Grab(G) C i 
oH units mq/L 

6-9 400 2 

6-9 

I 

7 

i 
I 

I 

! 

7.2 

I 
698 

6.9 i 

i I 

7.1 

I 

7.1 698 

---- •n-

i ---- -~--

Sig~ature ____________ _ 

Morithly Report 



MONTH : Jul 
REPORTING FREQUENCY MONTHLY YEAR: 2005 

TYPE OF SAMPLE !NFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite fCl Flow' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQU IREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.037367 

2 0.039152 

3 0.041065 

4 0.042166 

5 0.038947 

6 0.037335 

7 0 039375 

8 0.037123 

9 0.042129 

10 0.041767 

11 0.038772 

12 0.037119 

13 212 176 0.041502 7 9 

14 0.041986 

15 0.045250 

16 0.046505 

17 0.046057 

18 0.043696 

19 0.042671 

20 0.043281 

21 0.042420 

22 0.042258 

23 0.040755 

24 0.042182 

25 0.040093 

26 0.038064 

27 0.040083 

28 0.040823 

29 0.043223 

30 0.045046 

31 0.043253 

30-DAY MEAN 212 176 0.041338 7 9 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervision in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system. or !hose persons directly responsible for gathering lhe information The inform ation submitted 1s . to the 
best on my know1edge and be1ief. true. accurate. and complete. I arn aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment for knowing violations 

1Flow Measurement 

;TDS shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

pH units mq/L 

6 - 9 400 2 

6-9 

7.1 

7.6 

732 

7.5 

7.5 

7.4 732 

---- ----
---- ---- ----

Signature: ___________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONT'-i 
YEAR 

August 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: moll mall mad mail ma/L 

REQUREMENTS: 
I 

i 

30-DAY MEAN i 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0,18 

DATE OF SAMPLE 

1 I 0.043464 

2 0.041074 

3 0.043507 

4 0.043215 

5 0.040787 

6 0.043027 

7 0.043858 

8 0,043337 

9 0.046279 

10 0.036667 

11 0.038565 

12 0.039086 

13 0.038123 

14 0.038940 

15 0.040494 

16 0.039195 

17 0 048789 

18 0.042733 

19 0.039902 

20 0.041835 

21 0.041708 

22 0 042228 

23 i 0.044035 

24 0.044246 

25 140 169 0.039624 32 32 

26 0.042769 

27 0,045869 

28 i 0.049450 

29 0.056380 

30 0.044887 -
31 161 161 0.039078 8 10 

30-DAY MEAN 151 165 0.042682 20 21 

7-DAY MEAN ---- ___ ., ---
MAXIMUM ---- --- ·--- ---

I certify under p,e~eity of law that u,,g documem and al1 attachments VvC'e prepared under :he direction of supervision 1n accordance with a 
sy·stem de!19ned to assure qualified personnel prope,rty 9athe:r and evaluale the information s:;bmiHed based on my inquiry of the person O( 

persons who m,mage trie .system. 0r t'lo~e persons dirac:ly resoons.ible '.or gathering the dormal1on The m&:irmi:'l.t1on si.;bm11ted is. lo the 
best on r"'\y knowledge and behef true accur&te, and cor:-iplela ! :,m :,ware that 1r1ere are !,gni~'.:.ent peneltie, for subm1tt1ng false 
10formatior including the possibi11ty of fine and 1'.rtprisonment for knowing vio·ations 

1F1ow Measurerrert 
2TDS si"\all not exceec 400 mgil above domeslic water supply 

Ph TDS 

Weekly (\NJ M 

Grab (G\ C 

oH units mall 

: 6 9 400 2 

6-9 

7.80 

7.78 

• 

i 

I 

I 

! 7.76 

781 

674 

7.55 

7.74 674 

---- ----
---- ....... 

Signature· ____________ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR: 

September 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Month!y (M) M Dai!y (D) M M 

DESCRIPTION: 24-Hr Comoosite (C\ Flow ' C C 

UNITS: mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.043193 

2 0.043231 

3 0.044515 

4 0.044725 

5 0.042572 

6 0.040183 

7 0.037152 

8 0.038605 

9 0.036829 

10 0 042544 

11 0.037669 

12 0.039557 

13 0.038718 

14 128 141 0.038494 3 4 

15 0.040186 

16 0.041626 

17 0.042915 

18 0.042366 

19 0.040747 

20 0.041310 

21 0.042911 

22 0.043055 

23 0.042957 

24 0.045123 

25 0.046442 

26 0.044260 

27 0.043554 

28 0.047302 

29 0.045707 

30 0.051070 

31 0.054167 

30-DAY MEAN 128 141 0.042700 3 4 

7-DAY MEAN ---- - -- ----
MAXIMUM ---- -- -- ---- ··-

I certify under penally of law that this document and all anachments were prepared under the direction of supervision In accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the sys tem . or those persons directly resl)Onsible for gathering the informati on. The information submitted is. to the 
best on my knowledge and belief. tru e. accurate. and complete. I am aware that there are significant penalties for submit1ing false 
information including lhe possibility of fine and imprisonment for knowing violations 

1Flow Measurement 
21D5 shall not exceed 400 mg/L above domestic water supply 

Ph TDS 

Week!y(W) M 

Grab (G) C 

oH units moi l 

6-9 400 2 

6-9 

7.44 

7.48 

688 

7.59 
·····-·-

7.61 

7.53 688 

---- ----
---- ---- ----

Signature _____ _ ______ _ 

Month ly Report 



REPORTING FREQUENCY MONTHLY 
MO'lTH 
YEAR: 

October 
2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW 
i 

BOD TSS 

FREQUENCY Monthly (M) M Daily (D) I M M 

DESCRIPTION: 24-Hr Composite (C) Flow C C 

UNITS: moll mq/L mod rno/L mall 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.054167 

2 0 050885 

3 0.046836 ! 
4 0.042437 ! 
5 0.040902 

6 0.042738 

7 0.046154 

8 0.047669 

9 0.047293 

10 0.044804 

11 0.047260 

12 0.047248 

13 0.043320 

14 0.044:87 

15 0.048998 

16 0.054322 

17 0 060263 

18 0.054656 

19 235 169 0.045088 5 5 

20 0.045975 i 
21 0.048200 

22 0.048667 

23 0.049014 

24 0.051920 

25 0.048388 

26 0.047967 

27 0.050952 

28 0.051232 

29 0.055926 

30 I 0.053208 

31 0.052286 

30-DAY MEAN 235 i 169 0,048805 5 5 

7-DAY MEAN __ .... i ·-· ----
MAXIMUM -- ---- ~~ .... ----

l certify under pena!ty of lav; that this document ar,d alt attachments were prepared under the direcllcr: of superv151on rn accordance w1th a 
system design-ed to assure qualified per!lo1111e' property gather and eva.uate the information submitted be~ed on my inQull)' of ::.he per:,on or 
i::ersons who manage th~ system. or IOOse perso:1s Cirectly respons1b:e fer gathe•i11g the information The 1ntormat1on ~ubmi:1ed ts_ !'.J ire 
best on my knowledge erd belief. true. 0crurate l'lnd complete I am aware that ~hem are sign!ficar,t per,aaies for submitting false 
1n•orwatic~ including the ooss b:!1ty of fine and :n1prisonr",en! for knowing v,oia\lcr,s 

1Fiow Measureme~l 
7TDS shai: n:::t exceed 400 mgiL at>ave ::::::::meslu: wa!er supply 

I Pr, I TDS 
! 
I 
' 

Weekly IW\ M 
i 

Grab (G) i C 

oH units ma/'_ 

6-9 ! 400 2 

6-9 i 
i 

I 

7.50 

7.74 

I I 

! I 
7.50 

501 

' 

7.19 I 

! 
I 

7.48 501 

-·-· -·-
---- ---.. ----

Signature: ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
'vlONTH 
YEAR: 

November 
2005 

TYPE CF SAMPLE INFLUENT EFFLUENT P.,,1CNITORING 

CONSTIT\JENTS BOD TSS FLOW BOD TSS 

FREQUENCY· Monthly IM) 
f 

M Daily (D\ M M 

OESCRIPT!ON: 24-Hr Composite iC', Flow 
·, 

C C 

UNITS: moll mail mod ma/L mo/L 

REQUIREMENTS. 

30-DAY MEAN I 30 30 

7-DAY MEAN 45 45 

MAXIMUM 018 
DATE OF SAMPLE: I 

1 0 052315 

2 0.052191 

3 0.053603 

4 0.058341 

5 I 0.056391 

6 0.059127 

7 ! 0.056789 

B 0.058699 

9 133 101 0.060591 6 6 

10 ! 0 062464 

11 0.065289 

12 0.063032 

13 0,059852 

14 0.061521 

15 0.054953 

16 0.055665 

17 0.053654 

18 0.051908 

19 0 053125 

20 0.052987 ! 
21 0.054533 

22 0 052594 

23 0.054118 

24 0.056968 

25 0.055558 

26 0 057219 

27 0.055626 

28 0.056981 

29 0.053720 

30 0.053250 

31 i i 

30-DAY MEAN 133 101 0.056435 6 6 

7-DAY MEAN -·· ........ ....... i 

MAXIMUM ---- i ---- ---- ---
I c.e-r11fy llnder pena ty of '.aw that this docum-ent and a,I attaC'lments were prepared ;;nder the mrection of supervision ·n accordance with a 
system de-s•gn~d to assure cuallted personne: property gather and eva1uale the ,nfor:nat,on subrrHttec based on rny :nqL-iry of the person or 
persons who m.,n.,ge the system or ihose persons directly respong,ble k>r gather.og tre information The information submitted is. 10 the 
bes~ on my knowiedgs and belief ~n.~e. accurate and GOf'lpiete. l am 11w8re that there are signi'icant penalties for submitting false 
1n'orrration mdudmg the xissfb;l•ty o'. firie and 1mpnsonmef1t fof krowmq w)!ations 

1 Flow Mea51.,rement 
2TOS sr,au Pot exceed 400 mg/Labove dO(';!eSf'C water supply 

I Ph TDS 

! Weekly (W) M I 
Grab(G\ C 

oH units mail 
! 

6-9 400 2 

6-9 

7.61 

I 

l 

7.14 718 

7.18 

i 

7.48 

I 
7.12 ' ' 

I 

7.31 718 

·-· ·-· 
__ .,., --- -----

Signature: __________ _ 

t,,,'.oothly Report 



MONTH: December 
REPORTING FREQUENCY MONTHLY YEAR: 2005 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRIPTION: 24-Hr Comoosite (C) Flow ' C C 
UNITS mai l msi/L mad msi/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.054911 

2 0.055768 

3 0.056428 

4 0.053752 

5 0.057770 

6 0.056693 

7 0.005960 

8 0.056812 

9 0.057372 

10 0.058585 

11 0.054654 

12 0.062171 

13 0.062850 

14 220 256 0.059500 16 29 

15 0.060457 

16 0.062577 

17 0.063130 

18 0 062237 

19 0.06451 8 

20 0.061981 

21 0.058196 

22 0.061815 

23 0.061242 

24 0.061746 

25 0.061 562 

26 0.068922 

27 0.064443 

28 0.064050 

29 0.06871 4 

30 0.064450 

3~ 0.060105 

30-DAY MEAN 220 256 0.058818 16 29 

7-DAY MEAN ---- ---· ---· 
MAXIMUM ---- ---- ---- ----

I certify under penally of law that this document and all attachments were prepared under the direction of supervision in accord ance wi1h a 
system designed 10 assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible for gathering lhe information_ The information submitted is . 10 the 
bes1 on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties fo r submitting false 
information including the possibility of fine and imprisonment fo r knowing violations 

1F1ow Meas urement 
2TOS shall not exceed 400 mgiL above domestic water supply 

Ph TDS 

Weekly (W) M 

Grab /G\ C 
pH units msi/L 

6-9 400 2 

6-9 

6.95 

7.08 

641 

7.04 

7.1 

7.04 641 

---- ----
---- ---- ----

Signa ture · __________ _ _ _ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MOt-,,TH 
YEAR' 

TYPE OF Si\MPLE 11\ll=l ll~I\Ji EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW I 800 
I 

TSS 
i I 

FREQUENCY Monthly (M) M Daily [D': I M I M 

DESCRIPTION: 24-Hr Comoosile (Cl Flow C C 

UNITS: mall mq/l mqd mq/L mq/L 

REQUIREMENTS 

30-DAY MEAN 30 30 
7-OAY MEAN 45 45 

MAXIMUM 018 

DA TE OF SAMPLE 

1 0.059712 

2 0.068390 

3 0.061724 

4 0.056070 

5 0.053117 

6 0 056831 

7 i 0.059051 

8 0 057152 

9 
I 

0.058777 

10 I 0.060493 

11 0.058144 

12 265 126 0.059137 15 27 

13 0 060381 

14 0.061430 

15 0.062557 

:6 0.067080 

17 0.058816 

18 . 0.059283 

19 I 0.060313 

20 0.066658 

21 0 061805 

22 0.061751 

23 0.061497 

24 0.055282 

25 0.058789 

26 0.060961 I 
27 0.061467 

28 0.059714 I 
29 0.057252 I 
30 0 060738 

31 0.058804 

30-DAY MEAN 265 I 126 0.060102 15 27 
7-DAY MEAN ---- .... ----

MAXIMUM ~~~- ---- ---- ·--
l certify unaer ce0alty of raw that tri1s document ar;ct al! at::acnments were prepared 1.,t,d€r the direct:on of 1upervisIon 1n accoroance w:ih a 
syster, designed 10 as-sure qualified personnel prcperty gather and evaluate the information 9ubmitted based on my inquiry of the person or 
persons woo :T1a11age !he 5yt11tem. or thoM persoi:s directIy responi:ble for gathering me n-1,fotrr.a:icn. The 1nformat10n sunmitted is. le the 
best on my knowledge end be:,et. lrue, accurate ,!Ind comp·ete I am aware that there are sign1fic3nt penalties for subm1ttmg fal,e 
inbrmatmn including tr-ie possibility of fine and imprlsonmert fo:" know<r,g vioia!lons 

'Fi'.?w Pl.tea!urement 
2TDS 1tia•I :10t exceed 400 mgr._ above domestk; water supp1y 

"h TOS 

Week:y (Wi M 
I 

! Grab IGl C 

pH units mq/L 

6-9 400 2 

6-9 

7.17 

7.27 

618 

I 
7.18 

7 03 

i 

7 1 

I 7.15 618 

----
---- ----

Signature: __ 

I 

January 
2006 

----
----

!v'ontr,ly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH· 
YEAR 

February 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY: Monthly (M) M Daily ID) M M 

DESCRIPTION 24-Hr Comoosite (C) Flow' C C 

UNITS : mq/L mq/L mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.1 8 

DATE OF SAMPLE: 

1 0.055761 

2 0.057754 

3 0.060871 

4 0.059086 

5 0.057450 

6 0.057104 

7 0.055185 

8 0.052090 

9 0.056605 

10 0.061476 

11 0.057 105 

12 0.057110 

13 0.058088 

14 0 058400 

15 0.060262 

16 233 298 0.063962 14 34 

17 0.065098 

18 0.063711 

19 0.065769 

20 0.063590 

21 0.062013 

22 0.059561 19 

23 0.059904 

24 0.062575 

25 0.592670 

26 0.058395 

27 0.062431 

28 0.063569 

29 

30 

31 

30-OAY MEAN 233 298 0.078843 14 27 

7-DAY MEAN ---- --·· ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervis ion ,n accordance with a 
system designed to assure qualified personne! property gather and evaluate !he information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly responsible for gathering the information The information submitted is. to the 
best on my knowledge and belief. true. accurate. and complete. I am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment for knowing violations 

1F1ow r\1,e.asurement 
2TDS shall not exceed 400 mg/L abOve domestic water supply 

Ph TDS 

Weekly (W) M 

Grab (G) C 

pH units mq/L 

6-9 400 2 

6-9 

6.94 

6.73 

627 

6.9 

7.22 

6.95 627 

·-· ----
---- ---- ----

Signature· ____ ______ __ _ 

Monthly Report 



MONTH: March 
RE'PORTING FREQU::NCY MONTHLY YEAR 2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 
i 

DESCRIPTION: 24-Hr Composite (Cl Flow' C C 

UNITS: mq/L mqil mqd mq/L mq/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAX MUM 0 18 I 

DA TE OF SAMPLE: 

1 0 057830 

2 0.060791 

3 0.062901 

4 0.061133 

5 I 0.059073 

6 0.062138 

7 0.060018 

8 0.056515 

9 0.059313 
I 

10 I 0 063909 

11 I 0.067706 

12 0.060108 

13 I 0.063566 

14 0.058615 

15 0.056540 

16 0.058815 

17 0.063044 

18 I 0.064525 

19 0 063382 

20 0 064858 ! 
21 0 061028 

22 0 062174 

23 0.059445 

24 0.058007 i 

25 0.062350 

26 0.060766 

27 0.056848 

28 0.056520 

29 231 207 0.055405 I 17 13 

30 0./156290 

31 0 J54912 I 

30-DAY MEAN 231 207 0.060275 ! 17 13 

7-DAY MEAN ---- ---- ---
MAXIMUM --- ·-· ,,..,_., --· 

! certify under penalty cf law that this document an-~ al! attachments were prepared u~1de~ the Oirecr1on of superv1s10:1 m accordance with a 
system dlie:igned to assure QJah!ied personnel property gather and evaluate the information submitted based on my ;11qu:ry of the person or 
p8r~on~ who manac;e the syster.-1. or those persons directly rejpor,.sibie for gatheri:1Q the information TN: information suomitted is !o !he 
be$t on my knowledge .!Ind behef. true, accurate. end complete I arr. aware that there are s,gr.14can'. per,a!t1es for sub011tt~ng false 
1rfoymai!or: including the poss.1::,11:ty of "lne and in,pnsonrnent for o<.nmv1ri9 violations 

'F:c:w Mea.suremerl 
2TDS sha!: not exceed .tCQ mg/Labove domestic water supply 

I Pr TQS I 
I 
: Weekly (W) M 

Grab(G) C 

pH units mq/L 

6-9 400 2 

6-9 

7 07 

i 

! 

7.13 

! 
i 

7.05 

! 

7.01 

716 

! 

7.07 716 
___ ,. --

--- ---- ---

Signature·-------~ 

Monthly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR· 

April 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD 
• 

TSS 

FREQUENCY Monthly (Ml f,,l Dai:y (0\ M ! M 
i 

DESCRIPTION: 24-Hr Comoosite (Cl Flow' I C ! C 

UNITS: mq/L mci/L mod mq/L moil 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 i 45 

MAXIMUM 0 18 

DATE OF SAMPLE· 

1 0.052888 

2 0.053075 

3 0.052141 

4 0050328 

5 0 053873 

6 0.051574 

7 0.049629 

8 I 0.052900 

9 0.050388 

10 0 052639 

11 0.048342 

12 0.050423 

13 0 048283 

14 0.049416 

15 0.053285 

16 0.049532 

17 0 053196 

18 0.044472 

19 221 207 0.043572 22 26 

20 0.045378 

21 0 046039 

22 0.048650 

23 0.048581 

24 0.048631 

25 0.046890 

26 0.045235 

27 0.048828 

28 0.046901 

29 0.051022 

30 i 0.051473 

31 

30-DAY MEAN 221 207 0.049586 22 26 

?·DAY MEAN ........ ........ ..... 
MAXIMUM ---- ........ ---- ----

I certify under penalty of law i'lat this document and ei~I attachrnef\1s were prepared u0der the dlrectio:i of superv1s1on 1n .accor::!a"Cft with a 
system designed to assure '.:1ualified par•onnel property gather and evlllu»te lhe informallon submitted based on my inquiry of the persor or 
persons who mQnag& tti.11 systa:r, or those persons dir9ctly ies,pons1ble for gattieriog the information TM :nformation sub(l)lt1ed ·s 10 t!'le 
best on my k.nowledge ;,nd belief. lrue accurate. and wmp1ele. I am aware that there are sigdicant pera!!1es for submitting fa:se 
!:-'formation :rs:ludmg the po!Sib11ity of fine ar,d 1mpr1sonrnenl for Knowir,g v101a11ons 

1 F1ow r,1easue:nem 

iros s,"l.a!I no1: exceed 400 rngfL above domestic water supply 

Pn TDS 

Weekv (Wl M 

Grab (Gl C 

oH units moll 

6-9 400 2 

6-9 

6.98 

7 07 ! 

I 

7.03 

742 i 

i 

! 
I 

i 7.21 

• 

7.07 742 ! 

.. ...... ---
---- ---- : ----

Signature: ____ ~--------

'v1onth!y Report 



REPORTING FREQU ENCY MONTHLY 
MONTH 
YEAR: 

May 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (0 ) M M 

DESCRIPTION: 24-Hr Composite (C) Flow ' C C 

UNITS: mail ma/L mad mg/L ma/L 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY MEAN 45 45 

MAXIMUM 0.18 

DATE OF SAMPLE: 

1 0.051 830 

2 0.050638 

3 0.050197 

4 0.049388 

5 0.050674 

6 0.051464 

7 0.048733 

8 0.050034 

9 0.045577 

10 235 240 0.045577 8 6 

11 0.050423 

12 0.051073 

13 0.052876 

14 0.046787 

15 0.049770 

16 0.046458 

17 0.046899 

18 0.045764 

19 0.047516 

20 0.047806 

21 0.047679 

22 0.047353 

23 0.047719 

24 0.045911 

25 0.047552 

26 0.045764 

27 0.049705 

28 0.044942 

29 0.049618 

30 0.045209 

31 0.044287 

30-DAY MEAN 235 240 0.048233 8 6 

7-DAY MEAN ---- ---- ----
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the di rection of supervis ion in accordance with a 
system designed to assure qualified personnel property gather and evaluate the information submitted based on my inquiry of the person or 
persons who manage the sys tem. or those persons directly responsible for gathering the information. The information submitted is. to the 
best on my knowledge and belief. tru e. accurate, and complete, I am aware that there are significant penalties for submitting false 
information including the possibi lity of fine and imprisonment for knowing violations 

1FIOw r.1easuremen1 
1TDS shall nol exceed 400 mg/L above domestic water supply 

Ph TOS 

Weekly (W) M 

Grab (Gl C 

oH units mg/L 

6-9 400 2 

6-9 

6.98 

7 06 

648 

7 09 

7.25 

7.03 

7.08 648 

---- ----
---- ---- ----

Signature : ____________ _ 

Monthly Report 



REPORTING FREQUENCY: MONTHLY 
MONTH 
YEAR 

June 
2006 

TYPE OF SAMPLE INFLUENT EFFLUENT MON ITORING 

CONSTITUENTS BOD TSS FLOW BOD TSS 

FREQUENCY Monthly (M) M Daily (D) M M 

DESCRI PTION : 24-Hr Composite (C) Flow' C C 

UNITS: mail mai l mad mai l mai l 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAYMEAN 45 45 

MAXIMUM 0. 18 

DATE OF SAMPLE: 

1 0.046231 

2 0.046163 

3 0.046919 

4 0.047263 

5 0.045196 

6 0.046905 

7 0.044086 

8 0.043779 

9 0.044955 

10 0.048735 

11 0.042837 

12 0.042357 

13 0.039834 

14 0.041326 

15 0.038546 

16 0.038913 

17 0.042388 

18 0.04207 1 

19 0.042868 

20 0.034776 

21 254 291 0.038323 14 29 

22 0.037187 

23 0.041672 

24 0.043473 

25 0.036451 

26 0.043370 

27 0.038807 

28 0.038021 

29 0.042224 

30 0.038236 

31 

30-DAY MEAN 254 291 0.042130 14 29 

7-DAY MEAN ---- ---- ·---
MAXIMUM ---- ---- ---- ----

I certify under penalty of law that this document and all attachments were prepared under the direction of supervis ion in accordance with a 
system designed to assure qualified personnel propeny gather and evaluate Ule information submitted based on my inquiry of the person or 
persons who manage the system. or those persons directly respansible for gathering the information. The information submitted is. to the 
best on my knowledge and belief. true, accurate. and complete. I am aware that there are significant penalties for submitting false 
information including rhe possibility of fine and imprisonment for knowing violations 

1Flow t-.1easurement 
2TDS shall not e)(ceed 400 mg/L abOve domestic water supply 

Ph TDS 

Weekly (Wl M 

Grab (G) C 

oH units mail 

6-9 400 2 

6 - 9 

7 05 

6.88 

7.02 

747 

7 01 

6.99 747 

---· ----
---- ---- ----

Signature: ___ _ _ ________ _ 

Month ly Report 



REPORTING FREQUENCY MONTHLY 
MONTH 
YEAR 2006 

TYPE OF SA~v1PLE 111..1~1 111:::h..lT EFFLUENT MONITORING 

CONSTITUENTS BOD TSS FLOW BOO TSS 

FREQUENCY Monthly (M\ M Daily/'.)) M M 

DESCRIPTION: 24-Hr Composite (C) Flow' C C 

UNITS: moll mail mad mail mall 

REQUIREMENTS: 

30-DAY MEAN 30 30 

7-DAY W.EAN 45 45 

MAXIMUM I 0.18 
DATE OF SAMPLE: I 

1 0.041608 

2 0.037454 

3 0.035845 

4 0.039812 

5 0.038536 

6 Q.039126 

7 0.039177 

8 0.042307 

9 0.041906 

10 0.039140 

11 0.038626 

12 0.039403 

13 0.037679 

14 0.03824~ 

15 0.038336 

16 0.043411 

17 0.043443 

18 0.049132 

19 180 158 0.047262 13 30 

20 0.041159 

21 0.041930 

22 0.039880 

23 0.040150 

24 0,047964 

25 0.042267 

26 0,045467 

27 0.039176 

28 0.040533 

29 0.038869 

30 0.040349 

31 0.037477 

30-DAY MEAN 180 158 0.040828 13 30 

7-DAY \AEAN ---- --- ---
MAXIMUM ---- ~-"'" 

' 
., ___ 

' .. _ .... 

I cert1fy under pena1ty of 1aw tt'lat th:s document and ii:1 1tt!!lchrnents were prepared under lhe directior of supeNision in accordance w,th a 
system designed to assure qua:1fied personnel ;:iro::ierty ga~her a<1d ev~lu.?lie \he iniorml'ltion subm1tted based on my ir:quiry of the person or 
oersoris who manage the system. or those persons ctireclly resPor,sit:ie tor gathering the informatlon The 1nformat1on ,\lbm1r.ed 1s tc- the 
best on my knowledge and be1ief. true. accurate. ar1d mmple:e. 1 am a-ware that there are significant penalties for submitting false 
:nformation lnclvd1ng the p,:::iss1b1hty of fine and 1mpnsonn,eni for r:;n::::wing violaticr.-s 

1
;:,1ow \lea~uremenl 

2TOS sra 1 ro1 exceed 400 rng/L above domestic water supply 

• Ph TDS 

Weekly fW) M 

Grab (G) C 

oH un:ts ma/L I 

I 
6-9 400' 

6-9 

7.14 i 

l 
' 

I 

7 26 

I 
I 

I 

7.13 

617 

i 
I 
! 

6 99 

I 
I 

I 

7,13 617 

---- ----
---- ....... ----

s:gnature: ______ _ 

Mo11t'lly Report 



~ 
~ 

0 
/ 

c.?.,. 
~ / 

~ ~~ 
- ,% y 

\ 
(~ 

a> 
/\ . ,v 

~ ~ (1) ~ 

-.::-::.-,. --· ; ) 

C7 (~-~' -

",~'-

·~ "'CA 

'7) <'5\ 



\ 



~ 
I 

. ;/ 
<j /, 1; ' I 

I I '/._, 

<; / ; 
CT\ I -l/ 'I 

J , I . 
·"1 I I , . x , 
< 
.M ,_ 

I 
: l 

\ (!'l •·-

\~ ' ·<~ 
~\ 
? 

6 

I 

\ 

. \m~\~\t\'i~\ 
' J, l,.;+~\-\+~\.-\'-\-\-\-\Jt-'\.0~~\ ~ . - . ~ 
\\-\-\-Y\\\\m\\\llil, \1~ \\ 

..l-.\-1-l...l.-!\' \ \ '. \ \ \ '\+ \ \ 1\\~]- \\ i 

~r.otttl±t:H-+W. 1 ·1 1 r \ltV-i \ I 1 ~ 

w 



\ 
\,. 

\ ·: 
\ ,. 
·;:,: 

\ ,,, 

" ,, 

•· 

w 



\ 



\ 

\~~"&%\\\\: \ 
\ \ \\ \ \ \\\\ \ \\\\ \ \\\\ \\ \\. y o 
\\\\~\~\\~i\'y\ 1-u 1u'~ \\ \ 
'0-'" M \' \11 \ I \'1 \l:1\ll\1TT 

~tt:'" ... ~.:.. ~..l,--\.-W'.: l\\ \ ' \-\-W1 r\\\~\\~ \ \ \ f . , 1 \\ -\ 1 1 
\• 1\ -\ w 

\ 

O'\ 

:a 
~ . 



\ 



., 
/ 

/ ~ 
~/ 

:x~~ / / 

, /'✓ / 
, //y / 

, 
\ 



(r 
-µµ __ u~ 
. ' ~. ~ 
0 ~p ~ r­\{' 

t 

r.,i 

6 



lZ 

I[ 
( 

-:::, .... ~ 
_-:: - t"::, ... --

_.,...r ,.,.,,-✓ 
-~ __ .... ..-· 
~--· _,, 1~ 

_.. ..,,,- - 1., ___ .. ./,..,,, 

' .... 

------- - ' -__.--._--r~ ~::-r_ 
::::::::-r:: __ --r -- ,..,.,., , 

•N°w/o} 6 

C> -' . 
_::I -

~\ 

S , 

_.,. 



~ ro 
Cb 
·(~ 

} 

~ c--
- ~-· 

v5 
~ 

i 

\ 



 

 

Appendix B 

Water Supply Records



 Appendix B 
 Water Supply Records 

 B-1 

 

 

URS 



MISSION SPRl~GS WATER DISTRICT PAGE i TIME 10:34:23 10-12-06 
(PUB777:FUB22) COUNT OF ACTIVE AND INACTIVE ACCOUNTS BY USER CATAGORY 

ACTIVE INACTIVE CUSTMER SEWER NON SEWER CURR FY YR SEWER NON SEWER 
CATEGORY ....... .... .. .... COUNT. .. COUNT ... COUNT ... . ~• COUNT. . . . CCF CONS ... ... CONS .... , ... , .. CONS ..... ,. . . .. 

--<; C q )._ 15' j) {) '~r: 
101 SINGLE FAMILY RESIDEN 10,758 421 11, 179 S, 442' 5,737 1,093,380 SQQ, 1,2!! ~83 BB~ -

-102 MULTIPLE FAMILY RESID 658 22 680 •422- 258 1tt;m,Q 147,619 43,450 rl_S"C:, t; Dt.Y.s -103 MOBILHOME PARKS 13 0 13 3 ....... 1Q.. 89 288. 15,-9-Pr-- 73"'34•;-----
201 RETAIL STORES 32 3 35 2 I 8 2:957 1,822 1:rn 
202 OFFICES 38 3 41 33 8 2,824 1,614 1,210 
203 BARS 2 0 2 2 0 141 141 0 
204 CAR WASHES 2 0 2 2 0 696 696 0 
206 SERVICE SHOPS 22 0 22 12 10 7,698 4,256 3 ,442 
207 LAUNDROMATS 2 0 2 2 0 1;923 1,923 0 
208 HOSPITALS 7 2 9 ' 5 5,574 568 5,006 
209 UNCLASSIFIED 14 2 16 12 4 3, 7,29 2,756 973 
211 COMMERCIAL 72 3 75 26 47 7,992 1,708 6,284 
301 REPAIR SHOP & SERVlCE 11 2 13 10 3 1,285 1,082 203 
302 HOTELS/MOTELS (W/0 RE 50 7 57 ,,a 9 27,808 22,763 5,045 
303 MANUFACTURING 3 0 3 0 t-\\ 3 1,573 0 1,573 
401 HOTELS/MOTEL S (WREST 4 0 4 3 1 25,420 10,085 15,335 
402 MARKETS 3 0 3 2 1 3,474 3,244 230 
403 MORTUARY 2 0 2 2 0 166 166 0 
404 RESTAURANTS 32 3 35 ?8 7 8,587 5,804 2,763 
500 MSWD ACCOUNTS 33 1 34 0 34 6,596 0 6,596 
501 SCHOOLS (NURSERY) 2 0 2 1 1 96 83 13 
503 GOVERNMENT 14 0 14 12 2 1,564 1,403 181 
506 RELIGIOUS ORGANIZATIO 21 3 24 ll 11 3,176 1,710 1,466 
511 MS\./0 PRODUCT ION • WEL 12 0 12 0 12 1,518,221 0 1,518,221 
801 SCHOOLS 22 0 22 8 14 14,517 1,41 4 13, 103 
900 DETECTOR CHECK 1 0 1 0 1 0 0 0 
901 TRACT CONSTRUCTION WA 61 0 61 0 61 80,875 0 80,875 
999 LANDSCAPE-IRRIGATION 117 10 127 

~ 
127 148,594 0 148,594 

-------- -----=-- -------- -~--~-- --------- -------------- ----------===~ --==-========= 
TOTAL 12,008 482 12,490 6,-116 6,374 3,249,243 736,328 2,512,915 
12490 records listed 



SORT ACCOUNTS ElY-DSt~O 57 985 2 57 T01Al 1-41 TOTAL 112 LPTR (19:34:47 Nov 03 20C6 1 
07/01 /05-06/30/06 07 /01/01, - 06/30/05 

ACCCUNTS .. , . US£R CATEGOP.Y . .... , ..... _ .... , .. . SERVI Cf A:'lORESS ...... . .. . APN ... , ..... USAGE. ........... USAGE . . - .... • - ••• 

. 2.6.dl38090---,lt4CIIOOL&-- •~ _ _, .65850 PlEa~U !'A" 
.... -..: .. .,., .. -...,,.,Pr~ ... 1'1---•-.. • • .... .. ~- 14011 PALN HAI! 

11605 iJEST 
' •_;~~ -- li;~ll>S(lrt~J~ 65945 PTERSOll 

26..Q19.968i D~ UNCWSlf,JEO 1530D PALM 
26-02 l ocm-11 i!OTEJ..S/NOT£ts OJ REST AUR:ArffSJ 14500 PAL:1 

\ :::-~ 1Z5&'.-0 ~.f$.l : 4200 ?ALlll -·VOHS 
?• "oi12t;ii-:l;t ser111[Ct: SHOPS i 4208 PALM 6LlJG A 
~-:; ,:,9,?;1__?08-P AESTAUKAlllS'• 14290 PALI-l #413 
~-j0Z121&·'{!1,.,J,EtrA!JINl.lSJ 14280 PALK 
2«;~ g[f~l$' 14577 PALM "A" 
26•~1 r~,lFIEQ; 69400 W JIHRY CLUB 
26,;~~rn-fl • HIJTEI.S/HOtnS .,(\CtC1".Rf,S,J~TS), 68187 CLUB CIRCLE 
26"8370!J1-fZ ~fjPU~::~.:Sl~f~l/lWITS) t 63075 CLUB CIRCLE 
l,6"-.m.aot.:..f:Z,Jd __ 1~_ .J!n~ (~~JlmAUlt~TS)L 68055 CLUB CIRCLE 
eti ;~t~1J NOTEUiMOJ'ElS,.(~N.IIWlfS·V' 6775 1 JJ-'C!EllDA 
26,.775591 • 1 •i HOTELS/l!□TELS ClJ RES'l"AUl!At-.lTS) •••• 67585 HllCI ENDA 1111 11 

26-775611-1 2 HOTI:I..S/fllOT'ELS (~/0 tlJ:STAURAtHS) 675&5 ltAC!EllDA "C" 
_u-m~1- 12..mELS/laOl'a.s.cWJCU1STAD1A11is1- 67485 HAc m1PA 
~.!!lk!ll..J!PT~EI,$ . (ll~IIEST~_)... 12673 REPOSO \JA'f 
26::894001.•10-J!g~.Jl~~- fS) t 12885 E_LTS!;O 
~~~~BY 12672 EL! SEO 
¥ i 9P,00,1- 1P7'0T~~~u._~~) 12801 Tl'tllAR 
,.?4-J!J JjlgJ.:..12.JIOTEI.SIKQfl:L.S'__jl{[O'U~~ 12.921 T ATIAR 
,~:J?-1~.t ::«t ,,KOTE~S/IGOTEtStir/o"llESTAURAIIT5) \ l 2800 FOXOALE 
'26-900001•18 ~RClAL- - ,;.. - . 67616 DESERT VIEi,/ 
26~90l00J-10 119SJ!Jifit.S ~. - 12379 KIRA,CLE HILL 
7,6-91_61JP1-Jg_llDJE\.$Jl!OTELS. (lf/0, ':!,EST .@,Wll,S)_ 6722 i Pl ER SON 
-~ 0~3SO-l1;:!,f.$l@BAl9Tt:, 13900 PAJ.,r! 
~ - 02135.B• I r ~ WASHE!fl 13900 PALN 118" 
· A.5'2'890;a.._mv1C£,_S110Ps1 6695 0 IRO)MOOD (POOL) 

lFIElt,. 66550 lRO~l,/000 
f;!AL 1314-0 PALI{ 
E Sltll:lf>_$~ 13100 PALM 
S~ l30~0 PllW 

,TAWIMIT;$ 13010 />ALN 
ICETS 132llll PAL"1 
'TALRtWl.$ 1394? PALI~ 
EL$/fW~S .. ~HlE).:_~~~.{UJ_!!~.TS)1 13495 PALM 

:::.,: )07006-12 HOTELSOOTElS (W/0 RfSTAIJR/UdTS ) 13355 ?AlJ•l 
Z6~0090,1)6-18 ~V-~' S~pPS; 13163 PALJ-l 
26,lll31~1l.l.AIJalO~l'S~ .. ··~ 13189 PAL:~ DR "A" 
Z6·DJ~Q.;.Q..:R&IWR.;;$!1oa..&., SE.Rl/1ee STA.TIQIIS - 12775 PAL'.~ 

~ra..s~ .000 .. iESTAUIWlTS)J 66185 ACOMA 
• l l IIOlEI.Sl,.fiOTEUI (lf/0 Rj::STAQMMJS J 12991 CRESC:El/T 

rrr-1-1 NO.IEljffltnaS ,(IIL.D, us:T~TS) 1119D 1-lESQlJITE 
01--0 OONNE'RCIA.L · - - " 6551+6 1ST 

.-:"" .,5~1l!;;J.1~.~$moTI!L5.-CU/Jl~ RESTAl.lAANTS),t 667uC 5TH 
c.;, .. ·,;)0001 -10 HOTELS//40lE.LS (\.VO RESTAURAIHS) e 66659 6fH 
\t92QP1;.t3.:NOT.ELS/NOTi}S U,(0-. 1\ESl"~TS) 66631+ 5TH 
• -.i .O~lll :.1Q.,jOT,E_~~l!~ ~ESTAVIWITS) __ 11000 PAL~ " A" 

- 664-190040(, 
6641"8!75-
~'164J 

~9-
6S60400I39 

.~f2& 

~ 
6421820016 
f;,ftJ1~•~ 

I ,~ 
. U@1 

· neotQ 
6,, ..... ........:..'.a.- .. ,, 

~~ .. 
ll.J11 64•~ . 

6; 1ntCIG5s.) 
64126f~lli 
64t •• 

~1 ~, 
~10)45 
~ 
~12.~~ 
641z140150 

~Jtt 
OZ'73 

~,W9 
-63 

1.;361· 
928 

2,538 
4,B05 
UB7 
9,622 
4,285 
2, 359 
1,262 
1,149 

754 
l ,827 

907 
710 
903 
934 

2,593 
981 

3,413 
955 

2,7CJ7 
70!! 
755 

1,234 
1,732 

693 
936 

1,2M 
1,951 
2,218 
2,349 

739 
B13 
800 
960 

1,323 
3,619 
2,035 

B75 
2,500 
1, 070 
3,695 
1,709 
1,022 
1,902 

881 
913 

2 ,905 
967 

1,049 
5,756 

- 1,156 
l ,025. 
1,4'o7 
6,425 
1,2ll9 
9,560 
4,011 
2,202 
1,508 
i ,355 

832 
1,505 

335 
812 
357 

1,841 
; ,992 

526 
5 ,641 
1,073 
1,202 
1,082 

948 
i,224 
1,084 

928 
1,613 

641 
1,932 
3,840 
1,982 

802 
6t.1 
902 

1,011 
1, 083 
3,434 
1,834 
1,202 
1,147 

595 
l , 244 
l ,359 
1, □119 

1,359 
1,564 
1,427 
3,116 
2,03B 

876 
12,210 

5onr 8/ /l-PA/ 



SORT AGCOU!lTS BY-DSllD .57 985 2 57 TOTAL 111 TOlAl M2 LPTR 09,34:47 tlov 03 2006 2 
07/01/05-06/30/06 07/01/04-06/30/0S 

ACCOUNTS ... . USER CA-TEGOJ!Y. - ... _ - _. _. _ .. . . _ ... SERVICE ADDRESS. • _ .. •. ..• APN ... . ....• USAGE •••..•... , .. USA.GE . . . ,.--~~ •.. 

1600 l '."2- IIOTElS/HQfELS . (W/0..RUTAJJRAIITS > 
• - 1·12..HOlELSJNOULS-,(WfOJiESl'AURAHT'S) 

!Jf.ALS.,,. 
.SJMQTELi .(11/0 RESTAUINfTS) 

eras .{W/0, AESTAJJIWITS > 
I~$ ( !,' RESTAUJWIT$) 

I01'1:~ .CW/D -__ST&JIAAN.(!) 
,«ESJAUIAllTS 

- , ,-, ~, -- GOVfRllt-lEMf 
,--,~--· 009106- 1 SERVI CE SHOPS 
26- 025768-11 UllCLASSJFJED 
26-527011 - 1 RETAIL STORES 

fOrAL 
63 records listed 

:;"}::,: 
.,, .. c ,-­
( ,··, 

,•;·,;:;-

.... ,.":.> 

C • .J 

-...~.> 

6b54-0 6TH 
11220 PAL►1 
66135 2/ID 
66358 5TH 
66334 5TH 
10005 PALM 
i 0625 f'Al►l 

10625 PALli! "C" 
66200 8TH "BD 
13313 PALM DI! 
6/4-25 Tl.'O BUNCH PALMS 
66550 F'lERS0/1 118" 

11131 

l.039261005 
l•-9. 

~11Jl53' 
6l9Z1102Z0 
i-QSl2'llQali 
~~r: 
~19 
~ 
0 

861 
1, 131 

445 
1,674 
3,212 
9,304 
5,740 
1,241 
1,244 
1,000 
1,854 

691) 

124,349 

853 
1,637 
1,037 
1,823 
2,323 
8,260 
8,097 
1,237 

932 
10 

1,71[) 
9,lO 

129, 250 



Jl.etrz,,; f;t. m+li..r 
$"1~l/J.s 6-:f<>-Cl/.i 

·srnn ACCOU!ITS 8'( RTE 45 1 2 l\S 6 t~S 20 ror AL 11 RT€ TOTAL CPL USAGE'. TOTAL PPY .USAGE l?TR 16:39:21 Dec 12 2006 1 

'Jv;aJ/~r f.ct.,..k.5 
SEWER CURREN1 PREVlOUS 

USER START MTR RATE NO OF FlSCA.L flSCAL 
ACCOU!!1S .... CODE CUSTffilER blANE .•........•...... SERVICE AODRESS ......... A DATE .... SIZ COOE. U"trs. RTE# YR USAGE YR USAGE 

'6·001608-10 103 J~AJ PROl'ERTIES, LP 15637 PALM A 07·23-02 600 NS 134.00 213 2::i, 193 29,51'3 
, , '.6·010004· iO 

,'6-)01601·1 
26-408601·10 
26-409001 ·10 

103 HlOOEll SPRINGS C0!.1/HRY CLUB 
103 AKE V{l)E 
103 CAUEtllE S?ltULGS 
103 flORfllCE WI LOERNUTll, 1 RUST 

15045 YERKA 
148!11 PAUl llR 
70200 Dl LLm, 
69530 DILLO~ 

A 02-18-_98 600 NS 317.00 
A 07·21-04 200 NS 60.00 
A Ol·l~-03 200 NS 370.00 
A 07-08-97 JOO NS 101+.00 

2.1J 9,533 27,603 
213 1,624 3,94i 
221 2.4, 500 30,BD 
221 5,059 1(),663 

~;-t 

("•....,; 

. '6·069-005-10 103 JACY. IIALE 
' !6-028002· ll 103 i1 ETCHl'lSON 
l6·030□02·0 103 D ETCHASON 
26-081.006·13 103 nm SPP.WGS LLC 

TOTAL 

9 records li«ted 

zoo 
I( 

1/0.69 ltlOlAN A 01-15-0~ 200 ~S 
64625 Pl E.RSON A A 07-29-94 200 NS 
64625 PlE.RSOt! 8 A 12·17-91 "200 NS 
iQ.00 I!,ll){A!-1 A 10·i7-05 200 NS 

M 
400 
200 
M 

109.IJO 316 3,653 8, □54 
!B.00 331 3. 177 7,956 
82.00 331 2,759 6,738 

224.00 331 2,985 7,7:$3 

::::::;;:;;:;,;;::;::;::: .~----;:;;::;:'.:.:::. 

1483.0 78,{,83 132,156 
0 



t>f t) f1 f _ F.a m: /11 m'°ppr/1'.r.:rhx I .t !rJf/,,s 
n , .s C~Jo .. O( 

SORT ACCOONTS BY RTE: 45 1 2 ,,s 6 ll!S zo fOIAl. 11 RTE rornL CPY.lJSAGE 101.AL PPY.US!lGE LPTR 16:57;50 llec 13 2006 1 
SEWER CURRENT PREVIOUS 

USER STARl 1'1TR RII.TE ll □ OF FISC/\L F!SC:l\l 
ACCOUfUS ... CODE CUSTOMER AAlllE ............... SEll.VlCE AOORESS ..•....... A DATE .... S!Z COOE. UtHTS. RTE# YR USAGE YR USJI.CE 

,,, 
'.6·994521 • 1 102 OR RUB.AR VARTAN!AN 6641 □ M!SSlOll I.IIK£S A 06·06-85 100 US 2.00 106 546 8'17 

• :6-9%121·0 102 KAY FRu.JL 9250 ALEGRE: A 08-04-60 075 NS 2.00 106 113 220 
21;•960941-3 102 GEW!lY CURRO\,! 66472 12TH A 05·01-89 100 WS 2.00 10/ 35 ::w. 
26·961001-10 102 sn VIA BRA llE)16ACK 654¾ i2TII A 08-l3-01 100 NS 3.00 107 153 265 
26-919451-10 102: f-1/,RK SAl>OSiO' 667113 BrH A 02-09-04 100 NS 4.00 130 596 91,t 
:6-919551 ·10 102 CHIUS RJ\GilllE 66734 8TH A 02-D9·04 100 llS 4.00 130 S.55 534 

< l !6-91960\-11 102 STE\lrn FELD 66760 am A 12-06-00 100 HS 3.00 130 458 931 
~6-919631-1!. 102 Tllot11l.S SPENCE· 66772 811:l A 07-13·04 100 NS 3.00 130 2.71 4&:I 

..: 26-920001-10 102 GREG KlLLH4GSl~CRTl! 6f:>790 SAN RENO A 01-19°06 075 WS 2.00 130 37 114 
Z{,-920931 ·1'1 102 Jl~ loi!lOR'E 66709 f'HlTO A 12·03-DZ 100 NS 3.00 130 202 424 
26-920941 -10 IC2. SEIIJSl ENSAA! 10592 SUNSET A 03-07-06 150 NS 12.00 13() 581 i,303 
26 92095 i·· 11 102 l<IAJO DAYE!, 1 0681) SUtiSf T A 05-10-01+ 075 !iS 2.00 130 313 440 
26·944001·2 102 OIX!E M.ILLER 66860 YUCCA A O!H3·87 075 !IS 2.00 130 67 68 
26-945001·18 102 LOO! Sf C,APPER 66610 'fllCCA A 10-12-0~ crrs ws 2.00 130 116 453 
26-957331-·0 102 VISTA DEL .J.11.Cf~TO 66735 12TH "C" A 09-11·90 100 NS 5.00 130 267 486 
2&-957341 ·0 102 VISTA DE:t JJI.CHJTO 66735 12TH UIJU A t2-3(h30 100 NS 5.00 130 386 722 
26 9573S1·0 102 VISTA PEL JACINTO 66735 12TH ''II" A 12·30·80 100 ~S 10.00 130 898 1,108 
26-957361-1\ 102 JENIIIFER C!l£'-'. 66725 12TH A 08-01-06 100 XS 6.00 130 241 613 
26-957370-13 102 TERf:SA FELIX 66738 TACO \.lAY A 05-07-03 100 NS s.cm 130 353 539 
26-957601 11 102 RANCH RECOVERY CEllfER, lliC 66610 12TH A J0-30-02 150 WS 5.00 130 191 316 
26-958~31-1 102 JOS~ o•MAllEY 66919 SA.ll RAFAEL "A" I\ 01·11-95 075 11S 3.00 130 75 141 
26·958441-1 102 JOHN O'MALLEY 66919 ·sllll IIAfJ\EL 11B11 A 01-11~95 075 NS 2.00 130 238 289 
Zo-958521-11 1[12 AO [ HACKER 1 0351 VERBEIIA A 0971"7-03 100 us 4.00 1.30 '.$36 1,029 
26-9:58601 • 1 102 RUBHl P1JUDO 66920 SA.lil RAFAEL A 01·16-86 075 NS LOO 130 35 155 
U,-958761 ·4 102 fltEll \IELOER 66800 SI\N RAFAEL A Ol·li-86 075 ~s 5.IJO ,30 265 262 
2.6· 707001- 10 102 IUCffEltE S!>!Hll 13031 BEECH A 01-03- 06 075 NS 3.00 204 329 436 
26-7080.>1-0 102 S M!lHCKl 68510 llACll:tl!lA A 08-·13-64 100 NS 4.00 204 33 63 
26-709007-0 102 14 G!IJSOJI 68530 RAClfJIDA A 08-13-64 100 NS 4.00 204 i01 l95 
26-711001· 12 102 TOl'I IHLE i3100 BEECH A 04· 19·01 150 !IS 4.00 204 .352 311 
26-769761-10 1 ll2 HX'l IU Lf 12470 SKYLINE OR A 05-05-06 075 ~S 2.00 204 350 172. 
26-771901-1 l 102 Vf.RNON PORTER 12985 REOBUD A 07-30-99 075 ~S 2.00 201. 25 312 
26-775701-13 102 srn ldETC/\lFE 13079 Ell SEO I\ 02-28-00 150 NS 8.00 2m 252 41t4 
26•715751-1'2 102 SID METCALFE 13150 MIRACLE HILL A 02-18-05 lOO llS 2.00 210 79 124 

<I 26·775761-12 102 S!D Mf.l'CAlfE 13180 MIRACLE HILL A 02-18·05 100 PIS 2.00 210 264 492 
26-777381-14 102 S!D METCI\.LFE 13160 AGUA CAY£NOO A 03-25-02 100 NS 2..00 210 116 206 
26-777391·2 102 KlMBER:l.Y 1ElllHS 13180 AGUA CAY~UOO A 08-26·92 100 NS 2.00 210 171 244 
26·779971-12 102 IRENE AUDET 13525 HEi!M.JIJW A 05-27-05 100 NS Z.00 210 121., 185 
26-T/W81··i1 102 t,l,\lHA ELENA ALTAAlRAllO 13485 HERJ<JlllO A 12-14-05 100 NS ?.DO 210 675 239 
26-779991-13 102. JC'EY Vllll\NUEVA nsos HERW>.llO A 05-04-98 100 llS 2.00 210 171 250 
26-781001-12 102 GAll GARCEAU 13265 H.ER.Nl\110 A 02-01-06 075 IIS J.00 210 96 183 
26-781401 10 102 lYNtiE NCCtEERY 67780 AREl-l.A BlA!ICA A 04-01-02 100 WS 5.ll0 210 201 297 
26- 7839''1 • 14 102 MARIA DEL C/1.RM[H MELARA 13705 OllUHA A 01~06·00 100 NS 2.0D 210 164 37'3 
26-784101-13 102 WILl!AA/ElEA~OR OJSHIWG 13745 LllllllfA. A il-16-04 100 WS 2.00 210 161 200 

::'i;; 26-7M501-12 102 WlLUAf.l T tWh!rt 13105 mL'lHArN VIE'~ A 05-03·0~ 100 ~S 2.00 210 181 476 
26-788601 • 10 102 SINDEY METCALFE 13145 MOUNTAlll VIEi. A 03-22-01 100 KS 2.00 210 161 246 
2c-76B701·12 102 OHS ttlLLS PROPERTIES 13165 MOUHTAlN VIE~ A 11-30·05 100 llS 2.00 210 158 171 
26-790051-10 102 GAYLE RAMlREZ 13255 MOU~TAIN VlEW A 01-22.-01 too llS 2.00 210 97 Ul4 
26- 791501- l(, 102 TOM SPENCE 13360 aurnrA A 04-23-04 075 tiS 2 .. 00 210 380 477 
26-791901-11 102 BARTOLO VJ LLAtlU.EVA 131,40 QlJl IJTA A 12-14·00 075 NS 2.00 210 330 631+ 
26·791931·11 102 MARIA DORA SALAS 13460 Ql/lllT A A 09-26-01 10a ~s 4.00 210 339 834 



SOlff ACCOllllTS eY RTE 45 i 2: AS 6 ~s 2.0 10i.l\l 1 t RTE TOTAL [PL OSAGE TOTJIL PPY .USAGE LPTR 16:57:50 Oec ;3 20D6 2 
SE\-l£R CLlRREIH P!lEVIO'JS 

IIStR STAIH NTR RATE NO Of r!SCAL FlSCAL 
ACCCIJNTS ... " CO!)E ClJSTONER t:AAL.......... . . . . SERVICE: AOURESS ......••.. A PATE.. . S!Z CODE. UNIIS. RTE# YR USAliE YR USAGE 

:6· 792001 • Z 10L ROBERT JOHNSON 13521 !>IOJ~1AIN VlE~ A 12·01·86 075 NS 2.00 210 94 125 
, , :6- 79.3001-11 102 rooo GREGO,('( YOUNG 13520 QUllffA A 11-05-96 100 NS :i.00 210 116 162 

26· 793431 • 16 102 JESUS C MARQUEZ 13565 MOUNTAlN VlE~ A. 08-22·05 100 !IS 3.00 210 94 3.06 
26- 793491 • 16 102 JEN~lFER K~EH.~PP U585 NOUl,lTAll-l V!Eo,I' A 09-01-05 100 ~S 3.00 210 72 150 
26-793551·11 102 JACK~ MOREY JR 13620 QJJ !Iii A A 11-20·98 150 IIS 8.00 210 313 747 
'6- 794021 • 11+ Hl2 scxsrnLA!ID O l SPLl'tY co 13700 OOltllA A 10-01-01 150 IIS 8.00 2.10 SW 587 

,,;• :6· 7946,01- l Z 102 FRAUClSCO PAIJiLLA 13960 OUll'ffA A 09-21·05 100 NS 2.llO 210 169 244 
. 16· 796001-11 102 JUfJY BOWIAN 13340 MOUNTAIN V!cW A 09-05-03 150 XS 10.00 2:10 142 32□ 
• !6·797061-12 ioz RODRIGO MAR-OUEZ 6&190 CALLE LAS ftEIIOAS A ll-03-00 100 ~S 4.00 210 756 1,61~ 

,;6-797071-15 102 EDI.IARO F!XEII 68100 CALLE LAS TIENOAS A 06·06-06 100 NS 4.00 210 719 l,204 
26· 797101- i 5 1il2 Jl:Att N CASTEL 68110 CALLE lAS TlENDJIS A 03·2>·05 'iOO IIS 4.00 210 719 1,¾b 
26·797201-iZ 102 GLE:!4 SISSON 68120 CALLE LAS flEltOAS A os-02-01 100 NS 4.CO 210 511 714 
26·797301-12 102 GLEN SlSSOt,1 6B130 CALLE LAS TlENDAS A 05-02·01 100 NS l,.GQ 210 529 1,049 
26- 797341 ~ 1,. 102 MA.Ill'. HARl:US 63140 CAllE L~S TIEllDAS A 07-11-05 100 ~S 4.00 210 365 1,151 
26·79TI51·13 102 GREG KILL ltl.GS\.IOOTII 68150 CALLE LAS l lEllllAS A 12-0l-05 100 NS 4.00 210 1,044 1,629 
26-797361-14 102 GREG Kltll~GSWO~TH 6B160 CALLE LAS TtEIIDAS A 12-01-05 100 NS 4.00 210 536 1,623 
26· 797401 • 14 102 SALVJIDOR ESCOSlO 6B170 CALLE LAS TlEMDAS A 02·15·05 100 NS 4.!JO 210 f,!43 ~,3SG 
26-7971+71·13 102 fREtll Sl\11\.RT 68180 CM.LE LAS TIEWOAS A 06·02-03 100 NS 4.00 210 667 807 
26• 797481 ·-12 102 JAM.ES Hll.To.l 68190 CALLE LAS TlENDAS A 06-09-06 100 NS 4.00 210 596 1,328 
26-797491-12 102 PATRICK LAWtENCE 68200 CALLE l/lS TlEllOAS A 12·21-04 100 ~$ 4.00 210 1,417 1,745 
26-797601-12 102 J SQUARED UNESTMENTS 68210 CALLE LAS TIENDAS A 01·12-05 1DO HS 4.00 210 624 713 
26-798001-14 102 ERIC HEN~rREET 66061 CALLE AZTECA A 09·06·02 150 HS 12.00 210 307 !l66 
26-793501-11 102 GUV..ESINDO ROOR{~UEZ 13085 ~OOWTAlU VCEY A 08-06-05 100 NS 2.00 210 243 479 
26· 799001 • 10 102 ERS, LLC 13181 CALLE ANAPOlA A 03·22-02 200 NS 19.00 ZiO 985 2,436 
26-800001-12 102 ROMAAINO ZERl 68257 CALLE AZTECA A a.a-o?-06 10v ~s 3.00 210 i98 226 
26·002001 •• l1 102 CCCU?AtH 68200 CALLE BLAXCO I 10·09-06 075 NS 2.00 210 114 344 
26-3022tl1·10 102 RO!ERT VALDEZ 6819S CALLE AZfECA A 04· □4-06 100 NS 2.00 210 83 ZlB 
26-802601 • 10 102 ROHE:llf VALDEZ 68185 CALLE AZTECA A o,-04-06 100 NS 2.00 210 153 222 
26-802801-10 102 ROBERT V.ALl!EZ 63175 CAl.LE AZTECA A 04-03-US 100 NS z.oa 210 33 
2(:dl03221-11 HJ.? LUC!l.F BAYLESS 6S155 CALLE AZTECA A 02-19-02 075 NS 2.00 210 I+ 
26-804GC111 102 $1 EPHEI-I R I!lDM,\,~ 13'536 AVS HERMOSA A 10-05·99 075 NS 6.0'.) 210 295 !,lil 
26-BO". 151·10 102 ED RUSH 66110 CALLE UOLSO A 05·31·D2 100 NS 3.0) 210 ,53 1,?09 
Zli-804651 l l 102 l'lICtlM'L PAl10~ 68085 CALLE AZTECA A 05·1?.-05 100 NS 3.0J 210 186 198 
26-804701 • 1 102 UR! M.AlIDELUMl.i! 63073 CALLE AZ1ECA A U6·09-81 075 llS 2.00 210 211, 326 
26·804801·11 102 JI!-! RHODES 68085 CALLE BOLSO A 03-19·96 100 NS 3.00 210 123 158 
26-81:4821 • 14 102 Jll!llTH BOI.IM!Ul 66075 C~LLE BOLSO A 07-07-05 100 NS 3.00 2i0 58 102 
26·80484l·11 102 IJAVIO SOB!:l 68065 CAll~ BOLSO A 01-28-05 100 MS 3.00 210 30 40 
26 ·805001 ~ 1 102 J R AALTOS 68155 CALLE BLAllCO A 01+· OS-86 075 US 3,00 210 34 116 
26·820001-1 102 H!GeLAND HONES H704 A.VE IIERl-(0'.iA A 10·03·9il 150 tlS 12.00 210 946 1,417 

'26·ZQ0814-2 102 RJC\iARO MURRAY &8147 VlA l'lD:<lllGO A 12-04-90 075 NS 2.00 210 2g1 524 
26-347001 ·11 102 BRIAN fAABER 68256 1.J\lLE CALKOSO A lll-29·99 075 NS 3.00 211 99 315 

• ' 2{,-864001-10 102 ANTHONY R HALL 12690 AVE ALTA LOioll'i A 05·24-02 100 NS 4.00 211 89 315 
" 26·878401· 1 102 ROSETTA J TRENT 12800 QUINfll A 01-26-87 100 ~S :LOO 211 228 459 

26-6112001·? 102 ! RE.tlE E GONfA 129b0 AGUA CAYENDO A 03·20~80 075 ijS 2.00 2 '1 .. 390 217 
26-883001-5 102 KEttw::rn KAESER 12651 AfJJA u\YEtlDO A 12-12-83 100 NS 6.00 211 159 359 
26-88701 !-11 102 W\ll:IA LEASE 67635 SU£RTF A 05-05··05 075 NS z.oo 211 177 597 
26-869001-3 l02 BRUCE JOJl!lSTO)l 67585 ORO LOJ,lA A 05-24-85 iOO NS 4.00 211 27'1 4,'8 
26·68'-201-1 102 NAR!A C RO~ERO 6 7605 ORO LOMA A C3·04·87 100 HS 2.00 111 121 233 
26-889301-10 i02 JOE AGUILAR 67625 ORO LONA I 12-06-05 100 NS 3_00 211 99 
26-9D3501-10 102 COLLEEN FAASER: 12700 PAl!AA A 05-26-99 075 NS 3.00 211 166 

L:."-



SORT ACWJtHS BY RTE 45 1 2 AS 6 NS 20 TOTAL t1 RTE fOfAL CPY.lJSAGl' TOTAi. PPY.USAGE LPTR 16:57;50 l)ec 13 2006 3 
SE.I.I~ ClJRREllT PREVIOUS 

USER START MTR RATE NO OF flSCAl FlSCAl. 
At:CQlllTS .... COOE CiJSTOilER IJIU>IE ................. SERvrcE AOfilcESS ••..•.•.•. A DATE •..• Sl7. CODE. UN!TS. ,HE# YR USAGE YR USAGE 

6-90B551·0 102 VICTOR!A CHRISTIAN 12670 PARMA "B" A 11-02-90 100 ~S 2.00 211 129 236 
o- 9091)01 • to 102 VlRGll ffAVEIIER 12650 PARMA A 11-12·97 100 HS 3.00 211 43B 40!, 

c.6-909301-1 102 DOX \ULRElM 12675 PAlll:lA "A" A 02-13-85 100 NS 6.00 211 631 799 
26-909401·5 102 OON \H Lf:IELIII 12675 PAl<MA "8" A 0~·05·89 100 NS 6.00 211 275 540 
26-909501-11 102 OKS llllt PROPi:RTIES t2755 ?ARMA A 04-16·03 075 NS 2.00 211 22.1 337 

·• 6-917921-11 l02 LUCIA B CRUZ 67265 P!ERSO» A 09·07-06 075 NS 2.00 211 149 185 
,, 6-918001-2 102 !U\RE:!t CHAUDIIAR l 12170 SUAAC A 06·01·88 100 NS 4.00 211 300 198 

,6•0tl211J0-10 102 SIE\IE LOl,/E 67710 SAN A~fONlO A 05-11-00 100 NS 4.00 213 119 67 
'6-009703-14 102 CARN.Ell Lrn>£Z 15905 AVE RAMADA A 06-10-96 075 tis 3.DQ 213 501 811 

•• c:.:6·004788•11 102 llffi.RYA OAK8EID 1531+0 vrn. VISTA A 05-25-05 100 NS 2.00 214 141 la? 
26·006378· 11 102 JOSE SOLARES 16102 VIA MONTANA A 01-17-96 075 NS 2.0C.l 214 154 288 
26-036942-11 102 {SAEL SOSA 1T{15 \/IA REAL A 07-20-06 iOO NS 2.00 305 80 321 
26-038462-2 102 TOM PENN 13213 llcL RAY A 02-00-91 100 ~S 2.00 305 247 506 
Zb-038502-1 102 RE.YtlALOO SERRA!i:0 13237 DEL RAY A 00-06-9□ 100 NS 2_00 305 200 506 
26·0~1022-12 102 JAIME/PAlRiClA CERVANTES 13301 \,.'EST A 10•17-05 075 NS 2.00 30S 75 148 
26-041062· 14 102 MICHA.El ?AHO>l 13279 lo/EST A □1-19-05 075 NS 2.00 305 104 197 
26-112005-12 102 OCCj.ll'ANT 1772.6 Jlllll.W : 09-06-05 075 NS 2.0□ 316 0 31 
26··013004-10 102 IO.SAL AIIMEO 19355 l.llLS!m A 07-0S-06 075 us 3.00 317 3 0 
26-006557-10 102 OOJUlTllY GOLDBERG t2390 WDDDlHDGE A 11~30·01 100 NS 3.01) 332 t4a 560 
26-009007-0 102 CHAS UJCKMMl/PEtffllSE 12400 \JDOORlDGf A 03-13•73 200 NS ?..00 332 1,770 4,155 
26·01G007-2 i02 RAY NAiHTll 12460-70 iJO(X)R?DGE A 02-16-95 075 tlS 2.00 332 141 398 
26-041007-11 102 Ctli:l!Yl SM!Tll 13391 t,!i:SOOllE A 02·15-05 075 NS 2.00 m 26 140 
26-422000-1 102 ROGER TOlCES 11an, ~,esr A 05-!5·91 Oi'S NS 2.00 401 49 41 
26-611001-2 102 OCCUPANT 11076 OCOTilLO "B" l 09·15·93 075 WS 4.00 40!! 0 0 
26-626001·10 102 MARIA BRAUN 66781 \/tSTA A 09•10·96 075 llS 3.0ll 408 233 479 
26· 62700 l - to 102 RENE S. ll!CKfl' 66875 VISTA A 09-12-01 100 NS 2.00 408 190 255 
26-627678-1 102 HHK DEVfLOP~ENT 66878 V!SiA f>L A 10-12·05 075 NS 2.00 403 2.SZ 37 
26·628t.01·2 102 LOW£LL·SlGMUND 66935 VISTA A 03-16·89 075 MS 2.0[1 400 170 227 
26-632001·15 102 GREG KJ LLU.:GSllORnl 66912 VlSfA PL A 01-04-0S 100 !IS 4.00 408 170 269 
26·632201·11 102 LAURA ARELLANO 66915 \/lSTA PL A 11-16-04 075 ~s 2.00 406 53 11,3 
:>6-634101-12 102 OHS HILLS PRO?ERTlES 66820 V!STA A 04·18·03 075 NS 2.00 406 163 201! 
26·639001-10 102 PAM IJISE 66949 TERRACE A OS·Z(l-OJ 1(10 NS 4.00 40B 249 692 
26-639901-14 102 SlDNEY 1-tETCAlfE l B3l V£11.8EllA A 10•01·04 075 NS 2.00 408 195 429 

• 26·00021J6•2 102 FAGLE EllTERP~lSES 13950 WEST A 05-13-92 100 US 2.00 412 432 327 
,.: 26·000706-2 102 EAGLE ENTERPRISES 13800 \.JEST A 05·13-92 100 NS 2.00 412 ?27 244 
. 26·001406-2 102 EAGLE EUTERPRISES 1359[] \.JEST A 05-14-92 100 NS 2.00 412 167 368 

• • 26·010326-U 102 C'.I CllAfL ARUl5Al'-f 13901 CAl I EIITE A 07-28·04 100 NS 3.00 412 166 448 
26·010466-10 102 FRANCES JACOU.EZ 13677 CAUENTE A 02-21-06 075 NS 2.00 412 190 200 
2.6·010486-10 102 FRAliCES JACQUEZ 13653 CAUEl!TE A 02-21·06 075 NS 2.00 412 201 266 
26·010606-12. 102 fINDTIIY R,'\DIGA.ll BROPHY 661+24 IRONWOOD A 06-25·03 100 NS 2.00 412 184 542 
26·0i0706-10 102 CARLOS J!K~llEZ 13359 CALIENTE A 12-11-96 075 ns 3.0D 412 238 351 
26·012236-3 Hl2 CAAOL OOIUl: 13501 CAl l EllTE A 10-05·89 100 ~s 3.00 412 344 64U 
1.6-012326·10 102 J.Al'IESA TRUST PROPI:RTY f>AllUll:llS 1361+2. LA 1-!ESA A 08-26-05 100 HS 3.00 412 507 657 
26·012696-10 102 BHfY STOLT 13285 LA KESA A 08-·15·00 100 HS 2.00 ,.,z 100 184 
26-012706·0 102 ALVTN LA SALLE 1322> LA "'1:SA A 04-30-85 100 NS 2.00 412 16~ 217 
26-013286· 12 102 EO RUSH 13971 EL CAJON A 04-26-02 100 NS 3.00 412 215 659 
26·0132'l6·2 102 HAAJA DEL CAIU-tEN SALAS 13875 EL CA.JON A 11-28·89 100 !IS 3.00 412 196 211 
26-01330/i-12 102 LEO ESPARZA TRUST 13751 EL CA.JON A 1!-21·06 100 US 4.00 412 256 357 

- ,,_ 26-01359&-2 102 CAROL QUA/i 66300 lROllw'COl A 03-11·88 100 NS 3.00 412 332 1,049 
26-013626· 10 102 DKS HILLS PROPERTIES 13405 EL CAJON A 04 -1a-03 mo ~s 3.00, 412 88 279 

~s::t. 

( ·~ 

a 



SORT ACCOUJllS BY Rlf 4S l 2 AS 6 Ms·zo TOTAL 11 RlE lOfAL CPY.USAGE TOTAl PPY.USAGE U>fR 16;57:50 Dec 13 2006 4 
SHIER CURRE1'.IT PP.EVIOIJS 

USER START MTR RATE ·NO Of flS.CAl FISCAL 
ACCOOIHS ..•. CODE CUSTOJ'lER DIME. .. ,. . - .... ., ... SER\'ICt: AODRESS .......... A DATE .... SlZ CODE. UHITS. RTE# YR USAGE YR USAGE 

!6·01¼fl6·13 102 AUREOD TERRAZAS 1.3360 CACTUS A 05·0t·97 100 h:S 3.oa 412 203 SH 
'6•016906-10 102 tt[RTJl !<ADRID 13-625 JULIAN A 02·05·03 075 NS 3.00 412. 277 989 

.:6·01781!6 10 102 CINDY RIVAS 134 70 ClJ Y AKACA A 10·05·95 075 NS 2.00 412. 119 22, 
26·1JZOC06·2 102 EAGlE EUTERPR!SES 13665 JUUAll A 05·13-92 100 NS 2.00 412 217 522 
26-033906·2 102 EAGI.£ E~TERPRISES 139-55 CACTUS A 05-13•92 100 NS 2.00 412 498 781 
:6-034906-3 102 AlfREOO TERRAu\S 13740 CACTi.lS A 03-27-95 JOO NS 3.00 412 l37 502 

< • , '6-035006-10 102 JESUS VALENCIA 13710 CACTI.JS A 07-31-96 100 NS 3.00 4i2 317 51?. 
',J '6- 038B06· 2 102 EAGLE ENTERPRISES 13255 EL CAJON. A 12-10-91 100 ns 3.00 4'12 563 364 
• : ':6-043506-11 102 ANGEL GARCIA 136{10 EL CAJON A 07-12-06 100 NS 3.00 412 159 205 

~6-043606-14 102 EAGLE CONSTRUCTION, INC. 13576 El CA.JON A 08-22-06 100 ~s 3.00 412 121 12) 
26-0V,606-12 102 l'lARIBEL BARAJAS 13280 El CAJON A 10-12-05 100 NS 3.00 412 23£ 
26-049206-12 102 JUAN DIAZ 13797 LA MESA I, 02· 13- 03 mo NS 3.00 412 433 
26·051056-10 102 JUAN J JlMENEZ 13774 LA KESA A 04-04-01 100 NS 3,00 412 138 496 
26-058200-11 102 SUSANA DAUTO 13999 CAUENTE A 12-05-00 100 llS 2,00 412 135 295 
26-0513400-12 102 SUSA~ BEMNICK 13998 CALlEllTE A 05·22-02 100 !IS 2.00 1[)[l 91 
26-0592.06-12 1 02 KAREN KADY 13548 CAUEIUE A 01-07-98 150 NS B.OD 649 879 
26-059900-16 102 ARMANDO GF.RNAN 13371, CAL I ENTE A 08·30·06 100 NS Z.00 412 195 458. 
26-06llOOC-14 102 MlCHAEL KOC!S 13360 C/ILIEN1E A 06-13·06 100 HS 2.00 412 0 834 
26-060900-1 102 BILL MAUER coosr U136 CALIENTE A 08-16·06 075 NS 2.00 412 90 C 
26-065306-2 102. PHYLLIS HOU>IES 13525 CAUENTE A 01·16-90 100 HS 3.00 412 220 1,007 
26·0220BB·11 102: CYHTH!A T M.tl.1111 13107 MESQUITE AVE A tl(,-02-06 075 IIS 2.00 426 1,070 765 
26-02212&· 1 to2 CAROL <.lUAtl 13229 MESQUITE A 05-11 ·79 075 HS 5.00 426 5-89 1,007 
26-022138·14 102 TIM RAOIGAN BROPKY 132:55 NESQUITE A 04-08·03 150 MS 8.1)0 426 379 758 
:?.6·022148-14 102 flM RAf)lGA~ 8ROPffY B?.8S tdESQUl TE A 04·013-03 150 NS 13.00 4'26 1,2n 2,602 
26-022220-2 102 RICHARD MURRAY 13735 SAA!TA A 12-06-90 tao NS 2.00 426 292 345 
26- 022s ,a-11 102 RO~ D GtLBRE~TH 13740 Sr.RITA A 05-03-02 100 NS 2.00 426 63 305 
26- 0227011- 1 102 10NY & CAIU«:N VALENCIA 66605 JOSfPH A 09-09·&. 100 NS 2.00 426 111 366 
26-02.2718-10 102 JOSE l TORRES 66609 JOSEPH Wff A 06-12•06 075 NS 2.00 426 74 24 
26-022728-10 102 T (1'1 FORD 66621 JOSEPH WAY A OB·2!Hl6 075 NS 2.00 426 58 16 
26-02282812 102. RAUL IEUX 13735 lHCllARD A 08-22-01 100 US 2,00 426 288 344 
26-022894-10 102 JOYCE SOOOG 66630 NESOL!!TE A 02-06-04 100 /IS 2.00 426 201 ,,33 
26-022921!-l 102 JOSEPH FA~BER 131!00 SUSAIJ A 10·25-91 100 ~s 2.00 426 554 513 
26-023100-10 102 STEPHEN CtAllO Ul-55 SUSAN A 03-01·04 100 MS 2.00 426 254 355 
26-023108-11 102 [)lANI. ,IEMI WAU\YA'i 66625 ~ESQUlTf. A 07-12-06 100 NS 2.00 426 10 418 
26·U231 Hl-11 102 G!l & CllRISllE GOREN 66635 MESQUITE A 05-27-05 !00 NS 2.00 192 421 
26-023388-10 102 ROOOLrO RUBIO RUIHO 66700 JOSEl'H A 12·27-05 1no NS 2.00 340 361 
26·023198·· 12 102 SlEVE SNULLrns 66680 JOSEPH A 07·05-02 100 NS 2.00 426 95 219 
26-023593-11 102 ALFONSO FELIX 1374□ MESQUITE "A" A 08·11·03 100 1/:S 2.00 426 438 585 
26-02.3608-2 102 JOSEPH & NEll!E Vlbff 13730 HcSQUfTE A 04-09-90 100 NS 2.00 426 169 350 
26-023616-1 102 1111.CIEHOA RlllGE, ll.C 13616 t(f.SQUJTE AVE A 11·17-05 075 ~S 2.00 426 ';,1 7Z 
26-023628-1 102 AGt,lES ICOXG 13700 K€~'UU1 TE A 05•20·85 075 NS 2.00 426 154 182 
26-023638··1 102 J\.Gtl£S ICD}IG n710 MESOUITE A 04-15·55 075 ~S 2.00 426 56 538 
26-023647-10 102 JOSlELIIIDA CRISTOBAL 13-647 NESOUUE AVE A 04·06-06 075 NS 2.00 426 133 149 
26-023646·1 102 HACIE!IOA RIDGE, l.LC 13648 MESQUITE AVE A 11·17·05 07S NS 2.00 426 66 65 
26-023658·1 102 IIDRST SCHOP. 13660 NESOUITE A 12·28-89 100 NS 2.00 426 4¼> 804 
26-023849-1 107. RC COOSTRUCTIOO 13849 M/l>!K DR A 11-30-06 075 NS 2.00 426 
26-023898· l 1 102 ALBERTO JlMENEZ 13895 MARK A 11-21-97 100 US 2.00 426 268 :531 
2'6·023941:l·i 102 T®Y & CARMEN VALENCIA 13840 MARK A 09-09-86 iOO NS 2.011 426 70 178 ,_ 26-023958-1 102 T & C VALEKClA 13820 MARK A O!t-09·86 100 tJS 2.00 426 48 116 ,·, 
26·0:?.3968· 17. 102 BERTHA A. GARCIA 13 80D KA.RIC A 08-14·96 100 ~S 2.00 426 111 198 ,_, 

·:··, 



srnn ACCOUNTS BY RTE t,5 1 2 AS 6 ►lS 20 TOTA,_ 11 RTE TOTAL CPY .USAGE TOTAL ?PY .USAGE. LPTR 16;57:50 Oec 13 2006 5 
SE..t:R CURREHi PREV!OUS 

USER START MTR RATE llO Of HSCAL FISCAL 
I\CCOU/HS .•.. COOE CUSlO}lER ~AME-·+·····--···-·-- SERVICE ADDRESS ••••• , •• A PATE •••. srz. CttlE. UiilTS. R.T.E# YR USAGE YR LI.SAGE 

6·023976-2 ,02 JEURO!.. LINXHAR1 13760 MARK A 0&-tl-92 100 ~s 2.00 426 366 859 
., '6- 023998· 2 102 JEKKOL LINKHART 13780 NARI( A 09-09·92 100 ~s 2.DO 426 242 409 

i6·024038-11 102 PAl<fU\ BROSKA 13660 AARK A 04-29-02 100 llS 2.00 426 101 246 
26-024048· 11 102 PAMELA BROSKA 13640 Kl\RIC A 04-29-02 100 llS 2.00 426 90 429 
26• OZ412ll-1D 102 ARNIDA EllCltlAS 1359:S llAl!llil A 01·25·02 100 llS 2.00 426 72 269 

.... :6-024130·12 1D2 DHS HILLS l'ROPERTIES 13573 Ul'UlUM A 01-30-06 100 NS 2.00 426 122 210 
,·,'6-02414a-n: 102 AlfR.EOO R. SOLIS 13635 !IAffLIM A 05-03-01 mo )IS 2.00 426 201 326 
.,, ¾·02416tH3 102 FRANCISCO AAREOOOOO 136-75 NAlllJM A 08-10-0o 100 NS 2.00 426 161 316 

!6·024238-13 102 DRS KILLS PROPERT!tS 13815 AAHUM A 04·18-03 100 WS 2.00 426 232 5M 
!6-024239-12 102 STEVEM A. FELD 13835 l>!AHiJl4 A 01-06-03 100 NS 2.00 426 108 609 
2.6-0242.68-0 1oz ooll ... ruu::rn 13920 NAJ!LlM A 03-08-8-9 100 tiS 2.00 4?6 264 490 
?.6·024348-2 102 JERROL llNKttART 13760 IIAHU!'. A 07-23-92 100 !IS 2.00 426 146 295 
26·02t,35fi- ii, 102 MARCOS R PARRA 13740 NAHUYa A 05-20-0S 100 ~S 2.00 426 154 271 
26- 024378- 12 102 ALFREDO GONZALEZ 13700 IJArllJlil A 04-30-04 100 NS 2.00 426 175 386 
26-024382-·1 102 JAM REAL ESTATE 13828 LUIS DR A 08-22-06 075 NS 2.00 426 7 0 
26-024386-1 102 SlEPliE!L \i SC1114EE 13680 14/iHllM A 12•11-90 100 NS 2.00 426 292 567 
26-024446-11 102 $COTT CUUN!NGHAM 66 BBS HI.Ol,ll,,\XO A 07-31-06 too NS 2.00 426 120 269 
26· 024493-12 102 NIKE FINL.El 13615 UJlS A 01-10-0'5 075 ll.S 2.00 426 76 209 
26-024508·12 102 FILDriON!O ROllRlGUEZ l363S LUIS A 03·03-05 100 NS 2.00 426 213 430 
26-024518·10 102 O!lS HULS f'ROJ>ERllES 13655 1.lllS A 01-30-06 100 NS 2.00 426 18.'3 272 
26-024528-14 102 'fOLAtlOA Rl\111 REZ 13675 LUlS A 11-29-01 100 14$ 2.00 426 2.08 
26-024558·-12 102 JINMY c srurn 13735 LUIS A 03-03-05 100 NS 2.00 426 145 
26· 024 581M 1 102 NANNY VILLAGRANA 1379'5 Ul!S A 01-05-05 100 NS 2.00 42.6 252 )3t, 

26-024618-11 102 GU!LlER.~0 BARAJAS B855 LUIS A 06-10-03 100 NS 2.0ll 426 34.2 6iJ4 
26-024708·10 102 LEISURE PACifIC, LLC 13860 LUIS A 11-05-02 100 NS 2.00 426 170 449 
26-024718·11 102 DHS HU.LS PROPERTIES H840 lUtS A-05-08·03 100 ~S 2.00 426 15& 3fi1 
26·024753-10 102 11!1\RlA ANGEl.11 SOTO 13740 LUIS A OB·OB-01 100 WS 2.00 426 111 .319 
26-024788-13 102 ROSA M JAlW:S 13100 LUIS A 08-14-06 100 NS 2.00 426 2i0 270 
2.6-024 792 -1 102 JAA REAL ES'TA1E 13792 LUIS DR A 08-22-06 075 NS 2.00 426 0 o 
26-024793-1 I 02 DOil 1./l UlELN 13680 LUIS A 04·26-95 100 }IS 2..00 42.6 275 406 
26-024811-1 102: .ll\M RF.Al. ESTATE 13811 LU1S DR A 08-29-0fi 075 NS 2.00 (.2£:, 0 0 
26·024618-10 102 CARMEN l\!UIIC lA U640 LUtS A 05•24·9> 100 NS 2.0() 426 17[) 271 
26 024B27-1 102 JAN REAL ESTATE 13827 LUIS DR A 08-29-06 075 ~S 2.00 426 [) 0 
26-025TT8·11 102 mo ELlllCH PAl~S, I.LC 67520 TiJO BUllC!l PALNS "il" A 04· 29-05 150 11S 140.0(l 426 461 905 
26-076308-11 1 02. S l D 1'\ElCAlFE 13575 SARllA A 04-12·04 100 NS 2.00 426 81 11+0 
26-077408- i1 102 JOSE M. VASOUEZ 13655 SARITA A 06-09-0-4 075 NS 2.00 426 218 651 
26-078~08-11 '11)2 EFRAIN VELEZ 13755 SARITA A 06-07-01 too NS 2.00 426 300 409 ,, 
26-086428-10 102 JUI.IE ROBLEDO 13680 MESGU !TE A 07•18-02 100 HS 2.00 426 78 279 
26·086718-12 102 ..i.H. PROJ>EllH MAtlAGEf!E'NT 13595 MARK A 12-29·0~ 100 NS 2.00 426 131 217 
2.s-08612a-12 102 ,LIi. PROPERTY l'!AllAGEMENT 13615 !'.ARK A 12-29-04 100 t:S 2.00 426 252 276 
26·0667313-Hl 102 JOSEPK FAl>!UCC~l JR 13635 KARI:'. A 09-27-00 100 NS 2.00 426 59 300 
26-086910-11 102 DAVID YAGHOUIUAfl 13580 HARK A 08·05-03 100 NS 2.00 426 8(1 118 
26·086918-11 102 PAMELA BROSr::A. 13620 HARK A 04-29-02 100 NS 2.00 426 100 174 
26-oa.nn-;2 102 PAMELA. IIROS!(A 13655 WlllUM A 02-11-04 100 NS 2.00 426 145 263 
26·522658- ·,o 102 JIJMl !I; fEU X 665B5 JOSEPH A 03-07-02 100 hS 2.00 426 193 30-4 
26-64'1001-13 1G2 JAf\€S DANIELS 11520 VERB.ENA h D7-i2-05 100 ~S ,, .. oo 429 43a 345 

------ --~==-= ~:~:;=~~ 

TD1Al 870.00 61,547 112,117. 
2.46 1·eco,ds l istc~d 

\.", 



 

 

Appendix C 

Design Criteria For HWWTP & DCWWTP



 Appendix C 
 Design Criteria For HWWTP & DCWWTP 

 C-1 

 

 

URS 



Alan L. Horton Treatment Plant 
Process and Equipment Sizes 

Influent Pump Station 

Type 
Main Raw Sewage Pumps 

Number of Pumps 
Drive Type 
Capacity of each Pump (GPM) 

Low Flow Pumps 
Number of Pumps 

Drive Type 
Capacity of Each Pump (GPM) 

Firm Pumping Capacity (GPM) O} 

ADF Influent Pumping Capacity (MGD) (Z) 

ADF Capacity of Structure (MGD) (J) 

Influent Metering 
Type 
Number 
Size 
Capacity at 10 fps (GPM) 
ADF Capacity (MGD) (Zl 

Influent Grinder 
Type 
Number 
Maximum Capacity (GPM) 
ADF Capacity (MGD) 

Grit Removal 
Type of Grit Basins 
Number 
Diameter (ft) 
Capacity, each (MGD) 
ADF Capacity (MGD) 
Grit Handling 
Grit Pumping 

Type 
Number 
Capacity, each (GPM) 

Grit Dewatering 
Type 
Number of Classifiers 
Capacity, each (GPM) 

Submersible Pumps 

2 
VFD 
1,740 

2 
VFD 
870 
3,480 
2. 

5.0 

Magnetic Flow Meter 
1 
12" 
4,488 
2.58 

Channel Mounted Grinder 
1 
4,350 
2.5 

Vortex 
1 
10 
7 
2.8 

Torque Flow 
2 (1 + 1 STANDBY) 
200 

Cyclone/Classifier 
2 
200 



Aeration Basin 
Type 
Number 
Basin Length (ft) 
Basin Width (ft) 
SWD (ft) 
Basin Volume, each (MG) 
Detention time (hrs) 
SRT (days) 
BOD Removal (lbs/day) 
Operating MLSS (mg/L) 
Sludge Production (lbs/day) 
Aerators per Basin (one duty, one standby) 
Type 
HP per Aerator 
SOR each Basin (lbs O2/day) 
ADF Capacity each (MGD) 
Total ADF Capacity Aeration Basin (MGD) 
ADF Capacity Existing Plant Aeration Basin (MGD) 

Total ADF Aeration System Capacity (MGD) 

Secondary Clarifiers 
Number 
Diameter (ft) 
Side Water Depth (ft) 
Peak Surface Overflow rate (GPD/sq ft) 
ADF Capacity each (MGD) 
Total ADF Capacity Secondary Clarifiers (MGD) 
ADF Capacity Existing Plant Secondary Clarifier (MGD) 

Total ADF Secondary Clarifier Capacity (NGD) 

Return Activated Sludge Pumps 
Type 
Number 
Drive Type 
Capacity each (GPM) 

Waste Activated Sludge 
Type 
Size (inches) 
Capacity at 5 fps (GPM) 

Sludge Beds 
New Sludge Beds 

Number 

Carrousel Oxidation Ditch 
2 
180 
60 
12.5 
0.80 
24 
20 
3,149 
3,500 
2,330 
2 
Propeller 
56 low, 75 high 
4,848 
0.75 
1.5 
0.8 
2.3 

2 
55 
14 
346 
0.75 
1.5 
0.8 
2.3 

Torque Flow 
3 (2 + standby) 
VFD 
625 

Flow Control Valve 
4 
195 

12 



Size (length x width) 
Surface Area each (sq ft) 
New Bed Total Capacity (MGD) 

Existing Sludge Bed Surface Area (square feet) 
Existing Sludge Bed Capacity (MGD) 
Total Sludge Bed Capacity (MGD) 

Outfall to Percolation Ponds 
Pond Numbers 
Pipeline Size Each (inches) 
Peak Capacity (MGD) (4J <51 

ADF Capacity (MGD) <
4l i5l 

Notes: 
Based on largest pump out of service. 

150 X 50 
7,500 
1.5 
42,074 
1.0 
2.5 

3A, 3B, 3C, 2A, 2B 
16 
7.5 
3.0 

(1) 
(2) Peak Wet Weather Flow (PWWF) is assumed to be 2.5 times the Average 

Daily Flow (AFD). 
(3) 
(4) 
(5) 

Base on ultimate pump size with one out of service. 
Assuming the ponds are almost full. 
The hydraulic capacity (ADF) of the outfall system to Ponds 2A and 2B is 
1.14 MGD. Ponds 2A and 2B are fed from a single 16 inch pipeline. 



Desert Crest Wastewater Treatment Plant 
Process and Equipment Sizes 

Head works 
3" Parshall Flume after a 10" influent discharge pipe. 
Influent :'.\letering 
Type 

Influent Grinders 

Ultrasonic 

Grinder with 8" cutter stack in a 13"w X 40"d channel. 1 
7" (0-450,000 GPD), Comminutor (offline). 1 

Grit Removal 
None (manually done) 

Grit Handling 
None 

Aeration Basin 
2 - 90,000 gallon capacity Aeration Basins, (1 unit offline) with surface mounted rotors. 
Clarifier 
Number 
Diameter 
Side Water Depth (ft) 

Return/Waste Activated Sludge Pumps 
Type 
Number 
Capacity each (GPM) 

Waste Activated Sludge 
Type 
Size (inches) 

Sludge Beds 
Type 
Number 
Size (length x Width) 

Outfall to Percolation Ponds 
Number of Ponds 
Size (length x Width) 

Pipeline Size (inches) 

2 ( 1 standby) 
1 @ 26 ft, l @ 20 ft 
11, 8.5 

Recessed Impeller Centrifugal 
2 (1 + 1 standby) 
200 

¼ tum valve 
4 

Sand Bottom 
4 
64 X 20 

3 
2@ 153 X 57 
1 @ 75 X 57 
8 



 

 

Appendix D 

List Of Data Changed In Database



 Appendix D 
 List Of Data Changed In Database 

 D-1 

 

 

URS 



URS Moct1fied Data APPENDIX D 

comp111e Ust 01 Pjpes 1NK"'"'8 moc11r...s w,th URS comm.ms 
KeylD UPSTREAMIN DOWNSTq_EAM SLOPE RECORDED L COMMENTS SHAPE_LENG Diameter 
P 1000 1176.42 1169.40 0.0652 200 URS adj. inverts based on US,DS inv 200 000 10 inch 
P 1005 1072.15 1060.45 0.0340 344 URS adj . inverts based on MSWO field survey 343 ,794 8 inch 
P 1006 1086.85 1072 15 0.0420 3S0 URS adj . inverts based on MSWO field survey 3S0.002 8 inch 
P 1007 1104.40 1086.85 0.0500 3S1 URS adj. inverts based on MSWO field survey 3S1 .169 8 inch 
P 1009 1035.07 1021.07 0.0400 350 URS adj . inverts based on MSWO field survey 350.002 8 inch 
P 1010 1060.45 1049.77 0.0300 356 URS adj . inverts based on MSWO field survey 356.204 8 inch 
P 1011 1049.77 1035.07 0.0420 350 URS adj . inverts based on MSWD fie ld survey 350 002 8 mch 
P 1076 1129.27 1125.14 0.0275 150 URS:Slope Im rel inv. Adj diam based on MSWD cmnts 146.067 8 inch 
p 11 1133.34 1123.04 0.1020 200 URS adj . inverts based on US.OS inv. 198.488 8 inch 
P 119 12 12.16 1204 63 0 .0371 203 URS adj. inverts based on MSWD field survey 205.249 8 inch 
P 1198 1246.40 1231 .16 0 .3050 SO URS:OS inv, slope frm OS info. Diam frm MSWD cmts 45.025 8 inch 
P 120 11 93.5~ 1174.25 0 .0292 295 URS adj inverts based on MSWD fi eld survey ?95.'-03 8 inch 
P 1205 n a7 .5B 1177.01 o 1000 100 URS: Slope assigned from inverts and length 100.000 8 inch 
P 121 1202.34 1196.01 o 0 1s 1 350 URS adj. inverts based on MSWO fie ld survey 353.676 8 inch 
P 122 1196.01 11 83.48 o 0572 219 URS adj. inverts based on MSWO field survey 223.336 8 inch 
P 123 1183.48 1165.88 0 0503 350 URS adj . inverts based on MSWO rield survey 347.028 8 inch 
P 124 1183.51 1175.82 0 0375 205 URS adj. inverts based on MSWD field survey 203.0l7 8 inch 
P 125 1165.88 1162.09 0 .0129 294 URS adj. inverts based on MSWO field survey 288 .1 29 8 inch 
P 1257 1134.12 1130.05 0 0407 100 URS·Slope from reta1ive inverts 76.810 8 inch 
P 1259 11 47.87 1146 .78 0.0 140 78 Change diam. based on MSWO comments 42.045 8 inch 
P 126 1186.32 1175.82 0.0420 250 URS adj . inverts based on MSWD field survey 250.00 1 8 inch 
P 1260 1146.78 1144.87 0.0382 50 URS:Slope Im rel inv. Adj diam based on MSWO cmnts 40. 117 8 inch 
P 1261 1147.87 1144.66 0.1050 2 Change diam. based on MSWD comments 9 883 8 inch 
P 1263 1183.20 1177.70 0.0367 150 URS: Slope from rel inverts 193.031 8 inch 
P 127 1204.63 1202 02 0.0125 209 URS adj. inverts based on MSWD field survey 213.106 8 inch 
P 128 1202.02 1197 .65 0.0125 350 URS adj. inverts based on MSWD field survey 350.072 8 inch 
P 129 1197.65 1193 .52 0 .0118 350 URS adj. inverts based on MSWD field survey 338.812 8 inch 
P 1291 1236.33 1233.62 0.0100 271 URS adj. inverts based on MSWD field survey 275.796 8 inch 
P 1292 1237 .07 1236.33 0.0100 74 URS adj . inverts based on MSWD field survey 73.730 8 inch 
P 1299 1123 .04 1115.10 0 .0530 149 URS: Slope from rel inverts 150.535 8 inch 
P 1306 1154 .37 1148.94 0.0367 148 URS adj _ inverts based on MSWD field survey 157.759 12 inch 
P 131 5 1067.57 1065.09 0.0248 100 URS: Slope from rel inverts 100.000 8 inch 
P 1328 993.96 988.22 0.0290 204 URS adj . inverts based on US.OS inv. 21 7.818 6 inch 
P 1329 980.72 978.67 0.0045 346 URS adj . inverls based on US.OS inv 346. 795 8 inch 
P 133 1198.10 \ 194 .36 0.0356 105 URS adj. invens based on MSWD field survey 105.210 8 inch 
P 134 1201 .99 1198.10 0.0564 69 URS adj. inverts based on MSWD field survey 69.25 1 8 inch 
P 1343 1166.00 1157.00 0 .0450 203 URS changed diam. based on MSWO coments 163.163 8 inch 
P 1344 1172.50 1166.00 0 0850 100 URS changed diam. based on MSWO comen1s 138.246 8 inch 
P 135 11 93 .47 1183.95 0.0469 204 URS adj. inverts based on MSWD field survey 206.261 8 inch 
P 136 1183 .95 1174.25 0 0385 252 URS adj. inverts base<l on MSWD field survey 257.792 8 inch 
P 1369 1152 .11 1147.87 0.0848 SO URS :Slope fm rel inv . Adj diam based on MSWO cmnts 50.432 8 inch 
P 137 1174.25 11 64.31 0.0375 265 URS adj . inverts based on MSWO field survey 251.967 8 inch 
P 1370 1176.25 11 70.09 0.0200 306 URS changed diam . based on MSWO coments 217.159 8 inch 
P 1371 1170.09 1166.97 0 .0450 198 URS adj inv bsd on US.OS inv. Diam frm MSWO comts 167.859 8 inch 
P 138 1164.3 1 1154.37 0.0375 265 URS adj . inverts based on MSWD field survey 263 .467 8 inch 
P 139 1194.36 1194.25 0.0033 33 URS adj . inverts based on MSW□ field survey 33 .049 8 inch 
P 14 1125.14 1125.04 0.0100 2 Changed diameter based on MSWO comments 4.300 8 inch 
P 140 1194.25 1193 .52 0.0033 223 URS adj . inverts based on MSWD field sur-1ey 233.538 8 inch 
P 1448 965.92 962.20 0.0032 203 URS a<lj. inverts based on US ,DS inv 207.169 8 inch 
P 1452 948.38 947 .08 0.0040 312 URS adj. inverts based on US,DS inv. 315.587 8 inch 
P 1464 1148 .94 1145.29 0.03 17 11 S URS adj . inverts based on MSWO field survey 109.430 12 inch 
P 148 1467 .42 1465.57 0.02 11 87 URS adj. inverts based on US.OS inv. 87.425 8 inch 
P 1480 912.29 906.92 0.0556 125 URS adj. inverts based on US .OS inv. 113.350 8 inch 
P ,481 906.92 904 .22 0.2200 12 URS: Rec L from Shape L; lnve. slope from rel info 1 t .650 8 inch 
P 1501 995.50 988.39 0.0267 259 URS adj. inverts based on US.OS inv. 259.032 6 inch 
P 1507 1002.50 1001.00 0.0050 159 URS adj . inverts based on US,OS inv. 159.990 6 inch 
P 153 1013.85 1007 .27 0 .0200 329 URS adj. inverts based on MSWD fiela survey 366.009 10 inch 
P 1535 978.67 974 .39 0 0860 282 URS adj. invel1s based on US.OS inv. 286 .262 a inch 
P 1536 974.39 973.04 0 0400 338 URS adj. inverts based on US.OS inv 339.382 8 inch 
P 154 1039.45 1013.85 0.0740 346 URS adj. inver1s based on MSWO field survey 350.001 10 inch 
P 155 1081.39 1068 .24 0 .0380 :.,45 URS adj. inverts based on MSWO field survey 350.001 10 inch 
P 156 1093.15 1089.00 0 .0120 346 URS adj. inverts based on MSWD field survey 350.001 10 inch 
P 158 1 1036.37 1030.37 0.0320 197 URS adj . inverts based on MSWD field survey 194.152 8 inch 
P 1610 1129.40 1126.16 0.0160 198 URS: Slope and DS invert changed based on rel info 199.998 15 inch 
P 1627 1224.66 1223.25 0.0282 50 URS: Slope from rel inverts 50.000 8 inch 
P 1648 988.22 980.72 0.0375 200 URS adj . inverts based on US .OS inv. 199 .970 8 inch 
P 1679 1042.42 1039.80 0.0524 SO URS· Slope from rel inverts 50.000 8 inch 
P 1697 1081 .64 1076.57 0.0338 150 URS: Slope from rel inverts 150.000 8 inch 
P 1699 1021 .07 1007.27 0.0460 300 URS adj . inverts based on MSWO field suivey 300 .002 8 inch 
P 1805 905.68 905.56 0.0020 62 URS: Rec L from Shape L. US invert from slope 61 .683 21 inch 
P 2000 883.36 883 26 0 0064 15 URS added new pipe for new Utt Sta1ion 13. 700 30 inch 
P 2001 847.97 847.53 0 .0040 t 10 URS < dded new pipe to gravity lo new Lift Station 110019 8inch 
P 2002 856.00 854 .40 0 .0040 400 URS Jdded new pipe 10 gravity to new lift Station 399.582 8 inch 
P 2003 857.60 856 .00 0.0040 400 URS added new pipe to gravity to new Lift Station 400.409 8 inch 
P 2004 859.20 857 .60 0.0040 400 URS added new pipe to gravity to new Lift Station 399.560 8 inch 
P 2005 860.12 859.20 0.0040 230 URS added new pipe to gravi1y to new Lift Station 230.141 8 inch 
P 2006 800.13 797.69 0.0120 203 URS added new pipe lo gravity to new Lift Station 202.703 8 inch 
P 2007 803.18 800.13 0.0120 254 URS added new pipe to gravity to new Lift Station 254 .000 8 inch 
P 2008 806 81 803.18 0 .0120 303 URS added new pipe lo gravity to new Lift Station 303.173 a inch 
P 2009 811 .61 806.81 0 .0120 400 URS added new pipe to gravity to new lift Slation 400.362 8 inch 
P 2010 816.41 81 1.61 0 0120 400 URS added new pipe to gravity to new Lift S1a1ion 399.748 8 inch 
P 2011 822.21 816.41 0 0120 483 URS added new pipe to gravily l o new Lift Station 483.,03 8 inch 
P 2012 827.02 822.21 0 .0120 401 URS added new pipe to gravity lo new Lift Station 400.522 8 inch 
P 2013 831.83 827.02 0.0120 401 URS added new pipe to gravity lo new Uft Station 400.679 8 tnch 
P 2014 833.12 831 .83 0.0120 107 URS added new pipe to gravity to new Lift Station 106.906 8 inch 
P 2015 837.93 833.12 0.0120 401 URS added new pipe 10 gravity to new Lift Station 400.582 8 inch 
P 2016 842.73 837 .93 0 0120 400 URS added new pipe to gravity to new Lift Station 400.369 8 inch 
P 2017 847 .53 842 .73 0.0120 400 URS added new pipe to gravity to new Lift Station 399 474 8 inch 
P 219 1283.44 1280.15 0 0248 253 URS adj . inverts based on US .OS inv. 256.999 8 inch 
P 24 1182.1 9 1179 .84 0.0300 75 URS: OS invert and slope based on relative info 70 .725 8 inch 
P 25 1179.84 1179.77 0.0300 2 URS: OS invert and slope based on relative info 4 275 8 inch 
P 282 1175.82 1165 88 0.0337 295 URS adj. inverts based on MSWO field survey 29 1.409 8 inch 
P 304 884.13 883.31 0 0215 25 URS adj. inverts based on MSWO field survey 24. 782 15 inch 
P 305 884.80 884.13 0 .0020 320 URS adj. inverts based on MSWO field survey 31 4.675 15 inch 
P 306 885.52 884.80 0.0020 340 URS adj. inverts based on MSWO field survey 340.001 15 inch 
P 307 886.20 885.52 0.0020 340 URS adj. inverts based on MSWD fie ld survey 340 001 15 inch 
P 308 886.88 886.20 0.0020 340 URS adj. inverts based on MSWD fi e!d survey 339.993 15 inch 
P 309 887.44 886 .88 0.0020 280 URS adj . inverts based on MSWD fi eld survey 280.001 15 lnc.tl 
P 310 890.81 887 44 0.0153 220 URS adj. 1nver1s based on MSWD field survey 220.167 12 inch 

1 of 4 



URS MOd fied Data APPENDIX D 

P 311 894.28 890.81 0.0160 217 URS adj . inverts based on MSWD fie ld survey 216.834 12 mch 
P 31 2 1206.98 1206 32 0.0065 102 URS adj. inverts based on MSWO field survey 103 .753 8 inch 
P 313 1209.52 1206.98 0.0135 188 URS adj . inverts based on MSWO field survey 187.339 8 inch 
P 314 1211.06 1209 .52 0.0135 114 URS adj. inverts based on MSWD fie ld survey 114 7:34 8 inch 
P 315 1213.97 1211 .06 0.0098 297 URS adj. inverts based on MSWD field survey 297 101 8 inch 
P 316 1217.09 1213.97 0.0119 262 URS adj . inverts based on MSWD field survey 245.671 8 inch 
P317 1222.67 1209.52 0.0760 173 URS adJ. inverts based on MSWD field survey 172. 127 8 inch 
P 318 1145 29 1144.02 0.0071 179 URS adj. inverts based on MSWD fie ld survey 177.827 8 inch 
P 319 1210 85 1205.60 0.0202 260 URS adj. inverts based on MSWD field survey 259.222 8 inch 
P 320 1206 25 1205.60 0.0032 205 URS adj. invens based on MSWD field survey 205.445 8 inch 
P 322 1068 24 1039 .45 0.0832 346 URS adj. inverts based on MSWD field survey 350 .001 1 O inch 
P 323 1089.00 1081 .39 0.0220 346 URS adj. inverts based on MSWD field survey 350 .00 1 1 o inch 
P 337 1188 98 1187.78 0 0150 74 URS specified Rec L from MSWD comments 74 585 8 inch 
P 348 1228.14 1224.54 0 0131 275 URS adjust DS invert based on slope 275.068 8 inch 
P 349 1224.54 1221 .00 0 .0354 100 URS adj . inv and S based on rel info 100.001 8 inch 
P 352 1170.00 1162.08 0 0260 150 URS adj inver1 based on rel info 150.000 8 inch 
P 353 1162.08 1156 42 0.0156 308 URS adj inver1 based on rel info 305.984 8 inch 
P 354 1166.30 1 i 62 .90 0.0340 100 URS: Slope based on relative info 97.100 8 inch 
P 357 1067.48 1061.49 0.0300 200 URS: Slope based on relalive info 200.000 10 inch 
P 359 97588 972.30 0.0240 150 URS: Slope based on relalive info 150.000 15 inch 
P 361 1029.06 1023.98 0.0510 100 URS: Slope based on relative info 100.001 8 inch 
P 37 1038.13 1030 .37 o 0388 200 URS adj. inverts based on MSWO field survey 197 .610 8 inch 
P 38 1056.56 1045 28 0.0564 200 URS adj. inverts based on MSWO fie ld survey \ 99.634 8 inch 
P 39 1045.28 1041.03 o 0110 250 URS adj. inverts based on MSWD field survey 250 .001 8 inch 
P 40 1041.03 1038.13 0.0116 250 URS adj. inverts based on MSWO field survey 250.368 8 inch 
P 41 1021.40 1018.78 0.0075 350 URS adj. inverts based on MSWO field survey 349.992 8 inch 
P 42 1039.60 1021.40 0.0520 350 URS adj. inverts based on MSWD field survey 350.001 8 inch 
P 43 1018.78 998.45 0.0937 217 URS adj. inverts based on MSWD field survey 214.521 8 inch 
P 431 911 45 902.10 0.0294 318 URS adj. inverts based on MSWD field survey 331 .292 10 inch 
P 432 902.10 900.63 0.0050 294 URS adj. inverts based on MSWD field survey 298.007 12 inch 
P 433 900.63 899 .15 0.0050 296 URS adj . inverts based on MSWD field survey 300.271 12 inch 
P 434 899.15 897 .66 0.0050 298 URS adj. inverts based on MSWD field survey 299.795 12 inch 
P 435 897.66 894.91 0.0080 344 URS adj. inverts based on MSWD field survey 348.451 12 inch 
P 436 894.91 888.13 0.0196 346 URS adj. lnvens based on MSWD field survey 349.750 12 inch 
P 437 888.13 887.44 0.0020 346 URS adj. inverts based on MSWD field survey 354.206 15 incil 
P 44 1206.32 1205. 13 0.0065 182 URS adj. inverts based on MSWD field survey 172.82 1 8 inch 
P 45 1177.67 1162.09 0.0511 305 URS adj. inverts based on MSWD field survey 303. 325 8 inch 
P 458 11 44.02 11 37.60 0.0440 146 URS adj. inverts based on MSWO field survey 99. 760 8 inch 
P 459 1152.78 1144.02 0.0440 199 URS adj. invens based on MSWO field survey 250.246 8 inch 
P 46 1195.65 1177.68 0.0599 300 URS adj. inverts based on MSWO field survey 299.999 a inch 
P 460 1172.15 1152.78 0.0560 346 URS adj. inverts based on MSWD field survey 349.997 8 inch 
P 461 1193.61 1172.15 0.0620 346 URS adj . inverts based on MSWD field survey 349.997 8 inch 
P 462 1205.13 1193.61 0.0440 262 URS adj . invens based on MSWD field survey 213.379 8 inch 
? 463 1233.62 1226.34 0.0200 364 URS adj. invens based on MSWD field survey 355.990 8 inch 
P 465 1226.34 1217.09 0.0246 376 URS adj. invens based on MSWD field survey 402.013 8 inch 
P 466 1236.89 1236.33 0.0040 140 URS:RecL frm MSDW cmts: SL, US/OS inv from survey 114.999 8 inch 
P 469 1182.12 11 77 .08 0.0420 120 URS: Slope from rel invens 120.000 8 inch 
P 47 1206.75 1195.65 0.0600 185 URS adj . inverts based on MSWD field survey 184.997 8 inch 
? 471 1157.12 1151.80 0.0440 120 URS: Slope from re! inverts 120.003 8 inch 
P 48 1206.85 1206.25 0.0032 188 URS adj . inverts based on MSWO field survey 183.917 8inch 
P 480 1062.53 1052.54 0.0300 333 URS adj inverts based on rel inven info and slope 329.221 8 inch 
P 49 1213.39 1206.85 0.0357 183 URS adj. inverts based on MSWD field survey 182.519 8 inch 
P 50 1214.70 1210.85 0.0128 301 URS adj . inverts based on MSWD fie!d survey 298.755 8 inch 
P 51 1215.43 1214 .70 0.0039 187 URS adj. inverts based on MSWD field survey 191 .496 8 inch 
P 52 1216.89 1215.43 0.0078 188 URS adj. inverts based on MSWO field survey 189.922 8 inch 
P 53 1205.60 1201.99 0.0239 151 URS adj. inverts based on MSWO field survey 149. 759 8 inch 
P 54 1227.03 1214.70 0.0469 263 URS adj . inverts based on MSWD field survey 266.808 8 inch 
P 55 1235.58 1223.89 0 0485 241 URS adj . inverts based on MSWO field survey 235.889 8 inch 
P 56 1223.89 1206.85 0.0395 266 URS adj. inverts based on MSWO field survey 257.835 8 inch 
P 570 1030.37 998.45 0.0912 350 URS adj. inverts based on MSWD field survey 350.546 8 inch 
P 571 998.45 985.09 0.0334 400 URS adj. inverts based on MSWD field survey 401 .875 8 inch 
P 581 881.92 881 .80 0.0080 15 URS spec l from MSWD Comts, US/OS from dwgs 13.677 12 inch 
P 582 880.48 880.33 0.0000 15 URS spec L,D from MSWO Comts , US/DS from dwgs 36.721 24 inch 
P 583 881.80 880.48 0.0100 136 URS spec L, D from MSWD Comts, US/OS from dwgs 172.358 24 inch 
P 585 883.31 882.00 0.0060 223 URS spec L from MSWD Comts, US/OS from dwgs 187.996 12 inch 
P 586 882.00 881 .80 0.0100 15 URS spec L,D from MSWD Comts, US/OS from dwgs 48 .037 24 inch 
P 611 1002.88 1002.50 0.0040 107 URS: Rec l from Shap: Slope, !nvs from MHs 95 .201 8 inch 
P 614 1004.16 1000.70 0.0100 346 URS adj . inverts based on MSWD field survey 350.008 10 inch 
P 615 1000.70 987.20 0.0900 150 URS adj . inverts based on MSWD field survey 149.616 10 inch 
P 616 987.20 976 .37 0.0595 182 URS adj. inverts based on MSWO field survey 186.145 10 inch 
P6H 976.37 965.46 0.0360 303 URS adj. inverts based on MSWD fie!d survey 306.980 10 inch 
P 618 965.46 958.38 0.0260 253 URS adj . inverts based on MSWD field survey 257.212 10 inch 
P 619 958.38 941 .91 0.0476 346 URS adj . inverts based on MSWD field survey 350.269 1 O inch 
P 620 941.91 934.19 0.0220 351 URS adj . inverts based on MSWD field survey 355.3 10 10 inch 
P 621 934.19 930.36 0.0220 174 URS adj. inverts based on MSWD field survey 177.997 10inch 
P 622 923.75 917.16 0.0232 284 URS adj. inverts based on MSWO field survey 287.981 10 inch 
P657 1007.27 1004.16 0.0100 311 URS adj. inverts based on MSWD field survey 315 567 10 inch 
P 689 1154.00 1139.00 0.0454 331 URS adj. inverts based on US.OS inv. 329.892 8 inch 
P 696 11 77 .98 1177.01 0.0040 241 URS: DS invert adjustedbased on rel information 243.092 8 inch 
P 720 1230.56 1228.14 0.0135 179 URS: Reassign US OS inv from relative MH info 179.05 1 s inch 
P 723 1186.05 1171 .78 0.0430 332 Changed diam based on MSWD comments 330.001 8 inch 
P 77 1 931 .40 929 .26 0.0080 280 URS: US inv from L and OS invert 252.902 6 inch 
P 775 1162.09 1144.72 0.0589 295 URS adj. inverts based on MSWO field survey 294 .428 8 1nch 
P 776 1229.02 1206.32 0.0668 340 URS adj . inverts based on MSWD field survey 342.401 8 inch 
P 777 1114.99 1106.99 0.0320 250 URS adj. invens based on MSWD field survey 225.692 10 inch 
P 778 1120.47 1114.99 0.0160 342 URS adj. inverts based on MSWD field survey 349.998 8 inch 
P 779 1126.00 11 20.47 0.0160 346 URS adj . inverts based on MSWD field survey 350.006 8 inch 
P 780 1130.74 1126.00 0.0160 296 URS adj. inverts based on MSWD field survey 350.022 8 inch 
P 781 1137.60 1130.74 0.0200 343 URS adj. inverts based on MSWD field survey 350.334 8 inch 
P 782 1106 99 1093.15 0.0400 346 URS adj. inverts based on MSWD field survey 350.001 10 inch 
P 830 917.16 911 .45 0.0232 246 URS adj. inverts based on MSWD fie ld survey 250 .278 10 inch 
P 840 1041 44 1036 67 0 0300 159 URS adj . inverts based on MSWD field survey 161 432 8 inch 
P 842 985.09 976.37 0.0249 350 URS adj. inverts based on MSWD field survey 357.431 8 inch 
P 843 927.90 923 .75 0.0232 179 URS adj . inverts based on MSWD field survey 181.1 14 10 inch 
P 844 930.36 927 .90 0.0232 106 URS adj . inverts based on MSWO field survey 112265 10 inch 
P 992 1127.63 1118.21 0.0942 100 URS: Slope from rel inverts 1 oo 003 8 inch 

2 of 4 



URS Moclitted Dal l 

Comp1e,e Usl or Matlho4es INII ,m-e moclifleO "'41h URS C<>mmer,s 
KEYIO RlMELEVATI A CCESSOIA M INVERTELEV R1M_El _URS URSCOMMENT 
MH 8 1044 80 24 1036.67 1045.50 URS edited inve rt based on MSWO field survey 
MH 9 1050.60 24 1041.44 1053.10 URS edited inver1 based on MSWO field survey 
MH 10 996 .00 24 985.09 997,34 URS ed ited invert based on MSWO field survey 
MH 12 1070.20 24 1060 45 1073,78 URS ed it ed invert based on MSWO field survey 
MH 13 1081.30 24 1072.15 1082.61 URS ed ited invert based on MSWO field survey 
MH 14 1114.00 24 1104 40 11 19,05 URS edited inven based on MSWO field survey 
MH 15 1030.60 24 1021.07 1037,58 URS edited invert based on MSWO field survey 
MH16 1044.40 24 1035.07 1049 52 URS edited invert based on MSWO field survey 
MH i7 1059.50 24 1049 .77 1062.59 URS edited inver1 based on MSWO field survey 
MH 94 0.00 24 905 .68 91 4.91 Invert calced by OS invert and pipe slope 
MH 14 5 1191 .72 24 1177.67 1191 .14 URS ed ited inver1 based on MSWO fi eld survey 
MH 146 1243 44 24 1229.02 1251.02 URS e<lited inver1 based en MSWD field survey 
MH 147 11 76.23 24 1162.09 1172.00 URS edited lnven based en MSWO fi eld survey 
MH 148 1237 .00 24 122267 i 245.17 URS edited invert ba:s~ on MSWD field survey 
MH 149 1154.05 24 1144 02 1157.87 URS edited invert based on MSWO field survey 
MH 150 1232 35 24 1210.85 1226.05 URS edited invert based on MSWO field survey 
MH 151 1227 91 24 1205.60 1228.55 URS edited invert based on MSWO field survey 
MH 152 1228 88 24 1206.85 1239. 14 URS edited invert based on MSWD field survey 
MH 153 1236.19 24 121 4.70 1229.93 URS edited invert based on MSWD field survey 
MH 154 1237.02 24 1215.43 1232.42 URS edited inver1 based on MSWD field survey 
MH 155 1238.48 24 1216.89 1231 60 URS edited invert based on MSWD field survey 
MH 156 1228.38 24 1206.25 1229.55 URS ediled invert based on MSWO field survey 
MH 157 1248.90 24 1227.03 1243.45 URS edited inver1 based on MSWD field survey 
MH 158 1238.80 24 1223.89 1240.35 URS edited inver1 based on MSWD field survey 
MH 159 1250.40 24 1235.58 1245.53 URS edited invert based on MSWD field survey 
MH 304 895.80 24 888 .13 898.64 URS edited invert based on MSWD field survey 
MH 307 0.00 24 927.90 940.00 URS edited invert based on MSWD field survey 
MH 340 0.00 24 887 44 894.62 URS edited invert based on MSWD field survey 
MH341 953.70 24 941 .91 956.32 URS edited invert based on MSWD field survey 
MH 342 975.00 24 965.46 975 .42 URS edited invert based on MSWD field survey 
MH 350 892.67 24 883.31 895.44 URS edited invert based on MSWO field survey 
MH 396 0.00 24 IS84.13 895.44 URS edited invert based on MSWO field survey 
MH 397 0.00 24 884.80 895.44 URS edited invert based on MSWD field survey 
MH 398 0.00 24 885.52 894.50 URS edited invert based on MSWD field survey 
MH 399 0.00 24 886.20 893.90 URS edi!ed inver1 based on MSWD fie ld survey 
MH 400 0.00 24 886.88 893.96 URS edited inven based on MSWO field survey 
MH 401 0.00 24 890.81 902.41 URS ediled inve r1 based on MSWD field survey 
MH 402 0.00 24 894.28 909.60 URS edited invert based on MSWD field survey 
MH 406 894.40 24 881.80 893.60 URS changed invert from MSWD drawings 
MH 407 0.00 24 880.48 892. 16 URS changed invert from MSWO drawings 
MH 408 0.00 24 882.00 892.98 URS changed invert from MSWD drawings 
MH 425 0.00 24 1002.88 1022.47 !nvert calced by OS inver1 and minimum slope 
MH 426 10H .30 24 1004.16 1011.02 URS edited invert based on MSWD field survey 
MH 427 1011.20 24 1000.70 1003.76 URS edited invert based on MSWD field survey 
MH 428 995.40 24 987.20 998.01 URS edited invert based on MSWO field survey 
MH 429 986.00 24 976.37 988.65 URS edited inver1 based on MSWO field survey 
MH 430 966.65 24 958 38 959.32 URS ed ited invert based on MSWO field survey 
MH 431 0.00 24 934.19 950.67 URS edited invert based on MSWO field survey 
MH 432 0.00 24 930 .36 942.54 URS ed ited invert based on MSWD fie ld survey 
MH 433 933.35 24 923 .75 936.48 URS ediled invert based on MSWD field survey 
MH 434 926.40 24 917 .16 926.89 URS edited invert based on MSWD field survey 
MH 435 918.90 24 911 .45 920.51 URS ediled invert based on MSWD field survey 
MH 436 909.30 24 902.10 909.41 URS edited invert based on MSW□ field survey 
MH437 913 00 24 900.63 911.57 URS edited invert based on MSW□ fie ld survey 
MH 438 916.50 24 899.15 914.81 URS edited invert based on MSWD field survey 
MH 439 915.50 24 897.66 915.20 URS edited invert based on MSWO field survey 
MH 5l7 1190.40 24 1176.90 1196.13 URS:MH invert chanoed based on OS pipe invert 
MH 571 1054.80 24 1039.60 1050.06 URS ed ited invert based on MSWD field survey 
MH 572 1035.49 24 1021.40 1035.06 URS edited invert based on MSWD field survey 
MH 573 1030.58 24 1018.78 1033.30 URS edited invert based on MSWD field survey 
MH 574 1067.16 24 1056.56 1064.06 URS edited inven based on MSWD field survey 
MH 575 1058 29 24 1045.28 1051.54 URS edited inver1 based on MSWD field survey 
MH 576 1052 54 24 1041 .03 1046.57 URS edited invert based on MSWD field survey 
MH 577 1049.34 24 1038 13 1047.73 URS edited inver1 based on MSWD field survey 
MH 578 1222.16 24 1205.13 1228.62 URS edited invert based on MSWD field survey 
MH 579 1232.19 24 1213.97 1233.15 URS edited invert based on MSWD field survey 
MH580 1227.51 24 1211 .06 1235.27 URS edited invert based on MSWD field survey 
MH581 1224.49 24 1206.98 1233 .19 URS edited inven based on MSWD field survey 
MH 582 1209.68 24 1195.65 1209.34 URS edited invert based on MSWD field survey 
MH 702 1226.94 24 1212.16 1227.40 URS ed ited inve r1 based on MSWO field survey 
MH 703 1219.52 24 1204.63 1218.94 URS ed ited invert based on MSWO field survey 
MH 704 1216.87 24 1202.02 1215.53 URS edited inver1 based on MSWO field survey 
MH 705 1208.28 24 1193.47 1209.60 URS edited invert based on MSWO field survey 
MH 706 1223.00 24 1201 .99 1215.75 URS edited invert based on MSW O field survey 
MH 707 1208.50 24 1194.25 1206.73 URS ed ited invert based on MSWD field survey 
MH 714 1198.78 24 1183.95 1200.27 URS edited invert based on MSWO field survey 
MH 715 11 89.16 24 1174.25 1191.63 URS edrted invert based on MSWD field sucvey 
MH 716 1197.67 24 1183 51 1197.78 URS edited invert based on MSWO field survey 
MH 717 1190.03 24 1175.82 1191 .02 URS edited invert based on MSWO field survey 
MH 718 1216.49 24 1202.34 1215 .54 URS edited invert based on MSWD field survey 
MH 719 1226.37 24 1209.52 1235 .01 URS edited invert based on MSWO field survey 
MH 720 1223.48 24 1206.32 1232.09 URS edited invert based on MSWO field survey 
MH721 1220.?B 24 1206.75 1224.64 URS edited invert based on MSWO field survey 
MH 778 1197 70 24 1183.48 1195.35 URS edited in\lert based on MSWO field survey 
MH 779 1209.99 24 1196.01 1209.98 URS edi1ed invert based on MSWO field survey 
MH 780 1179.78 24 1165.88 118\ .54 URS edited invert based on MSWO field survey 
MH 781 1212.50 24 1197.65 1210.79 URS edited invert based on MSW□ field survey 
MH 782 1200.45 24 1186 32 1196.33 URS edited invert based on MSWD field survey 
MH 783 1212.00 24 1198.10 1212.50 URS edited in\ler1 based on MSWD field survey 
MH 784 i211.50 24 1194 36 1207 75 URS edited inven based on MSW□ field survey 
MH 785 11 79.22 24 1164.31 1179.90 URS edited invert based on MSWD field survey 
MH817 1096.1 0 24 1086.85 1099.07 URS edited invert based on MSWO field survey 
MH818 1020 00 24 1007.27 1017.71 URS edited invert based on MSWO field survey 
MH 819 1024.90 24 1013.85 1033.74 URS edited inver1 based on MSWO field survey 
MH 820 1049.30 24 1039.45 1047.83 URS ed ited invert based on MSWO fie ld survey 
MH 821 1078.00 24 1068.24 1076.12 URS edited invert based on MSWD field survey 
MH 822 1091.40 24 1081.39 1088 .96 URS edited invert based on MSWO field survey 

3 of 4 



URS Modified Data APPENDIX D 

MH 823 1099.00 24 1089.00 1104.85 URS edited invert based on MSWD field survey 
MH 824 1103 65 24 1093 15 1112.71 URS ediled invert based on MSWD field survey 
MH 825 1124 60 24 11H.99 1125.43 URS ediled inven based on MSWD field survey 
\,IH 826 1131 so 24 1120.47 1132 26 URS edited invert based on MSWD field survey 
MH 827 1135 20 24 1126.00 1138 75 URS ediled inven based on MSWO field survey 
MH 828 1 ne 90 24 1106.99 1120.46 URS edited invert based on MSWO field survey 
MH831 0.00 1236 33 1246.19 URS edited invert based on MSWD fie ld survey 
MH 832 0 00 1236 89 1253 .41 URS edited invert based on MSWD field survey 
MH 835 905.20 24 894.91 903 .59 URS edited invert based on MSWD field survey 
MH 853 1046 00 24 1030.37 1042 .03 URS ed ited invert based on MSWO field survey 
MH 854 1014 00 24 998 45 1028 .53 URS ed ited invert based on MSWD field survey 
\AH 925 1141 70 24 1130.74 1144 .79 URS edited invert based on MSWD field su rv ey 
MH 926 11 48 45 24 1137.60 1154 .58 URS edited invert based on MSWD field survey 
MH 927 1163.30 24 1152.78 1167.03 URS edited invert based on MSWD field survey 
MH 928 11 83.35 24 1172 .15 1188 .12 URS edited invert based on MSWD field survey 
MH 929 1204.00 24 1193 .61 12 10 .81 URS edited invert based on MSWD iieid survey 
MH 930 1238.00 24 1226.34 1237.52 URS edited invert based on MSWD field survey 
MH 931 1245.80 24 1233 62 1245 .08 URS edited invert based on MSWD field survey 
MH 1251 1235 20 24 1213 39 1243 .29 URS edited invert based on MSWD field survey 
MH 1252 1158 98 24 1145 29 1158. 79 URS edited invert based on MSWD field survey 
MH 1253 116928 24 1154 .37 1167 .80 URS edited invert based on MSWD field survey 
MH 1254 1234 54 24 1217.09 1233 .35 URS edited invert based on MSWD fie!d survey 
MH 2000 0.00 24 883.36 895.44 URS add new gravity pipe for new lift station 
MH 2001 0,00 24 860 12 879.04 URS add new gravity pipe to new lift station 
MH 2002 0 00 24 859.20 875.76 URS add new gravity pipe to new lift station 
MH 2003 o oo 24 857 60 872.48 URS add new gravity pipe to new lift station 
MH 2004 a oo 24 856 00 862.64 URS add new gravity pipe to new lift station 
MH 2006 0.00 24 847.53 856.08 URS add new gravity pipe to new lift station 
MH 2007 0.00 24 842.73 852.80 URS add new gravity pipe to new lift station 
MH 2008 0.00 24 837 .93 849.52 URS add new gravity pipe to new lift station 
MH 2009 0.00 24 833 12 842.96 URS add new gravity pipe to new lift station 
MH2010 o oo 24 831 .83 842.96 URS add new gravi1y pipe to new lift station 
MH2011 0.00 24 827.02 836.40 URS add new gravity pipe to new lift station 
MH 2012 0.00 24 822.21 833.12 URS add new gravity pipe lo new lift slalion 
MH 2013 0.00 24 816.41 820.00 URS add new gravily pipe lo new lift station 
MH 2014 0.00 24 811 .61 813.44 URS add new gravily pipe 10 new lift station 
MH 2015 0.00 24 806 .81 813.44 URS add new gravily pipe l o new lift station 
MH 2016 0.00 24 800.13 800.32 URS add new gravity pipe lo new lift station 
MH 2017 0.00 24 803.18 810.16 URS add new gravity pipe to new lift station 
MH 2018 0.00 24 797.69 803.60 URS add new gravity pipe to new lift station 

4 of 4 



 

 

Appendix E 

Land Use Designation Tables



 Appendix E 
 Land Use Designation Tables 

 E-1 

 

 

URS 



Foundation 
( :omponenl 

C"ommunif\ 
Ocvelopm ~n • 

:<ural 
( ·11111munit:, 

-\..-f'.a Plan l...tnr1 l 'w 
flt'signation 

Esuuc Density 
Residential (EDR) 

Table LU-J 
Land Lse Desigmttions Summary Table 

Buildin~ 
Oens ity! lnl t-n!-i t~ 

Ranuc 
2 AC Min. 

Comnll'nr~ 

• SingJc.fomily de1ach-.>d n:sidenr.: t'"s on lr1rge parcels v, .. here intensive animal ket'ping is discouraged 

Very Low Density 1 AC \!tin. • Singl~- fomily d('tached rt.~s idences on large parcels where intensiw anima ! keeping is discouraged 
Residentia l (V LDRJ 

Low Density Residential 1/2 AC Min. • Single-family dernched residences on large parcels v.:here intensive animal ki:eping is discouraged 
(LDR) 

Medium Density 2 - 5 Dl )iAC • Single-family d~1ac hed residences 
Residential (MDR ) • Lot sizes range from 5,500 to 20.000 sq. ft., that mea ns standard 7200 sq. tl. lots allowed 

Medium High Densi ty 5 - 8 DUiAC • Single- family detached residenc~s- \vith potenl ial for cluster development 
Residential (MHDR) • Lot sizes range from 4.000 to 6,500 so. It. 

High Density 8 - 14 DU/AC • Singh~-family attached residc: nces. including townhouses, stacked flats. co urtyard homes etc. 
Residential (HOR) 

Very High Density 14 - 20 DU/AC • Single-fami ly attached residc-nces and multifamily dwdlings 
Residential (VHDR) 

Highest Density 20+ DLJ!AC • \1ulti-family dwelli11gs. includes apa111nents and condominium 
Residential (H'TDRJ • \,tulti-stmied (3 T) structures are allowed 
Commercial Retail 0.20 - 0.35 FAR* • Local and rc:gional serving retail and service usc-s 

(CR) 
Commercial Touiist 0.20 - 0.35 FAR* • Tou1ist rda1ed commc:rcial including ho1ds, gc lf coursC"s, and recrcatio1v' amusemc:ni activities 

(CT) 
C'onunercial Office 

(CO) 
Light Industrial 

(LI) 
Heavy lndus1rial 

(HI) 

Business Park 
(BP) 

Public Facilities 
(PF) 

Community Cl!ntl!r 
(CC) 

Mixed Use per Adopted 
Specifi c Plan 

Estate Densi ty 
Residential (EDRJ 

Very Low Dmsity 
Residential (VLDR) 

Low Densi1y Residential 
(LDR) 

0.25 - 1.0 FAR* • Varic-ty ofotlice related uses including financi..i l. legal. insurance and other office services 

0.25 - 0.60 FAR* • Industrial and related uses including warehou sing· di~t1ibutinn. as~ mbly and light manufacturing, 
and repair facilities. 

0. 15 • 0.50 FAR * • More inlense. industriai activi ties tha t generate significant impacts such as excessive noise. dust 
and olher nuisances. 

0.25 - 0.60 FAR* • Employee inh:nsive uses. including rcscan:h & Jevdopm<.::: nt. technology centers_ corporate 
offices and .. clean'' industry 

< 0.60 FAR* • Publici quasi-public uses such as landfi lls. airports, utilitic-s. and other civic uses. 

5 - 40 DU/AC' • lncludes combination of small-lot singlt' fomily residc:nces. multi-family res idence's. commercia l 
0.01 - 0.3 FAR* retail. otlice. business park uses . civic uses, transit facilities. and recreationa l open space" wi thin a 

unified planned developmenl area 

2 AC Min. 

I AC Min. 

1/,ACMin. 

• Mixture ofresidentinl. commc::rciaL office. t'ntertainment, t'ducational andior recreational uses or 
other uses per adootcd SDecilic PJm1s 

• Singlc-fomily dernched residences nn large parcels 
• lntens!ve equestri;rn :met ;mimal keeping uses art expc:cted and c:ncouraged 
• I Ac. Min. for SOI of City of Corona. Moreno Valley & Riverside: 10.000 sq. Ii . Min. for 

projects adjacent to C'D Foundation wi th clusk'r('d units: 1/: Ac. Min. for all other arc-.as 
• Single-fomily ddc.1chcd residences on brgc- parcels 
• ln1ensive CLju t:-stiian and anim31 keeping uses an:: c:xpccted and encouraged 
• I Ac. Min. for SOI of C ity of Corona. Moreno Valley & Ri ve1, ide: I 0.000 sq. Ii. \1in. for 

proj('cts adj,1ci::-11t to CD Foundation with clust~red units: 1;; Ac. Min. t·()r al! otha areas 
• Single-family cktached residenct"s on large: pan.·ds 
• lmensive equestrian and animal keeping u:-es are expected and t·Hcouraged 
• I Ac. ~in. for SO I of City of Corona. Moreno Valky & Riverside: 10,000 sq. fl . Min. for 

~ - --- _ -l----- -----+---------l---'p"'r-'n"'iec::c.::ts-"a:.:d"'ia:.:c:.:e.:.:nt:_t:.:o_:Cc_'D=--:F.:.:oc::u.:.:n=da:::t.:.:io:.:.n:_,:_' .:.:it"-h-"c'°lu=s.:.:te"-re:.:d:_u=•.:.:1i"ts.,_; '"~1:"-A-=c.-'M=i1"-1.-'-fo"-r-'a"-ll'-,'-'t.:.:l,':.:'r-'a"-r"'ea=s ____ __, 
Rt1ral Rural Residential 5 AC Min. 

.\grirullun 

Ovel"lay~ 
( 1' 401 ci 

Foundat1u11 
;__ ornpo11i:m . 

may be usc-d in 
differe111 

l0uuctation 
..;0111p011e nts) 

(RR) 

Rura I Mournainous 
(RM ) 

Rum] Dese11 
(RD) 

Ag1icuhure 
(AG) 

Conservati on 
(C J 

Conservalion Habit r1 t 
(U\J 
Wate r 
IW ) 

Rec reation 
(R) 

Rural 
(RURJ 

Mineral Resoun:es 
(MR) 

Community(' en!~.r 
On·rlay iCCOJ 

Rurzi l Vi ll.i gc (J\·(' rl.1 y 
IRVOi 

C,11 111nu11it)· 
Uc\dopmt:'nl fCDO) 

10 /\C Min. 

JO AC Min. 

\OAC Min . 

WA 

20 AC Min 

• One singJe.fomily rcsidc:nce v,: ith a minimum lot siz.i.:- ofS AC 
• Limited aninrnl keeoinl! and al-'.:1icultural uses are alluwed 
• Single-family residential uses v,1ith a minimum lot size of 10 AC and limited animal keeping and 

agricul t1 1re 
• 70''.';, nr~as of 10 Acres has slopt:.'s of25% or greater 
• Singk-fami ly rt'sidentiRl uses with a minimum lot size or IO AC 
• Allows limikd ani11rnl kc!c!ping. ag1icultun:. recrentio11al. ret1t'\\,: t1b le energy uses_ compatibk 

r~~ource development, ;.rnd L!.ovemmental nnd utilitv uses. 
• Ag.1icultural land including rO\,.,. corps. groves. nurse.rii.:"s. d~iries. pou ltry fanns, processing plants 

1md other rt>lated uses 
• One sinule-fomilv residence allov,.,ed oe-r !O acres 
• The protec tion of (.'pen spact.> for nntural haz,1rd protec tion. and 1rntural and scenic resource 

ores~·1-vation. Existiiw aericultu re is oennitted 
• Applies le lands conserved and managed in accordcmce \\·ith adopted H~birat Conse1Yation Plans 

• lnd ud~s hodics or water tmd natural drainagi: cm,-idors 

• Ri:t::rl;'a tiona l usi:s including p:irks. trai ls, nthlc:tic lie-Ids. golfcou rsi?~ 
• :\i t:-i!!, hborhm1d parks ari::> l)c'rmitted within residential land usi:s 
• On(' single-family rt."s idence ;ci\k,wed pc-r 20 :-ic rcs 

• Mi11crnl cxtrnctiou and process ing fa cil ities 
• /\rc:as held in reserve for lutur:.:- mineral extraction and rirocessin!! 

• Fu tun: Communi ty C' enter. \\"lK· rc there: is a need to pro1c-c t othc.·r options !ix dcv.::\opmcnt while 
( \,111muni1~· Cc-nter conc.:pt is pursut>d. 

• A c{1 11 cc-ntrmion of(k·\·1.:-!np11h.~n1 of residentia l and ~'.('llllllt'rcial uses within tircas of ru ral charac ter 
• Ai!ows us,:s mid maximum ckns. i1y of Mi:di um Density Rt.·sidc:nt ial. Medium High Density 

R.:::; idt'1nia l and (\.)lll lllt'rc inl IZc.·tail 

• A!km:':'.> Com 111Unity Dc\·dnp11k'Ill land use cksignzi tions !O bt· npp lic-d in future \'-:i thin spt'cilit>d 
:H\;t1:-:: withm otlid frnmclalinn~ 'Xhih.' 1na in1aining undc-rlying, f()u11da1ion untii ('l) USt'S arc 
djl]) l\)\c'd 

I 7 t'f \ S7 '''FAR- Floor Area Rat io 



Table III-1 

TN/City of Desert Hot Springs 
General Plan!Land Use Elemen t 

City of Desert Hot Springs General Plan 
Proposed Land Use Designations 

Land Use Designation (Density) Purpose of Land 

Residential 

(R-E) Residential Estates (0-1 du/varies ac) 

(R-L) Low Density Residential (0-5 du/ac) 

ll - 3 

This designation provides for single-family 
residential development on lots varying 
from one to 10 acre minimum in size. This 
land use provides intermediate steps in 
development density between more typical 
open space lands and low residential 
densities, providing lots sufficient for rural 
and estate lifestyle yet with room to limit 
site and environmental impacts. 

This low density designation provides for 
single-family residential development on 
individual lots of not less than 9,000 sq. ft. 
These lands serve to buffer more dense 
residential development from estate 
residential uses, and may be appropriate in 
areas with some site constraints. 

This designation typically provides for 
moderately low density single family 
subdivisions and Planned Residential 
Developments (PRDs). It serves to transition 
between lower and more moderate 
(medium) residential densities. 

Planned Residential Developments 
(PRDs) are master planned communities 
which consolidate areas for structures, 
common open space and recreation areas, 
and integrate access and private internal 
roadways. PRDs permit the • transfer of 
densities from open space/recreation areas, 
thus preserving open space and possibly 
permitting the development to maximize 
allowable densities. 

The purpose of PRDs is to promote plaimed 
residential development and amenities 



(R-M) Medium Density Residential (0-8 du/ ac) 

(R-MH) Residential Mobilehome (0-10 du/ac) 

(R-H) High Density Residential (0-14 du/ac) 

II - 4 

TN/City of Desert Hot Springs 
General Plan/Land Use Element 

beyond those expected ur:der conventional 
development. T'hey are also meant to 
provide greater flexibility in design, varying 
ranges in densities. and to encourage well 
planned neighborhoods through creative and 
imaginative plam1ing. PRDs also provide for 
an appropriate mix of housing types, which 
are unique in their physical characteristics to 
warrant special methods of residential 
development. A full range of residential 
development is permitted in PRDs. 

Appropriate residential development under 
this designation includes single family and 
PRDs with shared open space, recreation 
and other amenities. Condominiums, garden 
apartments and affordable housing may also 
be appropriate for these lands. The intent of 
this designation is to encourage 
development of a wide variety of dwelling 
unit types. 

This land use designation is assigned to 
ex1stmg mobi1ehomc parks and 
subdivisions, and also provides for new 
mobilehome developments on thoughtfully 
considered lands. Projects developed under 
this designation should be integrated and 
planned developments within a minimum 
plarming area of 2.5 acres, although larger 
sites are preferred. 

This designation allows for the greatest 
diversity of residential development, 
including attached single and multi-family 
d\vellings. This designation is most suitable 
for planned communities and affordable and 
senior housing, where smaller units and 
higher densities may be appropriate. Duplex 
and multiplex development is the most 
common and provides for PRDs comprised 
of a varying range of residential types, 
including apartments and condominiums. 
Mobile home parks or subdivisions v,rith 
PRDS type development may also allowed 



TN iC ity ofDese 1i Hot Springs 
Gene ra l Plan/Land Use Element 

with the approval of a Conditional Use 
Permit. 

(R-VS) Residential-Visitor Serving (varies du/ac) This land use designation recognizes the 
predominant residential character of lands 
which also include numerous spa-type 
hotels. It is meant to foster compatible 
development to serve permanent and 
seasonal residents, as well as the vacationing 
public visiting resorts, hotels and motels. To 
this end, this designation is followed by a 
suffix (L, M & H) designating permitted 
residential densities. 

(C-N) Neighborhood Commercial 

(C-G) General Commercial 

II - 5 

This designation provides for neighborhood 
scale shopping centers conveniently located 
near residential areas. These developments 
are typically anchored by supermarkets and 
super drugstores. A wide range of other 
uses, including banking, barbers/beauty 
salons, dry cleaners, restaurants, service 
businesses, offices and other related 
activities are typically found in these 
planned centers. Typical sizes are 8 to 10 
acres providing approximately 80,000 to 
l 00,000 square feet of gross leasable floor 
area. 

These lands includes a wide variety of 
smaller commercial centers, specialty retail 
shops, a broad range of clothing and apparel, 
jewelry stores and a vaJ'iety of personal 
service businesses. Smaller, moderately 
priced department stores may also be 
appropriate under this designation. 
Development may range from free-standing 
retail buildings, offices and restaurants, to 
planned commercial centers. Typical sizes 
range between 2 to 8 acres with gross 
leasable square footage varying with uses. 
Hotels and motels may also be appropriate 
on these lands. 



(C-C) Community Commercial 

( ---/SP) Specific Plan Overlay 

Pierson Boulevard Specific Plan Overlay 

[[ - 6 

TN/City of Desert Hot Springs 
General Plan/Land Use Element 

This designation provides for large r, 
community scale shopping centers and 
malls, which may be anchored by several 
department stores or other large-scale 
anchors. A variety of retail outlets, and 
restaurant and entertainment uses are also 
typical. Hotels and motels may al so be 
appropriate on these lands. Office 
development may also be an integral part of 
these developments. Typical sizes range 
between 100-300,000 square feet or more of 
gross leasable floor area. This type of 
development requires approval of a Specific 
Plan. While smaller than regional facilities, 
the community commercial center will serve 
the entire community, as well as the 
surrounding market area. 

This designation is used in conjunction with 
other underlying designations. It requires the 
development of a Specific Plan of Land Use 
on parcels or groups of parcels of 40 acres 
or more. The designation is applied as an 
overlay on the General Plan Land Use Map 
and can be added to any land use 
designation. It is also appropriate as a means 
of processing community-scale commercial 
and mixed use development proposals. 

Specific Plans provide detailed design and 
analysis of large scale and/or complex 
projects indicating the distribution, location, 
and intensity of proposed land uses. They 
also examine the required level of public 
facilities and services and their availability, 
and they . hould help establish economic 
viability of proposed developments. Several 
Specific Plans have been adopted and shall 
be shown on the Land Use Map. 

This area-specific land use planning corridor 
is limited to that portion of Pierson 
Boulevard extending from Atlantic A venue 
west\vard to Highway 62, and extending 
one-half mile north and south of this portion 
of Pierson Boulevard. The Pierson 



(I-L) Light Industrial 

(I-M) Medium Industrial 

Il - 7 

of Dcsen Hot Springs 
Cieneral Plar11 Land Use Element 

Boulevard Specific Plan corridor encourages 
the preparation of mixed-use development 
plans within this planning area. 
Development proposals in the corridor 
requesting approval of more than one type 
of land use are required to submit Specific 
Plans for consideration by the City. 
Development proposals limited only to the 
underlying land use designation need not 
prepare a Specific Plan if planning areas are 
less than 40 acres in size. 

This designation provides for business parks 
and the development of any and all 
industrial uses operating entirely in enclosed 
buildings, and those requiring limited and 
scrccnablc outdoor storage. Examples 
include clean manufacturing operations, 
warehousing and distribution facilities, 
mini-warehouse storage, and a variety of 
light manufacturing businesses. Siting 
industrial lands in close proximity to major 
regional highways is also desirable. 
Preferred development includes master 
planned business and industrial parks with 
integrated access and internal circulation. 

This designation allows development of 
more intense industrial uses with the 
potential to generate substantial levels 
noise, smoke, dust, glare, traffic vibration or 
other nuisance. Examples include the 
manufacturing of durable goods such as 
appliances, furniture, fabricated metal 
products, and light electrical and 
transportation equipment. These uses may 
also have greater dependence on outdoor 
storage. Proponents will be required to 
mitigate any adverse impacts to acceptable 
or insignificant levels, demonstrate 
conformance with all community 
environmental standards, and be compatible 
with existing and planned land uses. 



(I-E) Energy-Related Industrial 

Institutional Services and Facilities 

(P) Public/Quasi-Public 

(PICH) 

(P/FS) Fire Station 

(PIPS) Police Station 

(PIH) Hospital 

(PIS) 

(1) 'I -I. .. ,) 

(P/PO) 

(P/U) 

II - 8 

TN/Ci ty of Dese1i Hot Springs 
(kneral Plan/Land Use Element 

This la:1d use designation provi des for the 
development of energy producing industries, 
including windfarms and solar photovoltaic 
or thermal arrays on an industrial scale. 
Proposed development must demonstrate 
compatibility with surrounding uses, and 
must be especially sensitive to nearby 
residential development. Other appropriate 
uses may include those incidental to energy 
production or transmission, as \Vell as those 
which do not impair development of energy 
resources, including plant nurseries and non­
structural recreation such as golf courses. 

As noted herein and on the Land Use Map, 
this designation provides for City Hall, other 
City and governmental offices, libraries, 
schools, hospitals, police and fire stations, 
utility substations, as well as other 
public/quasi-public administrative oftices. 

City Hall 

Fire Station 

Police Station 

Hospitals and similar in/out patient medical 
services. Also may be assigned to 
convalescent and skilled nursing facilities. 

Provides for educational facilities such as 
day care, elementary, intennediate, high 
schools. special schools and technical 
schools. 

Libraries 

Post Offices 

Utility Substation- designates electric, gas , 
telephone, water and other similar facilities. 



(OS) Open Space 

(OS/PP) 

(OS/MR) 

(OS!PV) 

(OS/FW) 

fl - 9 

of Desert Hot 
Gencrnl Plan/Land Use Element 

Designated major transportation corridors. 

This designation is assigned 
which constitute special, 
valuable natural resources 

to those lands 
important or 
that warrant 

protection. The designation is assigned to 
such lands as parks, which carry a 
designation of OS/PP; golf courses/pool 
areas/landscaped lands are defined as private 
open space with a designation of OS/PV. 

Mountainous areas under public or quasi­
public 01,,vnership are assigned the 
designation of Mountain Reserve (OS/MR). 
The designation allows the discretionary 
approval of trails. trailheads and associated 
facilities, but does not allow vehicular 
access. 

The Open Space designation may also be 
used to define special resource areas or 
those that may pose threats or hazards to 
development. Lands important for their 
recreational, biological, or regional 
economic value may also be assigned an 
open space designation. Examples of 
resource lands and hazards include ground 
rupture or liquefaction hazard areas, 
detention and retention basins, trails, 
estuaries and habitat areas for 
biological resources. 

Public Parks 

Mountain Reserve 

Private Open 

Floodways 



~ \ 
q.;t 

? 
v?-

f 

~:J \~ 
'-/" 
~1:,\l. \~ 

TN/City of Desert Hot Springs 
Genera l Plan/Land Use Element 

Table III-2 
City Of Desert Hot Springs & SOI 
Statistical Summary Of Land Uses 

GPAC Preferred Alternative 

Land Use Category Total Acres 
Acres (Dev.dNac.) 

R-E Residential Estates (0-1 duiac) 2,053 375/1,678 i 
R-E Residential Estates (0-1 dui2.5 ac) -'·!> ~ l,345 148/1,197 
R-E Residential Estates (0-1 dui5 ac) 102 0/102 
R-E Residential Estates (0-1 duilO ac) , ". 719 3/716 
R-L Low Density Residential (0-5 du/ac) 5 14,779 2,908/1 1,87] 
R-VSL Vis. Serv. Low (0-5 du/ac) '5 216 57/204 
R-M Medium Density Residential (0-8 du/ac) i 472 213/259 
R-VSM Vis. Serv. Med. (0-8 du/ac) 8 74 31/43 
R-H High Density Residential (0- 14 duiac) /0 1. 1,329 114/1 ,215 
R-VSH Vis. Serv. High (0-14 duiac) \LI 82 22/60 
R-M H Residential Mobilehome (0-10 du/ac) IC 517 275/242 
R.-VS Hotel/Motel Rooms (25 rooms/ac) 417 110/307 

Residential Subtotal 22,150 4,256/17 ,894 

C-N Neighborhood Commercial 73 30/43 
C-C Community Commercial 128 14/114 
C-G General Commercial 841 180/661 

Commercial Subtotal 1,042 224/818 

1-L Light Industrial 900 31/869 
1-M Medium Industrial 1,623 116/1 ,507 
1-E Energy-Related Industrial 1,875 906/969 

Industrial Subtotal 4,398 l ,053/3,345 

P Public/Quasi-Public (Institutional) 1,009 581/428 

OS/MR Mountain Reserve 5,316 67/5,249 
OS/PP Parks Open Space ?J" -~ _) 22/201 
OS/PV Private Open Space 1,204 42/1, 162 
OS/F\V Floodways 1,617 21 4/1,403 

Open Space Subtotal 8,360 345/8,015 

Total 36,959 6,459/30,500 

!JI-I I 

% of'Total 
Acres 

5.5% 
3.6% 
0.3% 
1.9% 

40.0% 
0.6% 
1.3% 
0.2% 
3.6% 
0.2% 
1.4% 
1.1% 

59.7°/i, 

0.2%1 
0.3% 
2.3% 

2.8% 

2.4% 
4.4% 
5.1 % 

11.9% 

2.7% 

14.4% 
0.6% 
3.3% 
4.4% 

22.7% 

100% 



 

 

Appendix F 

Existing Sewer Lines Failing Criteria At Ultimate Flow



 Appendix F 
 Existing Sewer Lines Failing Criteria At Ultimate Flow 

 F-1 

 

 

URS 



Sewer 
Line ID 
P 1150 
P 1454 
P 693 
P 512 

P 1452 
P 689 

P 1455 
P 1401 
P 1699 
P 690 

P 1453 
P 711 
P 775 
P 691 

P 2014 
P 2012 
P 2006 
P 2015 
P 2013 
P 2007 
P 2016 
P 2010 
P 2008 
P 2017 
P 2011 
P 2009 
P 2018 
P456 
PB 

P 166 
p 1 

P 705 
P704 
P 706 
P 707 
P 1428 

P 14 
P 2001 
P 1430 
P 996 

PO 
P 1274 
P 1677 
P 1673 
P 701 

URS Corporation 

Mission Springs Water District 
CWWMP 

Sewer Lines Failing Criteria 
at Ultimate Flow 

Avg d/0 Slope Length 
Velocity (%) (ft/ft) (ft) 

5.73 53.5 0.038 366 
3.91 54.9 0.010 150 
6.84 55.8 0.047 330 
1.68 56.0 0.005 300 
2.82 57.4 0.004 312 
6.93 58.2 0.045 331 
2.77 58.5 0.004 335 
0.51 59.2 0.000 349 
6.91 60.0 0.046 300 
6.82 60.6 0.041 331 
2.77 62.1 0.004 335 
2.62 62.5 0.004 351 
3.33 63.0 0.059 295 
7.29 63.1 0.046 329 
4.80 65.9 0.012 107 
4.79 65.9 0.012 401 
4.79 65.9 0.012 203 
4.79 65.9 0.012 401 
4.79 65.9 0.012 401 
4.79 65.9 0.012 254 
4.79 65.9 0.012 400 
4.79 65.9 0.012 400 
4.79 65.9 0.012 303 
4.79 65.9 0.012 400 
4.79 65.9 0.012 483 
4.79 65.9 0.012 400 
4.46 70.0 0.010 2 
1.56 71.0 0.014 334 
9.25 74.5 0.046 287 
9.25 76.0 0.045 353 
8.83 77.6 0.040 313 
9.08 79.8 0.041 329 
8.86 80.2 0.039 343 
8.92 80.4 0.039 332 
8.51 81.9 0.035 330 
1.50 84.9 0.008 246 
1.98 86.3 0.050 2 
2.96 86.3 0.004 110 
1.46 92.0 0.008 246 
8.59 93.1 0.038 150 
8.74 93.7 0.039 320 
2.22 100.2 0.009 190 
2.54 101.4 0.008 392 
5.52 108.0 0.012 26 
8.66 114.5 0.036 330 

Page 1 of4 

APPENDIX F 

Diameter 
(in) 

8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8inch 
8 inch 
8inch 
8 inch 
8inch 
8inch 
8 inch 
8 inch 
8inch 
8 inch 
8 inch 
8inch 
8 inch 
8 inch 
8inch 
8inch 
8inch 
8 inch 
8inch 
8inch 
8 inch 
8 inch 
8inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 

02/07/2007 



P2 
P 1387 

pg 
P 995 

P 1255 
P 1298 
P 702 
P 163 
P 681 
P 703 

P 1625 
P 164 

P 1105 
P 1293 
P 1106 
P 165 

P 1397 
P 498 
P 240 
P 357 
P 657 
P 614 
P 615 
P 497 
P 616 
P 617 
P 241 
P 618 
P 496 
P 619 
P 620 
P 621 
P 495 
P 844 
P 843 
P 622 
P 242 
P 830 
P 494 
P 243 
P 493 
P 719 
P 682 
P 1229 
P 692 
P 683 
P 684 

URS Corporation 

Mission Springs Water District 
CWWMP 

Sewer Lines Failing Criteria 
at Ultimate Flow 

8.48 137.4 0.036 334 
1.92 173.6 0.007 324 

12.91 199.0 0.113 100 
5.40 199.0 0.010 182 
5.07 211.4 0.036 309 
5.79 292.3 0.009 240 
6.22 309.4 0.030 331 
5.72 448.3 0.030 331 
0.51 456.9 0.009 442 
5.77 691 .5 0.009 246 
6.24 693.7 0.032 332 
5.74 894.5 0.027 335 
6.25 939.9 0.034 29 
5.76 997.2 0.005 332 
6.25 1137.4 0.030 322 
5.76 1220.9 0.026 330 
6.16 50.2 0.021 359 
7.01 50.2 0.040 330 
7.34 50.8 0.045 271 
7.28 51 .2 0.030 200 
4.35 51 .3 0.010 311 
4.37 51 .7 0.010 346 
9.66 52.1 0.090 150 
6.23 52.4 0.027 330 
8.37 53.0 0.060 182 
7.09 53.8 0.036 303 
5.97 54.0 0.023 313 
6.50 54.2 0.028 253 
7.40 54.3 0.040 330 
7.90 54.6 0.048 346 
6.00 55.0 0.022 351 
6.03 55.3 0.022 174 
7.34 55.7 0.038 330 
6.17 55.7 0.023 106 
6.19 56.1 0.023 179 
6.21 56.4 0.023 284 
7.34 56.5 0.038 305 
6.23 56.8 0.023 246 
7.49 57.3 0.039 330 
7.55 58.2 0.039 306 
7.69 59.0 0.040 330 
7.88 59.6 0.042 361 
4.39 60.6 0.008 173 
4.23 61 .3 0.007 176 
8.01 62.2 0.041 329 
7.93 64.2 0.038 332 
7.60 64.5 0.033 330 

Page 2 of 4 

APPENDIX F 

8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
8 inch 
10inch 
10inch 
10 inch 
10 inch 
10 inch 
10 inch 
10 inch 
10inch 
10inch 
10inch 
10inch 
10inch 
10inch 
10 inch 
10inch 
10 inch 
10 inch 
10inch 
10 inch 
10 inch 
10 inch 
10 inch 
10 inch 
10 inch 
10 inch 
1 O inch 
10 inch 
10 inch 
10inch 
10 inch 
10 inch 

02/0712007 



P 685 
P686 
P 687 

P 1622 
P 731 
P 371 

P 1389 
P 1390 
P 688 
P 1236 
P 1316 
P 1394 
P 1750 
P 234 
P 1395 
P 1758 
P 1754 
P 923 
P 1753 
P 1752 
P 1745 
P 1751 
P 1761 
P 1762 
P 1755 
P 1756 
P 1757 
P 613 
P 612 
P 585 
P 295 
P 294 
P448 
P 1759 
P 1760 
P 1767 
P 1768 
P 1766 
P 1765 
P 1764 
P 1663 
P 1769 
P 580 

P 1696 
P 1763 
P 368 
P 828 
P 1664 

URS Corporation 

Mission Springs Water District 
CWWMP 

Sewer Lines Failing Criteria 
at Ultimate Flow 

8.00 64.7 0.038 328 
7.67 64.9 0.034 334 
7.33 65.2 0.030 333 
7.86 66.0 0.036 329 
8.08 80.1 0.044 340 
2.59 113.8 0.004 325 
0.17 340.6 0.003 344 
0.24 457.8 0.003 219 
7.17 478.9 0.027 332 
0.24 545.9 0.003 219 
5.80 50.6 0.017 321 
6.72 51.6 0.024 344 
6.29 51.8 0.020 350 
6.18 52.5 0.019 333 
6.63 53.0 0.022 339 
8.72 53.9 0.033 350 
6.73 53.9 0.023 350 
4.22 54.8 0.009 149 
6.86 56.0 0.023 286 
7.01 58.0 0.023 264 
7.13 59.6 0.023 300 
7.21 61.0 0.023 350 
7.30 62.4 0.023 250 
7.99 63.7 0.029 350 
8.19 65.0 0.030 350 
7.65 66.2 0.024 350 
8.19 67.5 0.028 350 
1.82 102.6 0.012 287 
4.53 114.9 0.016 346 
7.23 121.1 0.022 223 
11.41 893.3 0.009 271 
8.63 1209.6 0 001 271 
6.89 50.5 0.018 330 
9.29 52.3 0.040 350 
9.38 53.2 0.040 350 
7.98 54.1 0.025 350 
7.39 55.0 0.020 350 
7.23 55.8 0.018 350 
7.28 56.7 0.018 350 
7.89 57.5 0.022 350 
8.09 58.2 0.018 266 
8.11 58.3 0.023 350 
5.39 58.8 0.022 469 
8.00 58.8 0.017 64 
8.05 59.1 0.022 393 
7.81 59.1 0.016 359 
8.17 59.4 0.018 185 
7.39 59.9 0.014 170 

Page 3ot4 

APPENDIX F 

10inch 
10inch 
10 inch 
10 inch 
10inch 
10inch 
10inch 
10inch 
10inch 
10inch 
12 inch 
12inch 
12inch 
12inch 
12inch 
12inch 
12inch 
12 inch 
12 inch 
12inch 
12 inch 
12 inch 
12 inch 
12 inch 
12inch 
12 inch 
12 inch 
12 inch 
12 inch 
12 inch 
12 inch 
12 inch 
15 inch 
15inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15inch 
15 inch 
15inch 
15inch 
15inch 
15 inch 

02/0712007 



P 369 
P 1720 
P 370 

P 1777 
P 1719 
P 1718 
P 1717 
P 1722 
P 1723 
P 1465 
P 1715 
P 1770 
P 888 

P 1771 
P 889 
P 890 

P 1772 
P 490 

P 1773 
P 1774 
P 1775 
P 1776 
P 1436 
P 1393 
P 1646 
P 576 

P 1641 
P 1391 
P 1645 
P 1392 
P 1642 
P 1644 
P 1643 
P444 
P 1435 

I:.::) 826 

P 825 
P 1434 
P 582 
P 586 
P 583 

URS Corporation 

Mission Springs Water District 
CWWMP 

Sewer Lines Failing Criteria 
at Ultimate Flow 

7.91 59.9 0.016 390 
7.74 60.0 0.020 357 
7.79 60.3 0.016 370 
8.45 60.8 0.019 264 
7.80 61.0 0.020 350 
8.21 61.9 0.022 350 
8.27 62.9 0.022 350 
8.15 63.8 0.021 300 
7.81 64.7 0.018 328 
7.86 65.6 0.018 297 
8.07 66.5 0.019 327 
9.06 67.4 0.026 348 
10.05 67.7 0.034 345 
8.15 68.2 0.019 350 
8.20 68.7 0.019 330 
9.28 69.0 0.026 325 
8.20 69.1 0.019 350 
7.65 69.3 0.015 332 
8.25 69.9 0.019 350 
8.30 70.7 0.019 350 
8.35 71.5 0.019 350 
8.40 72.3 0.019 300 
8.16 116.8 0.018 320 
4.83 146.0 0.010 323 
9.33 171.4 0.019 511 
8.86 208.7 0.024 509 
8.85 211.3 0.015 379 
8.84 257.2 0.019 44 
9.31 284.6 0.019 297 
7.31 285.3 0.010 214 
8.89 356.5 0.024 496 
9.30 376.6 0.019 434 
9.30 463.5 0.019 267 
5.52 646.9 0.010 226 
2.94 246.8 0.011 310 
2.16 326.2 0.003 302 
2.17 368.1 0.003 308 
2.18 415.8 0.003 385 
9.19 92.8 0.010 15 
5.12 93.4 0.010 15 
9.19 95.3 0.010 136 

Page 4 of 4 

APPENDIX F 

15inch 
15 inch 
15inch 
15inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15 inch 
15inch 
15inch 
15inch 
15inch 
15inch 
15inch 
15 inch 
15 inch 
15inch 
15 inch 
15 inch 
15 inch 
15inch 
15 inch 
15 inch 
15 inch 
15inch 
15inch 
15inch 
15inch 
15inch 
15inch 
15inch 
15inch 
18 inch 
21 inch 
21 inch 
21 inch 
24 inch 
24inch 
24 inch 

02/0712007 



 

 

Appendix G 

Engineering News Record (Enr) Cost Index



 Appendix G 
 Engineering News Record (Enr) Cost Index 

 G-1 

 

URS 



Welcome to the ENR site 

McGraw Hill EN R 
CONSTRUCTION 

cost index - Los Ange~es 
The building and construction cost indexes for EN R's individual 
cities use the same components and weighting as those for the 
20-city national indexes. The city indexes use local prices for 
portland cement and 2 X 4 lumber and the national average 
price for structural steel. The city's BCI uses local union wages, 
plus fringes, for carpenters , bricklayers and iron workers The 
city's CCI uses the same union wages for laborers. 

ENR Cost Indexes in 20 cities, 1978-2007 

LOS ANGELES 

1913=100 BCI %Chg. 

1978 Dec. 1969.77 +8.9 

1979 Dec. 2065.79 +4.9 

1980 Dec. 2272.26 +10.0 

1981 Dec. 2405.22 +5.9 

1982 Dec. 2540.67 +5.6 

1983 Dec. 2586.58 +1.8 

1984 Dec. 2726.44 +5.4 

1985 Dec. 2664.58 -2.3 

1986 Dec. 2762.63 +3.7 

1987 Dec. 2816.48 +1.9 

1988 Dec. 2851 .67 +1.2 

1989 Dec. 2855.26 +0.1 

1990 Dec. 3020.51 +5.8 

1991 Dec. 3097.83 +2.6 

1992 Dec. 3198.66 +3.3 

1993 Dec. 3334.43 +4.2 

1994 Dec. 3420.42 +2.6 

1995 Dec. 3427.26 +0.2 

1996 Dec. 3426.70 0.0 

1997 Dec. 3560.53 +3.9 

1998 Dec. 3617.00 +1.6 

1999 Dec. 3591 .01 -0.7 

2000 Dec 3680.26 +2.5 

2001 Dec. 3694.24 +0.4 

2002 Dec. 3787.76 +2.5 

2003 Dec. 3847.30 +1.6 

2004 Dec. 4155.20 +8.0 

2005 Dec. 4416.86 +6.3 

2006 Dec. 4728.35 +7.1 

2007 Jan. 4720.47 +6.7 

CCI 

3421.25 

3638.81 

4102.37 

4530.96 

4934.14 

5063.89 

5259.93 

5446.69 

5452.20 

5474.14 

5770.84 

5789.77 

5994.55 

6090.12 

6348.55 

6477.84 

6532.95 

6526.22 

6558.44 

6663.55 

6851.95 

6825.97 

7068.04 

7226.92 

7402.75 

7531.77 

8192.14 

8567.42 

8878.97 

8871.09 

Page 1 of 2 

% 
Chg. 

+8.2 

+6.4 

+12.7 

+10.4 

+8.9 

+2.6 

+3.9 

+3.6 

+0.1 

+0.4 

+5.4 

+0.3 

+3.5 

+1 .6 

+4.2 

+2.0 

+0.9 

-0.1 

+0.5 

+1.6 

+2.8 

-0.4 

+3.6 

+2 .3 

+2.4 

+1.7 

+8.8 

+4.6 

+3.6 

+3.5 

http: //enr.ecnext.com/cornsite5/bin/enr _ description_docview _ save. pl?page=enr _document&. .. 2/8/2007 



Welcome to the EN R site 

jFeb. 

C:qnstrtJction E_conomics.?? 
20-City Indexes » 
Cost Index FAQs» 
Cost Reportlssues » 
Cost Estimator >> 

4719 97 1 

Copyright© 2006 The McGraw-Hill Companies - All Rights Reserved. 

Page 2 of 2 

http: //enr.ecnext.com/comsite5/bin/enr _ description _docview _ save.pl?page=enr _document&... 2/8/2007 


	1. Section 1 ONE Introduction
	1.1 BACKGROUND AND PURPOSE
	1.2 SCOPE
	1.3 REFERENCES
	1.4 ABBREVIATIONS
	1.5 ELEVATION DATUM

	2. Section 2 TWO Executive Summary
	2.4 WASTEWATER FLOWS
	2.5 WASTEWATER TREATMENT FACILITIES
	2.8 FUTURE COLLECTION SYSTEM ANALYSIS AND CIP   

	3. Section 3 THREE Customers and Population
	3.1 INTRODUCTION
	3.2 METHODS AND DATA
	3.3  HISTORICAL GROWTH IN POPULATION AND HOUSING
	3.4 HISTORICAL AND CURRENT MSWD SEWER CONNECTIONS
	3.5 CURRENT AND FUTURE LAND USE

	4. Section 4 FOUR Wastewater Collection Design Criteria
	4.1 INTRODUCTION
	4.2 WASTEWATER COLLECTION SYSTEM 
	4.2.1 Sewer Line Material
	4.2.2 Hydraulic Criteria
	4.2.2.1 Capacity (d/D)
	4.2.2.2 Velocity (V)
	4.2.2.3 Manning’s Pipe Roughness Coefficient
	4.2.2.4 Sewer Line Slope


	4.3 WASTEWATER COLLECTION SYSTEM FACILITIES
	4.3.1 Sewer Manholes
	4.3.2 Sewage Lift Stations

	4.4 PIPE BEDDING
	4.5 DESIGN FLOWS

	5. Section 5 FIVE Wastewater Flows
	5.1 INTRODUCTION
	5.2 HISTORICAL FLOW ANALYSIS
	5.2.1 Inflow and Infiltration
	5.2.2 Average Day Dry Weather Flow
	5.2.3 Peak Dry Weather Flow
	5.2.4 Peak Wet Weather Flow

	5.3 CALIBRATION AND DESIGN UNIT FLOWS
	5.3.1 Calibration Unit Flows
	5.3.2 Residential Calibration Unit Flows
	5.3.2.1 Non-Residential Calibration Unit Flows

	5.3.3  Design Unit Flow Values

	5.4 FUTURE WASTEWATER FLOW ANALYSIS
	5.4.1 Assessment Districts and Existing Development
	5.4.2 Projected Development


	6. Section 6 SIX Wastewater Treatment Facilities
	6.1 INTRODUCTION
	6.2 HORTON W.W.T.P.
	6.2.1  Discharge Permit Requirements
	6.2.2 Anticipated Future Discharge Permit Requirements
	6.2.3 Existing Plant Treatment Processes
	6.2.4 W.W.T.P. Performance
	6.2.5 Horton Treatment Capacity
	6.2.6 Projected Wastewater Flow
	6.2.7 Expansion Planning

	6.3 DESERT CREST W.W.T.P.
	6.3.1 Discharge Permit Requirements
	6.3.2 Anticipated Future Discharge Permit Requirements
	6.3.3 Existing Plant Treatment Processes
	6.3.4  W.W.T.P. Performance
	6.3.5 Projected Wastewater Flow
	6.3.6 Expansion Planning

	6.4 NEW REGIONAL W.W.T.P.

	7. Section 7 SEVEN Existing Wastewater Collection System
	7.1 INTRODUCTION
	7.2 COLLECTION SYSTEM
	7.2.1 Sewer Lines
	7.2.2  Collection Facilities
	7.2.3 Diversion Structure
	7.2.4 Dos Palmas Lift Station

	7.3  SEWER SYSTEM MANAGEMENT PLAN

	8. Section 8 EIGHT Existing Collection System Analysis
	8.1 INTRODUCTION
	8.2 WASTEWATER MODEL DEVELOPMENT
	8.3 EXISTING WASTEWATER FLOW CALIBRATION
	8.3.1 Flow Allocation
	8.3.2 Model Calibration

	8.4 EXISTING SYSTEM EVALUATION
	8.4.1  d/D Criteria Analysis
	8.4.2  Velocity Criteria Analysis
	8.4.3 Lift Station Analysis

	8.5 FINDINGS AND SUMMARY

	9. Section 9 NINE Future Collection System Analysis and CIP
	9.1 INTRODUCTION
	9.2 FUTURE WASTEWATER COLLECTION SYSTEM ANALYSIS
	9.2.1 WASTEWATER TREATMENT PLANTS
	9.2.1.1 Horton WWTP 
	9.2.1.2 Desert Crest WWTP and Dos Palmas Lift Station
	9.2.1.3 New Regional WWTP 

	9.2.2  WASTEWATER COLLECTION SEWER LINES
	9.2.2.1 Existing Sewer Lines

	9.2.3  Proposed Collection System Interceptors

	9.3  CAPITAL IMPROVEMENT PROGRAM
	9.3.1 Cost Estimate Procedures
	9.3.2 Facility and Wastewater Treatment Plant Improvements
	9.3.3 Existing Sewer Line Renewals and Proposed Interceptors
	9.3.4 Wastewater Flow Metering Program


	10. Section 10 TEN  Funding Alternatives for CIP
	10.1 INTRODUCTION
	10.2 SEWER MASTER PLAN FUNDING SOURCE
	10.3 RECENT CAPITAL PROJECT FUNDING SOURCES 
	10.4 POTENTIAL CAPITAL PROJECT FUNDING SOURCES
	10.4.1 Section 219 (f) WRDA 1999
	10.4.2 State and Tribal Assistance Grants (STAG)
	10.4.3 State Revolving Fund Loan Program
	10.4.4 Proposition 50: Water Security, Clean Drinking Water, Coastal and Beach Protection Act of 2002
	10.4.5 Proposition 84: Clean Water, Parks and Coastal Protection Bond Act of 2006 
	10.4.6 Assessment and Connection Fees
	10.4.7 Revenue Bonds
	10.4.8 Commercial Bank Loans

	10.5 CONCLUSION

	Figure 2.3 and 2.4.pdf
	Figure 2.3 
	HWWTP Diurnal Flow Pattern 
	Figure 2.4 
	DCWWTP Diurnal Flow Pattern

	Figure 5.3 and 5.4.pdf
	Figure 5.3 
	HWWTP Diurnal Flow Pattern 
	Figure 5.4 
	DCWWTP Diurnal Flow Pattern

	Table 2.20 Revision  04.14.07.pdf
	2. Section 2 TWO Executive Summary
	2.9 C.I.P. FUNDING ALTERNATIVES


	MSWD Corrected Pages 04.18.07.pdf
	2. Section 2 TWO Executive Summary
	2.1 INTRODUCTION
	2.2 CUSTOMERS AND POPULATION
	2.3 WASTEWATER COLLECTION DESIGN CRITERIA
	2.6 EXISTING WASTEWATER COLLECTION SYSTEM
	2.7 EXISTING COLLECTION SYSTEM ANALYSIS

	3. Section 3 THREE Customers and Population
	3.6 PROJECTED SEWER SERVICE CONNECTIONS


	Table 3-9.pdf
	Sheet1

	Cover Changes.pdf
	Subject:  MSWD Comprehensive Wastewater Master Plan




